120

(Gas/LPG)

Rider Scrubber
Parts Manual

mFoatﬁ@crubbinﬁifhﬁoi&j}"@ \e C — = o

The Safe Scrubbing Alternative® / An ORBIO" Technology

TennantTrue™ Parts and Supplies
Hygenic® Fully Cleanable Tanks
FloorSmart ™ Integrated Cleaning System
ES “Extended Scrub System

North America / International 331471
Rev. 09 (4-2011)

www tennanteo.com AR AR

I o S Y



L ] L ]
POWER EQUIPRMENT

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket Widt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
]

6 54930 (OOOOOW Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.
2. (B) Identify the machine serial number from the data plate. [ Please fill out at time of installation for

: . fut f .

3. (C) Ensure the proper serial number is used from wiuire reference

the parts list. Model No. -
EN | 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number, | Machine Options -

billing and shipping address, phone number and

purchase order number. Sales Rep. -

6. Provide detail shipping instructions. Sales Rep. phone no. -

Serial No. -

Customer ID Number -

(D) V - Identifies an assembly
A - ldentifies parts included in assembly Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Thermo-Sentry, Touch-N-Go, 1-STEP, Clean-Wedge, Variable Drain Valve, EasyOpen, Grip-N-Go, MaxPro2, Dura-Track, SmartRelease,
InstantAccess, Duramer, FaST-PAK, ErgoSpace and Lower Total Cost of Ownership are US registered and unregistered trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Original Information, copyright © 2006 - 2011 TENNANT Company, Printed in U.S.A.




CN

WSS - BRTE

fUAEA TENNANT 2 532 R Bk S5 BR 1 .

TEIEAE T Y B R R AT .

L (A sEfSNs.

2. (B MEIEAEHENETES.

3. () HREMSETRFNERTTS.

4. WESFSNEE.
AE TN E /ST,

5. REEEMEL, NFEHK. FF ID B, fTHAEE I,
HIF SRR M EES.

6. IRACTEMAEE .

AR R AT LATE 21T,

O v - A
A - FERASPEEAN

ik rEAE. fEEEHE T .

WEENIES RS .
By -

F71S -

WLEETR -

s

HERERIESHT -

EPOID WS -

TROH -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea réapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie -

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor -

Ne¢ cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o H DN

(A) Identifiez le modéle de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.
Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant 'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

JP

R=YOExHk 1 EROEESRL TSN
TENNANTH B D/ A—YF-IIEEROHEL IS0,
IR=UPY TSRO TEIIE. T4, BEE. FAX, T IEFHRTHRFEL WL LET,

HERIZBBEHTESESZ. BT OFERBALE IS,

(A ERDETLEESHLELESN,

(B) AR T—ASNNICHRISh TV YT ILES
EBHSELIEEN,

(C) —V)RANESBELT, VU7 LEENELLHAITRESR
(Y,

NR—YBELHEFSMSB SN, 72T IL/A%05 D
R=UBEDLSBEEETOITINIIIEELSLESEL,
BEROLEH. L. BEDEE. FHK/FHiELER.
EEEE.  ANEBEETHML I,
REICETHISHEMNDNIE, BHEEL TSN,

D) V -T7ELIYERLET
A - TEOIVZEFNBNA—VYERLET

SEERTELLIIC, BERICIEALTEEN,
EF/No. -

)T JLNo. -

HROF T
ARFE (LI -
RFEREEDEEES -

%o
m o

AEDHES -

8-







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
v 9002553 (000000- ) Maint Kit, Gas, 400hr[M20/T20] 1
A 372575 (000000- ) Sparkplug [Gm ] 4
A 369746 (000000- ) Element, Fltr, Air [Dn] 1
A 372440 (000000- ) Filter, Fuel [Gm 1.61/3.0]] 1
v 9002554 (000000-002140 ) Maint Kit, Lpg, 400hr[M20/T20] 1
A 372575 (000000-002140 ) Sparkplug [Gm ] 4
A 369746 (000000-002140 ) Element, Fltr, Air [Dn] 1
A 372615 (000000-002140 ) Filter Kit, Fuelock, Lpg 1
v 9007382 (002141- ) Maint Kit, 400hr [M20/T20/M30 Lpg 2010] 1
A 372575 (002141- ) Sparkplug [Gm, 1pick=1plug] 4
A 369746 (002141- ) Element, Fltr, Air [Dn] 1
A 9007380 (002141- ) Filter, Fuelock,Lpg[Gm1.61 2010] 1
v 9002555 (000000- ) Maint Kit, Gas, 800hr[M20/T20] 1
A 31613 (000000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (000000- ) Filter Assy [Pt4 936498] 1
A 372440 (000000- ) Filter, Fuel [Gm 1.61/3.01] 1
v 9002613 (000000-002140 ) Maint Kit, Lpg, 800hr[M20/T20] 1
A 31613 (000000-002140 ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (000000-002140 ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (000000-002140 ) Filter Assy [Pt4 936498] 1
A 372615 (000000-002140 ) Filter Kit, Fuelock, Lpg 1
v 9007381 (002141- ) Maint Kit, 800hr [M20/T20/M30 Lpg 2010] 1
A 31613 (002141- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
A 25122 (002141- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (002141- ) Filter Assy, Hyd, 10mic 1
A 9007380 (002141- ) Filter, Fuelock,Lpg[Gm1.61 2010] 1
371972 (000000- ) Element, Flir, Oil, Eng, Spin-On 1
1027290 (000000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
87866 (000000- ) Key, Ignition [Set Of 2] 1
10137 (000000- ) Battery, Wet, 12vdc 0475cca 1
20833 (000000- )  Wheel, 3.0d 1.38w 0.50b 2
1033644 (000000- ) Belt, Ribbed, 38.5I 1
1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I|, 08 Hole 2
1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95], 12 H&S 2
1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
1028433 (000000- ) Skirt, Front, Disk Head 1
1017868 (000000- ) Blade, Sqge, Front [Linard] 1
1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
83874 (000000- ) Gasket, Sqge 2
1031011 (000000- ) Blade, Sqge, 37.08lI Linatex 2
1027719 (000000- ) Blade, Sqge, Front, 49.591 Pyu 1
1031945 (000000- ) Blade, Sqge, Rear, 53.78L Pyu 1
1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
T20 Gas/LPG 331471 (4-1 11




GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
1027716 (000000-002115 ) Squeegee Assy, Sba, Ure 1
1059091 (002116~ ) Blade, Sqge, Side Brush, Urethane 1
1059092 (002116~ ) Blade, Sqge, Side Brush, Urethane 1
1025005 (000000-002115 ) Squeegee Assy, Sha, Linatex 1
1046980 (002116- ) Blade, Sqge, Side Brush, Linatex 1
1047238 (002116~ ) Blade, Sqge, Side Brush, Linatex 1
84597 (000000- ) Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt 1
16411 (000000- ) Paint, Airdry, Off-White, 120z 1
16412 (000000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (000000- ) Paint, Airdry, Blk, 120z 1
377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (000000- ) Paint, Airdry, Iron Gray,120z[Pwdr Coat] 1

D Gas/LPG 331471 (4-10)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head 2-4 Fig. 36 - Directional Pedal and
Fig. 2 - Brushes, Replacement, Side Brush 2-6 Linkage Group ................ 2-78
Fig. 3 - Main Frame Group .............. 2-8 Fig. 37 - Cylindrical Scrub Brush
Fig. 4 - Operator Station Group ......... 2-10 Drive Group, Left Side ......... 2-80
Fig. 5 - Operator Station Insulation Group 2-12 Fig. 38 - Cylindrical Scrub Brush Drive
Fig. 6 - Instrument Panel Group ........ 2-14 Group, Right Side ............. 2-82
Fig. 7-SeatGroup ................... 2-16 Fig. 39 - Cylindrical Scrub Brush Head
Fig. 8- SteeringGroup ................ 2-18 Lift Group .................... 2-84
Fig. 9 - Front Cover Group ............. 2-20 Fig. 40 - Cylindrical Brush Head
Fig. 10 - Engine Cover Group . ........... 2-22 SkitGroup ........... ... 2-86
Fig. 11 - Engine and Mount Group . ........ 2-24 Fig. 41 - Disk Scrub Head Drive
Fig. 12 - Engine EFI Group, Gasoline Motor Group . .......... ... ... 2-88
(000000-001499) ............. 2-26 Fig. 42 - Disk Scrub Head Lift Group ..... 2-90
Fig. 13 - Engine EFI Group, Gasoline Fig. 43 - Rear Squeegee Lift Group ...... 2-92
(001500-002140) ............. 2-28 Fig. 44 - Cylindrical Scrub Head Debris
Fig. 14 - Engine EFI Group, Gasoline Tray Mount Group . ............ 2-94
(002141- ) e 2-30 Fig. 45 - Cylindrical Scrub Head Debris
Fig. 15 - Engine EFI Group, LPG TrayGroup ......vvviiiennnn.. 2-96
(000000-001499) ............. 2-32 Fig. 46 - Squeegee Group, Rear ......... 2-98
Fig. 16 - Engine EFI Group, LPG Fig. 47 - Squeegee Linkage Group, Rear . 2-100
(001500- ) e 2-36 Fig. 48 - Cylindrical Scrub Head
Fig. 17 - Engine Vaporizer Group, LPG Squeegee Group, Right Side ... 2-102
(001500-002140) ............. 2-38 Fig. 49 - Squeegee Lift Group, Right Side 2-104
Fig. 18 - Engine Vaporizer Group, LPG Fig. 50 - Cylindrical Scrub Head
(002141- ) 2-40 Squeegee Group, Left Side .... 2-106
Fig. 19 - Engine Fuel Tank Group, Gasoline Fig. 51 - Squeegee Lift Group, Left Side . 2-108
(000000-001499) ............. 2-42 Fig. 52 - Solution Tank Group .. ......... 2-110
Fig. 20 - Engine Fuel Tank Group, Gasoline Fig. 53 - Solution Tank Drain Group ..... 2-114
(001500- ) e 2-44 Fig. 54 - Solution Control Group,
Fig. 21 - Engine Fuel Tank Group, LPG ... 2-46 Cylindrical Scrub Head . ....... 2-116
Fig. 22 - Engine Air Cleaner Group, Fig. 55 - Solution Control Group,
Gasoline (000000-001499) ..... 2-48 Disk ScrubHead ............. 2-118
Fig. 23 - Engine Air Cleaner Group, Fig. 56 - Recovery Tank Group ......... 2-120
Gasoline (001500- ) BT 2-50 Fig. 57 - Recovery Tank Drain Group .... 2-122
Fig. 24 - Engine Air Cleaner Group, Fig. 58 - Vacuum Fan Group, Scrubbing . 2-124
LPG (000000-001499) ......... 2-52 Fig. 59 - Hydraulic Schematic
Fig. 25 - Engine Air Cleaner Group, (000000-001503) ............ 2-126
LPG (001500- ) e 2-54 Fig. 60 - Hydraulic Schematic
Fig. 26 - Engine Alternator and Fan Group 2-56 (001504-002282) ............ 2-128
Fig. 27 - Engine Muffler Group Fig. 61 - Hydraulic Schematic
(000000-001499) ............. 2-58 (002283- ) e 2-130
Fig. 28 - Engine Muffler Group Fig. 62 - Hydraulic Hose Group,
(001500- ) e 2-60 Steering and Propel ........... 2-132
Fig. 29 - Engine Radiator Group Fig. 63 - Hydraulic Hose Group,
(000000-002092) ............. 2-62 Pump and Vacuum Fan ....... 2-134
Fig. 30 - Engine Radiator and Mount Group Fig. 64 - Hydraulic Hose Group,
(002093- ) e 2-66 Cylindrical Brush ............. 2-136
Fig. 31 - Engine Radiator Hose Group Fig. 65 - Hydraulic Hose Group,
(002093- ) e 2-68 Disk Brush .................. 2-138
Fig. 32 - Battery and Electrical Group . .... 2-70 Fig. 66 - Hydraulic Hose Group,
Fig. 33 - Wheel Group, Front Drive ....... 2-72 Squeegee Lift ................ 2-140
Fig. 34 - Wheel Group, Rear............. 2-74 Fig. 67 - Hydraulic Pumps Group ... ..... 2-142
Fig. 35 - Brake Pedal Linkage Group ..... 2-76
T20 Gas/LPG 331471 (4-1 21




STANDARD PARTS

Contents Page
Fig. 68 - Hydraulic Cooler and

TubesGroup ................. 2-144
Fig. 69 - Hydraulic Reservoir Group ... .. 2-146
Fig. 70 - Hydraulic Valves Group ........ 2-148
Fig. 71 - Electrical Schematic

(000000-001499) ............ 2-150
Fig. 72 - Electrical Schematic

(001500-001742) ............ 2-154
Fig. 73 - Electrical Schematic

(001743- ) 2-158
Fig. 74 - Electrical Schematic,

Gasoline/LPG Engine Harness

(000000-001499) ............ 2-164
Fig. 75 - Electrical Schematic,

Gas Engine Harness

(001500-002140) ............ 2-166
Fig. 76 - Electrical Schematic,

Gas Engine Harness

(002141- ) 2-168
Fig. 78 - Electrical Schematic,

LPG Engine Harness

(002141- ) 2-172
Fig. 79 - Electrical Wire Harness Group,

Main ............ ... ... ... 2-174
Fig. 80 - Electrical Wire Harness Group,

Headlight .................... 2-182
Fig. 81 - Electrical Wire Harness Group,

Gasoline/LPG Engine ......... 2-183
Fig. 82 - Label Group .................. 2-188

b0 Gas/LPG 331471 (4-11)



STANDARD PARTS

T20 Gas/LPG 331471 (10- 2-3
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 1 - Brushes, Replacement, Scrub Head

D Gas/LPG 331471 (8-07)




STANDARD PARTS

354500

Fig. 1 - Brushes, Replacement, Scrub Head

Ref. Part No. Serial Number Description Qty.
1 1026223 (000000- ) Brush, Swp / Scb, 40l, Polypropylene 2
1 1026222 (000000- ) Brush, Swp / Scb, 40l, Super Abrasive 2
1 1027697 (000000- ) Brush, Swp / Scb, 40l, Polyester 2
1 1030969 (000000- ) Brush, Swp / Scb, 40I, Heavy Duty Polypropylene 2
2 1040524 (000000- ) Brush, Swp / Scb, 40I, Heavy Duty Polypropylene 2
2 1059640 (000000- ) Brush, Swp / Scb, 40L, Wndw, Super Abrasive 1
v 3 222320 (000000- ) Brush Assy, Disk, Scb, 14.0 D, Polypropylene 3
A 4 1017368 (000000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 5 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 6 24299 (000000- ) Bracket, Retainer, Spring 1
A 7 01684 (000000- ) Washer,Flat 0.25, Ss 1
A 8 32746 (000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 3 222321 (000000- ) Brush Assy, Disk, Scb, 14.0 D, Soft Nylon 3
A 4 1017368 (000000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 5 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 6 24299 (000000- ) Bracket, Retainer, Spring 1
A 7 01684 (000000- ) Washer,Flat 0.25, Ss 1
A 8 32746 (000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 3 222322 (000000- ) Brush Assy, Disk, Scb, 14.0d, Super Abrasive 3
A 4 1017368 (000000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 5 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 6 24299 (000000- ) Bracket, Retainer, Spring 1
A 7 01684 (000000- ) Washer,Flat 0.25, Ss 1
A 8 32746 (000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 9 397914 (000000- ) Driver Assy, Pad, 14.0d 3
A 10 397974 (000000- ) Disk, Driver, Pad, W/ Face, 14.0d 1
A 11 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
A 12 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 13 24299 (000000- ) Bracket, Retainer, Spring 1
A 14 370095 (000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 15 09198 (000000- ) Screw, Pan, M4 X 0.7 X 35, Ss 3
A 16 41579 (000000- ) Washer, Flat, #08, Ss 3
A 17 01684 (000000- ) Washer,Flat 0.25, Ss 1
A 18 32746 (000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 19 399249 (000000- ) Driver Assy, Pad, 14 D, Brush 3
A 20 10908 (000000- ) Nut, T, M4 X 0.70 3
A 21 32747 (000000- ) Screw, Pan, M6 X 1.0 X 40, Ss 3
A 22 21852 (000000- ) Bracket, Retainer, Spring 2
A 23 1028905 (000000- ) Spring, Wir, 0.16d, Brush Retaining [T5] 1
A 24 1017112 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 25 41579 (000000- ) Washer, Flat, #08, Ss 3
A 26 04403 (000000- ) Screw, Pan, M4 X 0.7 X 25, Ss, NI 3
A 27 370095 (000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
28 222324 (000000- ) Pad, Polish, 14.0d, White [1pad=1pc] 3
28 222325 (000000- ) Pad, Buff, 14.0d, Red 3
28 222326 (000000- ) Pad, Scb, 14.0d, Blu [1pad=1pc] 3
28 222327 (000000- ) Pad, Stripping, 14.0d, Brown [1pad=1pc] 3
28 1051026 (000000- ) Pad, Surf Prep, 14.0D Maroon, [1PICK=1PAD] 3
29 370091 (000000- ) Pad, High Productivity Stripping, 14.0d, Blk 3

T20 Gas/LPG 331471 (4-1




STANDARD PARTS

Fig. 2 - Brushes, Replacement, Side Brush

2-6 D Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354585
Fig. 2 - Brushes, Replacement, Side Brush

Ref. Part No. Serial Number Description Qty.
v 1 1042500 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Heavy Duty Polypropylene 1
A 2 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 3 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (000000- ) Bracket, Retainer, Spring 1
A 5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 6 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 1 1042504 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Super Abrasive 1
A 2 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 3 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (000000- ) Bracket, Retainer, Spring 1
A 5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 6 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 1 1042499 (000000- ) Brush Assy, Disk, Scb, 16.0D, Nylon 1
A 2 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 3 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (000000- ) Bracket, Retainer, Spring 1
A 5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 6 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1027688 (000000- ) Brush Assy, Disk, Swp, 24.0D, Polypropylene 1
A 8 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.25, Ss 1
A 12 32746 (000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3

T20 Gas/LPG 331471 (4-1




STANDARD PARTS

Fig. 3 - Main Frame Group

2-8 D Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354501
Fig. 3 - Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 9002401 (000000- ) Frame WIdt, Main, Replmt [M20 & T20] 1
2 1060130 (000000- )  Wheel, 06.0D 2.00W 1.19B, Gray Rbr 6
3 9006334 (000000-002102 ) Pin Kit, Wheel, Ci [M20/T20/M30] 4
4 761490 (000000-002102 ) Pin, Cotter, Hair, Dbl 4
5 1026150 (000000-001720 ) Bumper WIdt, Rear (Replaced by 9003679) 1
6 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 6
7 32493 (000000- ) Washer, Flat, 0.50, Std 6
v 8 1019225 (000000-002352 ) Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl by 1060942) 2
A 1031826 (000000-002352 ) Lamp, 12vdc [Speaker] 1
A 1031827 (000000-002352 ) Receptacle, Lamp [Speaker] 1
9 1018208 (000000- ) Light, Tail, 12vdc 2
10 06928 (000000- ) Screw, Pan, M4 X 0.70 X 20, 4.8 4
11 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
12 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 6
13 1027916 (000000- ) Panel Widt, Filler 1
14 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
15 1025254 (000000- ) Bracket, Mtg, Sqge, Disk Head (Disk Scrub Head) 2
16 363458 (000000- ) Tread, Non-Skid, 01.9w 08.0I 1
17 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 1
18 1027347 (000000-001720 ) Coupling, Hose 1
19 1028253 (000000-001720 ) Grip, Handle, 1.0d 1.5l Blk (Disk Scrub Head) 1
20 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w (Disk Scrub 1
Head)
21 1027269 (000000- ) Crossmember WIdt, Sqge (Disk Scrub Head) 1
22 77347 (000000- ) Screw, Hex, M10 X 1.5 X 35, Ss (Disk Scrub Head) 4
23 32492 (000000- ) Washer, Flat, 0.38, Std (Disk Scrub Head) 8
24 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss (Disk Scrub Head) 4
25 71579 (000000- ) Strap, Static, W/Grommet, .19 1.1w 25.0I (Disk Scrub 1
Head)
26 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 (Disk Scrub Head) 1
27 32493 (000000- ) Washer, Flat, 0.50, Std (Disk Scrub Head) 4
28 53466 (001036- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
29 08709 (001036- ) Nut, Hex, Lock, M8 X 1.25, NI 1
30 32491 (001036- ) Washer, Flat, 0.31, Std 1
31 39277 (001036- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
32 1039091 (001721~ ) Bumper WIdt, Rear 1
33 1036240 (001721- ) Tube, Vacuum 1
34 1038498 (001721~ ) Grip, Handle, 1.25D 1.50L Blk 1
35 23146 (002103- ) Pin, Roll, .187d X 1.62l, .187/.192 4
36 1062566 (002103- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 4
37 1053838 (002103- ) Pin, 30mmd X 215mmi 4
38 34411 (002103- ) Pin, Cotter, Hair, 1.00d .178 Wir 4
39 12309 (000000- ) Screw, Hex, M12 X 1.75 X 30, Ss 4
v 40 1060942 (002353~ ) Headlight, 12Vdc, Oval, Halogen 2
A 41 9007513 (002353~ ) Lamp, Halogen [Speaker] 1
T20 Gas/LPG 331471 (9-1 29




STANDARD PARTS

Fig. 4 - Operator Station Group

n n Gas/LPG 331471 (10-09)

2-10




STANDARD PARTS

354407 - G/LP

Fig. 4 - Operator Station Group

Ref. Part No. Serial Number Description Qty.

1 9002409 Panel WIdt, Gas, Repimt

( ) 1
1 9002380 (000000- ) Panel Widt, Gas, Replmt [W/Fast] 1
1 9002381 (000000- ) Panel Widt, Gas, W/ Es, Replmt 1
1 9003422 (000000- ) Panel Widt, Gas, Replmt, TJ (Japan only) 1
1 9003425 (000000- ) Panel Widt, Gas, Replmt, TJ [W/Fast] (Japan only) 1
1 9003428 (000000- ) Panel Widt, Gas, Replmt, TJ, W/Es (Japan only) 1
1 9003431 (000000- ) Panel Widt, LPG, Repimt 1
1 9003432 (000000- ) Panel Widt, LPG, Replmt [W/Fast] 1
1 9003433 (000000- ) Panel Widt, LPG, Replmt, W/Es 1
1 9003423 (000000- ) Panel Widt, LPG, Repimt, TJ (Japan only) 1
1 9003426 (000000- ) Panel Widt, LPG, Repimt, TJ [W/Fast] (Japan only) 1
1 9003429 (000000- ) Panel Widt, LPG, Repimt, TJ, W/Es (Japan only) 1
2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (000000- ) Bracket, Mtg, Insulation 2
5 82727 (000000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (000000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (000000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
9 70157 (000000-001035 ) Clamp, Cable, Ss, 2.50d X 1.00w, 1h 1
10 08709 (000000-001035 ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 39277 (000000-001035 ) Screw, Hex, M8 X 1.25 X 25, 8.8 7
12 32491 (000000-001035 ) Washer, Flat, 0.31, Std 18
13 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1025435 (000000-001499 ) Panel Widt, Adj 1
14 1035832 (001500- ) Panel Widt, Adj [2007] 1
15 1030593 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08t 1
16 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (000000- ) Panel, Access, Door 1
18 1027218 (000000- ) Mat, Floor 1
19 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
20 39349 (000000- ) Washer, Flat, 0.31 Sae 3
21 1022699 (000000- ) Panel, Access, Floor 1
22 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
23 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
24 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1
25 1020540 (000000-001683 ) Bracket Widt, Mtg, Tank 1
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1033975 (000000- ) Bracket, Mtg 1
29 1027267 (000000- ) Mat, Floor 1
30 1020904 (000000- ) Seal, Panl, Instmt 1
31 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (001500- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
34 32491 (000000- ) Washer, Flat, 0.31, Std 17
35 1035997 (001684~ ) Bracket WIdt, Mtg, Tank 1
36 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
37 32490 (000000- ) Washer, Flat, 0.25, Std 2
38 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
39 1047295 (000000- ) Seal, Foam, 0.50 1
T20 Gas/LPG 331471 (10- 2-11




STANDARD PARTS

Fig. 5 - Operator Station Insulation Group

0 Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

2-12



STANDARD PARTS

354409
Fig. 5 - Operator Station Insulation Group

Ref. Part No. Serial Number Description Qty.
1 1034769 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
4 1023464 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
5 1034764 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1

T20 Gas/LPG 331471 (4-0 2-13




STANDARD PARTS

Fig. 6 - Instrument Panel Group

2-14 D Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354502
Fig. 6 - Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
v 1 9002436 (000000- ) Panel Kit, Instmt, Repimt [T20] 1
A 2 9002437 (000000- ) Label Kit, Panel, Repimt [T20] 1
v 1 9007914 (000000- ) Panel Kit, Instmt, Repimt [T20 ec-H20 only] 1
A 2 9001915 (000000- ) Label Kit, Panel, Replmt [T20 ec-H20 only] 1
3 16968 (000000- ) Nut, Hex, Lock, #08-32, NI 4
4 1028769 (000000- ) Flap, Battery 1
5 1028772 (000000- ) Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl 1
6 1029362 (000000- ) Washer, Shid, Nyl [8-32] 4
7 361071 (000000- ) Plate, Mtg, Light 1
8 361073 (000000- ) Seal, Rbr, Clsd, 0.13, Instmt Panl 1
9 361075 (000000- ) Light, Panl, 14vdc, , 1.1 X 1.0 3
10 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
11 73736 (000000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
12 382516 (000000- ) Boot, .63id .291 .90w 1
v 13 87536 (000000- ) Switch, Ignition [Ku] 1
A 87866 (000000- ) Key, Ignition [Set Of 2] 1
14 383165 (000000- ) Boot, Switch, Ignition 1
15 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
16 392171 (000000- ) Switch, Rocker, Dpdt On/Off/On 1
17 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
18 1027284 (000000- ) Label, Switch, Rocker [T20] 1
19 56992 (000000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
20 223599 (000000- ) Cup Holder, Rwk 1
21 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
22 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, BIk 4
23 9004880 (000000- ) Panel, Instmt, Rh, Gas, Repimt 1
23 9002391 (000000- ) Panel, Instmt, Rh, Lpg, Repimt 1
23 9002392 (000000- ) Panel, Instmt, Rh, Lpg, Repimt, CE/TJ (Japan only) 1
24 361075 (000000-001997 ) Light, Panl, 14vdc, ,1.1 X 1.0 1
25 1041822 (000000- ) Light, Led, .312D, 2 Volt [Tri-Color] (ec-H20 only) 1

T20 Gas/LPG 331471 (4-1 2-15




STANDARD PARTS

Fig. 7 - Seat Group

0 Gas/LPG 331471 (5-09)
Home §| Find... § Go To.. n n

2-16



STANDARD PARTS

354503
Fig. 7 - Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (000000- ) Plate Widt, Seat 1
3 1025736 (000000- ) Latch 1
4 (09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (000000- ) Washer, Flat, #10 2
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (000000- ) Latch 1
8 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (000000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4

10 19065 (000000- ) Washer, Flat, #08 2
11 1023499 (000000- ) Insulation, Flame-Retardant, 1.0 1
12 223080 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (000000- ) Washer, Flat, 0.25 Sae 9
15 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (000000- ) Spacer, Plstc, Ny 1
17 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
19 1022105 (000000- ) Seat, Suspension, W/1 Arm And Belt 1
20 32491 (000000- ) Washer, Flat, 0.31, Std 6
21 32983 (000000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (000000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (000000- ) Washer, Flat, 0.38 Std 2
24 08085 (000000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1024138 (000000- ) Hinge Widt, Door 1
26 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
27 1031206 (000000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
28 1018776 (000000- ) Shroud, Seat 1
29 1026825 (000000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (000000- ) Hinge WIdt, Shrd, Rh 1
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 10
33 1024425 (000000- ) Hinge WIdt, Shrd, Rh 2
34 1025916 (000000- ) Grill, Side 1
35 41178 (000000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (000000- ) Bracket, Seat, Adj 1
37 58494 (001014- ) Stud, Ball, .39d .31-16, Gasspring 2
38 368391 (001014~ ) Gasspring, 180lb, 03.0strk 1
39 01760 (001014~ ) Nut, Hex, Lock, .31-18, NI, Thin 2
40 76888 (001998- ) Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl 1
T20 Gas/LPG 331471 (5-0 2-17




STANDARD PARTS

Fig. 8 - Steering Group

Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n

2-18



STANDARD PARTS

1014653

Fig. 8 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (000000- ) Fitting, Hyd, E90, Jm06/0m06 1
2 59577 (000000- ) Fitting, Hyd, Str, Jm06/0m086, L 1
3 56835 (000000- ) Fitting, Hyd, Str, Jm08/Om06 1
4 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 1
5 17980 (000000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (000000- ) Steer-Control, Hyd#05, 06.1 2030 (See Breakdowns) 1

1021265 7 466679+  (000000- ) Column, Steering, 09.9L 0.86D 36Tooth 1
8 06960 (000000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4

v 9 73027 (000000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (000000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (000000- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1

12 70623 (000000- ) Retainer, Boot, Steering Column 1

13 72970 (000000- ) Rivet, Plstc, .250d X 0.898 4

14 1058996 (000000- ) Wheel, Steering, 14.3d 0.81b 36tooth 1

15 1024478 (000000- ) Button, Cntrl, Horn 1

16 56185 (000000- ) Nut, Hex, Jam, M20 X 1.5 1

17 1024695 (000000- ) Bracket WIdt, Tilt, Rh 1

18 70709 (000000- ) Bearing, FIng, 2-Hole, 0.50b 2

19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8

20 32483 (000000- ) Washer, Flat, 0.25 Sae 4

21 1023926 (000000- ) Pin, Locking, Steering, Tilt 1

22 47585 (000000- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2

23 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4

24 70717 (000000- ) Ring, Retaining, Ext, 0.50d, Hd 1

25 22290 (000000- ) Spring, Cmpr, 18.8d, 1.6w, 57.11 1

26 32486 (000000- ) Washer, Flat, 0.50 Sae 1

27 04706 (000000- ) Knob, Tee, 2.5x1.0 1.110.38-16 Plstc 1

28 75968 (000000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1

29 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2

30 32491 (000000- ) Washer, Flat, 0.31, Std 2

T20 Gas/LPG 331471 (4-1 2-19



r1l
Text Box
1021265

r1l
Line


STANDARD PARTS

Fig. 9 - Front Cover Group

Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n

2-20



STANDARD PARTS

Fig. 9 - Front Cover Group

354413

Ref. Part No. Serial Number Description Qty.
1 1022069 (000000- ) Shroud, Front, Trimmed 1
2 1008916 (000000- ) Bracket Widt, Latch 1
3 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (000000- ) Hinge, .38pin .11 3.5w 06.0l 6/0.38sl 2
5 32491 (000000- ) Washer, Flat, 0.31, Std 14
6 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 14
7 1035068 (000000-002092 ) Grill Widt, Front 1
7 1046090 (002093- ) Grill Widt, Front 1
8 1031557 (000000-001021 ) Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft 1
9 15331 (000000- ) Washer, Flat, 0.62 Sae 2

10 391368 (000000- ) Cable, Glv .09d 016.5| .38eye /.38eye 1
11 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1049919 (000000- ) Seal, Sponge, 0.88 1.00W 43.0L 1
15 1029652 (000000-001512 ) Plate, Mtg, Seal 1
16 1029545 (000000-001512 ) Plate, Mtg, Seal 1
17 20394 (000000-001512 ) Screw, Hex, #10-16 X 0.62, Fmg, [Ab] 10
18 06988 (000000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
19 1037970 (001513- ) Strip Mtg, Seal 1
20 1037971 (001513- ) Strip Mtg, Seal 1
T20 Gas/LPG 331471 (9-1 2-21




STANDARD PARTS

Fig. 10 - Engine Cover Group

D Gas/LPG 331471 (9-10)
Home §| Find... § Go To.. n n

2-22



STANDARD PARTS

Fig. 10 - Engine Cover Group

354504

Ref. Part No. Serial Number Description Qty.
v 1 1033156 (000000- ) Shroud Assy, Eng 1
A 2 1026628 (000000- ) Angle, Brace, Shrd 1
A 3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (000000- ) Bracket, Shield, Heat 1
6 74077 (000000- ) Screw, Flt, M8 X 1.25 X 25 4
7 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (000000- ) Hinge WIdt, Shrd, Lh 2
10 1025196 (000000- ) Hinge WIdt, Shrd, Lh 2
11 1020186 (000000- ) Bracket, Latch, Cover 1
12 1028516 (000000-001030 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (000000-001030 ) Insulation, Flame-Retardant, 0.5 1
14 21168 (000000-001030 ) Clip, .250h, Plstc [Pine-Tree] 14
15 1026726 (000000- ) Girill, Eng 1
16 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
17 19066 (000000- ) Washer, Flat, #10 8
18 41178 (000000- ) Washer, Flat, 0.25 Fendr 6
19 1028412 (000000- ) Bracket, Guide, Shrd 1
20 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
21 06927 (000000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (000000- ) Plate, Seal, Sound 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1024177  (000000- ) Hinge WIdt, Door 1
27 32491 (000000- ) Washer, Flat, 0.31, Std 2
28 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
29 384419 (000000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (000000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
32 41139 (000000- ) Washer, Lock, Int-Ext, 10 2
T20 Gas/LPG 331471 (3-0 2-23




STANDARD PARTS

Fig. 11 - Engine and Mount Group

3—-2 & J / \‘\

~—

W 5 & ? 7
2-24 0 Gas/LPG 331471 (4-11)
Home || Find... § Go To.. n n




STANDARD PARTS

354415

Fig. 11 - Engine and Mount Group

Ref. Part No. Serial Number Description Qty.
v 1 372862 (000000- ) Engine [Long Block Gm 1.6l] (See Engine Breakdown) 1
A 2 371972 (000000- ) Element, Fltr, Qil, Eng, Spin-On 1
3 372541 (000000-001499 ) Fitting, E90, M14 X .56 1
4 371855 (000000-001499 ) Hose, Hyd, 26.0 1
5 371876 (000000-001499 ) Fitting, End, Hose 2
6 371890 (000000-001499 ) Fitting, Pipe, Plug 1
7 372002 (000000- ) Sensor, Position, Cshft 1
8 371866 (000000- ) Coupling, Drive, 13t 1
9 372554 (000000- ) Screw, Hex, M07-1.00 X 23.0, 8.8 6
10 371868 (000000-002140 ) Cover, Hsng, Flywheel (Replaced By 9006895) 1
11 19315 (000000- ) Screw, Hex, .25-20 X 0.50, 5 4
12 32490 (000000- ) Washer, Flat, 0.25 Std 4
13 371869 (000000- ) Housing, Pump 1
14 371870 (000000- ) Screw, Soc, M12 X 1.75 X 55, 10.9 4
15 10832 (000000- ) Screw, Soc, .38-16 X 1.50, Al 2
16 371996 (000000-002140 ) Switch, Indicator, Qil Press 1
16 9008197 (002141- ) Switch, Indicator, Qil Press [2010] 1
17 371860 (000000-001499 ) Fitting, Pipe, Plug, Metric, M18,Soc 1
18 372556 (000000- ) Shield, Starter [1.6]] 1
19 372953 (000000- ) Sensor, Temp, Coolant 1
20 1023288 (000000- ) Bracket WIdt, Mtg, Eng, Back, Gas/Lpg 1
21 39810 (000000- ) Screw, Hex, .50-13 X 1.25, 5 4
22 32486 (000000- ) Washer, Flat, 0.50 Sae 4
23 1011353 (000000-002092 ) Mount WIdt, Eng, Gas/Lpg 1
24 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 2
25 32485 (000000- ) Washer, Flat, 0.38 Sae 2
26 51176 (000000- ) Isolator, Vib, .50d 3
27 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
28 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4
29 32493 (000000- ) Washer, Flat, 0.50 Std 3
30 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
31 1042028 (000000- ) Sensor, Temp, Water [Rework For 1.6GM] 1
32 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 1
33 1030073 (000000- ) Wire, 16ga 09.61 Brown Mp280/ #10ring 1
34 41361 (000000- ) Nut, Hex, Std, M8 X 1.25, Brs 1
35 1031439 (001500- ) Fitting, Pipe, Bshg, M18 X 1.5 1
36 24976 (001500- ) Fitting, Brs, E45, Pf02/Pm02 1
37 1055106 (001500- ) Switch, Press, 0006psi Dpdt 1
38 32493 (000000-001035 ) Washer, Flat, 0.50, Std 2
39 08711 (000000-001035 ) Nut, Hex, Lock, M12 X 1.75,NI 2
40 371877 (000000- ) Washer, Flat, 0.38, Hardened 2
41 385029 (000000- ) Gasket, Plug, Relief Valve,Qil Press 1
42 9006634 (001500- ) Hose, Drain, Eng Oil 1
43 9006635 (001500- ) Fitting, Plug 1
44 1046022 (002093- ) Bracket Widt, Mtg, Eng 1
45 9006895 (002141- ) Plate Kit, Repair 1
46 1056566 (002124- ) Plate, Guard, Belt [Gm 1.6]] 1
47 32490 (002124~ ) Washer, Flat, 0.25, Std 3
48 06943 (002124- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1

T20 Gas/LPG 331471 (4-1

2-25




STANDARD PARTS

Fig. 12 - Engine EFI Group, Gasoline (000000-001499)

2-26 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 12 - Engine EFI Group, Gasoline (000000-001499)

354416

Ref. Part No. Serial Number Description Qty.
1 1018939 (000000-001499 ) Bracket, Mtg [Ecu] 1
2 06942 (000000-001499 ) Screw, Hex, M6 X 1.0 X 16, 8.8 4
3 32483 (000000-001499 ) Washer, Flat, 0.25 Sae 4
4 46314 (000000-001499 ) Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
5 06938 (000000-001499 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 01683 (000000-001499 ) Washer, Flat, #10, Ss 8
7 06549 (000000-001499 ) Nut, Hex, Lock, M5 X 0.8, NI 4
8 08708 (000000-001499 ) Nut, Hex, Lock, M6 X 1.0, NI 2
9 1022364 (000000-001499 ) Hose, Heater 1
10 372542 (000000-001499 ) Fitting, Str, .19brb X .12mpt 1
11 372545 (000000-001499 ) Qd36Gasket, Body, Throttle [1.6l] 1
12 372543 (000000-001499 ) Fitting, Vacuum [M16-15-6h] 1
13 372489 (000000-001499 ) Hose, 9.5mm X 450mm [Pcv] 1
14 372544 (000000-001499 ) Gasket, Manifold, Intake 1
15 372566 (000000-001499 ) Rail, Injector, Gas, W/ Press Reg 1
16 372534 (000000-001499 ) Adapter, Intake, Throttle Body 1
17 372537 (000000-001499 ) Bushing, M06-1.50 X .25-27npt 1
18 06532 (000000-001499 ) Screw, Soc, M6 X 1.0 X 25, 12.9 4
19 07255 (000000-001499 ) Screw, Soc, M6 X 1.0 X 45, 12.9 4
20 372547 (000000-001499 ) Manifold, Intake [1.6] 1
21 372549 (000000-001499 ) Plug, Manifold, Intake 1
22 372550 (000000-001499 ) Plug, Port, Sensor [Map] 1
23 372858 (000000-001499 ) Module, Ecu, Gas [Gm 1.6]] 1
24 372563 (000000-001499 ) Injector Kit, Fuel, Gas 4
25 372493 (000000-001499 ) Sensor [Tmap] 1
26 372486 (000000-001499 ) Injector Kit, Fuel, Gas 1
27 372546 (000000-001499 ) Hose, Fuel, .19 1
28 63810 (000000-001499 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
29 83578 (000000-001499 ) Tube, Air Bleed, .62d 2.2 .12npt Alm 1
30 1015930 (000000-001499 ) Fitting, Brs, Str, Pf04/Pm02 1
31 51305 (000000-001499 ) Fitting, Draincock, E90, .25npt 1
32 73471 (000000-001499 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
33 43844 (000000-001499 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
34 51839 (000000-001499 ) Fitting, Brs, E90, Em10/Pm06 1
35 1015547 (000000-001499 ) Fitting, Adapter, Orifice, Pf06/Pm06 1
36 49266 (000000-001499 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
T20 Gas/LPG 331471 (3-0 2-27




STANDARD PARTS

39

38

2-28

Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 13 - Engine EFIl Group, Gasoline (001500-002140)

354416

Ref. Part No. Serial Number Description Qty.
1 1031312 (001500-002140 ) Plate, Mtg, Relay 1
2 372470 (001500-002140 ) Isolator, Box, Relay 2
3 19315 (001500-002140 ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (001500-002140 ) Washer, Flat, 0.25, Std 13
5 19312 (001500-002140 ) Nut, Hex, Std, .25-20 2
6 372547 (001500-002140 ) Manifold, Intake [1.6l] 1
7 372549 (001500-002140 ) Plug, Manifold, Intake 1
8 384995 (001500-002140 ) Fitting, Plug, M16, Intake Manifold 1
9 372550 (001500-002140 ) Plug, Port, Sensor [Map] 1

10 372548 (001500-002140 ) Plug, .12npt, Ss 1
v 9003390 (001500-002140 ) Gasket Kit, Repair, Gas [Gm 1.6l 2007] 1
A 11 372544 (001500-002140 ) Gasket, Manifold, Intake 1
A 12 372545 (001500-002140 ) Gasket, Body, Throttle [1.6l] 1
13 384985 (001500-002140 ) Sensor [T Map] 1
14 19317 (001500-002140 ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (001500-002140 ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 372534 (001500-002140 ) Adapter, Intake, Throttle Body 1
17 384974 (001500-002140 ) Housing, Throttle, 40mm [Bosch] 1
18 32483 (001500-002140 ) Washer, Flat, 0.25, Sae 2
19 07255 (001500-002140 ) Screw, Soc, M6 X 1.00 X 45, 12.9 4
20 384992 (001500-002140 ) Rail, Injector, Fuel, Plstc 1
21 06942 (001500-002140 ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
22 372543 (001500-002140 ) Fitting, Vacuum [M16-15-6h] 1
23 384972 (001500-002140 ) Hose, Vacuum, 0.22id X 03.0I 1
24 63810 (001500-002140 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
25 1022364 (001500-002140 ) Hose, Heater 1
26 83578 (001500-002140 ) Tube, Bleed, Air, .620d 2.2| .12npt, Alm 1
27 1015930 (001500-002140 ) Fitting, Brs, Str, Pf04/Pm02 2
28 150516 (001720-002140 ) Fitting, Brs, Str, Bm06/Pm05 2
29 54333 (001720-002140 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
30 1043481 (001720-002140 ) Hose, Heater, 0.38I1D 1
31 1028711 (001500-002140 ) Module, Ecu, Gas [Gm1.6l 2700] 1
32 06946 (001500-002140 ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
33 51839 (001500-002140 ) Fitting, Brs, E90, Em10/Pm06 1
34 1015547 (001500-002140 ) Fitting, Adapter, Orifice, Pf06/Pm06 1
35 1029082 (001500-002140 ) Bracket, Mtg, Ecu [M20/T20 2007] 1
36 51305 (001500-001719 ) Fitting, Draincock, E9O, .25npt 1
37 43844 (001500-001719 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
38 73471 (001500-001719 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
39 49266 (001500-001719 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
T20 Gas/LPG 331471 (10- 2-29




STANDARD PARTS

Fig. 14 - Engine EFI Group, Gasoline (002141- )

2-30 0 Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354416

Fig. 14 - Engine EFIl Group, Gasoline (002141- )

Ref. Part No. Serial Number Description Qty.
1 1031312  (002141- ) Plate, Mtg, Relay 1
2 372470 (002141- ) Isolator, Box, Relay 2
3 19315 (002141- ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (002141- ) Washer, Flat, 0.25, Std 13
5 19312 (002141- ) Nut, Hex, Std, .25-20 2
6 372547 (002141- ) Manifold, Intake [1.6l] 1
7 372549 (002141- ) Plug, Manifold, Intake 1
8 384995 (002141- ) Fitting, Plug, M16, Intake Manifold 1
9 372550 (002141- ) Plug, Port, Sensor [Map] 1

10 372548 (002141- ) Plug, .12npt, Ss 1
v 9003390 (002141- ) Gasket Kit, Repair, Gas [Gm1.6]1 2007] 1
A 11 372544 (002141- ) Gasket, Manifold, Intake 1
A 12 372545 (002141- ) Gasket, Body, Throttle [1.6]] 1
13 384985 (002141- ) Sensor [T Map] 1
14 19317 (002141- ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (002141- ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 9006619 (002141- ) Adapter [E100 Mixer Gm 1.61 2010] 1
17 384974 (002141- ) Housing, Throttle, 40mm [Bosch] 1
18 32483 (002141-002182 ) Washer, Flat, 0.25, Sae 2
19 07255 (002141- ) Screw, Soc, M6 X 1.00 X 45, 12.9 4
20 384992 (002141- ) Rail, Injector, Fuel, Plstc 1
21 06942 (002141-002182 ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
22 372543 (002141- )  Fitting, Vacuum [M16-15-6h] 1
23 384972 (002141- ) Hose, Vacuum, 0.22id X 03.0I 1
24 63810 (002141-002253 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
25 61869 (002141-002253 ) Hose, Heater, 0.62id, 024.0I 1
26 1042772 (002141- ) Fitting, Brs, Str, Pf06/Pm04 1
27 27767 (002141- ) Fitting, Brs, Str, Em10/Pm06 1
28 762282 (002141-002253 ) Fitting, Hyd, Plug, Pm06 1
29 06946 (002141- ) Screw, Hex, M6 X 1.00 X 35, 8.8 4
30 1029082 (002141-002182 ) Bracket, Mtg, Ecu [M20/T20 2007] 1
31 1056232 (002141- ) Module, Ecu, Gas [Gm1.6] 2010] 1
32 1015547 (002141- ) Fitting, Adapter, Orifice, Pf06/Pm06 1
33 1062116 (002254~ ) Fitting, Plstc, Tee, Bm10/Bm10/Bm10 1
34 63810 (002254~ ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 7
35 51839 (002254~ ) Fitting, Brs, E90, Em10/Pm06 1
36 1016560 (002254~ ) Hose, Afmkt, Rbr, Heater, 0.62id, 02ft 1
37 1015897 (002254~ ) Hose, Radiator, Mold, .75Id X .621d (Cut in two) 1
T20 Gas/LPG 331471 (4-1 2-31




STANDARD PARTS

Fig. 15 - Engine EFI Group, LPG (000000-001499)

2-32 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

Fig. 15 - Engine EFI Group, LPG (000000-001499)

354417

Ref. Part No. Serial Number Description Qty.
1 1018939 (000000-001499 ) Bracket, Mig [Ecu] 1
2 06942 (000000-001499 ) Screw, Hex, M6 X 1.0 X 16, 8.8 4
3 32483 (000000-001499 ) Washer, Flat, 0.25 Sae 4
4 46314 (000000-001499 ) Grommet, Rbr, 0.20id, F/0.4h, .12 Mail 4
5 06938 (000000-001499 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 01683 (000000-001499 ) Washer, Flat, #10, Ss 8
7 06549 (000000-001499 ) Nut, Hex, Lock, M5 X 0.8, NI 4
8 08708 (000000-001499 ) Nut, Hex, Lock, M6 X 1.0, NI 2
9 372857 (000000-001499 ) Module, Ecu, Lpg [Gm 1.6l] 1
10 372537 (000000-001499 ) Bushing, M06-1.50 X .25-27npt 1
11 372544 (000000-001499 ) Gasket, Manifold, Intake 1
12 372547 (000000-001499 ) Manifold, Intake [1.6l] 1
13 372548 (000000-001499 ) Plug, .12npt, Ss 1
14 372549 (000000-001499 ) Plug, Manifold, Intake 1
15 372550 (000000-001499 ) Plug, Port, Sensor [Map] 1
16 372576 (000000-001499 ) Bracket, Reg [1.6] 1
17 372577 (000000-001499 ) Spacer, Sppt, Fltr Lock Off 1
18 372579 (000000-001499 ) Plug, Hole, Injector 4
19 372493 (000000-001499 ) Sensor [Tmap] 1
20 372482 (000000-001499 ) Housing, Throttle, 40mm [Bosch] 1
21 372523 (000000-001499 ) Pin, Retainer 5
22 372580 (000000-001499 ) Adapter, Valve, Fuel Trim 1
23 372582 (000000-001499 ) Adapter, Plate 1
24 372500 (000000-001499 ) Converter, Lpg 1
25 372898 (000000-001499 ) Mixer, Lpg [Gm 1.6]] 1
26 372608 (000000-001499 ) Gasket 2
27 372612 (000000-001499 ) Adapter, Throttle Body 1
28 372515 (000000-001499 ) Fitting, Cap 1
29 372512 (000000-001499 ) Fitting, E70 2
30 372514 (000000-001499 ) Fitting, Str 2
31 372506 (000000-001499 ) Hose, Balancing, Press, 680mm 1
32 372507 (000000-001499 ) Hose, Balancing, Press, 045mm 1
33 372511 (000000-001499 ) Fitting, Hose, Vacuum, .25 1
34 372517 (000000-001499 ) Restrictor, Jet, Coolant 1
35 372484 (000000-001499 ) Seal, Org 1
36 372498 (000000-001499 ) Sleeve, Throttle, Plstc [Bosch] 1
37 372569 (000000-001499 ) Valve, Check 1
38 372609 (000000-001499 ) Hose, 170mm [Ftv-Ptv] 1
39 372605 (000000-001499 ) Hose, Valve, Press Trim, 350mm 1
40 372607 (000000-001499 ) Hose, 9.5mm X 290mm [Pcv] 1
41 372528 (000000-001499 ) Hose, Mold, .62 To .75 1
42 372606 (000000-001499 ) Hose, 355mm [FI-Vrp] 1
43 372510 (000000-001499 ) Fitting, E90 1
44 372611 (000000-001499 ) Fitting, Str, E90, .25npt 1
45 372610 (000000-001499 ) Fitting, Nipple, .25npt, Brs 1
46 372518 (000000-001499 ) Isolator, Mtg, Vaporizer, Rbr 3
47 372558 (000000-001499 ) Adapter [1.6] 1
48 372613 (000000-001499 ) Seal, Org, Throttle Body 1
v 49 372503 (000000-001499 ) Valve, Fuelock, Lpg, Wire Connector 1
A 372615 (000000-001499 ) Filter Kit, Fuelock, Lpg 1
T20 Gas/LPG 331471 (10- 2-33




STANDARD PARTS

Fig. 15 - Engine EFI Group, LPG (000000-001499)

1017698

Ref. Part No. Serial Number Description Qty.
50 372501 (000000-001499 ) Valve, Trim, Fuel, Normal Flow 1
51 372497 (000000-001499 ) Valve, Body, Throttle, Lpg 1
52 63810 (000000-001499 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 9
53 51839 (000000-001499 ) Fitting, Brs, E90, Em10/Pm06 1
54 83578 (000000-001499 ) Tube, Air Bleed, .62d 2.2] .12npt Alm 1
55 1015930 (000000-001499 ) Fitting, Brs, Str, Pf04/Pm02 1
56 51305 (000000-001499 ) Fitting, Draincock, E9O, .25npt 1
57 43844 (000000-001499 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
58 73471 (000000-001499 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1

2-34 D Gas/LPG 331471 (3-07)




STANDARD PARTS

T20 Gas/LPG 331471 (3-0 2-35
Home §| Find... § Go To.. n n



STANDARD PARTS

)

Fig. 16 - Engine EFI Group, LPG (001500~

0 Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

2-36



STANDARD PARTS

354633

Fig. 16 - Engine EFI Group, LPG (001500- )

Ref. Part No. Serial Number Description Qty.
1 1031312 (001500- ) Plate, Mig, Relay 1
2 372470 (001500- ) Isolator, Box, Relay 2
3 19315 (001500- ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (001500- ) Washer, Flat, 0.25, Std 9
5 19312 (001500- ) Nut, Hex, Std, .25-20 2
6 372547 (001500- ) Manifold, Intake [1.6l] 1
7 372549 (001500- ) Plug, Manifold, Intake 1
8 372579 (001500- ) Plug, Hole, Injector 4
9 384995 (001500- ) Fitting, Plug, M16, Intake Manifold 1

10 372550 (001500- ) Plug, Port, Sensor [Map] 1
11 372548 (001500- ) Plug, .12npt, Ss 1
12 372534 (001500-002140 ) Adapter, Intake, Throttle Body 1
12 9006619 (002141- ) Adapter [E100 Mixer Gm 1.61 2010] 1
13 384985 (001500- ) Sensor [T Map] 1
14 19317 (001500- ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (001500- ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 384974 (001500- ) Housing, Throttle, 40mm [Bosch] 1
17 9003391 (001500- ) Gasket Kit, Repair, Lpg [Gm1.61 2007] 1
18 372543 (001500- ) Fitting, Vacuum [M16-15-6h] 1
19 384972 (001500- ) Hose, Vacuum, 0.22id X 03.0I 1
20 384996 (001500- ) Adapter, Valve, 400mm [Bosch] 1
21 09037 (001500- ) Screw, Soc, M8 X 1.25 X 70, 12.9 4
22 384991 (001500- ) Bolt, Soc Head, M5 X 80 X 35 4
23 384980 (001500-002140 ) Mixer, W/70deg Ftg 1
23 9006618 (002141- ) Vaporizer [Mixer E100lp Gm1.6l 2010] 1
24 384976 (001500- ) Fitting, E9O 1
25 1028722 (001500-002140 ) Module, Ecu, Lpg [Gm1.6l 2007] 1
25 1056233 (002141- ) Module, Ecu, Lpg [Gm1.61 2010] 1
26 1029082 (001500-002182 ) Bracket, Mtg, Ecu 1
27 06946 (001500- ) Screw, Hex, M6 X 1.00 X 35, 8.8 4
28 06942 (001500-002182 ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
29 32483 (001500-002182 ) Washer, Flat, 0.25, Sae 2
30 9006618 (002141- ) Mixer [E100lp Gm1.6l 2010] 1
31 9007424 (002141- ) Stud, M05-0.8 [Gm1.6L Lp 2010] 4
32 9007423 (002141- ) Nut, FIng, M05-0.8 [Gm1.6L Lp 2010] 4
33 1055170 (002141- )  Fitting, Fuel [Mixer E100Lp 2010] 1

T20 Gas/LPG 331471 (9-1 2-37




STANDARD PARTS

Fig. 17 - Engine Vaporizer Group, LPG (001500-002140)

))))))))

<

///

10

-

{7

§ =7

N

Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n

2-38



STANDARD PARTS

Fig. 17 - Engine Vaporizer Group, LPG (001500-002140)

354639

Ref. Part No. Serial Number Description Qty.
1 384970 (001500-002140 ) Clamp, Hose, Spring, 0.75d 1
2 384983 (001500-002140 ) Hose [Mixer To Epr] 1
3 384971 (001500-002140 ) Cover, Hose 1
4 384979 (001500-002140 ) Clamp, Hose, Spring, 0.62d 1
5 384973 (001500-002140 ) Hose, Supply, Gas, .25id 1
6 384977 (001500-002140 ) Regulator [Ep] 1
7 384978 (001500-002140 ) Fitting Kit [Epr] 1
8 372539 (001500-002140 ) Clamp, Hose, 1.0 1
9 384984 (001500-002140 ) Hose [Epr To Manifold] 1
10 63810 (001500-002140 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
11 11442-1 (001500-002140 ) Fitting, Hyd, E90, Spcl 1
12 372529 (001500-002140 ) Fitting, Nipple, .25mal 1

v 13 384975 (001500-002140 ) Valve, Lock Off 1
A 372615 (001500-002140 ) Filter Kit, Fuelock, Lpg 1
14 384986 (001500-002140 ) Isolator [Epr] 3
15 07791 (001500-002140 ) Nut, Hex, FIng, M8 X 1.25 3
16 1028343 (001500-002140 ) Bracket Widt, Mtg, Regulator, Lpg 1
17 371770 (001500-002140 ) Screw 2
18 371877 (001500-002140 ) Washer, Flat, 0.38, Hardened 2
19 83578 (001500-002140 ) Tube, Bleed, Air, .620d 2.2I .12npt, Alm 1

20 1015930 (001500-002140 ) Fitting, Brs, Str, Pf04/Pm02 1

21 1041151 (001500-002140 ) Seal, Org, Sensor, Temp [Epr] 2

22 1041152 (001500-002140 ) Sensor, Temp [Epr] 1

23 150516 (001720-002140 ) Fitting, Brs, Str, Bm06/Pm05 2

24 27048 (001720-002140 ) Fitting, Brs, E90, Pf04/Pm04 1

25 1043481 (001720-002140 ) Hose, Heater, 0.38id 1

26 54333 (001720-002140 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2

27 67767 (001720-002140 ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1

28 06942 (001720-002140 ) Screw, Hex, M6 X 1.00 X 16, 8.8 1

29 32490 (001720-002140 ) Washer, Flat, 0.25, Std 1

30 51839 (001500-002140 ) Fitting, Brs, E90, Em10/Pm06 1

31 372528 (001500-002140 ) Hose, Mold, .62 To .75 (Cut in 2) 1

32 51305 (001500-001719 ) Fitting, Draincock, E90, .25npt 1

33 43844 (001500-001719 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1

34 73471 (001500-001719 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1

T20 Gas/LPG 331471 (10- 2-39




STANDARD PARTS

)

Fig. 18 - Engine Vaporizer Group, LPG (002141-

0 Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

2-40




STANDARD PARTS

354639

Fig. 18 - Engine Vaporizer Group, LPG (002141- )

Ref. Part No. Serial Number Description Qty.
1 384970 (002141- ) Clamp, Hose, Spring, 0.75d 1
2 9007552 (002141- ) Hose, Fuel [Mixer To Epr, 22.5"L] 1
3 384971 (002141- ) Cover, Hose 1
4 384979 (002141- ) Clamp, Hose, Spring, 0.62d 1
5 384973 (002141- ) Hose, Supply, Gas, .25id 1
6 384977 (002141- ) Regulator [Ep] 1
7 384978 (002141- ) Fitting Kit [Epr] 1
8 372539 (002141- ) Clamp, Hose, 1.0 1
9 384984 (002141- ) Hose [Epr To Manifold] 1

10 63810 (002141-002253 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
11 11442-1 (002141- ) Fitting, Hyd, E90, Spcl 1
12 372529 (002141- ) Fitting, Nipple, .25mal 1
v 13 9006620 (002141- ) Valve, Lock Off [Gm 1.6L 2010] 1
A 9007380 (002141- ) Filter, Fuellock, Lpg [Gm1.6L 2010] 1
14 384986 (002141- ) Isolator [Epr] 3
15 07791 (002141- ) Nut, Hex, Fing, M8 X 1.25 3
16 1056300 (002141- ) Bracket Widt, Mtg, Reg, Lpg[Gm 2010] 1
17 371770 (002141- ) Screw 2
18 371877 (002141- ) Washer, Flat, 0.38, Hardened 2
19 1041151 (002141- ) Seal, Org, Sensor, Temp [Epr] 2
20 1041152 (002141- ) Sensor, Temp [Epr] 1
21 1042772 (002141- ) Fitting, Brs, Str, Pf06/Pm04 2
22 27767 (002141- ) Fitting, Brs, Str, Em10/Pm06 1
23 13048 (002141-002253 ) Hose, Heater, 0.62id, 038.0I 1
24 762282 (002141-002253 ) Fitting, Hyd, Plug, Pm06 1
25 9007553 (002141- ) Spring, 3/4 X 16 [Gm1.6L 2010 Lpg] 1
26 1015547 (002141- ) Fitting, Adapter, Orifice, Pf06/Pm06 1
27 1062116 (002254~ ) Fitting, Plstc, Tee, Bm10/Bm10/Bm10 1
28 63810 (002254~ ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 7
29 51839 (002254~ ) Fitting, Brs, E90, Em10/PmO06 1
30 1016560 (002254~ ) Hose, Afmkt, Rbr, Heater, 0.62id, 02ft 1

T20 Gas/LPG 331471 (4-1 2-41




STANDARD PARTS

Fig. 19 - Engine Fuel Tank Group, Gasoline (000000-001499)

2-42 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 19 - Engine Fuel Tank Group, Gasoline (000000-001499)

354418

Ref. Part No. Serial Number Description Qty.
1 1026550 (000000-001499 ) Tray WIdt, Fuel 1
2 87730 (000000-001499 ) Hose, Fuel, 0.31id 12.0I 1
3 1026759 (000000-001499 ) Insulation, Flame-Retardant, 0.5 1
4 1012160 (000000-001499 ) Hose, Fuel, 0.31id 24.0I 1
5 1011107 (000000-001499 ) Pump, Fuel, Hi Press [Gm 1.61/3.0I] 1
6 372440 (000000-001499 ) Filter, Fuel [Gm 1.61/3.0I] 1
7 1013086 (000000-001499 ) Connector, Fuel, Qf 1
8 9000355 (000000-001499 ) Fitting, Brs, E90, Em05/Pm04 1
v 9 9002395 (000000-001499 ) Tank, Fuel, 11.26Gal, gas, Replmt 1
A 10 48267 (000000-001499 ) Cap, Tank, Fuel, 2.3neck 2.6d 1
A 1039521 (000000-001499 ) Send-Unit, Fuel 1
11 1025229 (000000-001499 ) Strap, Tank, Gas 4
12 39277 (000000-001499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (000000-001499 ) Washer, Flat, 0.31, Std 2
14 08709 (000000-001499 ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 32483 (000000-001499 ) Washer, Flat, 0.25 Sae 4
16 32981 (000000-001499 ) Nut, Hex, Lock, .25-20, NI 4
17 1023482 (000000-001499 ) Hose, Fuel, 0.50id 21.0I 1
18 54333 (000000-001499 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
19 39277 (000000-001499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
20 1019416 (000000-001499 ) Bracket, Mtg, Fuel 1
21 1013086 (000000-001499 ) Connector, Fuel, Qf 1
22 1019939 (000000-001499 ) Connector, Fuel, EQ0, Qf 1
23 21197 (000000-001499 ) Screw, Hex, .38-16 X 1.00, 5 2
24 32492 (000000-001499 ) Washer, Flat, 0.38 Std 2
25 1011895 (000000-001499 ) Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole 2
26 383912 (000000-001499 ) Sleeve, P/M, 0.43b 1.00d 1.0l, Stl 1
27 16931 (000000-001499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
28 06956 (000000-001499 ) Screw, Hex, M8 X 1.25 X 45, 8.8 1
29 32491 (000000-001499 ) Washer, Flat, 0.31, Std 6
30 08709 (000000-001499 ) Nut, Hex, Lock, M8 X 1.25, NI 4
31 1026664 (000000-001499 ) Fuelline, .31d Str/Str, Plstc 1
32 1019394 (000000-001499 ) Fuelline, .31d Str/Str, Plstc 1
33 27048 (000000-001499 ) Fitting, Brs, E90, Pf04/Pm04 1
34 398468 (000000-001499 ) Fitting, Brs, Str, Pm04/Pm04 1
35 1019940 (000000-001499 ) Valve, Ball, 04pf, Chm W/ Handle 1
36 392629 (000000-001499 ) Fitting, Brs, Str, Bm05/Pm04 1
37 54333 (000000-001499 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
T20 Gas/LPG 331471 (4-0 2-43




STANDARD PARTS

Fig. 20 - Engine Fuel Tank Group, Gasoline (001500- )

/ / ’ I
28— N 7 k 3
| iy 4‘

2-44 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354418

Fig. 20 - Engine Fuel Tank Group, Gasoline (001500- )
Ref. Part No. Serial Number Description Qty.
1 1026550 (001500- ) Tray Widt, Fuel 1
2 1026759 (001500- ) Insulation, Flame-Retardant, 0.5 1
3 39277 (001500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
4 32491 (001500- ) Washer, Flat, 0.31, Std 8
5 08709 (001500- ) Nut, Hex, Lock, M8 X 1.25, NI 5
v 6 9003610 (001500- ) Tank, Fuel, 11.2gal, Gas, Repimt [2007] 1
A 7 1033897 (001500- ) Gasket, Sender, Fuel 1
A 8 1033901 (001500- ) Send-Unit, Fuel [2007] 1
A 9 1032812 (001500- ) Cap, Fuel, Tank 1
A 10 48126 (001500- ) Fitting, Pipe, Plug, Pm02, Sq Head 1
11 1023482 (001500- ) Hose, Fuel, 0.50id, 21.0I 1
12 54333 (001500- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
13 1013086 (001500- ) Connector, Fuel, Qf 2
14 1011895 (001500- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 2
15 06956 (001500- ) Screw, Hex, M8 X 1.25 X 45, 8.8 2
16 1034676 (001500- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07] 1
17 1034655 (001500- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07] 1
18 1012248 (001500- ) Fuelline, .31d Str/Str, Plstc 1
19 1033746 (001500- ) Hose, Fuel, 0.31id [Evap Emission 07] 2
20 54333 (001500- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
21 9000355 (001500- ) Fitting, Brs, E90, Em05/Pm04 2
22 372440 (001500- ) Filter, Fuel [Gm 1.61/3.0I] 1
23 1011107 (001500- ) Pump, Fuel, Hi Press [Gm 1.61/3.0]] 1
24 1028924 (001500- ) Manifold, Gas, Relief, Valve 1
25 1029293 (001500- ) Fitting, Fuel, Str, 0.56-18 [07 Eng] 2
26 1029295 (001500- )  Fitting, Fuel, Str, 0.38-24 [07 Eng] 1
27 06949 (001500- ) Screw, Hex, M6 X 1.0 X 50, 8.8 2
28 1025229 (001500- ) Strap, Tank, Gas 4
29 32483 (001500- ) Washer, Flat, 0.25, Sae 4
30 32981 (001500- ) Nut, Hex, Lock, .25-20, NI 4
31 62595-15  (001500- ) Molding, Trim, Pvc, .08-.11 13.2] 1
32 385009 (001500- ) Harness, Manifold, Gas 1
33 16931 (001500- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1

T20 Gas/LPG 331471 (4-0 2-45




STANDARD PARTS

Fig. 21 - Engine Fuel Tank Group, LPG

2-46 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354419

Fig. 21 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1017947 (000000- ) Tray Widt, Lpg 1
2 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000- ) Washer, Flat, 0.31, Std 8
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 63378 (000000- ) Magnet, Drive Brush 1
6 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
7 1024934 (000000- ) Pin, Locating, Lpg 1
8 32492 (000000- ) Washer, Flat, 0.38 Std 2
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 1

10 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
11 58589 (000000- ) Strap, Mtg, Tank, Lpg 1
12 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
13 57297 (000000- ) Strap, Mtg, Tank, Lpg, Hinge 1
14 35710 (000000- ) Screw, Hex, .38-16 X 3.75, 5 1
15 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
16 58590 (000000- ) Strap, Mtg, Tank, Lpg 1
17 53400-1 (000000- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
18 35707 (000000- ) Screw, Hex, .38-16 X 3.00, 5 1
19 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
20 26496 (000000- ) Fitting, Brs, Qdc, Pf04, Lpg Fem 1
21 22308-6 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 14.0I 1
24929 22 -56976A (000000- )  Fitting, BRS Tee, Pf04/Pf04/Pm04, Run 2
23 78122 (000000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
24 27048 (000000- ) Fitting, Brs, E90, Pf04/Pm04 2
25 24047 (000000- ) Valve, Lpg, Press Relief [Rego] 1
26 19760 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 55.01 1
27 392645 (000000- ) Fitting, Pipe, E45, Spcl 1
28 17414 (000000- )  Fitting, Hyd, Str, Pf02/Pm04 1
29 23156 (000000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 24928-1 (000000- ) Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq] 1

T20 Gas/LPG 331471 (6-0 2-47



r1l
Text Box
24929

r1l
Line

r1l
Text Box
BRS


STANDARD PARTS

Fig. 22 - Engine Air Cleaner Group, Gasoline (000000-001499)

I “h r;\\j!

N9,
)07
0

)

SN OBSHEAD
“> g\\' 7%
5
3 i q
e XN 2 \

<888

SR
S

2-48 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 22 - Engine Air Cleaner Group, Gasoline (000000-001499)

354420

Ref. Part No. Serial Number Description Qty.
1 1027856 (000000-001499 ) Bracket, Mtg, Fltr, Air 1
2 39277 (000000-001499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000-001499 ) Washer, Flat, 0.31, Std 4
4 08709 (000000-001499 ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 15543-2 (000000-001499 ) Hose, Rbr, 2.00id 2.500d 05.0l 1
6 1011780 (000000-001499 ) Tube WIdt, Tee 1
7 1021514 (000000-001499 ) Hose, Heater, E90, 0.62id 07.0 2.0 1
8 14432 (000000-001499 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (000000-001499 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 3
10 365164 (000000-001499 ) Fitting, Plstc, Str, Bm10/Bm10 1
v 11 369745 (000000-001499 ) Filter Assy, Air 1
A 12 369746 (000000-001499 ) Element, Fltr, Air [Dn] 1
13 06943 (000000-001499 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
14 08708 (000000-001499 ) Nut, Hex, Lock, M6 X 1.0, NI 2
15 32483 (000000-001499 ) Washer, Flat, 0.25 Sae 2
16 1020949 (000000-001499 ) Hose, Intake, Mold, 2.00id [Epdm] 1
17 1017978 (000000-001499 ) Hose, Intake, Mold, 2.00id, Gas [Epdm] 1
18 16931 (000000-001499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
19 369747 (000000-001499 ) Clamp, Mtg, Fltr, Air 1
20 398279 (000000-001499 ) Element, Fltr, Air, Safety (Option) 1
T20 Gas/LPG 331471 (10- 2-49




STANDARD PARTS

)

Fig. 23 - Engine Air Cleaner Group, Gasoline (001500-

0 Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

2-50



STANDARD PARTS

354420

Fig. 23 - Engine Air Cleaner Group, Gasoline (001500- )
Ref. Part No. Serial Number Description Qty.
1 1027856 (001500-002140 ) Bracket, Mtg, Fltr, Air 1
2 39277 (001500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (001500- ) Washer, Flat, 0.31, Std 2
4 398279 (001500- ) Element, Flir, Air, Safety (Option) 1
5 1031614 (001500- ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
6 1011780 (001500- ) Tube WIdt, Tee 1
7 1032323 (001500- ) Hose, Vent, E90, 0.62id[Gm1.6l 2007] 1
8 14432 (001500- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (001500- ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
v 10 369745 (001500- ) Filter Assy, Air 1
A 11 369746 (001500- ) Element, Fltr, Air [Dn] 1
12 1036892 (001500- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (001500- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 08709 (001500-xxxxxx ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 1020949 (001500- ) Hose, Intake, Mold, 2.00id [Epdm] 1
16 1031609 (001500- ) Hose, Intake, Mold, 2.0id, Gas 1
17 371854 (001500- ) Clamp, Spring, 1.50 1
18 369747 (001500- ) Clamp, Mtg, Fltr, Air 1
19 1056355 (002141- ) Bracket, Mtg, Fltr, Air 1
T20 Gas/LPG 331471 (10- 2-51




STANDARD PARTS

Fig. 24 - Engine Air Cleaner Group, LPG (000000-001499)

R

SN 2
o)\ e/ %:«ﬁ AN
‘\“\‘&{%\\\ i) == /)"5@1 AW\

2-52 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 24 - Engine Air Cleaner Group, LPG (000000-001499)

354421

Ref. Part No. Serial Number Description Qty.
1 1027856 (000000-001499 ) Bracket, Mtg, Fltr, Air 1
2 39277 (000000-001499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000-001499 ) Washer, Flat, 0.31, Std 4
4 08709 (000000-001499 ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 15543-2 (000000-001499 ) Hose, Rbr, 2.00id 2.500d 05.0I 1
6 1011780 (000000-001499 ) Tube WIdt, Tee 1
7 1021514 (000000-001499 ) Hose, Heater, E90, 0.62id 07.0 2.0 1
8 14432 (000000-001499 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (000000-001499 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 3
10 365164 (000000-001499 ) Fitting, Plstc, Str, Bm10/Bm10 1
v 11 369745 (000000-001499 ) Filter Assy, Air 1
A 12 369746 (000000-001499 ) Element, Fltr, Air [Dn] 1
13 06943 (000000-001499 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
14 08708 (000000-001499 ) Nut, Hex, Lock, M6 X 1.0, NI 2
15 32483 (000000-001499 ) Washer, Flat, 0.25 Sae 2
16 1020949 (000000-001499 ) Hose, Intake, Mold, 2.00id [Epdm] 1
17 1017987 (000000-001499 ) Hose, Intake, Mold, 2.00id, Lpg [Epdm] 1
18 16931 (000000-001499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
19 369747 (000000-001499 ) Clamp, Mtg, Fltr, Air 1
20 398279 (000000-001499 ) Element, Flir, Air, Safety (Option) 1
T20 Gas/LPG 331471 (10- 2-53




STANDARD PARTS

Fig. 25 - Engine Air Cleaner Group, LPG (001500- )

2-54 D Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354421

Fig. 25 - Engine Air Cleaner Group, LPG (001500- )
Ref. Part No. Serial Number Description Qty.
1 1027856 (001500-002140 ) Bracket, Mtg, Fltr, Air 1
2 39277 (001500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (001500- ) Washer, Flat, 0.31, Std 2
4 398279 (001500- ) Element, Flir, Air, Safety (Option) 1
5 1031614 (001500- ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
6 1011780 (001500- ) Tube WIdt, Tee 1
7 1032323 (001500- ) Hose, Vent, E90, 0.62id[Gm1.6l 2007] 1
8 14432 (001500- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (001500- ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
v 10 369745 (001500- ) Filter Assy, Air 1
A 11 369746 (001500- ) Element, Fltr, Air [Dn] 1
12 1036892 (001500- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (001500- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 08709 (001500-xxxxxx ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 1020949 (001500- ) Hose, Intake, Mold, 2.00id [Epdm] 1
16 1031553 (001500-002140 ) Hose, Intake, Mold, 2.0id, Lpg 1
16 1054558 (002141- ) Hose, Intake, Mold, 2.0id, Lpg [Gm 2010] 1
17 371854 (001500- ) Clamp, Spring, 1.50 1
18 369747 (001500- ) Clamp, Mtg, Fltr, Air 1
19 1056355 (002141- ) Bracket, Mtg, Fltr, Air 1
T20 Gas/LPG 331471 (10- 2-55




STANDARD PARTS

Fig. 26 - Engine Alternator and Fan Group

2-56 Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 26 - Engine Alternator and Fan Group

354422

Ref. Part No. Serial Number Description Qty.
1 371863 (000000-001499 ) Base Assy, Fan, W/O Pulley 1
2 1033428 (000000-001499 ) Sheave, 5.00dia [Gm1.6]1 2007] 1
3 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 371865 (000000- ) Washer, Flat, 0.31, Hardened 5
5 371527 (000000- ) Wire, Ground 1
6 371871 (000000- ) Bracket, Anchor, Strap, Alternator 1
7 371872 (000000- ) Strap, Adj, Alternator 1
8 1033644 (000000- ) Belt, Ribbed, 38.5I 1
9 372557 (000000- ) Spacer, Strap, Adj, Alternator 1

10 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1
11 1032242 (000000-001499 ) Spacer, Fan 1
12 39785 (000000- ) Screw, Hex, .31-18 X 4.50, 5 1
13 76958 (000000- ) Screw, Hex, .31-18 X 1.75, 5 1
14 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
15 32983 (000000- ) Nut, Hex, Lock, .31-18, NI 1
16 1035031 (000000-001499 ) Fan, Cooling, Pusher, 15.5D [2007] 1
17 48998 (000000-001499 ) Screw, Flt, .38-16 X 1.00, Al 3
18 393209 (000000- ) Alternator, 12vdc 075a [Multi Grv] 1
19 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
20 9006917 (000000-002140 ) Bracket Kit, Alternator, Repair 1
21 42011 (000000- ) Screw, Hex, #10-24 X 0.50, Ss 1
22 19066 (000000- ) Washer, Flat, #10 1
23 32485 (000000- ) Washer, Flat, 0.38 Sae 4
24 19313 (000000- ) Nut, Hex, Std, .31-18 1
25 39349 (000000- ) Washer, Flat, 0.31 Sae 2
26 384442 (000000- ) Stud, M10 X 1.50 [35] 1
27 32988 (000000- ) Washer, Lock, Int, 0.38 1
28 41142 (000000- ) Washer, Lock, Int-Ext, 0.38 1
29 32485 (000000- ) Washer, Flat, 0.38 Sae 1
30 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
31 41186 (000000-001499 ) Washer, Flat, Belleville, .31 1
32 16735 (000000-001499 ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
33 09145 (000000-001499 ) Screw, Pan, M6 X 1.00 X 16, 4.8 3
34 9007088 (001500-002140 ) Sheave Assy Kit, Repair 1
35 1035530 (001500- ) Spacer, Fan, Taper [2007] 1
36 1035771 (001500- ) Fan, Cooling, 15.5d, 6 Blade, .5b Taper 1
37 48996 (001500- ) Screw, Flt, .38-16 X 0.75, Al 3
38 08709 (001500- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 32491 (001500- ) Washer, Flat, 0.31, Std 1
40 00960 (001500- ) Key, Sq, 0.12 X 0.12, 0.50I 1
41 1055381 (002141- ) Plate Widt, Fan, Hub [Gm 1.6l] 1
42 1055425 (002141- ) Sheave, Mach [Gm1.6l] 1
43 1055377 (002141- ) Bearing, Ball, 20mm B 42mm D 12mm W 2
44 1014563 (002141- ) Washer, Flat, 0.40b 1.12d .12, Ss 1
45 21195 (002141- ) Screw, Hex, .38-16 X 0.75, G5 2
46 39349 (002141- ) Washer, Flat, 0.31, Sae 2
47 32485 (002141- ) Washer, Flat, 0.38, Sae 1
48 371865 (000000-002140 ) Washer, Flat, 0.31, Hardened 2
49 1008640 (002141- ) Bracket Widt, Alternator, Lower [Gm1.6l] 1
T20 Gas/LPG 331471 (4-1 2-57




STANDARD PARTS

Fig. 27 - Engine Muffler Group (000000-001499)

)
L
(<

J
Q@ Wi

“%vm%u

)\

\
o

7

AN W

J

0D Gas/LPG 331471 (3-07)
Home §| Find... § Go To.. n n

2-58



STANDARD PARTS

Fig. 27 - Engine Muffler Group (000000-001499)

354423

Ref. Part No. Serial Number Description Qty.
1 1020602 (000000-001499 ) Channel, Shield, Muffler 1
2 1022113 (0O00000-001499 ) Bracket, Retainer, Shield, Heat 2
3 08716 (000000-001499 ) Screw, Hex, M6 X 1.0 X 20, Ss 6
4 32483 (000000-001499 ) Washer, Flat, 0.25 Sae 6
5 08712 (000000-001499 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
6 1021789 (000000-001499 ) Tube, Exhaust, 1.5d 1
7 9002394 (000000-001499 ) Plate, Shield, Heat, Gas/Lpg, Replmt 1
8 79381 (000000-001499 ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 1
9 1018142 (000000-001499 ) Tube WIdt, Exhaust, Gas/Lpg 1

10 384442 (000000-001499 ) Stud, M10 X 1.50 [35] 2
11 08166 (000000-001499 ) Nut, Hex, M10 X 1.50 [Stover] 2
12 371860 (000000-001499 ) Fitting, Pipe, Plug, Metric, M18,Soc 1
13 372491 (000000-001499 ) Sensor, Oxygen 1
14 371861 (000000-001499 ) Gasket, Fing, Pipe, Exhaust 1
15 1011216 (000000-001499 ) Gasket, Exhaust, 2hole, 3.4bc 1
16 39284 (000000-001499 ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
17 08166 (000000-001499 ) Nut, Hex, M10 X 1.5 [Stover] 2
18 24012 (000000-001499 ) Clamp, Muffler, 1.62d 1
19 1017969 (000000-001499 ) Bracket, Muffler, Hanger, Front 1
20 1013031 (000000-001499 ) Isolator, Rbr 1
21 222496 (000000-001499 ) Sleeve, P/M, 0.31b 0.50d 0.9I [430ss] 2
22 222505 (000000-001499 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
23 01685 (000000-001499 ) Washer, Flat, 0.31, Ss 4
24 08713 (000000-001499 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
25 1022794 (000000-001499 ) Muffler, Short [Non-Catalytic Gm1.6/3.0] 1
25 1016624 (000000-001499 ) Muffler, Catalytic [Gm 1.6] 1

T20 Gas/LPG 331471 (4-1

2-59




STANDARD PARTS

Fig. 28 - Engine Muffler Group (001500- )

2-60 0 Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354423

Fig. 28 - Engine Muffler Group (001500~ )

Ref. Part No. Serial Number Description Qty.
1 1028994 (001500- ) Channel, Shield, Muffler [M20/T20 2007] 1
2 08716 (001500- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 32483 (001500- ) Washer, Flat, 0.25, Sae 2
4 371861 (001500- ) Gasket, Fing, Pipe, Exhaust 1
5 1018142 (001500- ) Tube WIdt, Exhaust, 1.6d, 2 Fing 1
6 384442 (001500- ) Stud, M10 X 1.50 [35] 2
7 08166 (001500- ) Nut, Hex, M10 X 1.50 [Stover] 6
8 9002394 (001500-001635 ) Plate, Shield, Heat, Gas/Lpg, Replmt 1
9 79381 (001500-001635 ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 1

10 1028559 (001500-002140 ) Sensor, Oxygen [Gm 1.6L/3.0L 2007] 1
10 1028558 (002141- ) Sensor, Exhaust, Tailpipe 1
11 371860 (001500- ) Fitting, Pipe, Plug, Metric, M18,Soc 1
12 1011216 (001500- ) Gasket, Exhaust, 2hole, 3.4bc 2
13 39284 (001500- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
14 1028136 (001500-002140 ) Muffler, Catalytic [Gm 1.6] 2007] 1
14 1056241 (002141- ) Muffler, Catalytic [Gm 1.61 2010] 1
15 1028753 (001500- ) Tube, Exhaust, Fing, 1.5d [M20/T20 2007] 1
16 1028929 (001500- ) Bracket, Mtg, Muffler [M20/T20 2007] 1
17 1013117 (001500- ) Rod, Hanger, Isolator 1
18 32492 (001500- ) Washer, Flat, 0.38, Std 2
19 25014 (001500- ) Nut, Hex, Std, .38-16 2
20 1013031 (001500- ) Isolator, Rbr 1
21 222496 (001500- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 1
22 222505 (001500- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
23 01685 (001500- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
24 08713 (001500- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1028558 (001500- ) Sensor, Exhaust, Tailpipe 1
26 9003832 (001636- ) Shield, Heat, Gas/Lpg, Replmt 1
26 9004983 (001636- ) Shield, Heat, Gas/Lpg, Repimt (Japan Only) 1
27 24012 (001636- ) Clamp, Muffler, 1.62d 1
28 06961 (001636- ) Screw, Hex, M10 X 1.50 X 20, 8.8 2
29 32485 (001636- ) Washer, Flat, 0.38, Sae 2
30 32491 (001636- ) Washer, Flat, 0.31, Std 2
31 41187 (001500- ) Washer, Flat, Belleville, .38 2

T20 Gas/LPG 331471 (4-1 2-61




STANDARD PARTS

Fig. 29 - Engine Radiator Group (000000-002092)

2-62 Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 29 - Engine Radiator Group (000000-002092)

354424

Ref. Part No. Serial Number Description Qty.
1 1038499 (000000-002092 ) Panel Widt, Shrd, Fan 1
2 32490 (000000-002092 ) Washer, Flat, 0.25 Std 11
3 06942 (000000-002092 ) Screw, Hex, M6 X 1.0 X 16, 8.8 13
4 1018463 (000000-002092 ) Bracket, Mtg, Latch 1
5 08708 (000000-002092 ) Nut, Hex, Lock, M6 X 1.0, NI 5
6 9002393 (000000-002092 ) Plate, Guard, Fan Shrd, Gas/Lpg, Replmt 1
7 1035222 (000000-002092 ) Skirt, Debris, Eng Radiator 1
8 74455 (000000-002092 ) Screw, Hex, M6 X 1.0 X 12, Fmg 3
9 1011799 (000000-002092 ) Hose, Radiator, Upper, Mold 1

10 22297 (000000-002092 ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
11 79381 (000000-002092 ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 7
12 1007482 (000000-002092 ) Hose, Rbr, E90 1.25id 1.25id 04.2 03.1 1
13 1019273 (000000-002092 ) Tube, Coolant, Lower, 1.3d 1
14 1019265 (000000-002092 ) Hose, Radiator, Lower, Mold 1
15 53466 (000000-002092 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
16 39277 (000000-002092 ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
17 32491 (000000-002092 ) Washer, Flat, 0.31, Std 3
18 54274 (000000-002092 ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 2
19 09832 (000000-002092 ) Washer, Flat, 0.81b 1.06d .06, Stl 4
20 1014563 (000000-002092 ) Washer, Flat, 0.40b 1.12d .12, Ss 2
21 32486 (000000-002092 ) Washer, Flat, 0.50 Sae 2
22 41430 (000000-002092 ) Nut, Hex, Lock, M10 X 1.5, NI 2
23 1027099 (000000-001013 ) Plate, Mtg, Seal 1
24 74455 (000000-001013 ) Screw, Hex, M6 X 1.0 X 12, Fmg 2
25 1027103 (000000-001013 ) Seal, Radiator 1
26 06943 (000000-002092 ) Screw, Hex, M6 X 1.0 X 20, 8.8 4
27 32483 (000000-001013 ) Washer, Flat, 0.25 Sae 3
28 08708 (000000-001013 ) Nut, Hex, Lock, M6 X 1.0, NI 3
29 1045764 (000000-002092 ) Cap, Radiator, 14psi [Stant Ao-2516] 1
30 51305 (000000-002092 ) Fitting, Draincock, E9Q, .25npt 1
31 73471 (000000-002092 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
32 43844 (000000-002092 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
33 1026003 (000000-001602 ) Bracket, Ftg, Bh 1
34 67767 (000000-002092 ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
35 09740 (000000-002092 ) Screw, Hex, M8 X 1.25 X 20, Ss 1
36 01685 (000000-002092 ) Washer, Flat, 0.31, Ss 1
37 08713 (000000-002092 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
38 1019968 (000000-002092 ) Bracket, Mtg, Radiator 1
39 30407 (000000-002092 ) Clip, Keeper, Open 1
40 08709 (000000-002092 ) Nut, Hex, Lock, M8 X 1.25, NI 4
41 1023853 (000000-002092 ) Tank, Coolant, 04.7 03.3 4.7deep, 1liter 1
42 1015041 (000000-002092 ) Hose, Afmkt, Coolant Recvy, 05ft 1
43 49800 (000000-002092 ) Latch 1
44 06927 (000000-002092 ) Screw, Pan, M4 X 0.70 X 16, 4.8 2
45 19064 (000000-002092 ) Washer, Flat, #06 2

T20 Gas/LPG 331471 (4-1

2-63




STANDARD PARTS

Fig. 29 - Engine Radiator Group (000000-002092)

Ref. Part No. Serial Number Description Qty.
46 02850 (000000-002092 ) Nut, Hex, Lock, M4 X 0.7, NI 2
47 43844 (000000-002092 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
48 1018059 (000000-001719 ) Radiator (Replaced by 1045316) 1
48 1041291 (001720-002092 ) Radiator 1
49 1035976 (001036-002092 ) Bracket, Sppt, Radiator, Upper 1
50 41178 (000000-002092 ) Washer, Flat, 0.25, Fendr 3
51 1040467 (000000-002092 ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
2-64 Gas/LPG 331471 (10-09)




STANDARD PARTS

T20 Gas/LPG 331471 (4-1 2-65
Home §| Find... § Go To.. n n



STANDARD PARTS

)

Fig. 30 - Engine Radiator and Mount Group (002093~

0D Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

2-66



STANDARD PARTS

356020

Fig. 30 - Engine Radiator and Mount Group (002093- )

Ref. Part No. Serial Number Description Qty.
v 1 1045940 (002093- ) Radiator, W/ Hyd Cooler [Side X Side] 1
A 2 1045764 (002093- ) Cap, Radiator, 14Psi [Stant] 1

3 1037346 (002093- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9006811 (002093- ) Shrd WIdt,Fan,G/Lp, Replmt [M20/M30/T20] 1
4 9006813 (002093- ) Shrd Widt,Fan,G/Lp, Replmt [TJ] (Japan Only) 1
5 1045433 (002093- ) Bracket, Cover 1
6 1036892 (002093- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
7 1046962 (002093- ) Bracket, Mtg, Radiator 1
8 06962 (002093- ) Screw, Hex, M10 X 1.50 X 45, 8.8 4
9 32492 (002093- ) Washer, Flat, 0.38, Std 8
10 54274 (002093- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
11 09832 (002093- ) Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (002093- ) Washer, Flat, 0.40b 1.12d .12, Ss 6
13 41430 (002093- ) Nut, Hex, Lock, M10 X 1.5, NI 4
14 39277 (002093- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
15 32491 (002093- ) Washer, Flat, 0.31, Std 12
16 1043897 (002093- ) Bracket, Skirt, Rbr 1
17 32483 (002093- ) Washer, Flat, 0.25, Sae 2
18 32490 (002093- ) Washer, Flat, 0.25, Std 2
19 1052170 (002093- ) Skirt, Eng Fan, Gas / Lp 1
20 361339 (002093- ) Screw, Hex, M6 X 1.00 X 16, Fmg 2
21 1037355 (002093- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
22 41178 (002093- ) Washer, Flat, 0.25, Fendr 3
23 1036892 (002093- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
24 49266 (002093- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
25 1019968 (002093- ) Bracket, Mtg, Radiator 1
26 1040467 (002093- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
27 30407 (002093- ) Clip, Keeper, Open 1
28 08708 (002093- ) Nut, Hex, Lock, M6 X 1.00, NI 1
29 1046039 (002093- ) Shroud WIdt, Fan, 16.25d [Side X Side] 1
30 08165 (003039- ) Nut, Hex, Stover, M8 X 1.25 1
31 1045419 (002093- ) Bracket, Fan, Rh 1
32 1045530 (002093- ) Bracket WIdt, Mtg, Fan, Upper 1
33 1045415 (002093- ) Bracket, Fan, Lh 1
34 1045447 (002093~ ) Bracket, Fan, Upper, Lh 1
35 16931 (002093- ) Screw, Hex, M8 X 1.25 X 20, 8.8 9
36 39283 (002093- ) Screw, Hex, M10 X 1.50 X 25, 8.8 2
37 07790 (002093- ) Nut, Hex, Fing, M6 X 1.00 1

T20 Gas/LPG 331471 (4-1 2-67




STANDARD PARTS

)

Fig. 31 - Engine Radiator Hose Group (002093~

Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n

2-68



STANDARD PARTS

356021

Fig. 31 - Engine Radiator Hose Group (002093- )

Ref. Part No. Serial Number Description Qty.
1 1014747 (002093- ) Hose, Coolant, Mold, 1.25id To 1.62id 1
2 22297 (002093- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (002093- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 5
4 1007482 (002093- ) Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1 1
5 1043322 (002093- ) Tube, Coolant, 1.3d, Lower 1
6 1019265 (002093- ) Hose, Radiator, Lower, Mold 1
7 51305 (002093- ) Fitting, Draincock, E9O, .25npt 1
8 73471 (002093- ) Hose, Pvc, ClIr, 0.38id 0.560d 022.0I 1
9 43844 (002093- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3

10 1023853 (002093-002140 ) Tank, Coolant, 03.30w 4.7hi 04.71,1liter 1
11 1015041 (002093-002140 ) Hose, Afmkt, Coolant Recvy, 05ft 1
11 87738 (002141- ) Hose, Fuel, 0.18id, 29.0I 1
12 08709 (002093- ) Nut, Hex, Lock, M8 X 1.25, NI 2
13 58366 (002093- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 1
14 09010 (002093- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
15 01685 (002093- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
16 08713 (002093- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1035214 (002093- ) Bracket, Tube, Coolant 1
18 09740 (002093- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
19 16931 (002093- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
20 32491 (002093- ) Washer, Flat, 0.31, Std 2
21 1054382 (002141- ) Tank, Coolant, 03.6w 04.1hi 05.5I,1liter 1
T20 Gas/LPG 331471 (4-1 2-69




STANDARD PARTS

Fig. 32 - Battery and Electrical Group

0 Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

2-70



STANDARD PARTS

354425
Fig. 32 - Battery and Electrical Group

Ref. Part No. Serial Number Description Qty.
1 369704 (000000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
3 19066 (000000- ) Washer, Flat, #10 4
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
5 57804 (000000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (000000- ) Cover, Fuse, Block 1
7 1026576 (000000- ) Gasket, Cover, Fuse Block 1
8 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (000000- ) Alarm, Warning [Sonalert, St628] 1

10 33671 (000000- ) Strap, Rbr, Tie-Down, 2/Hooks 19.0I 1
11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (000000- ) Hose, Pvc, Clr, 0.50id 0.690d 30.00I 1
13 60295 (000000- ) Cable, Battery, 02ga 60.0! Blk .41ring 1
14 68869 (000000- ) Cable, Battery, 02ga 48.0l Red .41ring 1
15 222290 (000000- ) Diode, Ele, Plug 1
16 762514 (000000- ) Fuse, 015a 14
17 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10137 (000000- ) Battery, 12vdc, 0475cca, Ah, Wet 1
19 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
20 08708 (000000-001013 ) Nut, Hex, Lock, M6 X 1.0, NI 2
21 1027228 (000000-001013 ) Seal, Radiator, Upper 1
22 06942 (000000-001013 ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
23 32490 (000000-001013 ) Washer, Flat, 0.25 Std 2
T20 Gas/LPG 331471 (4-0 2-71




STANDARD PARTS

Fig. 33 - Wheel Group, Front Drive

D Gas/LPG 331471 (9-10)
Home §| Find... § Go To.. n n

2-72



STANDARD PARTS

354426
Fig. 33 - Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 1037940 (000000- ) Housing, Sppt, Rear Wheel 1
2 51338 (000000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (000000- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (000000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (000000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (000000- ) Fitting, Hyd, Str, Jm10/0Om12 1
7 393215 (000000- ) Fitting, Hyd, E45, Jm04/0m06 1
8 1024249 (000000- ) Fitting, Hyd, E45, Jm10/Om12 1
9 19583 (000000- ) Screw, Soc, .50-13 X 1.50, Al 4

v 10 54087 (000000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (000000- ) Stud, Wheel, .50-20 X 1.50l, 0.370th 5
11 08180 (000000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (000000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (000000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (000000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (000000- ) Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled 1
16 54052 (000000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (000000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (000000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (000000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (000000- ) Fitting, Hyd, E45, Jm06/0m06 2
21 71340 (000000- ) Tube, Rnd, 1.75d 0.77b 01.1l, Stl, Pntd 2
22 71341 (000000- ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (000000- ) Washer, Flat, 0.75 Sae 2
24 32987 (000000- ) Nut, Hex, Lock, .75-10, NI 2
25 58842 (000000- ) Bar, Flat, Stl 0.19, 01.50 X 04.1] 1
26 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (000000- ) Washer, Flat, 0.31, Std 2
28 39349 (000000- ) Washer, Flat, 0.31 Sae 1
29 57315 (000000- ) Sleeve, Nyl, #37 05.0I 1
30 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
31 1059343 (000000- ) Tire, Drive, Scrbr, Non-Skid, 18.0X6.0 1
32 1061973 (000000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1

(Optional Polyurethane)

T20 Gas/LPG 331471 (9-1 2-73




STANDARD PARTS

Fig. 34 - Wheel Group, Rear

2-74 D Gas/LPG 331471 (9-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354427
Fig. 34 - Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (000000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (000000- ) Plate, Backing, Brake 1
A 2 360271 (000000- ) Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz 1
A 3 360272 (000000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (000000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (000000- ) Retainer, Ring, Brake 1
A 6 360275 (000000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (000000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (000000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (000000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (000000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (000000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (000000- ) Washer, Flat, 0.50 Sae 8
14 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (000000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1059671 (000000- ) Tire, Idler, Scrbr, Blk, 16.0X3.5 2
A 17 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1061974 (000000- ) Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5 2
(Optional Polyurethane)
A 19 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
T20 Gas/LPG 331471 (4-1 2-75




STANDARD PARTS

Fig. 35 - Brake Pedal Linkage Group

2-76




STANDARD PARTS

354428
Fig. 35 - Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (000000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (000000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (000000- ) Rod 2
4 14595-1 (000000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (000000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (000000- ) Nut, Hex, Std, .25-28 2
7 364864 (000000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (000000- ) Shaft Widt, Brake 1
9 1026025 (000000-xxxxxx ) Plate, Stop, Brake 2

10 361339 (000000-xxxxxx ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (000000- ) Bearing, Split, 1.00b 4
12 382224 (000000- ) Plate, Sppt 2
13 39279 (000000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (000000- ) Washer, Flat, 0.31, Std 7
15 1025495 (000000- ) Cable, Push / Pull, 063.01 4.0, .31-24 1
16 58311 (000000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (000000- ) Nut, Hex, Jam, .31-24 2
18 69582 (000000- ) Pin, Clevis, 0.31d X 1.00l 2
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (000000- ) Bracket, Mtg, Cable 1
21 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (000000- ) Shaft WIidt, Pedal, Brake 1
23 51109 (000000- ) Pad, Pedal, Brake, 3.96l 2.36w 0.75 1
24 23788 (000000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (000000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (000000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (000000- ) Washer, Flat, 0.25 Std 8
28 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (000000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (000000- ) Pedal, Brake, Lock 1
31 46563 (000000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (000000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (000000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2

T20 Gas/LPG 331471 (8-0 2-77




STANDARD PARTS

Fig. 36 - Directional Pedal and Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1025140 (000000- ) Pedal, Propel 1
2 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 1
3 59668 (000000- ) Pin, Clevis, 0.50 D X 4.50I 1

2-78 D Gas/LPG 331471 (9-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354429
Fig. 36 - Directional Pedal and Linkage Group

Ref. Part No. Serial Number Description Qty.
4 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (000000- ) Cable, Push / Pull, 098.01 .25-28/.25-28 1
8 68866 (000000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (000000- ) Nut, Hex, Std, .25-28 2

10 65441 (000000- ) Tube, 00.38d 00.26b 00.3I Stl Plt 2
11 41399 (000000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (000000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (000000- ) Washer, Flat, 0.25 Std 5
14 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 4
15 63234 (000000- ) Tube, 00.50d 00.38b 00.6l Stl 2
16 42467 (000000- ) Screw, Hex, .38-16 X 2.00, Ss 1
17 32492 (000000- ) Washer, Flat, 0.38 Std 2
18 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
19 21197 (000000- ) Screw, Hex, .38-16 X 1.00, 5 2
20 11842 (000000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
21 48079 (000000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 1
22 53947 (000000- ) Cam, Centering, Pintle 1
23 54655 (000000- ) Cam, Centering, Pintle 1
24 74440 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
25 39349 (000000- ) Washer, Flat, 0.31 Sae 1
26 53953 (000000- ) Arm, Cntrl, Pintle, Centering 2
27 54205 (000000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
28 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 4
29 1027233 (000000- ) Arm, Pintle 1
30 83879 (000000- ) Screw, Hex, .31-24 X 0.75, NI 1
31 41186 (000000- ) Washer, Belleville, .31 3
32 1027313 (000000- ) Bracket WIdt, Propel, Pintle 1
33 84170 (000000- ) Bracket, Retainer, Safety 1
34 16213 (000000- ) Bolt, Shid, .31d X 1.00, .25-20 1
35 73411 (000000- ) Shock Absorber, 2.3 Strk 1
36 39278 (000000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
37 32491 (000000- ) Washer, Flat, 0.31 Std 2
38 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 1022787 (000000- ) Arm [Positioning] 2
40 09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
41 01683 (000000- ) Washer, Flat, #10 Ss 2
42 1022779 (000000- ) Sensor, Spd / Dir, 6-30vdc 1
43 09198 (000000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
44 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
45 46559 (000000- ) Screw, Hex, .38-16 X 1.25, NI 2
46 32485 (000000- ) Washer, Flat, 0.38 Sae 4
47 1022140 (000000- ) Bracket, Propel, Gas/Lpg 1
48 1022798 (000000- ) Bracket, Mig, Cyl 1
49 41187 (000000- ) Washer, Flat, Belleville, .38 2
50 1032399 (000000- ) Strap, Sppt 1
51 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
52 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
53 386088 (000000- ) Bolt, Eye, M8X1.25, 2.75L 1
54 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2

T20 Gas/LPG 331471 (9-1 2-79




STANDARD PARTS

Fig. 37 - Cylindrical Scrub Brush Drive Group, Left Side

2-80 0 Gas/LPG 331471 (5-09)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354435
Fig. 37 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing Widt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (000000- ) Tube, Hyd, 08 Jf08/Jm08 1
4 71729 (000000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdowns) 1
5 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (000000- ) Fitting, Hyd, Str, Jm04/0Om04 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 11
10 1029964 (000000- ) Door Widt, Brush 1
11 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000- ) Plug Widt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
v 9006398 (000000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (000000- ) Plug Widt, Drive, Brush 1
A 18 00927 (000000- ) Key, Sq, 0.25 X 0.25, 1.25| 1
A 19 1038258 (000000- ) Door WiIdt, Brush, Idler 1
A 20 13534 (000000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (000000- ) Shaft, Brush, Idler 1
A 22 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
25 09739 (000000-001558 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
26 17185 (000000-001558 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
27 1032743 (000000-001558 ) Plate, Handle 1
28 222496 (000000-001558 ) Sleeve, P/M, 0.31b 0.50d 0.9 [430ss] 2
29 32491 (000000- ) Washer, Flat, 0.31, Std 4
T20 Gas/LPG 331471 (5-0 2-81




STANDARD PARTS

Fig. 38 - Cylindrical Scrub Brush Drive Group, Right Side

) L
/)Y

/

A,

2-82 D Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354436
Fig. 38 - Cylindrical Scrub Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing WiIdt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (000000- ) Washer, Flat, 0.31, Std 4
4 71729 (000000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdowns) 1
5 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 9006386 (000000-002096 ) Tube Kit, Hyd, Case Drain [M20/T20] 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 1029964 (000000- ) Door Widt, Brush 1
10 17185 (000000-001558 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
11 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000- ) Plug Widt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
v 9006398 (000000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 18 25686 (000000- ) Plug WIdt, Drive, Brush 1
A 19 1038258 (000000- ) Door WiIdt, Brush, Idler 1
A 20 13534 (000000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 56078 (000000- ) Shaft, Brush, Idler 1
A 23 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
A 25 00927 (000000- ) Key, Sq, 0.25 X 0.25, 1.25| 1
26 1032743 (000000-001558 ) Plate, Handle 1
27 222496 (000000-001558 ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
28 09739 (000000-001558 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
29 1055139 (002097- Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
30 39210 (002097- Fitting, Hyd, E90, Jf04/Jm04 1
31 55586 (002097- Fitting, Hyd, Str, Jm04/0Om04 1
32 49266 (002097- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

T20 Gas/LPG 331471 (4-1 2-83




STANDARD PARTS

Fig. 39 - Cylindrical Scrub Brush Head Lift Group

2.84 0 Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354437
Fig. 39 - Cylindrical Scrub Brush Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 1030910 (000000- ) Bracket, Mitg, Scb Head, Rh 1
2 1030911 (000000- ) Bracket, Mtg, Scb Head, Lh 1
3 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 4
4 32485 (000000- ) Washer, Flat, 0.38 Sae 4
5 1020002 (000000- ) Housing WIdt, Swp, Scb 1
6 67555 (000000- ) Rod-End, .50-20rh Fem 0.50b 2
7 1014705 (000000- ) Rod, Thrd, 2 End, .50-20 04.9], Rh / Lh 2
8 48985 (000000- ) Nut, Hex, Jam, .50-20 2
9 71369 (000000- ) Nut, Hex, Jam, .50-20, Lh 2

10 382099 (000000- ) Rod-End, .50-20lh Fem 0.50-20stud 2
11 51824 (000000- ) Nut, Hex, Lock, .50-20, NI, Thin 2
12 1020003 (000000- ) Tube WIdt, Torque 1
13 42120 (000000- ) Bearing, Self Align, 0.75b 1.25d 4
14 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 4
15 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
16 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
17 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
18 04733-12  (000000- ) Pin, Clevis, 0.75d X 2.00l 2
19 08236 (000000- ) Pin, Cotter, .156 X 1.25 2
20 223198 (000000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 2
21 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.8| 02.80strk 2500 1
22 77098 (000000- ) Fitting, Hyd, E90, Jm06/0m04 2
23 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
24 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
25 1031413 (000000- ) Spring, Extn, 1.680d X .203wir, 7.5l 1
26 1027810 (000000- ) Bracket, Mtg, Spring 1
27 763090 (000000- ) Screw, Hex, M8 X 1.25 X 60, FI 1
28 32491 (000000- ) Washer, Flat, 0.31, Std 4
29 1019146 (000000- ) Bracket, Mig, Lift, Scb Head 1
30 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
31 39811 (000000- ) Screw, Hex, .50-13 X 1.50, 5 2
32 36644 (000000- ) Nut, Hex, Lock, .50-13, NI, Thin 2
33 1025100 (000000- ) Sleeve, P/M, 0.47b 0.75d 0.5 [430ss] 3

T20 Gas/LPG 331471 (3-0 2-85




STANDARD PARTS

Fig. 40 - Cylindrical Brush Head Skirt Group

0 Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

2-86



STANDARD PARTS

Fig. 40 - Cylindrical Brush Head Skirt Group

354505

Ref. Part No. Serial Number Description Qty.
1 1020208 (000000-001603 ) Plate, Skirt, Front 1
2 1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1020207 (000000-001603 ) Retainer, Skirt, Front 1
4 1022363 (000000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (000000- ) Retainer, Skirt 2
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
7 01684 (000000- ) Washer, Flat, 0.25, Ss 16
8 1024570 (000000-001603 ) Bracket, Mtg, Skirt 1
9 1020163 (000000-001603 ) Bracket, Mtg, Skirt 1

10 76099 (000000-001603 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 8
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (000000- ) Washer, Flat, 0.31, Ss 9
14 1022359 (000000- ) Plate, Mtg, Skirt, Scb Head 2
15 1025826 (000000- ) Angle, Deflector 1
16 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 4
17 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 4
18 21168 (000000- ) Clip, .250h, Plstc [Pine-tree] 7
19 1039396 (001604~ ) Bracket, Mtg, Skirt 1
20 1040018 (001604- ) Plate, Skirt, Front 1
T20 Gas/LPG 331471 (10- 2-87




STANDARD PARTS

Fig. 41 - Disk Scrub Head Drive Motor Group

Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n

2-88



STANDARD PARTS

354506
Fig. 41 - Disk Scrub Head Drive Motor Group

Ref. Part No. Serial Number Description Qty.
1 9003247 (000000- ) Head Widt, Disk, Std, Replmt 1
1 9003249 (000000- ) Head Widt, Disk, Repimt, Jp (Japn Only) 1
2 1026101 (000000- ) Head Widt, Swing, Lower, 14.0 1
v 9003061 (000000- ) Latch Kit, Disk, Repimt [T20] 1
A 3 1031286 (000000- ) Latch Widt, Head, Disk 1
A 4 222496 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 1
A 5 01685 (000000- ) Washer, Flat, 0.31, Ss 2
A 6 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 1
A 7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
A 8 58979 (000000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 9 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
A 10 01684 (000000- ) Washer, Flat, 0.25, Ss 2
A 11 1031217  (000000- ) Spring, Cmpr, 0.420d .06wir 1.50I 1
12 54620 (000000- ) Bushing, Fing, 1.50b 1.65d 1.00l 2
13 70624 (000000- ) Collar, Split, 1.50b .50w 2/Bolt 1

14 1025968 (000000- ) Spacer 2

15 1024407 (000000- ) Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500 (See Breakdowns) 3

16 44868 (000000- ) Fitting, Hyd, E90, Jm08/0Om08 3
17 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1

18 69173 (000000- ) Fitting, Hyd, E90, Jm08/0Om08, L 2
19 77097 (000000- ) Fitting, Hyd, E90, Jm04/0m04 1
20 34390 (000000- ) Fitting, Hyd, Tee, Jm04/Jm04/0Om04, Run 1

21 21197 (000000- ) Screw, Hex, .38-16 X 1.00, G5 12

22 32492 (000000- ) Washer, Flat, 0.38, Std 12

23 1028495 (000000- ) Brki, Ftg 3

24 1042963 (000000- ) Hub, Drive, Brush, Disk, 1.00B [6T] 3

25 25611 (000000- ) Spacer, Hub, Keyed 3

26 19191 (000000- ) Spacer 3

27 25046 (000000- ) Screw, Hex, .25-20 X 1.00, G5 3
28 07259 (000000- ) Fitting, Grease. Str Pm04 .47L 1

T20 Gas/LPG 331471 (10- 2-89




STANDARD PARTS

Fig. 42 - Disk Scrub Head Lift Group

" ;?/
ey

L} 28
28
2-90 0 Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354507
Fig. 42 - Disk Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 1026130 (000000- ) Tube WIdt, Torque 1
2 42120 (000000- ) Bearing, Self Align, 0.75b 1.25d 3
3 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 3
4 1025100 (000000- ) Sleeve, P/M, 0.47b 0.75d 0.5 [430ss] 3
5 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 1
6 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1
7 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
8 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
9 1025041 (000000- ) Bracket, Mtg, Torque Tube 1

10 1030558 (000000- ) Bracket, Mtg, Torque Tube 1
11 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 8
12 32491 (000000- ) Washer, Flat, 0.31, Std 16
13 1039469 (000000- ) Bracket WIdt, Arm, Lower Cntrl 1
14 222027 (000000- ) Arm, Lift, Head [5700] 2
15 222210 (000000- ) Pin, Clevis, 0.62d X 2.12] 44
16 08175 (000000- ) Pin, Cotter, .125 X 1.25 5
17 1025198 (000000- ) Bracket WIdt, Head, Lower, Lh 1
18 1039468 (000000- ) Bumper, Rbr, 1.00d 0.38th M8x1.25 2
19 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
20 1025320 (000000- ) Bracket WIdt, Head, Lower, Rh 1
21 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
22 1028433 (000000- ) Skirt, Front, Disk Head 1
23 1028446 (000000- ) Retainer, Skirt, Disk Head 1
24 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 5
25 1028440 (000000- ) Bracket, Angle, Sppt, Shield 2
26 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 8
27 01684 (000000- ) Washer, Flat, 0.25, Ss 12
28 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 8
29 379030 (000000- ) Cylinder, Hyd, 1.5b,07.81,02.80strk,2500 1
30 77098 (000000- ) Fitting, Hyd, E90, Jm06/0m04 2
31 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
32 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
33 08179 (000000- ) Pin, Cotter, .094 X 1.00 1
34 04733-12  (000000- ) Pin, Clevis, 0.75d X 2.00l 1
T20 Gas/LPG 331471 (8-0 2-91




STANDARD PARTS

Fig. 43 - Rear Squeegee Lift Group

2-92 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354508
Fig. 43 - Rear Squeegee Lift Group

Ref. Part No. Serial Number Description Qty.
1 379030 (000000- ) Cylinder, Hyd, 1.5b,07.81,02.80strk,2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/Om04 2
3 29584 (000000- ) Pin, Clevis, 0.37d X 2.00I 2
4 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
5 01685 (000000- ) Washer, Flat, 0.31, Ss 12
6 1022903 (000000- ) Shaft Widt, Arm, Lift 1
7 1026804 (000000- ) Angle, Protector, Lh 1
8 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
10 71100 (000000- ) Spring, Extn, 1.690d X 0.20wir, 9.5l 2
11 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 8
12 381502 (000000- ) Bearing, Split, 1.00b 4
13 382224 (000000- ) Plate, Sppt 2
14 09767 (000000- ) Screw, Hex, M8 X 1.25 X 70, Ss 4
15 32491 (000000- ) Wasbher, Flat, 0.31, Std 4
16 71101 (000000- ) Cable, Ss .12d 013.3I .2clevis /.2clevis 1
17 77488 (000000- ) Pin, Clevis, 0.19d X 0.63I 2
18 39005 (000000- ) Pin, Cotter, .094X0.75 2
19 223054 (000000- ) Drum, Cable, Lift 1
20 06279 (000000- ) Pin, Clevis, 0.50d X 2.50I 1
21 08179 (000000- ) Pin, Cotter, .094 X 1.00 1
22 04733-10 (000000- ) Pin, Clevis, 0.25d X 2.44l 1
23 08178 (000000- ) Pin, Cotter, .062 X 0.75 1
24 1026806 (000000- ) Angle, Protector, Rh 1
25 1026007 (000000- ) Link Assy, Rod-End, M12 4
26 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 8
v 9003060 (000000- ) Spring Kit, Flat, Replmt [T20] 1
A 27 1028049 (000000- ) Spring, Flat, .06 X 4.13 X 6.5 4 Hole 2
A 28 1024648 (000000- ) Block, Centering 4
A 29 367770 (000000- ) Screw, Pan, M6 X 1.0 X 16, Ss 4
A 30 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 4

T20 Gas/LPG 331471 (4-0 2-93




STANDARD PARTS

Fig. 44 - Cylindrical Scrub Head Debris Tray Mount Group

2-94 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354509
Fig. 44 - Cylindrical Scrub Head Debris Tray Mount Group

Ref. Part No. Serial Number Description Qty.
v 9003059 (000000- ) Shield Kit, Debris, Repimt [T20] 1
A 1 1028334 (000000- ) Bracket, Sppt, Shield 1
A 2 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 8
A 3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
A 4 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 8
A 5 1024658 (000000- ) Shield, Tray, Debris [Trimmed] 1
6 391804 (000000- ) Sleeve, Fing, 0.48b 1.25/0.88d 0.6l, Stl 1
7 32493 (000000- ) Wasbher, Flat, 0.50, Std 1
8 09029 (000000- ) Screw, Hex, M12 X 1.75 X 40, Ss 1
9 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
10 53782 (000000- ) Bearing, Thrust, 0.75b 1.25d 0.06w 1
11 12309 (000000- ) Screw, Hex, M12 X 1.75 X 30, Ss 6
12 32493 (000000- ) Wasbher, Flat, 0.50, Std 6
13 1023334 (000000- ) Frame WIdt, Hppr 1
14 1022683 (000000- ) Guide, RIr 1
15 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
16 01684 (000000- ) Washer, Flat, 0.25, Ss 1
17 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
18 1027108 (000000- ) Bracket, Spring 1
19 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
20 01685 (000000- ) Washer, Flat, 0.31, Ss 6
21 45261 (000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 1
22 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
23 367771 (000000- ) Screw, Pan, M8 X 1.25 X 25, Ss 1
24 1027147  (000000- ) Clip, Wiper 1
25 1031351 (000000- ) Seal, Wiper 2
26 1023685 (000000- ) Spacer, RIr 2
27 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
28 760740 (000000- ) Bearing, RIr, Cam 52 X 14 X 20 2
29 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
30 1027143 (000000- ) Bracket, Angle, Stop 1
v 31 9003058 (000000- ) Lip Kit, Debris, Repimt [T20] 1
A 32 21168 (000000- ) Clip, .250h, PlIstc [Pine-Tree] 9
33 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1
34 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
35 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
36 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
37 1028249 (000000- ) Grip, Handle, .50d 4.0l Yel 1
38 1022668 (000000- ) Bracket Widt, Pivot 1
39 1023917 (000000- ) Rod, Latch 1
40 1031305 (000000- ) Clip, Retainer, .25d 1
41 21623 (000000- ) Latch 1
42 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
43 41185 (000000- ) Washer, Flat, Belleville, .25 2
44 1032546 (000000- ) Knob, Rnd, 1.04d 1.18l .25-20 Yel Plistc 1
45 1031152 (000000- ) Bracket, Mtg, Static Strap 1
46 71579 (000000- ) Strap, Static, .19 1.1w 25.01 W/ Grommet 1
47 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
48 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1

T20 Gas/LPG 331471 (8-0 2-95




STANDARD PARTS

Fig. 45 - Cylindrical Scrub Head Debris Tray Group

0

2-96 0 Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354510

Fig. 45 - Cylindrical Scrub Head Debris Tray Group

Ref. Part No. Serial Number Description Qty.
v 9003055 (000000- ) Tray Kit, Debris, Replmt [T20] 1
A 1 1026417 (000000- ) Handle Widt, T, Hppr 1
A 2 1026195 (000000- ) Panel, Access, Debris Tray 1
A 3 74027 (000000- ) Screw, Pan, M6 X 1.0 X 12, Ss, NI 6
A 4 1026900 (000000- ) Spring, Flat, Retainer, Screen 1
A 5 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
A 6 222268 (000000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
A 7 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
A 9 1024309 (000000- ) Strainer WIdt, Trough, Debris 4.3w 15.L 1
A 10 1026831 (000000- ) Tube WIdt, Vacuum 1
A 11 1019526 (000000- ) Screw, Pan, M6 X 1.0 X 25, Ss 3
A 12 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 3
A 13 01684 (000000- ) Washer, Flat, 0.25, Ss 3
A 14 81582 (000000- ) Wheel, 3.0d 0.87w 0.44b, Rbr, Pp Core 2
A 15 393129 (000000- ) Sleeve, P/M, 0.31B 0.44D 1.2L [430Ss] 2
A 16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 17 39349 (000000- ) Washer, Flat, 0.31, Sae 2
A 18 397826 (000000- ) Screw, Btn, M8 X 1.25 X 40, Ss 2
A 19 1024450 (000000- ) Tray, Debris, Trimmed 1
20 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 3
21 1040098 (000000- ) Hose Assy, W/1cuff, 1.0d, 0301 1.25/ 1
22 1023063 (000000- ) Coupling, Tube, Vacuum 1

T20 Gas/LPG 331471 (4-1 2-97




STANDARD PARTS

Fig. 46 - Squeegee Group, Rear

2-98 0 Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

Fig. 46 - Squeegee Group, Rear

354511

Ref. Part No. Serial Number Description Qty.
1 1028236 (000000- ) Hose Assy, W/2cuff, 3.0d 14l 3.0/3.0 1
v 9004493 (000000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (000000- ) Squeegee WIdt, Rear 1
A 3 1023239 (000000- ) Clamp Widt, Front 1
A 4 03495 (000000- )  Strip, Non-Slip, 0.50w 06.0I 8
A 5 21603 (000000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (000000- ) Pin WIdt, Front 1
A 8 21601 (000000- ) Cam 1
A 9 1028374 (000000- ) Clamp WiIdt, Rear 1
A 10 21606 (000000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (000000- ) Cam, Rear 1
A 12 83874 (000000- ) Gasket, Sqge 2
A 13 386264 (000000- ) Bumper, Sqge 2
A 14 363162 (000000- )  Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (000000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (000000- ) Knob, Star, 2.80d 4ear 1.11.31-18 Pyp 2
21 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (000000- ) Ring, Mtg, Sqge, .50 2
23 387500 (000000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (000000- ) Stud, .31-18 2.75I M8 X 1.25, Ss 2
25 1027719 (000000- ) Blade, Sqge, Front, 49.58l Ure (Option) 1
25 1017868 (000000- ) Blade, Sqge, Front, 49.58I Linatex 1
26 1031945 (000000- ) Blade, Sqge, Rear, 53.78I Ure (Option) 1
26 1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
T20 Gas/LPG 331471 (10- 2-99




STANDARD PARTS

Fig. 47 - Squeegee Linkage Group, Rear
2o

2-100 0 Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

Fig. 47 - Squeegee Linkage Group, Rear

354512

Ref. Part No. Serial Number Description Qty.
1 01685 (000000- ) Washer, Flat, 0.31, Ss 6
2 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
3 80409 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 2
4 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38| 2
5 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
6 1023476 (000000- ) Bracket Widt, Mtg, Sqge 1
7 65180 (000000- ) Spring, Dsl, 1.000d 0.50id 1.7I 1
8 1025601 (000000- ) Bolt, Carriage, M10 X 1.5 X 70 1
9 1034147 (000000-001524 ) Pin WIdt, Lift (Replaced By 9003478) 1

10 222505 (000000-001524 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
11 1021404 (000000- ) Bracket Widt, Mtg, Caster 2
12 20833 (000000- )  Wheel, 3.0d 1.38w 0.50b 2
13 81952 (000000- ) Screw, Hex, .50-13 X 3.00, Ss18-8 2
14 02931 (000000- ) Nut, Hex, Lock, .50-13, NI, Ss 2
15 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 2
16 33373 (000000- ) Ring, Retaining, Ext, 0.62d, Hd 2
17 63468 (000000- ) Washer, Flat, 0.69b 1.19d .06, Stl, PI 2
18 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
19 07449 (000000- ) Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl 4
20 1025460 (000000- ) Caster, Pivot 2
21 80950 (000000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 4
22 39281 (000000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
23 1021546 (000000- ) Knob Assy, Star, 1.12d 3ear M10 2
24 1021497 (000000- ) Pin, 0.63d 01.8l, 1/M10h, 2cham 2
25 1022545 (000000-001508 ) Spring, Keeper 2
26 32485 (000000- ) Wasbher, Flat, 0.38 Sae 2
27 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
28 32492 (000000- ) Washer, Flat, 0.38 Std 1
29 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
30 1034282 (000000- ) Crossmember Widt, Lift 1
31 1025178 (000000-001524 ) Bracket, Lift, Sqge 1
32 1035727 (001509- ) Stop, Rotation 1
33 01685 (000000-001524 ) Washer, Flat, 0.38b 0.88d .08, Ss 4
34 08713 (000000-001524 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T20 Gas/LPG 331471 (4-0

2-101




STANDARD PARTS

Fig. 48 - Cylindrical Scrub Head Squeegee Group, Right Side

2-102 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n



STANDARD PARTS

354513

Fig. 48 - Cylindrical Scrub Head Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (000000- ) Frame WIdt, Sqge, Rh 1
2 1029128 (000000- ) Retainer, Sqge, Side, Rh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38| 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 2
10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
12 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
v 14 9003057 (000000- ) Shield Kit, Side, Replmt [T20] 1
A 15 21168 (000000- ) Clip, .250h, PlIstc [Pine-Tree] 4
T20 Gas/LPG 331471 (4-0 2-103




STANDARD PARTS

Fig. 49 - Squeegee Lift Group, Right Side

2-104 D Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354443
Fig. 49 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1020548 (000000- ) Arm, Sqge, Side, Rh 2
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (000000- ) Arm WiIdt, Sqge, Lift, Rh 1
15 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
16 81784 (000000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
17 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (000000- ) Wasbher, Flat, 0.31 Sae 2
21 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (000000- ) Washer, Flat, Belleville, .38 3
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1019031 (000000- ) Door Widt, Brush, Rh 1
26 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
28 59194 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Wasbher, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1
35 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
36 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

T20 Gas/LPG 331471 (10- 2-105




STANDARD PARTS

Fig. 50 - Cylindrical Scrub Head Squeegee Group, Left Side

2-106 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n




STANDARD PARTS

354514
Fig. 50 - Cylindrical Scrub Head Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (000000- ) Frame WIdt, Sqge, Lh 1
2 1028979 (000000- ) Retainer, Sqge, Side, Lh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, 37.08lI Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38| 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 1
10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
12 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
v 14 9003057 (000000- ) Shield Kit, Side, Replmt [T20] 1
A 15 21168 (000000- ) Clip, .250h, PlIstc [Pine-Tree] 4
T20 Gas/LPG 331471 (4-0 2-107




STANDARD PARTS

Fig. 51 - Squeegee Lift Group, Left Side

&

2-108 0 Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354445
Fig. 51 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1022978 (000000- ) Arm WiIdt, Lift, Sqge, Lh 1
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (000000- ) Washer, Flat, Belleville, .38 3
13 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
17 1023307 (000000- ) Arm, Sqge, Side, Lh 2
18 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
19 81784 (000000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
20 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3l, Ss 3
21 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (000000- ) Wasbher, Flat, 0.31 Sae 2
24 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
27 1023314 (000000- ) Door Widt, Brush, Lh 1
28 59195 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Wasbher, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1
35 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
36 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

T20 Gas/LPG 331471 (10- 2-109




STANDARD PARTS

Fig. 52 - Solution Tank Group

2-110 D Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354515, T20
Fig. 52 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 1023497 (000000- ) Channel, Sppt, Tank 1

2 1023493 (000000- ) Bracket, Mtg, Tank 2

3 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 12

4 32491 (000000- ) Washer, Flat, 0.31, Std 14

5 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4

6 32492 (000000- ) Washer, Flat, 0.38, Std 4
7 1023508 (000000- ) Bracket, Mtg, Tank 1

8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
9 1023510 (000000- ) Bracket, Mtg, Tank 1

10 1024131 (000000- ) Angle, Mtg, Stl, .124.22.0 01.4| 2

11 1024175 (000000- ) Angle, Mtg, Stl, .18 2.2 1.9 03.0I 2

12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6

13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6

14 1024217 (000000- ) Angle, Mtg, Stl, .19 3.1 1.8 01.4l 2
15 9004118 (000000-001683 ) Tank Kit, Soltn, W/ Bracket, Replmt 1
15 1027426 (001684~ ) Tank, Soltn, W/ Label 1
15 9002670 (001684- ) Tank, Soltn, W/ Es [T20] 1
16 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
17 69785 (000000- ) Fitting, Plstc, EQ0, Pf12/Pm12 1
18 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
v 9003069 (000000- ) Cover Kit, Soltn Tank, Rh [M20 & T20] 1
A 19 1022176 (000000- ) Cover, Tank, Soltn, Rh, Trimmed 1
A 20 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 21 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1039757 (001688- ) Plate, Mtg, Latch 1
A 23 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 24 1048474 (001928- ) Catch, Latch, Tank Cover 1
A 25 1045964 (001928- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 26 367949 (001928- ) Latch 1
A 27 1048512 (001928- ) Bracket, Mtg, Latch, Tank Cover 1
A 28 08875 (001928- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
v 9003071 (000000- ) Cover Kit, Tank, Soltn, Rh, Repimt, Ce (Japan and CE 1

Only)

A 19 1031233 (000000- ) Cover, Tank, Soltn, Rh, Trimmed, Ce (Japan and CE Only) 1
A 20 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 21 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1039757 (002426- ) Plate, Mtg, Latch 1
A 23 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 24 1048474 (001928- ) Catch, Latch, Tank Cover 1
A 25 1045964 (001928- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 26 367949 (001928- ) Latch 1
A 27 1048512 (001928- ) Bracket, Mtg, Latch, Tank Cover 1
A 28 08875 (001928- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2

(CONTINUED)

T20 Gas/LPG 331471 (4-1 2-111




STANDARD PARTS

Fig. 52 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
v 9003068 (000000- ) Cover Kit, Tank, Soltn, Lh, Repimt 1
A 29 1022182 (000000- ) Cover, Tank, Soltn, Lh, Trimmed 1
A 30 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 31 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 32 1039757 (001688- ) Plate, Mtg, Latch 1
A 33 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 34 1048474 (001928- ) Catch, Latch, Tank Cover 1
A 35 1045964 (001928- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 36 367949 (001928- ) Latch 1
A 37 1048512 (001928- ) Bracket, Mtg, Latch, Tank Cover 1
A 38 08875 (001928- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
v 9003070 (000000- ) Cover Kit, Tank, Soltn, Lh, Repimt, Ce (Japan and CE Only) 1
A 29 1031235 (000000- ) Cover, Tank, Soltn, Lh, Trimmed, Ce (Japan and CE Only) 1
A 30 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 31 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 32 1039757 (001688- ) Plate, Mtg, Latch 1
A 33 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 34 1048474 (001928- ) Catch, Latch, Tank Cover 1
A 35 1045964 (001928- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 36 367949 (001928- ) Latch 1
A 37 1048512 (001928- ) Bracket, Mtg, Latch, Tank Cover 1
A 38 08875 (001928- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
39 1027290 (000000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
40 385685 (000000- ) Sensor, Level, Lig, 14vdc O1a .62-11 1
41 1020428 (000000-001687 ) Bracket, Latch, Cover 2
42 (09744 (000000-001687 ) Screw, Hex, M6 X 1.00 X 12, Ss 4
43 01684 (000000-001687 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
44 1030617 (001688-001927 ) Latch, Cover 2
45 1029748 (001688-001927 ) Bracket, Keeper, Latch 2
46 382320 (001688-001927 ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
47 1017101 (000000- ) Plate, Label, Soltn Tank (ec-H20 only) 2
48 360973 (000000- ) Screw, Pan, 12-16 X 0.50, F/ Plstc (ec-H20 only) 4

2-112 D Gas/LPG 331471 (4-10)




STANDARD PARTS

T20 Gas/LPG 331471 (3-0 2-113
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 53 - Solution Tank Drain Group

O~

\

VL

N

2-114 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 53 - Solution Tank Drain Group

354516

Ref. Part No. Serial Number Description Qty.
1 1025092 (000000- ) Handle, Valve, Pinch, Rh 1
2 1023502 (000000- ) Grip, Handle 1
3 1024599 (000000- ) Bushing, Eccentric, Adj 1
4 1026051 (000000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1
5 74090 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
6 79506 (000000- ) Screw, Flt, M8 X 1.25 X 30, Ss 1
7 1028701 (000000- ) Washer, Thrust, 0.34b 1.50d .06 1
8 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38l 1
9 1028691 (000000- ) Roller, Brg 1

10 1028690 (000000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
11 39349 (000000- ) Washer, Flat, 0.31, Sae 1
12 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 1042003 (000000- ) Mount WIdt, Valve, Pinch, Rh 1
14 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
15 222516 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.3l [430ss] 1
16 32491 (000000- ) Washer, Flat, 0.31, Std 10
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
18 1024535 (000000- ) Arm, Pinch 1
19 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
20 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
21 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
22 41186 (000000- )  Washer, Flat, Belleville, .31 1
23 9003793 (000000- ) Tube Kit, Tank, Soltn, Replmt 1
24 1019424 (000000- ) Hose, Drain, 3.00id X 48.0I 1
25 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
26 1025449 (000000- ) Angle, Mtg, Valve 2
27 1025452 (000000- ) Angle, Mtg, Stl, .12 3.7 3.4 09.11 2
28 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
29 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
30 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
31 1022137 (000000- ) Plug, Hose, Pyu 1
32 1025480 (000000- ) Bracket, Retaining, Hose 1
33 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
34 1020744 (000000- ) Tube, Rnd, 3.00d 2.90b 02.0l, Ss 1
35 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
T20 Gas/LPG 331471 (4-0 2-115




STANDARD PARTS

Fig. 54 - Solution Control Group, Cylindrical Scrub Head

2-116 D Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 54 - Solution Control Group, Cylindrical Scrub Head

354448

Ref. Part No. Serial Number Description Qty.
1 1022088 (000000- ) Valve Assy, Water, Solenoid , 12vdc 1
2 08716 (000000-001602 ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 01684 (000000-001602 ) Washer, Flat, 0.25, Ss 2
4 08712 (000000-001602 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
5 1028074 (000000-001602 ) Bracket, Mtg, Valve 1
6 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 1
7 1029185 (000000-001581 ) Tube, Distribution, Water 2
8 41315 (000000-001581 ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 17521 (000000-001581 ) Fitting, Pipe, Plug, Pm08, Sq Head 2

10 50544 (000000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 6
12 09739 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
15 01684 (000000- ) Washer, Flat, 0.25, Ss 2
16 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1038074 (001582- ) Fitting, Plstc, Str, Bm12/Bm12 1
19 1036997 (001582- ) Manifold, Bar, Spray, 37.5inch 1
20 79273-2 (001582- ) Fitting, Plstc, Str, Bm12/Pm12 1
21 1039064 (001582- ) Fitting, Plstc, Cap, Pf12 Hex 1

T20 Gas/LPG 331471 (8-0

2-117




STANDARD PARTS

Fig. 55 - Solution Control Group, Disk Scrub Head

12

2-118 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 55 - Solution Control Group, Disk Scrub Head

354517

Ref. Part No. Serial Number Description Qty.
1 1028205 (000000-001762 ) Bracket, Valve, Water 1
2 1042046 (001763- ) Bracket, Valve, Water 1
3 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
4 32491 (000000- ) Washer, Flat, 0.31, Std 2
5 1032701 (001763~ ) Manifold Assy, Cntrl, Soltn 1
6 1023491 (000000-001762 ) Manifold WIdt, Cntrl, Soltn 1
7 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 5
8 01684 (000000- ) Washer, Flat, 0.25, Ss 5
9 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 5

10 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
11 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
12 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 1
13 1022088 (000000- ) Valve Assy, Water, Solenoid , 12vdc 1
14 20807 (000000- ) Cap, Rbr, 0.50id 1.18I Blk 1
15 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
16 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
17 1006410 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 03ft 3
18 63987-1 (000000- ) Fitting, Plstc, E90, Bm08/Bm08 3
T20 Gas/LPG 331471 (4-0 2-119




STANDARD PARTS

Fig. 56 - Recovery Tank Group

Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n

2-120



STANDARD PARTS

354518
Fig. 56 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1026316 (000000- ) Tank, Recvy, Trimmed 1
v 2 9003072 (000000- ) Cover Kit, Tank, Recvy, Replmt [T20] 1
A 3 1025562 (000000- ) Gasket, Tank, Recvy 1
4 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
5 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
6 1020263 (000000-001684 ) Bracket, Retaining, Cover (Replaced by 9003893) 2
7 32491 (000000-001684 ) Washer, Flat, 0.31, Std 2
8 385685 (000000- ) Sensor, Level, Lig, 14vdc O1a .62-11 1
9 9003797 (000000-001608 ) Guard Kit, Switch, Float, Replmt [T20] 1
v 9003313 (000000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 10 1022370 (000000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 11 1028328 (000000- ) Tube WIdt, Plug, Drain 1
A 12 1028173 (000000- ) Pin, Lift, Drain 1
A 13 1028570 (000000- ) Tube Assy, Plug, Drain 1
A 14 1028522 (000000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 15 1028211 (000000- ) Handle WiIdt, Drain 1
A 16 58979 (000000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 17 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
A 18 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3l, Ss 1
A 19 1035044 (000000- ) Seal, Shaft, Drain Plug 1
A 20 1039652 (000000- ) Seal, Plug, Drain [Nitrile] 1
21 1046798 (000000- ) Screw, Hex, .25-10 X 0.75, Fmg/a, Ss 4
22 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
23 01684 (000000- ) Washer, Flat, 0.25, Ss 1
24 54615 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 10.1I 1
25 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
26 1026014 (000000- ) Screen, Vacuum 1
27 382320 (000000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2
v 28 24358 (000000- ) Cap Assy, Tank, Drain 1
A 29 1031699 (000000- ) Gasket, Lid 1
30 86636 (000000- ) Cover, Tank 1
31 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
32 1030280 (000000- ) Shield Widt, Switch, Float 1
33 1025620 (000000- ) Plate, Mtg, Prop Rod 1
34 1031610 (000000- ) Hose Assy, Sqg 1
35 1021920 (000000- ) Gasket, 3.231d 3.630d .16Th, Ure 1
36 1039697 (001609- ) Guard Widt, Switch, Float 1
37 76426 (001609- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
38 09007 (001609- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
39 08712 (001609- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
40 1020065 (000000-001684 ) Bracket, Mtg, Cover (Replaced by 9003893) 2
41 09740 (000000-001684 ) Screw, Hex, M8 X 1.25 X 20, Ss 2
42 1039072 (001685- ) Bracket, Sppt, Cover, Tank, Recvy 1
43 1039049 (001685- ) Bracket, Mtg, Cover, Recvy Tank 1
44 16735 (001685- ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
45 1025619 (000000- ) Bracket, Mtg, Prop Rod 1
46 32491 (001685- ) Washer, Flat, 0.31, Std 6

T20 Gas/LPG 331471 (9-1 2-121




STANDARD PARTS

Fig. 57 - Recovery Tank Drain Group

2-122 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n




STANDARD PARTS

354519
Fig. 57 - Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 1026142 (000000- ) Handle, Valve, Pinch, Lh 1
2 1023502 (000000- ) Grip, Handle 1
3 1024599 (000000- ) Bushing, Eccentric, Adj 1
4 1026051 (000000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1
5 74090 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
6 79506 (000000- ) Screw, Flt, M8 X 1.25 X 30, Ss 1
7 1028701 (000000- ) Washer, Thrust, 0.34b 1.50d .06 1
8 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38l 1
9 1028691 (000000- ) Roller, Brg 1

10 1028690 (000000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
11 39349 (000000- ) Washer, Flat, 0.31, Sae 1
12 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 1042010 (000000- ) Mount WIdt, Valve, Pinch, Lh 1
14 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
15 222516 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.3l [430ss] 1
16 32491 (000000- ) Washer, Flat, 0.31, Std 10
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
18 1024535 (000000- ) Arm, Pinch 1
19 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
20 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
21 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
22 41186 (000000- )  Washer, Flat, Belleville, .31 1
23 9003794 (000000- ) Tube Kit, Tank, Recvy, Repimt 1
24 1019424 (000000- ) Hose, Drain, 3.00id X 48.0I 1
25 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
26 1025449 (000000- ) Angle, Mtg, Valve 2
27 1025452 (000000- ) Angle, Mtg, Stl, .12 3.7 3.4 09.11 2
28 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
29 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
30 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
31 1022137 (000000- ) Plug, Hose, Pyu 1
32 1025480 (000000- ) Bracket, Retaining, Hose 1
33 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
34 1020744 (000000- ) Tube, Rnd, 3.00d 2.90b 02.0l, Ss 1
35 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
T20 Gas/LPG 331471 (4-0 2-123




STANDARD PARTS

Fig. 58 - Vacuum Fan Group, Scrubbing

2-124 Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

354451
Fig. 58 - Vacuum Fan Group, Scrubbing

Ref. Part No. Serial Number Description Qty.
v 9003455 (000000- ) Fan Kit, Scrub, Replmt [M20/T20] 1
AV 1 9002684 (000000- ) Housing Assy, Vacfan, Scrbr 1
AA 2 1025888 (000000- ) Insulation, Flame-Retardant, 0.50 1
AA 3 1025887 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
AA 4 1025872 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
5 1044845— (000000- ) Impeller, 9.5” Dia, 18 Blade (Maschined)— 1
A 6 57189 (000000- ) Housing WiIdt, Vacfan, Front [528] 1
A 7 75456-3 (000000- ) Shim, Washer, 0.88d 0.51b .020 3
A 8 75456-4 (000000- ) Shim, Washer, 0.88d 0.51b .060 3
A 9 54275A (000000- ) Bracket, Mtg, Motor 1
A 10 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
AV 11 9003461 (000000- ) Motor Kit, Replmt [M20&T20] 1
AA 00954 (000000- ) Key, Sq, 0.12 X 0.12, 1.00! (Included With Motor) 1
AA 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
AA 12 41130 (000000- ) Nut, Low Crown, .50-20 1
AA 13 54861 (000000- ) Screw, Flt, .38-16 X 1.50, Al 4
AA 14 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
AA 15 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
AA 16 39534 (000000- ) Screw, Flt, .25-20 X 1.00, Al 4
AA 17 32981 (000000- ) Nut, Hex, Lock, .25-20, NI 4
AA 18 49933 (000000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
AA 19 42226 (000000- ) Fitting, Hyd, E45, Jm08/0m08 1
AA 20 392609 (000000- ) Fitting, Hyd, E45, Jm06/0m04 1
A 21 1020320 (000000- ) Angle, Sppt, Fan 1
A 22 1024891 (000000- ) Bracket, Mig, Fan 2
A 23 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 24 41186 (000000- ) Washer, Flat, Belleville, .31 6
25 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
26 1022377 (000000- ) Hose, Air-Intk, Flex 4.00id 18.0l 1
27 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3
28 79380 (000000- ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w 1
29 1023754 (000000- ) Plate WIdt, Hose, Vacuum 1
30 1024853 (000000- ) Gasket, PIt, Hose, Vacuum 1
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
32 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50D, .50W 1

T20 Gas/LPG 331471 (9-1 2-125



r1l
Text Box
03922

r1l
Line

r1l
Line


STANDARD PARTS

Fig. 59 - Hydraulic Schematic (000000-001503)
SV3 & SV6 TIED TOGETHER

G1
Scrub Valve Sv2 O
gsva (C1 Main Scrub Lift
o G2
o t upP

2 ooy [C2 £ (SPRING Tube
P4t T up)

|
C4 0.081 LH Side —

SV4 iqalubes
E 031 RH Side
e} C3 Rear
o046 = PC2 Side & Rear
' p7 UP Squeegee
SV6 0.055 Main Tube
M1 4.5 cir, 400 rpm  Tube Side Valve Tube
I§I P4 Sv8 & SV11 TIED TOGETHER
t 0.04 G13
cvi, 6R§ 0"
sv7 |de Scrub
P2 T2 SV11
?, 4 LIFT
G5 !——énvz SV10 T4 Tube
|_Q it
H [ P]R1 - G7
2500 psi :E—;'I_lﬁo psi c7
o ~ RV o Svi2 SldetSCrub
= o Extend
G6 |§'2500 psi L G10
@ svi P3 = pcs RETRACT
P1 M4 =
= @ Tube
Sv8
Scrub Fan Check %M2 T6
0.129 cir Valve =
25 psi
© —©
¥ Side Scrub
|_, .
p g L Steering Cyl
. o i ]
rope —
Motor External . T} 1160 psi NG R
. Charge Steering Unit 1
19.0 cir . )
! Engine, Port = 0.97.61 |0.40 6.1 cir
gﬁtt?" <:> 2400 rpm H®® Gear Pump
Vall\J/e Propel Pump ™~ coupling
4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 cir|
| Cooler
L Filter - -
35 psi bypass Filter Indicators
Screen
Qil
Reservoir | | Temp Sender 354520

2-126 Gas/LPG 331471 (10-08)
Home §| Find... .



STANDARD PARTS

T20 Gas/LPG 331471 (NIL 2-127
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 60 - Hydraulic Schematic (001504-002282)

- N (3]
1 1
S0 = 0¥0°0
mMWd 20d
£0°0 ! 1
o
ooy [e) \JVA//
=) ko > _
op1S HY goto ! .mu
saBaanbg upey v epig I+WMHM YAS
RIS HI 1€0°0 o l y
L, '
- (dN ONTHdS) 20 \V—/Ol M

]
WMWM I

<19 06T

Jo30) | @dodd

wdu oav2

auBu3 dwng |adouy

N e N

]
mm>¢uT_J QNUoS U1 DK

1 X]

2Z2AS

]

; -

SA DA UIDW

1Ay Bulueeiag

|‘¢ Jo1tg
31N Buluesss

0 Gas/LPG 331471 (4-11)
Home §| Find... § Go To.. n n

2-128



STANDARD PARTS

Fig. 60 - Hydraulic Schematic (001504-002282)

Jdl0AUSSeY JepuUes dwa)

2-129

ssodfq 1sd gg

483 | $4ORDD1PU U8R | | 4 —

48000

D

|
L]

J10 8°8
QNJos epls Useuog .
7 b \
1sd oz A Bu |dnog
W\ 412 621°a RU
oL SA DA Mo8y) 2N uo4 gNJds L’ Wdd 00v2
- - — - - - - - . 4o dung uoeg
8el'0 |6E70
_| BAS |_ _| ,_
' O. ! ! _.M_ ' 290
< b Id
€1 W_ Ed
' . ! TAS ,
1
1sd posz W 99
D19 N S o
1ovH13d !
_ < _ 1Ay . :
21AS .m. 0
\ \ 1sd 005z (o
NI ap!
puBlx3 QNIOS 8PS = . or1°0 N | =
= O ©)
o . €40 g so
_|O| 2N .
e 1sd 001 , ! -
24d STENAL =
5T M ' (Ms1Q) seysnuag Ulbp 21 _M_ m
2d
gl O _ -
0 : _ O LAS
o ' <& L
_|_._|_ T\ A2 )
A— 1sd oo m
L1417 TIAS  Tud ) | (®]
| | = T
e ™M
QIAS « IIO aind y \) 4_I
Ll Ll ! ! M
3411 anuos ep1s .
90 } i 9AS
EW 00 0| (10P1apul |R]| Seysnig uloN §50°0 =
P Ld ®
- o <t _ , [}
€19 O]
L] g
Y3H1390L Q311 1TAS 9 BAS ﬂ_
()
©
SA|PA Usnug epiS . , (0]
&
- N ™ < ol




)

Fig. 61 - Hydraulic Schematic (002283~

STANDARD PARTS

- N (3] <

|PUJSyX] _| _ _ _ |_

SA DA UIDW

Jo30) | @dodd au16uz dwng |adouy

i
_ =
' | 4—“
<
(3]
S 0¥0'0 m
. 20d
ﬁuumwwwomo o = = _ 5
icey ) 1(/ @
- )
H= R > _ S
PSS HY .mu
saBssnbg upay 9 epig |mD PAS
o415 H )
1E0°0  ¥O! —X g
1L, |
_ - ||4 (dN ONIYdS) 20 ~lod MMW
o 29 m —
_ Sl < |
]
mm>¢uT_J QNJOS U IBW m>mﬁmH 5
feX ' o
L | 5 L2 o
_ |_ o
J19 0°61 110 21 " 3Jog o 2AS M 1 G
wdu oob2 86.uoy)
©
=
L
£
O
I

H
H
Y
1Ay Buluseag ! |

31N Buluesss

2-130



STANDARD PARTS

)

Fig. 61 - Hydraulic Schematic (002283-

1
Jdl0AUSSeY JepuUes dwa) mclu
1
AN
ssodfq 1sd gg
J81 | $404001PU J83| | 4 —
482|000 '
|
D |
J10 6°8 L
AnJes epls useog ]
7 b \
1sd oz 4 Bu |dnog
W\ 410 62170 RU
SA DA Mo8y) uo4 gNJds L’ Wdd 00v2
oL 2N
ol IR R . - - - - z910 mm.oaean_ J08g
_| BAS l_ _| W ,_
' AY | , , B86°/0
<t 4 '
€1 W_ Ed
' i ' TAS ,
1
0 1sd oosz W 99
VY USVT(/_ m \ OI_
_ i E _ :
zins N o
\ \ 1sd 005z =
puslX3 QNUOS 8P IS .
= . prio = _ o
= O )
o . €40 g s9
bﬂo 1sd 001 _ ZAd _ :
24d J1D /B ©
51 M ' (ds1Q) seysnag Ulop 21 _M_ m
2d L
gl I Sral _
0 _ O LAS
o ' <o L
_|_._|_ T\ A2 )
tsd oop m
1and TIAS  1ud : ' (®]
| _ = T
2 lee ™
QIAS B IIO e Y 4_I
i f 1 1 M
3311 ANUOS ep1S -
%) } 419 gy . S 5
OgQ"0|(10p1apur |RO| seysnug uoN | SS0T0 5
: o < _ _ m
€19
L q
Y3HL390L G311 1TAS P BAS g
©
SA|DA Usnug Sp1S X . 0}
o
«
- N ™ < ol




STANDARD PARTS
Fig. 62 - Hydraulic Hose Group, Steering and Propel

Reservoir

Steer
Cylinder

2-132 D Gas/LPG 331471 (8-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

Fig. 62 - Hydraulic Hose Group, Steering and Propel

354392

Ref. Part No. Serial Number Description Qty.
1 1023609 (000000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0 1
2 1023608 (000000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0 1
3 396221 (000000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0 2
4 1023489 (000000-001574 ) Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0 1

(Replaced by 1039148)
5 1023488 (000000- ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
6 1030404 (000000- ) Hose, Hyd,Med04, Jf04str/Jf04str, 066.0 1
7 1038569  (001575- ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
8 54017 (001575- ) Fitting, Hyd, E45, Jf10/Jm10 1
T20 Gas/LPG 331471 (8-0 2-133




STANDARD PARTS

Fig. 63 - Hydraulic Hose Group, Pump and Vacuum Fan

Vac Fan
Motor
(Scrub)

Reservoir

~

@ 15

Cooler

2-134

D Gas/LPG 331471 (9-10)




STANDARD PARTS

Fig. 63 - Hydraulic Hose Group, Pump and Vacuum Fans

354401

Ref. Part No. Serial Number Description Qty.
1 71741 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 1
2 65197 (000000- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0 1
3 396273 (000000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 033.0 1
4 396255 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
5 1026645 (000000-002282 ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0 1
6 1023487 (000000-002092 ) Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0 1
7 1023607 (000000- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
8 1036710 (000000- ) Hose, Hyd, Suc20, Jf20Str/Jf20E90, 030.0 1
9 1023606 (000000-002282 ) Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0 1

10 71735 (000000- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0 1
11 1025547 (000000- ) Hose, Hyd, Med10, Jf10str/Jf10str, 41.0 1
12 396438 (000000-002092 ) Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0 1
13 1050437 (002093- ) Hose, Hyd, Med12, Jf12str/Jf12str, 052.0 1
14 1050436 (002093- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0 1
15 1026645 (002283- ) Hose, Hyd, Tc08, JIO8E45/Jf08Str, 026.0 1
16 1023606 (002283~ ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0 1
T20 Gas/LPG 331471 (9-1 2-135




STANDARD PARTS

Fig. 64 - Hydraulic Hose Group, Cylindrical Brush

Scrub Valve

Main Brush Brush LIft
Cylinder

0 Gas/LPG 331471 (4-10)




STANDARD PARTS

354402

Fig. 64 - Hydraulic Hose Group, Cylindrical Brush

Ref. Part No. Serial Number Description Qty.
1 1025548 (000000-001037 ) Hose, Hyd, Tc06, JfO6str /Jf06e45, 54.0 1
2 1024764 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0 1
3 1023769 (000000- ) Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0 1
4 57946 (000000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0 1
5 1025544 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0 1
6 51754 (000000- ) Hose, Hyd, Med08, Jf08str/Jf08str, 022.0 1
7 1036939 (001038- ) Hose, Hyd, Tc06, Jf06Str/Jf06Str, 054.0 1
8 387281 (002097~ ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0 1

T20 Gas/LPG 331471 (10- 2-137




STANDARD PARTS

Fig. 65 - Hydraulic Hose Group, Disk Brush

Reservoir /

Brush LIft
Cylinder

Main Brush
Motor
(Center)

2-138 Gas/LPG 331471 (11-06)
Home || Find... § Go To.. n n



STANDARD PARTS

354403
Fig. 65 - Hydraulic Hose Group, Disk Brush

Ref. Part No. Serial Number Description Qty.
1 1025548 (000000- ) Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0 1
2 1023769 (000000- ) Hose, Hyd, Tc 06, JfO6str /Jf06e45, 56.0 1
3 381854 (000000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 052.0 1
4 16462 (000000- ) Hose, Hyd, Med08, Jf08e45/Jf08str, 046.0 1
5 381866 (000000- ) Hose, Hyd, Tc04, Jf04str/JfO4str, 036.0 1
6 396278 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 020.0 1
7 381866 (000000- ) Hose, Hyd, Tc04, Jf04str/JfO4str, 036.0 1
8 365009 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 040.0 1

T20 Gas/LPG 331471 (11- 2-139




STANDARD PARTS

Fig. 66 - Hydraulic Hose Group, Squeegee Lift

/

;%9 Rear Squeegee
. Lift Cylinder

/

Right Side
Squeegee
Lift Cylinder

Left Side
Squeegee
Lift Cylinder

2-140 Gas/LPG 331471 (10-09)




STANDARD PARTS

Fig. 66 - Hydraulic Hose Group, Squeegee Lift

354404

Ref. Part No. Serial Number Description Qty.
1 9006562 (000000-002121 ) Hose Kit, Hyd, Sqge Lift [T20] 1
2 1055588 (002122- ) Hose, Hyd, Tc04, Jf04e45/Jf04str, 044.0 1
3 1030709 (000000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1045759 (001755- ) Hose, Hyd, Tc04, Jf04Str/QmO06, 028.0 2
4 1037042 (000000-001754 ) Hose, Hyd, Tc04, Jf04E45/Qm06, 028.0 2
5 1036899 (000000- ) Hose, Hyd, Tc04, Jf04E45/Qm06, 024.0 2
6 1055590 (002122- ) Hose, Hyd, Tc04, Jf04e45/Jf04str, 048.0 1
7 57223 (002122- ) Sleeve, Nyl, 1.22id 14.0I 1
8 49266 (002122- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

T20 Gas/LPG 331471 (10- 2141




STANDARD PARTS

Fig. 67 - Hydraulic Pumps Group

D Gas/LPG 331471 (9-10)
Home §| Find... § Go To.. n n

2-142



STANDARD PARTS

354454
Fig. 67 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 1
3 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1
4 53076 (000000- ) Fitting, Hyd, E90, Jm10/0Om12
5 21198 (000000- ) Screw, Hex, .38-16 X 1.25, 5 22
6 32485 (000000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (000000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (000000- ) Seal, Org, .069 X 3.06id 11
9 47513 (000000- ) Fitting, Hyd, E45, Jm08/Om10 2

10 67811 (000000- ) Fitting, Hyd, Str, Jm20/Om16 1
11 47512 (000000- ) Fitting, Hyd, E90, Jm06/0m08 1
T20 Gas/LPG 331471 (4-1 2-143




STANDARD PARTS

Fig. 68 - Hydraulic Cooler and Tubes Group

Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n

2-144



STANDARD PARTS

Fig. 68 - Hydraulic Cooler and Tubes Group

354521

Ref. Part No. Serial Number Description Qty.
1 13698 (000000-002092 ) Cooler, Hyd, 25gpm 325btu Of12 13x12x2 1
2 46481 (000000- ) Fitting, Hyd, E90, Jm12/0Om12 1
3 62471 (000000- ) Fitting, Hyd, E90, Jm12/0m12, L 1
4 1026319 (000000-002092 ) Bracket Widt, Cooler, Hyd Fluid 1
5 1040318 (000000-002092 ) Pad, Tank, Hyd [W/Psa] 4
6 1028822 (000000- ) Tube, Hyd, Sqge 1
7 40678 (000000- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1h 2
8 74455 (000000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 1
9 07791 (000000-002092 ) Nut, Hex, Fing, M8 X 1.25 8

10 51787 (000000-002092 ) Bumper, Rbr, 0.6d 0.34t .3d Tip 1
11 1023081 (000000- ) Tube, Hyd, Main Return [M20] 1
12 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
13 40625 (000000- ) Fitting, Hyd, Cap, Jf06 3
14 1028821 (000000- ) Tube, Hyd, Sqge 1
15 39277 (000000-002092 ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
16 32491 (000000-002092 ) Washer, Flat, 0.31, Std 7
17 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
18 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
19 32491 (000000- ) Washer, Flat, 0.31, Std 2
T20 Gas/LPG 331471 (10- 2-145




STANDARD PARTS

Fig. 69 - Hydraulic Reservoir Group

2-146 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n



STANDARD PARTS

354522

Fig. 69 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.

v 1 9002398 (000000- ) Reservoir, Hyd, 10.0Gal, Repimt 1
A 2 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 3 65215 (000000- ) Gauge, Sensing, Level 1
4 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 2

5 46482 (000000- ) Fitting, Hyd, Plug, Om06 2

6 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1

7 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 2

8 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

9 32491 (000000- ) Washer, Flat, 0.31 Std 2

10 1023545 (000000- ) Fitting, Hyd, E45, Jm12/0m16 1

11 31613 (000000- ) Strainer, Hyd, 25gpm 100mesh Psi 1

12 71726 (000000- ) Fitting, Hyd, E45, Jm20/0m20 1

13 1021579 (000000- ) Filter Assy [Pt4 936498] 1

14 55455 (000000- ) Fitting, Hyd, E90, Jm04/Pm02 1

15 58592 (000000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1

16 40362 (000000- ) Fitting, Hyd, Plug, Om10 1

17 1025132 (000000- ) Indicator, Press, 60psi 1

18 1034878 (000000- ) Insulation, Thermal, Hydraulic Blanket 1

19 46482 (000000- )  Fitting, Hyd, Plug, Om06 (Cylindrical Scrub Head) 1

20 55685 (000000- ) Fitting, Hyd, Str, Jm04/0m06 (Disk Scrub Head) 1

T20 Gas/LPG 331471 (8-0 2-147




STANDARD PARTS

Fig. 70 - Hydraulic Valves Group

2-148 D Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354523

Fig. 70 - Hydraulic Valves Group

Ref. Part No. Serial Number Description Qty.
1 77097 (000000- ) Fitting, Hyd, E90, Jm04/0OmO04 2
2 1020394 (000000- ) Valve, Cntrl, Hyd (See Breakdowns) 1
3 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
4 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
5 1021991 (000000- ) Bracket, Mtg, Valve, Hyd, Scb 1
6 39210 (000000-001018 ) Fitting, Hyd, E90, Jf04/Jm04 1
7 395973 (000000- ) Fitting, Hyd, Str, Om04/Qm04 1
8 395974 (000000- ) Fitting, Hyd, E90, Om04/QmO04 1
9 396476 (000000-001018 ) Fitting, Hyd, Str, Jf04/Qm04 1

10 42226 (000000- ) Fitting, Hyd, E45, Jm08/0Om08 1
11 44868 (000000- ) Fitting, Hyd, E90, Jm08/OmO08 1
12 55586 (000000-001018 ) Fitting, Hyd, Str, Jm04/Om04 1
13 56820 (000000- ) Fitting, Hyd, E90, Jm06/0Om06 2
14 46480 (000000- ) Fitting, Hyd, Str, Jm10/0Om10 1
15 49933 (000000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
16 69173 (000000- ) Fitting, Hyd, E90, Jm08/Om08, L 1
17 46482 (000000- ) Fitting, Hyd, Plug, Om06 1
18 56820 (000000-001037 ) Fitting, Hyd, E90, Jm06/0Om06 1
19 71727 (001038- ) Fitting, Hyd, E90, Jm06/0OmO06, L 1
20 395973 (001019- )  Fitting, Hyd, Str, Om04/Qm04 1

T20 Gas/LPG 331471 (3-0 2-149




Fig. 71 - Electrical Schematic (000000-001499)

STANDARD PARTS

N (3] by —
©
©
~ 02u 0_
=] =
= -
) SR :
SSANEVH Wev TV *A3d-LHOIT ONINEVA ><._mﬁ_ _Wmmm\,mm = B ¢ 38 S
g = =
v| D x < poy
SE/ET SIa/VaET 7N WI/vaoz NV1/V0Z NV1/902 T o/ 2 E 3 5 3 o
WavV 3SH3AT = @ Tl ® ®
w i & @ 10 © o
Zo L (SVO) AN T3N4 IW_
o
& ‘N9 dnnd BN | e <& ¢v|_ > ©
w
of @ s | [—TeT 8 & g & 3 -
" . T 8. 118 0F3dS 413 oL S Q S N N
Tm 8708 A9 | T Xge/81 xH9/81 o = - o W 9
] B
WM N0
mH HOLINS ‘dN3L “ON3
"dA31 HOIH = 0350710 >
(d1/5v0) *aN3L INIONT FOITH ™= @\s Nga/veT NGE/aeT { a|#aa g X §< 9%
B 0 & ] o 2 o n—w%
y e g g STV =T
% ~ T 8| W 8| M
o [ uYu 119 03345
oz v 0d5 A0S | 5T SNI7TT o 2 2 g 2
w d*7 = 48 T @ m N m
0 © — z 3 S @
E m -._umm_m: .n!w._. HOIH O Ngg/21
4 0°N "S53 0 LI/ ONITYNVHO F11HA +8 ﬁﬁ_V -
8 =z 2% TNd7IL T T/ o
T JAVT 9N MOTO /INTONI YOFHO _ o
w ONDINVHD TFTIHM +8 T unNa’/ZL NVL/0T T W e X4g9/08 G
z [ ]
2= a1 0@ | — 34NSS34d 10 INIONT MO &
. .
o3 e, 0 [ WL el AH_ 413 oL = :
-8 — l ©
[} E 5 [
2 % — & <+ —
E m 8 EUISLITTVE07E +@ QIFOLINS =LA XHO/VE LL
o INNGD
8 J9H
AVI3d NMOOLNHS
g ©
N 2
N |
2N & p: m m
YTazeT VI 2 XV = o AH9/38 vt m T
weid” @214 = m
21-3sn4 "
VIN - . HOL [MSAT
Sa/ET VI T XY ® m@w * XH6708 | A99798 A Y =
“ b
VLN N e
AVT3Y LavlS ® J@Lw ® Ngg/2 5[ gy T
5 (35
z 15 9
dVT HOLYNH3LV 3
Q34/41 73]
8|
F0avo_+8 anv_|
JHIM Y3 NI3H9 T 038737 THT VT =)
_ 1v n
1|1k ™
20 2i N




STANDARD PARTS

Fig. 71 - Electrical Schematic (000000-001499)

dANd TIZZON Avids 01|  PA/YOYE
Z 39vd )x T TIK/a0%5 @ Amwwmy ® dnd/g9LT HOLIMS 31ZZON AvddS
+g QIHILIMS OL
Z 39vd o TS 261
g %100 YTa7VOET 3 NEE/VOZE | T ; TRVETA T vort 2K 2 3ovd
ONNOY9 3NTHIVA OL S—
V21N = .
AVT3d I1ZZON AVHdS '
Sa/g9E T . o REIVA RIS
SSANYVYH F1ZZON AVHAS TYNOILdO
NHOH = @3S0710 / *O°N YSN
252 Ngg/26 s = NHO/VEZ
HOLIMS NHOH
1 NYOH AY 139 NJOH var
YTa/E = VHO/VEZ <A Pe Ng9/52 v N3/
- A €-35n4
> VH0/€2
'\ 1H9I1 9HO
W18/1ET = W vd0/J€E
. [H9BT0T SSANHVH WHVTY *A3M-1HOITT ONINHVM
- N z LHOIT ONINHVM _7xw
EZ] -
8/ Y18/VaET VH0/VEEE VHO/EE
HOIT TIVL 1437 SSINYYH LHOIT IVl
LHOIT TIVL ONINVM
WIG/EL [+ | W 7| VHO/VEE VHO/VEE
S e
LHOITT 1VL NNY/3INVHE N8/dsce <|
\ T 3A/h2 i
N
LHOIT T1VL 3SY3ATY 7 ™
NV1/202 m bos
LT maves
HUT CLHOITQVIH TOVET
w RETVie 7 REIVZ o . P ME/9e
. HOLIMS 1HOIT
*H*'Y LHO1TaY3H
1a/ET W REIVS: 24 n
SSINYVH LHO1TaVIH Q
2
I
NUd/d52 2
1HOIT 1YL IHOIY =
L_,‘ * INOY4 QHVMOL %]
LHO1T TIVL ONINGVM i A1va0m =
M18/€el 4 had 3
YI8/€ET VHO/9EE ONIVEE & (ESOT0 / "O°N -
N [ Ngg/22 Nog/22 n13/892
LHO1T TIVL NNY/3xvYE
\ R EIVE Ndg/v22  HOLIMS 3Ivyg
€-5
LHOIT TIVL 3SY3ABY A Ios W2
(Y]

354405 - 1029601

2-151

T20 Gas/LPG 331471 (11-
Home §| Find... § Go To.. n n




Fig. 71 - Electrical Schematic (000000-001499)

STANDARD PARTS

© ~ 3 |@
3 |
q |~
e |z
! -
TN4:0350T0 / "O°N . o %v| w |~
T <
MIa/ET N4 L 03 NH9/St a a2 N18/99 NMOO WOOME 3a1S g NY9/0ST m =
gl-s < > | ®
o A O]
TIN4:q3500 / *0°N A/ BN
riore CIU) 0n onnum 1— v|ZM@| o
W1a/ET T L 108 REINZZ4 o wa  13A/¥9 (Wid) Nd3LLVd 8NHds 30IS o1 m6 /351 IW_
v1-§ e m,w
ALdN3:N3O / *0°N i e L
TR asanz wvasno 2/ EEL & " NEa/VZs &> ——xwormT]
61-S o ON31X3 Woouse 3a1S 2148
o] e (@)
E: - O
s o2a NHG/29 NO 9nHds 3a1S ¥ NY9/9ST
T o
*H000 Y3ddOH 3HL 3S0T2 T1IM h.>m%_g Sl SI-AS 4l M\ﬁi
Lndino P o
vw NI/ 19 A 3 e NGO/ST NEO/VST =% A gvg
g BLNdNI
SLNIND H
yo) S1NaNI
" o IHR/6G NAOG S390S 4 >mv|.m;\n_I |
o] M :
m m AH9/V8S TIL/GVT | =
— Q z NO HSNHE NIVA < _\m. >Wmu -
EE| % T
*d*7 MO Z =~ ©)
"1 W0 = 030 / 0N o NVI/VD s anro | e m¢.>mv|._m e Q)
Q ]
TAM-YT3/TET A NVI/0E =)™ L% & ¢ e , :
INVL ALdN3 = SWHD S mH-M.umm and =< < vz UNd/LS (WA) Ne3LLVA HSNEE NIVA < _\N.>WmV REIYA%a S
MNVL TIN4 = SNHO QoI C
| % _IH
tndaro
n1d/95 N0 VA VA anwds - >mu X777 i
o xgo/8g = W EYAal ()
3UNSS3Ud 110 INIONT ACT m
Ya/eT == e s TEA/OVT TR/
30010 0
WTZET i S B 7V EvED o I
YTa/ET | ‘o +9 a1
1HM-MT8/TET *ON9 VLI9IO = T€1
5 P P g
m El ] F q m T
2 2 [ 8 o o 9 >
= w I o 2
o >| x| [T D =
o H = o Z e =
N g 9 g e o
o N J N o S o =
z - o) | I @) N
2 . m +
m s m < o = o
0] Z = [ W m
] M . =4 @ o 2 z o
°s S 2 o @ sl 2| - )
T = w H — + — =L -
o o o 1] 0} []
| ] ) P4 N
=}




STANDARD PARTS

Fig. 71 - Electrical Schematic (000000-001499)

(*1d0) dNNd 31ZZON AVYdS

9v96101 SSINYVH ISVd

JTZZON AVHdS VNOILdO

YOINNOD,
Wﬁm\m_ < > TER7PE T
nO_E
STB/ET °
YT/ET
o
=
=
2 .8 5 o4
w m m n v . ] 2 I w woa
<R E M 2
5 o~- & 35%
E .I” - > .ﬂ. © ﬁ!
o .8 w M g,
W P
5 m 2 m P 3 ] e wa
9 =3 g3z
2 *BelSicy
E 24K . T & g
< .= a > =<
ERSLgSEy <=z
o2 oZp U o]
B5oe3TilEe
H Yrx2gyusccs
23
<
/— ONNOYO J11VIS
N NGO/GOT W] e
*3NIHOVN ATNO 9ndJS 0ZL ¥ SV 3Lvd3d0
ST 3NV 3HL SINVN Z2-Td LNdNT ONTANNOHO ] oS - ve
C4VMH04 = O0A 6 WV
3SH3A3Y = J0A B'2<
IVHLN3N = J0A L°2 OL 0°2
$S39VLTI0A LNdLNO HOSN3S _ _
THW-YT8/TET  -ave vLIola = 1€ MNd/T6 i o
IAM/6% =%
HOSN3S LOVANI *1d0
£2-S
NMOQLNHS = 4022< = IPAB*0>
AR DA /8L
YOSN3S dN3L “OAH
0z-S
Ot | Luna
S 0390010:03500 / *0'N S
W\ o g /08
L1-s
vjm\mn_—.-t 2/1=035010 / "O°N ] suna
TIN4 2/1 MNVL*03H nassy
ar-s
< 0 ©

Va1

B AVTEY JANd O2H Lsvd 101
S _Wv..la._ﬁﬂm%éuwwmmadud 5
Wg/v3E] arin dANd Y3LVM LSV |
LTNNOD 9INNOO AL Q
J@Wu @ and/03LT|
AVEH dANd O2H 1SV
JdNNd W1V 1SVd
N0/ ¢mOu¢va\omt.
= 3ATVA 4401NHS LSV4
% &> —snazaar]
3 $-108
E\_/ [ v-pr|
e o V7 s (B /T
SSINEVH LSV
/_H HOLINS 34NSS3ud (M) dhnd *130 1SVJ u_\
- V-Er
U dnd/8Ll

12 10 >
=2 NvL1/08 HSNYE 301S 1Sv4 0508 HNd/MLT

e TR /B L ot roi Ve _\ m.wdm gNd/oLT

oM (e NG@/ZBl  wvw Tmiow | /X and/ LT

o
[ NG/ TBT vva i e TS _\».W..om n18/997]
w2 NYE/ZL  3AIVA H3LVA GNHOS NIVN < _\mw.._..mU [T

YON
[ ONd/TL  av1as nwoainks = m@& ® 187391
VPN

e e NVI/0L AVTEY FsHaAR = @va N78/091

s |

s [

e : S
£ Hnd/L9 934 T OLNV t1d0 2.508 n18/4991|
w2 Ng9/59 705 TN 0LV 110 _.dmu a/vor

[y -

N~

dnd/rLT o

Sl

5 (AUX #2)

354405 - 1029601

2-153

T20 Gas/LPG 331471 (11-
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 72 - Electrical Schematic (001500-001742)

L2S1LE =3dIM H3dNNC N3O

N (3]
<
5]
S - —
<3 N =
_ L¥9B10T SSINYVH WYV *A3H-1HIIT ONINSVM AVI3H 3SH3A3Y = ~ - * o
TWET | SR/VEET X WI/NGZ NVI/VOZ wizgoz =<7 ] 2|y M MR E
S ELES] ElH ¢ IE1E |3
_N TANO *d"7 ¥ Sv9 NO aFsn] ] (ol el
91lg2E01 SSINYYH HOLAYAY *ON3 2¥31L L002|
“” — M= (SVO) eNd TEN4 m W 3
— [ wmve )| T WWa/er ] D < IS
M m H— R:._ugzzln “l THN/61 = 1 o
] o v v X9/81
PR o —J| L
s ENNOD
i >
m m 2 ‘05 A0g| [ 3| w E W
1.0dS A9 [ [ < W
g s In 05 20 ¥
o x
&3 - Yo L1@ 033dS ( 2 3ovd {ERR E
i — ¥2-2d *dI3 0L
gz g L—
o pn . « ol
os Y #
25 D
2 2e =
2 ONIINVED TN +@ o A
m g w - Sna/LL =< P>
ovia AVI3Y LWVIS
- g “ i
Ao ke a3HOLINS| [
a. —
583 | aww 1mns| 1 dAY1 9NTId M09 /3NIONI YO3HO
+g annd 34| [T NVL/0T e RE9/08
e e v
ONIYNVHD ITIHM +8 7 WiZana T _l T 0 NVL/01 3
N CINIONS IO | | ROTIONTS 7] — JuNSS3ud n___.ﬂ;m_\zmumx,m Ao} 6 . 2 3ovd
H— — H— 61-1d *di3 OL
L 7 e
e 7 "
M v|
— we——— | LT Ve +8 QIHOLING I TEOVE
" J9N
— AVI3Y NMOOLNHS
-
= VZN
E/ET AV 2 XV = m@w = KE9/38
m HOLIMSATN
[ aET AV T XY = v Ad9/08 | A"9/98 ks
T
VLN e e
AVT3Y 18v1iS = m@w - Nga/Z mxm > o
1-s #
HOLINS ‘dN3L °*oN3
“N3L HOIH = O3S0V 2z 39vd a34/41 731
(d1/5v0) -dA3L SNION3 HOITH o Nga7vZT NI/ A ” 8I-1d *di3 0L
n
dAYT HOLYNYILTY
378v0_+8 EK
AUA /30 HT VT

Lv

=H|11F

aaA 21

354405 - 1029601

D Gas/LPG 331471 (8-07)
Home §| Find... § Go To.. n n

2-154



STANDARD PARTS

Fig. 72 - Electrical Schematic (001500-001742)

dNd ITZZQN Avads o1 VYOS a5
2 30vd oy = =
veinoo  TTA/BOVS gzin HN/BOLT oocaee oL ihS T12ZON AVHdS +9 QIHOLINS OL
2 39vd )v vez-s -
&N YTE/VOE 3 m@w . NEa/voz6 | T . VAl v 2 30v
ONNOY9 3NTHIVA OL VT =l
AVT3d 31ZZON AVHdS T
STa/a0eT . . TIK/VOPS 1881201 SSINYVH
I1ZZON AVHdS TWNOILdO
NYOH = @3S070 / °*0°N YN
23S Nga/26 = @v = NGO/ VE2
HOLIMS NHOH
NHOH AVI3H, NHOH Vsl
STa/ET PN VH0/VES <A = NG5/62 % M q3g/rT
- ach €-35n4
> —vworez
© 1H917 9HO
S/IET WS VH0/JEE
£496101 SSINHVH zm<..<_ *AZd-LHOIT ONINHVM
ST @ VHO/VEEE RS VHO/VEE
J8NNOJ EBNNOO
1H91T VL 1431 SSANYVH 1HO1T TIVL
VETNNOJ
v8l
VHO/98EE Por VHO/3EE
*STVNSIS NNL H38AV 30 ¥04
1HOIT TIVL NNY/3NVHE Ndg/d5¢e 03SN 38V SHOLDINNOD 3STHL
REVY/ S -
llHO17 VL 3543 ; EBINNOS
NV1/002 VH0/EE Vs
T T T ra/vez -
e oV TEAVEZ = \E
W TEk/0be REIVZ = B 7C A i
. HOLIMS 1HO1T
‘H'Y IHOITIQVIH A
STa/ET had REING:IZ4 REIVZSI 7S =
1414201 SSINHYH LHOIIOVIH g
1H9I7 HSvVa S
Ya/ET (R F V=T =3
1HOIT TIVL IHOIY 2le
LiHo[7 T1VL ONI ] guvmoL w
TazeT T 30174 31v007 vy
A K . VH0/08EE NEB/952S i
S Nga/22 Nga/22 T 1a/892
EA/ave NYE/V2Z2  HOLINS 3vig
1H9I7 VL 35u3 W02 W02 €-s
N ™

354405 - 1029601

2-155

T20 Gas/LPG 331471 (8-0
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 72 - Electrical Schematic (001500-001742)

[ crounD

Pl

AMP 23 PIN HEADER 77623-1

MAKO CONTROL BOARD

P2:

AMP 35 PIN HEADER 1-776228-5

n ©o
xn_m\mm_._E"numo..o /0N 5 ] e
TIN4 WNVL *03d /Sy
s1-§
1IN4:03500 / *0°'N L
Me/el N4 MNVL*I0S T
yI-5
ALdN3=N3dO / *0°N !
xasel SNVL*10S dnd/LL1
61-S
e
= OLUNNL
= QUNaN
Ta] A
o
=
d1 o1
d*1 K07 = O3S0 / *O°N o NVI/ ch
- AN ' ] e
1HM-MTE/1ET u a4 NVL/0E
MNVL ALdA3 = SAHO S 15
MNVL TIN4 = SAHO 001
=) Rl
Ma/eT bl
xasel i
YTa/ET i
IAR-MTa/TET *ON9 VL1910 = IET
F]
&
Z|
i
o N
3 o
% N

HIGH ENG.

L)

O/WHT

LOW OIL

PRESS.

GE L

L

PAGE

r2-24)

11/PNK

SPEED BIT A

N~
i o n18/99 NNOO WOOHS 3a1S m \:w.>m NH9/0S1T
W T3A/P9 IMNd) NH3LLV] GNd0S 301S < _\o_.w>m Nd9/351
ey —
NdE/VZ9  anaixa woowa 3ais m _\N_.w\mm Ng9/3&T |
R Ngg/29 oo TS _\m. >me NH9/&5T |
*H00Q H3ddOH 3HL 35070 TIIM L-AS NO OWINMQL 1440 SI SI-AS 41
e Nd/T9 3IAVA 3TeVN3 A >mu NG9/5T
SN0
MPeE THR/BS o0 53 li,m RELY <2l
AH9/VBS NO HSMHE NIVN m \0.>me REIVZ=2NI
e XG9/85 woa e RIS l@.a TIK7OWT
s ENd/LS (WAd) N3LLV HSNHE NIVA < _\N.>mw TA/VET
val
B gy =7 S NO Nv4 OvA aneos _.$v|._|”._>\I [TEIRT e g |
= inng i =) =] REIVASA|
NSSIUd 110 INIONG O
Toum szt TEX/OT TIA/5V ] o010
I v TEA YvTvN.n >
‘8—.’-
:
o 0
3 i
2] z E E
& ] =
|
e}
Dm
il

GE |
SPEEJBITB
SEE PAGE |

B+ (FORWARD/REVERSE SENSOR)
4

GE 2

UNSWITCHED B+

L2

6 (AUX #1)

SEE PAGE 1|

354405 - 1029601

D Gas/LPG 331471 (8-07)
Home §| Find... § Go To.. n n

2-156



STANDARD PARTS

- SSINYVH ISV

(*1d0) JMNd ITZZON A 301 986101 m W
e < STV -mm S I | 39vd 335 £ 1881201 SSINUVH : N annd 02 15va argetor 38 -
S T go1 s IZZON AVHdS TWNDILdO =< P>y TRy ETA| m N &

a/v3ET] arin dNNd H3LVA 1SV4 N —

¥1a7ET 7 0o VITN & _.,._V

= e —and/a3cT o

an S

AVI3H dANd lsvd 0

™

0
|

Fig. 72 - Electrical Schematic (001500-001742)

L iy gNd/79 “334 T114 0LV +1d0 < _\ > 18/891]

2-705

0399070-0350T0 /_*0°N sunse o
NTE7ET NVI/06 =+ NEO/58 *905 TI14 0LV 110

Z 5
a goo8lor ¥ v-10s N
2 g-v0 v-or|
- and 53
5 £ = v ] $m©u¢ °Nd7LT
S g= g m g, e o s wia 9v06101 SSINGVH LSV
EoSs g 328 Eaég_s
o, 8290 E =
L. B3 ,Ammw aoum, 6-er .E.%.Q@ v-er |
L IPOLE e e < g Ena7eT
m >0 m W W o w
c cLRizcal =,
RWMH&WRHMW * NVI/08 HSNE 301S LSV4 - 0s and/aLT
o] g Lo
mmmmwmummmm 8608101
...... Ll 0 e
£3 TRAR/BZ3mmwa Roma roi 15va<S _\ m.w..om 8Nd/3LT
= N&E/ZB1 WavY ITRIaNY D and/ LT
i f— -
o
9012201 T
NEO/50T i M NG7TBT 3w S e WS \r.w..s n1E/097] (@]
*3NTHOVA ATNO EMH0S 021 V SV 3.1vi3d0 G
T3NVJ 3HL SIVA 2-1d_LNdNI_ ONIONNOUO N 8802201 |
WTRZET = e NSG72L " 3a7vA uaLva Bnuos NIVA n...omu A18/897
VA4 - oan 6- HOSNES IS/ QHVAEOS 1037 von :
33N = J0A B°2< S—
TWHININ = 00A £°Z OL 0°2 £ P WNA7TL avias nwoarvs = m_J\,O\{_W * 137391 |m
+S39V1T0A LNLNO HOSN3S 2 30vd 33 e
iy - o g N L
LHM-XT8/TET  -ave vilolq = 1l WNd/T6 ™% e NVI/70L VT34 3SHIAR = N18/097
At = o -0 ) aunoe o (]
N T LHM/BY =¥ I m
HOSN3S LOVAI *1d0
£2-5 o
NNOQUNHS = 4022< = 9pA8"0>
TAR-TR7TET - omRGO7RL STy — T
0z-s
<
o
-
~
<
-
®
%)
O
o
=
=
@
]
(0}
o
«
T

Y3114 “OAH 0399070 1-708
L1-s
N4 2/1:035070 /7 "0°N
T | S & A
AE/ET N4 27T VL 038 nig/sy
81-§
0 © N~



STANDARD PARTS

)

Fig. 73 - Electrical Schematic (001743~

N - ™
]
8 g al e
W a = S
2 E] X 5
E) = 2 2
- 2 -
(KINO "d1 % SvO NO a3sny ANV] TyvE NNV *1dO u s57ra— b hd © ©
SSINNVH HOLAVOV "ON3 Z¥3IL L00Z °
— —| M= (Svo)dNd N4 m .u z 3
[ > < g
. 3 5 na/el ] 3
- FOTEK/5Nd 3| [* IHM/BT - L) |
JI 5 5
o w077 [ o7 {#] qzaana
mmm 2 "ads A0D| ol o I
mmm | QdS N9 ||“| _ _ W m W Wu.HR BBR
. — — - ] 7 =30 3¢
4] .,| x x
goa — S — Y. LI8_a33d Cu Z 9vd 12 92
o S
288 — = ™ SING/TT SN/ TL ¥2-2d ‘di3 OL
gFF = — B = 5 a
2% ] " N§a/cl ] g g
e s J — THM/6 9 o
e ee | |
gep INPRED T +A n
2605 ‘ON SS3Nd 110 ==
522 ANNO¥S und/zz o v 0/44
n..v. m m 1d "O'N "SS3¥d 110
m 5o [+e n_ws._._gwl v ~
485 | anng na| — - L dAV1 9MTd MOTO /3INION3 %O3HO )
+4 dNNd 1303 | @ — h— dnd/LL NVL/0T W X45708 2
E —] e 5
FUHM +8 | [T SNIa/3ME T 4 4 NVL/01 3UNSS3Y¥d 1O 3NIONI MOT, W
TN “INION3 HO3HO T T E] 6 o
. — 3 TAR/6 A sl-1d ‘di3 oL
L 3| ] <+
E [
" v v ’
o i | s VHO/% +8 Q3HOLIMS k%vjwﬂﬂﬂ
— 9N
— AV13 NMOGLNHS
L
L YN m
R ><._umux:<..m_.$O>\_W.. X907 ] _ m
TL=3sn4
VLN oo '
8/<t N3 L XV - A_A>O>\_w = Xgo7q8 | Ad0/98 ﬂnﬂwnaﬂ RE)Y%7
VLN
VI3 VIS = NT8/T
I=s
“dN3L ON3
) - gasox ﬁ i oum\&r
d1/S¥9) dN3L INIONT HOIH ™~ A Ng8/VZT N98/82t A gl-1d ‘di3 0L
™s
NV HOLYNYILTY
X99/8 INd/Z
UM YIANNP NIFHO T

354405 - 1029601

D Gas/LPG 331471 (8-07)
Home §| Find... § Go To.. n n

2-158



STANDARD PARTS

)

Fig. 73 - Electrical Schematic (001743~

1
(22}
g 1o
dANd TIZZON Avids oL  PMYOYS . 8 )
N = o -
VEINNGO T3A/89%S gCIn uNd/aost HOLIMS 3TZZON AV¥dS +8 QIHOLMS oL |
vse-s v
x STE/V%T ¥ g Nga/vVoc6 | * o g
BEINNOD — ¢ EIEVARIA dNd/VOLL 3
ANNOY¥O INIHOVA OL vorm e P 9
AVI3d J1ZZON AVHdS '
STa/go% L v w TIK/VOVS SSINYVH
F1ZZON AV¥dS TYNOILHO
N¥OH = @35070 / "O'N yen
s N98/26 w m_@{_v o N9O/VGT
HOLIMS NMOH
zwmox AV[13Y NHOH e
8/ET X VI0/V5T F<H = Ng9/S v A q3g/m
asn £-3sNn4
1-q
> —vw07e2
' __IHOM 9HO
T T VI0/35%
SSINYYH WHVIV "AFH—LHOM ONINYVM
, 1HOIT _ONINIVM
STE/ST e e V90/vass N VI0/VEE =
D8NNOD E8NNOD -
o
LHOM VL 1431 SSINYVH 1HOM VL =
V6LNNOD
v40/885% Do VI0/35% Aw
O “STYNOIS N¥NL ¥38NY 3D ¥04
LHOI VL NNY/3NvHE N8/ dsee G3SN WV SHOLOINNOD ISIHL
 RELYAGZA
86LNNOD .
L1HOM VL 3SYIATY T WL/502 EBLNNOS > Vi0 3T :
¥=S
. ©
e T N1a/V9Z e [
"HLHOIIQY3H REVVAi T AN . T
RE! REIV474 T[T mazse T T L
) HOLIMS LHOM
‘HY IHOINAV3IH
18/%T TIN/TVT RELVA%iZ4 o ()
SSINYVH LHOIMAV3H ) m
1HOI HSYA SSINAVH HOLIMS m
Mg/t WA/ 8ve 1v3s 30 "1d0 0l = o
1HOM VL IHONY ) e I
1HOM TIVL ONINMYM nowd QoL <
a/¢t 8 vd0,/085¢ NJg/dsSz. 30Mds AUVO01 . -
L _ONDIVHE 5 Q3S010 / O'N A_w
1HOM VL NNY/3xvie NaB/ce Naigl/ce mea/ese -
T/ T NYE/VZZ  HOLMS 3xivag ~
c-s <
1HOM TIVL 3S¥3IATY v NVL/0C NV1/0C m
(e
2
SSINAVH WaVIV A3¥—LHOM ONINGVM >SM~__ _Wmmu\mm o
W (72}
Y1875t SA8/vact X WL/vaog oy \WL/VOZ V1780¢ @ N LUeow 90738 a
WIVIV 3Sd3A3Y O]
o
Al
N (v¢) ~




STANDARD PARTS

)

Fig. 73 - Electrical Schematic (001743-

P1:

e

AMP 23 PIN HEADER

MAKO CONTROL BOARD

P2:

AMP 35 PIN HEADER

NMOQ Woo¥8 3dIs _\ H

o —
TIN4=03S0D / O'N .
=
na/el T3 L 038 NY9/SY
Si-s
TIN4=038010 / O'N | cuna
Ma/ct g SINVLI0S REIV47Z7
=S
,JIPEEHE.E ‘ON Zunan
=
na/el AT INVLT0S dNd/LLL
61-S
g e
a1
Fig| W
T e
| ™
TFig| e
41 o1
‘d7 MO = Q35010 / ON mu\wx zSV(omA
— DA ¢ | un
IHM-X18/1¢ L S20N3S a3n4 NV1/0S
MNVL ALN3 = SWHO S -5
SNVL TIN = SWHO 001
] e
a/ct wa
na/el e
na/el — el
1HM=X18/1gL ‘ONO WU9Id = I€L
Z|
&
X o
aQ 2
S -~
o
z
3 )
& &
(S I
<3
T

TEMP.

9/WHT

LOW olL

PRESS.

SEE PAGE 1

SPEED BIT A

iE n18/99 4 NY9/astL
o REVET] (AMd) N¥3Llvd 8n¥0S 3aIS < _\o.uwﬁ N¥9/0GL
ounaing, f—
NYB/VZ9  anava woows 3ais < _\u.uw\,m NYO/3S 1
B N NO BN¥OS 3aIS < _\w|>mw Nyo/851
"400Q ¥3ddOH IHL 3SOTD TIM L=AS NOONINYNL 430 SI SL-AS 4I Vel
unainog, |,
AN/ 19 3ANVA 318YN3 e NY9/S1 “NJO/VGL ‘o-3504
SN0,
o 1HM/6G NMOQ S390S m _\v|>mw 13A/0vL
AH9/V8S NO HSNYE NIVA m \m|>mw q3A/8v1
i A49/8S NMOG HSN¥8 NV < _\n|>mw TNV
ETENd/ IS (Whd) N¥ILIVA HSN¥E NIV < _\ui,mw TBA/VrL
el
n18/9s i NO NV4 OVA 8N¥0S i REIVAZR REIVE Y g
T ME A g0/8C T W IR/
3WNSSId 110 INIONZ MOT
o S g TIK/DVE REYEI! 2000
s 8 T TIA/ ] Yv_Yn_ 2%
0 cnumsin |-
g g
« ol
% i
5 & z 3 E
) O m
-~ 00| x
w
vl
o
ARNE (<) _
@ = F3
[=]
@ m @
& £ &
g s
2 < 2
Iy + B
n m

TR AT na/vy

[6 (aux #1)

354405 - 1029601

0 Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

2-160



STANDARD PARTS

)

ghz g8 |o
('1d0) dNNd F1ZZON Avids 20INNOD m m a S -
L - Al
a/er A¢©Wv RELYATS) St SS3INHVH » una/ et Lel % =} N
STEVET apimmoge | J1ZZON AVddS TWNOILO N
N_E g o)
SE7ET K~ =< g vges < S : = | Q
AV dNNd 1svd Und/33L M 3
0
(WNOLJO) dNd 1SV g = ™
M a| &l )
e ) 3 A A wna/aacy| x
(+onz) ) N90/53eL~ < P z N g 2y
VLMW gl de w ¢
p H Ny m
w 608/£01 SSINMVH 1SV4 R =
1HM/6L ynd/oLk | k-4 = =z
o 3 e o +ZN39 WNOLLIO g £ Su
7 @ _W m g -0
" [ a v W ” & 4 M Mm g
a < w n a o
a <<
2 2~ 3 $¥.0% g o ma woa w6 <& _\ 2, Ry AR
[3} - < FR) s-10s "8608104
£ 7.& REgPS IAVA MO HOIH LSv4
g Tog zo d s e
g g§g3¢I%¢3 g
[ nid W | e Wi
5 Igsigsey =
SR« | ©
A MY w37 @I 1% 1%
g 32.45¢
Mmmwmwmmwm ;%EEEE@T%NW T
w o = .
geEzEys 223 s % :
[ I IR
W m R Nv1/08 HSNYE 3AIS Lsv4 < _\nn..owwV EREVSIARG i M
[ x
g
. §1 ¢ ;
e NYE/ 28T CREC AN and/ 1Lt e 8 H
5
UG W. m
8 8

TO: CONNSS
MAIN HARNESS
NET 94/YEL

m N¥9/G0L T oo i MNd/ 181 IAVA N3LYM HSNNE 3QIS m _\Tw..om n1g/99 ||

"ANIHOYN KTNO 8NY¥dS 0ZL ¥ SV 3Lvd¥3d0

3NV 3HL — IN0¥9 . ¢ / > |
xa/st TP et i N98/2L IAWA H3LVM BNHDS NIV

£-70S
¥OSN3S ISUIAIN/CVMNO4 “10313

QYVMYO04 = OOA 61> VI

ISYINTY = J0A 8'2< - ?"a sunang, v|3._.mﬂmul
WALAIN = O0A LT OL 0Z m T EA/TrL MNd/LL AVT3¥ NMOALNHS = m_@u_W i i
*SIOVLTION LNdINO HOSN3S VoI

/GRY.
22/8RN

L 2! on

Fig. 73 - Electrical Schematic (001743-

22/BRN—
B+ = BRAKE ON,

TAM=NT8/TEL “ano vu9ia = ish SING/T6 e e g NV1/0Z W v @w = ng/a9]]

SS3INYVH HOLMS LV3S 30 "Ld0 OL SLO3NNOD

8H/GRY

TAR—a/ T 9SNNOD N connoo  13A/TE b T

Vel
SNG/TIT o

1HM=X8/1¢L A49/8L

T20 Gas/LPG 331471 (4-0
Home §| Find... § Go To.. n n

ounan cunang, f—
YOSN3S dW3L "GAH
0z-§
dnd/ 9 934 T4 OLNV :dO 250
M18/<t E— NVL/06  ww| "™ B NTD/59 E < _\ 7 na/val nga/491
¥3LT4 "OAH 0399070 7108 T3 oY :do 1-708
L1-s
TINd 2/1=03S00 / ON N
| B ® inangm— L
aset TINd Z/1 SNVLO3Y massy x
91-§ =]
53
N R e — ©




STANDARD PARTS
Fig. 73 - Electrical Schematic (001743- )

GROUND
© ENGINE BLOCK
4 \am 13/BLK 13/BLK
Bl 3
5 8l &
g i
7 0
:
13/BLK . . f
CORN7OBPCONTTD . 2 3 . 7 £
g 3 : 3 B £
1L CORRTZ2 CONR73C ) ’ ) ; ¥ g g
A b s ¢
§ § i I: je R
7 - _ @ H 3
: 1 g ; g
:I:E e g % 3
R =
] g E
z 5 g
: % {
LOW : ECH20 ENABLE y g . ;
FROM MAIN HARNESS 2
AT THE FAST GEN2+ CONNECTION g S_ E
GOES TO CONTROL BOARD PIN P2-22. £
(PACKARD 280 CONNECTOR) -
o o
beoiees . ORI ] o o o b : g
g8 H
\ § 83§
§ E 17
2 I ge
0 i |2
LOW = ECH20 HIGH FLOW g g §
Harvess [ TCEHRRERE, |
E mlgovmm. BOARD PIN P2-23. 5 T(UT[DIL E §¢; Z|k\
(PACKARD 150 CONNECTOR! § g GROUND OUTPUT 1+436VDC) g M
: 2
; -'E TS/WHT. cmn%: = E CONVERTOR_SUPPLY - | § gg
Do AQT USED § GROUND INPUT 1+120C) g F
£ [ Z|
: i i : LI
3 ! 3 S BE by U ,
E i 3 3 >
S : A
B g . 3
g Iy H a CEE L
: i g V4 . 55§
§ ’ ' ; 2y
L § o
% 8 g 8 § g : é g gg
8 5 5 y 8 2 &3 285
SWITCHED & FUSED B+ g [} N 2
FROM MAIN HARNESS 8 g &
AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR) g E
Doamsr L1/AR CNETO COREE r = § o
3 e
FUSE-15 iEs - g - §
1/RED e - 158/BRY N 15B/GRY EVZANNY 153/0RA @g
UNSWITCHED B+ an CONVERTER SUPPLY RELAY ee ﬁ
 KEYSWITCH PIN 30. 732
EC-H20 OPTION
354405 - 1029601
2-162 0 Gas/LPG 331471 (4-10)

Home § Find...




STANDARD PARTS

T20 Gas/LPG 331471 (4-1 2-163
Home §| Find... § Go To.. n n



STANDARD PARTS

E - CONTROLS FUEL SYSTEM CONTROLLER

1AT

Fig. 74 - Electrical Schematic, Gasoline/LPG Engine Harness (000000-001499)

Jz2

ENGINE ECU

TACH

> YEL/LT.GRN

EGO L
TPS 2

< DK.GRN/ORA

< LT.BLU/DK.BLU

TS 1

RS2323 RX

< ORA

RSZ3Z TX

SV REF

ANALOG  GROUND
AUX IN PUZ

AUX IN PD2

NO CONNECTION
NO CONNECTION
CAN -

CAN +

KNOCK -

KNOCK +

FUEL SELECT
1VS, IDLE SENSE
FOOT PEDAL POSITON
OIL PRESSURE

AUX ANA PUL

AUX ANA PDL

GOV SELECT

MAP

INTAKE AIR SENSOR
ECT,ENG. COOL TEMP.
AUX OUT 2

AUX OUT |

CAM -

CAM +

CRANK -

CRANK +

RELAY POWER
STARTER LOCK OUT
FUEL LOCK OFF
FUEL PUMP (GAS)
NOT USED

NOT USED

NOT USED

NOT USED

IN 7

NOT USED

> DK.GRN

56
S5
54
53 < PUR/LT.BLU
52
5L
50 > LT.GRN/RED

49 < BLK/LT.GRN

48 < YEL/DK.BLU

47 < BLK/WHT

44 <> BLU/WHT

43 <> BLU/PNK

< TAN/BRN

< PUR/YEL

< DK.BLU

< LT.GAN/BLK

< DK.BLU/YEL

< TAN/DK.GRN

< GRY/DK.BLU

< LT.GRN

< TAN

< YEL/GRY

> LT.BLUMWHT

> PUR/DK.BLU

ekl RER

> YEL/BLK

> YEL

> LT.BLU/BLK

I3

<> TAN/ORA

<> PNK/WHT

< RED/TAN

< PNK/TAN

24
123
22 < RED/TAN
21
120

< BLK (GROUND)

< BLK (GROUND)

l1g > ORA/BLU

17_<_BRN/GRN

l1g_< BRN/BLU

|5 > WHT/RED

14

]

12 <> WHT/PUR

11> PURMHT

o > WHT/LT.BLU

o > GRY/ORA

g > WHT/BLK

7 > TAN/BLK

FFPP

2 > RED/WHT

ENGINE COMPONENTS

irs

31 YEL/GRY g

COOLANT TEMP. SENDER

ENG. COOLANT TEMP
ANALOG GROUND

GAS INJECTOR AUX. HARNESS: E-CONT.

JIS FUEL INJECTORS (4)

J20 CRANK POSITION SENSOR
BLK (GROUND) A GROUNI
T2 WHT/PUR Bl CRANKD-
TT __PURZWHT Cl |CcrRANK +
J19 THROTTLE
25 TAN/ORA ]
DRIVE BY WIRE -
49 BLK/LT.GRN ANALOG GROUND
B +5V REF.
24 __PRR/WHT
54_LT.BLU/0K.BLU %{g ;IolgE gENSE 2
53 PUR/LT.BLU THROTTLE POS. SENSE 1
JI5 MAP SENSOR
49 BLK/LT.GRN —
ANALOG GROUND
V32 TAN IAT, AIR INTAKE SENSOR
. +5V REF.
33 LT.GRN L | MAP SENSE OUTPUT
J16 RS232
52 ORA M
RS232 RX
ST _DK-GRN RS232 TX
50 _LT.GRN/RED +5V REF.
49 BLK/LI.GRN | | ANALOG GROUND
J17 02/EGO SENSOR
49 BLK/LT.GRN A
55 DR .GRN7ORA QB‘SLOG GROUND
n =37
L i SWITC’I-JIED B+
JI18 [GNITION COIL PACK
28 YEL/BLK CcolL 1
27 YEC B |coIL 2
BLK (GROUNDT GROUND
. n SWITCHED B+
Rl OIL PRESSURE SENDER
37_LT.GRN/BLK 0@ OIL PRESS. SWITCH, N.C. (OPEN = RUN)
NTRSHD-8 J9 J14  NTRSHD-8
18 ORA/BLU — — A ORA/LT.BLU
16 BRAN/BLU BRN7CT{BL0
T7BRN/GRN cl ¢_DBRN/
8 WHT/BLK D| ﬂ
8| 2|
2 RED/WHT

B :
L.P. DUAL SOL. AUX. HARNESS: E-CONT.

2-164

RED/WHT
I —Umvn-sl:uﬁl T + J16 IMP_FTV: FUEL TRIM VALVE
T RED CONNECTOR, VALVE NEAR VAPORIZER.
T WHT/BLK
PRRZTAN ™ | oot o our 217 FUEL LOCK OFF VALVE
1 . BLK CONNECTOR, VALVE NEAR FUEL LINE.
WHT/RED
T MT&CT . JIB INP_PTV: FUEL PRESS, VALVE
= BLK CONNECTOR, VALVE NEAR THROTTLE BODY.
1029601

0 Gas/LPG 331471 (4-10)




STANDARD PARTS

Fig. 74 - Electrical Schematic, Gasoline/LPG Engine Harness (000000-001499)

CONNECTIONS TO MACHINE
J10 MTRTWR-6

47  BLK/WHT

Al | AUX IN PD2
48 YEL/DK.BLU B AUX IN PU2
J6  DK.BLU/YEL C AUX IN PUL
R ERoN— D | FUEL PUMP (GAS ONLY)
D) El GROUND
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B+] FI_ AUX POWER RELAY (ENGINE RUNNING)
F-1 JI1 MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK_(SWITCHED B* IN) A= yaw: SWITCHED B+ IN
35 KB - Bl |FPP1: FOOT PEDAL POSITION IN
ESAALS N Cl |1vs: IDLE SENSE IN
37T GAN/BLR 0 | ANALOG GROUND
EIAARE E| |QIL PRESS. N.C., (GND = ENG OFF)
S CroRRD F| |MIL: MALFUNCTION IND. LAMP
: G | +5v REF
STARTER RELAY ORA/YEL H | CHARGE VOLTS
WHT VIS oy oy e LLLl oK J| |START B+ IN [INTERUPT TYPE)
K| |START B+ IN (AUTO CRANKING!
WHT 30 o8] L]
WHT B+ WHILE CRANKING)w Rz STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) 86 @ a5
9 GRY/ORA |
J12  MTRTRW-8
30 LT.BLU/ZWHT AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN)
35 TAN/LT.GRN Bl AUX IN PDIL
56 YEL/LT.GRN d | TacH ouT
;2 ég‘f(‘ SENBLU D | FUEL SELECT: +12VDC = L.P.
. 60V SELECT
43 BLU/PNK Fl CAN +
44 BLU/WHT q | caN -
29 PNK/IK.BLU AUX OUT 1 (0IL PRESS. N.C., GND = ENG OFF)
(AUX OUT I NOT USED ON 1.6L)
S0A FUSE
RED (8 BATTERY B+) A RED 0@ R3 B+ 1® ALTERNATOR)
RED (@ ALTERNATOR)
PNK/DK . GRN [FUSE-3, AUX. SWITCHED B¥J g |ALT. (NOT USED)
£2 AUX_POW LAY
P2-23 RED/TAN (FUSE-2, B#) 20A FUSE RED ER RE RED 5 R4 B+ (6 STARTER)
F-3
PNK/DK.GRN (FUSE-3] _ ISA FUSE PNK/DK.GRN 87, 0 RED
(AUX. SWITCHED B+] é' H
22 RED/TAN ( B+] 86 85
10 WHT/LT.BLU
FUEL PUMP_RELAY
F-4
PNK/YEL (FUSE-4) ISA FUSE  PNK/YEL g7 0 RED
(FUEL FUMF B+7 é' H
21 PNK/TAN (FUSE-1, SWITCHED B+ 85 &
7 TAN/BLK
BLK (GROUND) 4@ RS GROUND
NOTES:
1) VENDOR: E-CONTROLS #E1331100A
2) ALL WIRE TO BE: SAE J1128 TXL
3) 1.6L GAS ENGINES INC. AUX. INJECTOR HARNESS:
4) 1.6L L.P. ENGINES INC. AUX. INJECTOR HARNESS:
8 JE—
1029601

T20 Gas/LPG 331471 (11- 2-165
Home § Find...



STANDARD PARTS

Fig. 75 - Electrical Schematic, Gas Engine Harness (001500-002140)

GCP 9@ WAY CONNECTOR

Fcl

<—3
S eumie/r e s

2 1 DK GREEN/ORANCE 18

N>

GASOLINE SENSOR INTERFACE

L

Lm LLL =R

OIL PRESSURE SENSOR
=

[
LT BLUE 18 @

(FRT)
(FPP 2 ONLY) SV EXT 2|
SV RTN
cov1

OIL PRES
(FRP) AUX AND PUD1
PC X

PC RX|
ALT EXCITE|

Ialz Bhibkl B bbkh kbbkkkk

YELLOW/RED 18

AUX PWN2|

AUX PWM1

(STARTER) AUX PWN4
AUX PWN4 RECIR|

YELLOW 18 |
_____BUcKie |

PINK/DK GREEN 16 |

EGLEE g

IGNITION COIL

18

CRANK SENSOR

BRBE

—BROWN/YELLOW 18

PINK/DK GREEN 18

INJECTOR #4

2-166

BROWN/LT GREEN 18
PINK/DK GREEN 18

71

- BROWNATBLUE18

PINK/DK GREEN 18

Ce==h

INJECTOR #2

BOSCH THROTTLE

INJECTOR #1

384997

0 Gas/LPG 331471 (9-10)



STANDARD PARTS
Fig. 75- Electrical Schematic, Gas Engine Harness (001500-002140)

EGO 2 EGO 1
A BLACK/WHITE 18 o
H BLACK/LT GREEN 18 A
i PINK/DK GREEN 18|

DK GREEN/ORANGE 18 A

DK _CREEN/WHITE 1;
| BIACK/YELLOW 18 |

BOSCH_ TMAP

CONNECTOR 2

PINK/DK GREEN 16| S 12V RELAYED POWER
18 R_ AUX ANA PD1
D 000006 Gl . e T8 (o
1 RED/WHITE18 | N_ VS +
TAN/BLACK 18 [ M AUX DIG 3
—_TAN/RED 18 L AUXDIG 2
GRAY/DK BLUE 18 | K GOV SELECT 1
—GRAY/ORANGE 18 | J GOV SELECT 2
18 | H_ AUX ANA PU1
| € AUX ANA PU2
[F_ AUX PWM 2
BIACK 16 | E = GROUND
________GRAY 18 TACH
BROWN/WHITE 16 AUX PWM 5
WHITE/BROWN 16 PWN 5 RECIRC
—TA~ uNus
VEHICLE INTERFACE CONNECTORS
CONNECTOR 1

E{ BBER| B rFEB EBERBERR FBB
G

LT GREEN/PURPLE 18 [ S 5V EXT 2 (FPP2 ONLY)
T CREEN/BLICKTS TR oV RN 2
TE AR o
TTCREEN/RED 18 [ M- 5v EXT 1
[~ SVRINt
DK BLUE/ORANGE 18 | K FPP1
i FPP2/IVS
UNUSED [ H  FUEL SELECT (AUX DIG 1)
GREEN/YELLOW 18 |G
LT BLUE/PINK 16 T START COMMAND
__DKBLUE18 |E  AUXPWM 1
PINK/YELLOW 16 FUEL PUMP +
BIACK/RED 16 [ C  FUEL PUMP —
ALT EXCITE
GROUND
BLACK 12
E[:) DIAGNOSTIC CONNECTOR
PINK/DK GREEN 18
BUCK/LTGREEN 18 | 1 ANARTN
LCHEN/RED e [ 2 o er
STARTER DK GREEN 18 |
=z | SOLENQID "“‘“‘m;% ONUSED
1 UNUSED
WHITE. ].L‘ s 6MM RING | | aamwmu: 818 w: :
F2
.M_\{'\_RE_D“
0A
ECM
e ss se o £ F6
e . STARTER RELAY
15A
g— PINK/BLACK 18 STARTER
&
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _\f\
15A
IGNITION =]
ememnie |\ Lewicte |
5A
VSW
s PINK/DK GREEN 16 BOA
7 WHITE/LT BLUE 18 __ 85 MAX|—FUSE]
_m_/;
B4
OWERRELAY @ RED 10
H RED 16
RED 16 ALTERNATOR+
PINK/YELLOW 16 BATT +
FUEL PUMP RELAY RED 16 A
PURPLE 16 B ALTERNATOR
a5 J?A-\D
FINK/TAN 18 F5 4‘:@
| pic/veLiow 1 |
| —\/\— ALTERNATOR —
BA

FUEL PUMP @. BLACK 17
GROUND
384997
2-167

T20 Gas/LPG 331471 (9-1




STANDARD PARTS

Fig. 76 - Electrical Schematic, Gas Engine Harness (002141- )

N

GCP 9@ WAY CONNECTOR Eﬁ@ﬂ“‘éﬂ_ﬂ—ﬁ GASOLINE SENSOR INTERFACE
D

EE
51
L
v
[
— I [k B

e R 000000
CRANK 4+
CRANK - [€>—22 WHITE/PURPLE 18

OIL PRESSURE SENSOR
I;

I

L

§

i
TYYYY)
Ly

ik

%
g8
Lo
-HUH!?E

I

l-ﬂ: Blbkl & kbkl kiskkkbk

4441

YELLOW/RED 18
NELLOW 18 |
_____BlACK18 |
PINK/DKGREEN 16 |

Shhhh6nL

g

cow> @

B

IGNITION COIL

e

CRANK SENSOR

BRER

il

BOSCH THROTTLE

BROWN/LT GREEN 18 BROWN/LT BLUE 18
| BROWN/WHTE 18

18 PINK/DK GREEN 18 PINK/DK GREEN 18 PINK/DK GREEN 16

de==h de==h

INJECTOR #4 INJECTOR #3 INJECTOR #$2 INJECTOR #1

384997 - 354495

2-168 0 Gas/LPG 331471 (9-10)




STANDARD PARTS

Fig. 76 - Electrical Schematic, Gas Engine Harness (002141 -

EGO 2 EGO 1
A BLACK/WHITE 18 A
DK _CREEN/WHITE 1; B
c BLACK/LT GREEN 18 B
[ BUACK/ELIOW1A |
i PINK/DKGREEN 18 |o
DK GREEN/ORANGE 18 D
2
F
I
19
49
2
BOSCH_TMAP

PINK/DK GREEN 1B

)

CONNECTOR 2

RED/WHITE 18

PRFPrrRRE-RH

VEHICLE INTERFACE CONNECTORS
CONNECTOR 1

12 LT GREEN/RED 18
2

26

3|

44

43

51

82

45

48

47

49

5a

55 |
[
12

-]

9

B8

aa

GROUND

I

PINK/DK GREEN 18

LT GREEN/PURPLE 18 | S BV EXT 2 (FPP2 ONLY)
I GRERVELACKS TR oV TN 2
i CAN1 +
TTGREEN/RED 18 | M_ 5V EXT 1
L~ SVRIN1
DK BLUE/DRANGE 18 | K FPP1
FPP2/IVS
musm_% FUEL SELECT (ALX DI 1)
GREEN/YELLOW 18 |
LTBLUE/PINK1G TF— START COMMAND
__DKBUETA TE AUXPWM1
PINK/YELLOW 18 TD—  FUEL PUMP +
BIACK/RED 16 |G FUEL PUMP —
— PURPLE1S 1B AT ME
PINK18 TA~ vsw

DIAGNOSTIC CONNECTOR

BLACK/LT GREEN 18 | ANA RTN
LT GREEN/RED 18 | g\é I_!D%F
STARTER DK GREEN 16 |
» | SOLENOID CRANGE 18 14 PNUSED
. UNUSED
e {5 s — | —atramegtE ST
F2
.M_\{\_M
0A
ECM
lwire 16 30 o €02 F6
. s STARTER RELAY
T5A
g— PINK/BLACK 18 STARTER
&
F4
PINK/DK GREEN 16 PINK/DK GREEN 16
A
IGNITION =
| lenrie [\ e |
BA
PINK/DK GREEN 168 VSW
s 60A
7 WHITE/LT BLUE 18 : E,F MAX|—FUSE]}
L _m/;
Be OWERRELAY @ RED 10
- RED 16
RED 18 R _@ ALTERNATOR+
PINK/YELLOW 16 BATT +
FUEL PUMP RELAY ReD 16
URPLE 16 ALTERNATOR
F5

[l [

T20 Gas/LPG 331471 (9-1

ALTERNATOR —

384997 - 354496

2-169




STANDARD PARTS
Fig. 77 - Electrical Schematic, LPG Engine Harness (001500-002140)

2
GCP 9@ WAY CONNECTCOR
Fel
601 DK GREEN/ORANGE 18 TWR
koot WHITE/BLACK 18
o =—s PINK/TAN 18|y
EGO 4l=—2 LPG TEMPERATURE
TPS 1 PURPLE/LT BLUE 18 LOCKOQFF —13
D
TG |
AUX ANA PD1 1 ]
FPP1 o 18 2
FPP2 IVS ¢ 12
AUX ANA PD2[<—

CAN2 18
CAN2 TERM + <— 1
SVEXT 1
5V RTN|<—22BLK/LT GREEN 18
o s —00000C
23

o —[=>24

SPEED + <25 RED/WHITE 18

KNOCK2 £
KNOCK2 —1<3>— .

SPK COIL 1A|>——31 YELLOW 18 __
SPK COlL 1/>——32 YELLOWRED T8
5PK COIL 245>— 37

SPK COIL 2B[>—32

SPK COIL 3A>—32

SPK Coll 3g>—39

SPK COIL 4A>—

38 BLACK 16
SPKCOL B> 30 vellow/cray 18 BLACK 15
ECTle—4@ TAN/WHITE 18

ECT, ‘2 ! I
AUX DIC 1 [>— ]

AUX DIG 2 |

AUX Dv'Gs v34 [S—44 TAN/BLACK 18

= 46 DK BLUE/YELLOW 18

%ﬁm :% =47 YELLOW/DK BLUE 18

(PR AU A RU3 ;:?é_u_eazmw

(FPP 2 ONLY) Wssngﬁ 50 LT CREEN/BLACK 18

GOV [S 82 GRAY/ORANGE 18

OlL PRES 53 LT BLUE 18

(FRP) AUX AND PUD1 [<<—
PC TX[> 18
RX [<<—— 26 ORANGE

e 57
ALT EXCITE[>— I
| e — I
<62 RED/TAN

la [ kbl e bhll bkl

INJB [SF<—58 b
YELLOW/RED 18
NELLOW 18

L ke |
STARTER[>—
LYo Z1 WHITE/LT BLUE 18 T PINK/DKGREEN 16 |

com> |

RS r— IGNITION COIL

Pus RECIRC|<—J0—SHTEARIOM16 PINK/DK GREEN 16
VBAT =—12 RED/ZTAN 16
= B2 GREEN/YELLOW 18
GND TEMP| =81 BUCK 16
DBV +
DBw S [ =583 TAN/ORANGE 18

FPUMP>— 84
AUX PWM3 RECIR<— 52 b
AUX PWM3

AUX PWM2
= e S
(STARTER >89 PINK

AUX PWM4 RECIR[<— %@ BLACK 15 {3

CRANK SENSOR

BB

Al

SCH THROTTLE

—“NUAmo

384997

2-170 0 Gas/LPG 331471 (9-10)

Home § Find...




STANDARD PARTS

Fig. 77 - Electrical Schematic, LPG Engine Harness (001500-002140)

EGO 2 EGO 1
| Ok GREEN/WHITE18 13
— PINK/DKGREEN18 |0
BLACK/YELLOW 18 g
13
72
8
9
18
4
BOSCH_TMAP PALTE LS
OSCH_ ] ECT
CONNECTOR 2
PINK/DK GREEN 16 | S 12V RELAYED POWER
28 ! l—m m&ﬁnk GREEN 18| R w_Am PD1
?‘L L 1 mc«uuzﬁ_% Vs +
TAV/BLACK 18 M~ AUX DIG 3
T TAN/RED 18 | L AUX DIG 2
CRAY/DK BLUE 18 | K~ GOV SELECT
GRA GOV SELECT 2
%]i AUX ANA PU1
YELIOW/DK BIUF 18 [ G AUX ANA PU2
TAN 18 | F AUX PWM 2
BIACK 16 [E GROUND
GRAY 18 TACH
BROWN/WHITE 16 C AUX PWM 5
WHITE/BROWN 16 AUX PWM 5 RECIRC
—A_ UNUSEI
44
Fii
&2 VEHICLE INTERFACE CONNECTORS
45
Fa CONNECTOR 1
4 LT GREEN/PURPLE 18 S_ 5V EXT 2 (FPP2 ONLY)
50 LT GREEN/BLACK 18 SC‘XNR:'N 2
3 e Tt "
S S — 1
T GREEN/RED18 | M SVEXT !
BIACK/ITGRFEN 18 | L SVRIN1
& DK BLUE/ORANGE 18 | K FPP1
w_ﬁ_ FPP2/IVS
& UNUSED_| H_  FUEL SELECT (AUX DIG 1)
a LT BLUE/ H.N.K_lﬁ_i START COMMAND
aa | E_ AUX PWM 1
UNUSED_[ D FUEL PUNP +
UNUSED | C FUEL PUNP —
PURPLE 16 [ B ALT EXCTE
GROUND
BLACK 12 E': ) N
DIAGNQSTIC CONNECTOR
PINK/DK GREEN 18
BLACK/LT CREEN 18 | 1 ANA RTN
LT CREEN/RED 18 | 2 SV REF
=l STARTER e R
SOLENOID __}; o
— UNUSED
WHITE BLUE/PINK 18 CANT +
BLUE/WHITE 18 | B CANt —
F2
RED/TAN 14 RED 14
Z0A
ECM
° Aof__Rmzmln F6
STARTER RELAY T
% 15A
& STARTER
il
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _\/\
T5A =
IGNITION . b
5A
VSwW
PINK/DK GREEN 16 60A
u WHTEAT BLUE 18 85 3 A
PINK/DK GREEN 16 RED/LT BLUE 16 MAXI—FUSE]|
RED/TAN 18 _m_/;g/— 7oA
OWERRELAY RED
EPR (Oh—5
RED 10
RED 16 RED _@ ALTERNATOR +
EPR CONNECTOR BATT +
| CAN —
WHITE 18 CAN + TERM RED 16 A
) — T :l l:
—3 Gnuseo PURPLE 16 B ALTERNATOR
5" unusen
BLACK 16 GROUND
16 VBAT
| 8 UNUSED
ALTERNATOR —
BLACK 18
GROUND
384997
T20 Gas/LPG 331471 (9-1 2-171




STANDARD PARTS

Fig. 78 - Electrical Schematic, LPG Engine Harness (002141-

GCP 90 WAY CONNECTOR

FCl

(FRT) AUX ANA
(FPP 2 ONLY) 5V EXT 2]
5V RTN j<—02 LT GREEN/BIACK 18

AUX
(STARTER) ALX PWM4/
AUX PWN4 RECIR|€—

OIL PRES] =
(FRP) AUX AND PUD{ [<€—
PC TX|

1
al

Eco 3[<—3
ife—
1

)

<1 DK GREEN/ORANGE 18 |

PURPLE/LT BLUE 18
i

LPG TEMPERATURE

WHITE/BLACK 18
PINK/TAN 18

LOCKOFF

PD1 TAN/DK CREEN 18
p1 < DK BLUE/CRANGE11§

1 b bbb

RTN
CRANK +
CRANK Y[ S>—22 WHITE/PURPLE 18
CAN +<—22
— =

CAN
SPEED +|<—25RED/WHITE 18

S 26 RED/BIACK 18
ED 27
le—

Il

OIL PRESSURE SENSOR

ECT|
EGT | =41 WHITE/RED 1

=

AUX DIG 1>
AUX DIG 2/5>——43 TAN/RED 18 _

AUX DIG 3 44 TAN/BLACK 18
VaW

L2
pusl<—48
2

covi
N [ <52 GRAY/CRANGE 18

L‘ |I BERBI B BERR RBBRSERR

SHD
YELLOW/RED 18
YELLOW 18

BUZZERP>—.

IS 77 BROWN/WHITE 16
16

oo m>

IGNITION COIL

PWMS RECIRC|
VBAT RED/T/

PINK/DK GREEN 16

MIL{>—2S8 GREEN/YELLOW 18

GND TEMP|«—81 BLACK 18 _
DBV +|

[S>_82 PINK/HITE 18
DBV —}<> aﬂi TAN/ORANGE 18
>

FPUMP| o
AUX PWN3 RECIRI<—
AUX PWM3]

S 86

AUX Pua>—87_TAN 18
L e

PURPLE/WHITE 18 ]

CRANK SENSOR

BRB

2-172

il

BOSCH THROTTLE

384990 - 354497

D Gas/LPG 331471 (9-10)



STANDARD PARTS

Fig. 78 - Electrical Schematic, LPG Engine Harness (002141- )
1
2
EGO 2
I BLACK/WHITE 18
| — DK GRERN/WHIE 18—
— PINKC/DKCREEN1E |0 BLACK/LT GREEN 18
BULACK/YELIOW 18 |
p PINK/DK GREEN 18
DK GREEN/ORANCE 18
3
2
8
8
18
@
BOSCH_TMAP
d CONNECTOR 2
AUCRAT e PINK/DK GREEN 16| 'S 12V RELAYED POWER
28 l—m DKCREEN 18| R AUX ANA PD1
2517 mm Vs —
2T 1 Mui_m_i Vs +
TAV/BACKIE TH- AUX DIG 3
T TAN/RED 18 [ L~ AUX DIG 2
CRAY/DKBLUE 18 | K = GOV SELECT 1
Cl COV SELECT 2
MIE AUX ANA PU1
YELLOW/DKBLUE 18 [ G AUX ANA PU2
JAN18 | F  AUX PWN 2
BIAGK16 [E GROUND
1D TACH
BROVN/WHITE 16 AUX PWN 5
WHITE/BROWN 16 AUX PWN 5 RECIRC
—-A_  UNUSEI
44
i
g VEHICLE INTERFACE CONNECTORS
8 CONNECTOR 1
a LT GREEN/PURPLE 18 | S oV EXT 2 (FPP2 ONLY)
-7 [T GREEN/BLACK 18 T R 3VRIN2
[-—-— —u.umn:_m_:ﬁ: CANT —
- m— S — T
— LT OREEN/RED 18 I M SVEXT 1
“BIACK/IT GREEN 18 | L~ 5V RTN 1
- DK GLUE/ORANGE 18 | K FPP1
PURPLE/YELLOW 18 | 1 = FPP2/IVS
M UNUSED | H FUEL SELECT (AUX DIG 1)
9 |G ML
2 LTBLUE/PINK 16 | F START COMMAND
80 | E_ AUX PWN 1
UNUSER_| D FUEL PUNP +
UNUSED | G FUEL PUNP —
PURPLE16 TEH ALT EXCTE

GROUND

BLACK 12 E':) N

DIAGNQSTIC CONNECTOR

PINK/DK GREEN 18
BLACK/LT GREEN 18 + ANA RTN
STARTER LTGREEN/RED 18 | 2 ?‘c %E(F
nl | SOLENOID w s
—| 8 UNUSED
WHITE BLUE/PINK 18 | 7 CAN1 +
BLUE/WHITE 18 | B CANI —
F2
| RED/TAN 14| /| reD 1
| 2eA |
ECM
° Ao __smmamm F6
STARTER RELAY \1]\—
sl =
=m STARTER
I
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _\j\
154 F1
IGNITION .
5A
VSW
PINK/DK GREEN 168 60A
n WHIE/LT BLUE 18 86 F3
1 PINK/DK GREEN 16 f Y RED/LT BLUE 16 MAXI—FUSE
RED/TAN 18 _m-/;n/—’
OWERRELAY 10A
EPR -
RED 16 : _@ ALTERNATOR+
EPR CONNECTOR BATT +
BLUE/WHITE 18 {1 CAN —
WHITE 18 2 CAN + TERN RED 16
J—
BERNCIE - Sk Eﬂ: ALTERNATOR
15 unusen
____BIACK 18 “T"6 GROUND
L 0
_| 8 UNUsED
ALTERNATOR —

384990 - 354498

T20 Gas/LPG 331471 (9-1 2-173




Fig. 79 - Electrical Wire Harness Group, Main

STANDARD PARTS

9 TTIvL3a 4 TvL3d

TINNILNOD
a Tvida

T Tvidd

o anyos
o] @ NIV

)
=
=
1
<
S
-
~
<
3
[42]
[s2)
0]
o
—
-]
(2}
©
o
(@)
o]}
e u
JOINOYLO3 13 N
HOSN3IS 17119 6 -
a30NLLNOD o
W TIVLEd o
T = FIOMIJM:\ —
€ 7 ERl
/ ) | o
T TvLaa G
AT
‘H D 4
STVLIA -
- :
[
I n
WY
NE e dannd| |dnnd fiwman
JMMu Id
Ge) T
ALdWN3
ANV L
NOILNTI0S
61-5
dNNd
a3nd
85

WYV IV _dN »OvE ANV
LHOIT ONIATIOA3Y

2-174



STANDARD PARTS

Fig. 79 - Electrical Wire Harness Group, Main

1HO1
ONIATIOA3Y

aNnnoyo
LSv4
NOILdO

SSANHYH

IN39H3130
IdNNd

o

JINNILNDO
4 1vLIa

JIANILNOD
N TIVLAd

=
=]
[y

dINNILNOD
N TIVLAd

4OL1J3NNOD

08V

d VLA

\‘Emm_ E

QdNNILNGD
a mvida

d TvlLdd

LHIITIIV L
H

2-175

T20 Gas/LPG 331471 (4-1
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 79 - Electrical Wire Harness Group, Main

o

DETAIL AC
CONTINUED

SW-2
ENGINE
TENMP
SWITCH
ALTERNATOR
P2

DETAIL’AB/
1
EiC
—=l )

DETAIL AB

3D
——2@0 &
——6@

DETAIL AA

{| DETAIL’A7
b

DETAIL U
CONTINUED

DETAIL R
CONTINUED

2-176 0 Gas/LPG 331471 (4-11)
Home | Find...




STANDARD PARTS

Fig. 79 - Electrical Wire Harness Group, Main

+06 03LVL0Y
X=X TVLdd

~
vy ;
dINNILNGD A. b d STvLaa
1 vLAd 7
J. ,
f |
| I
I
| i
AIANILNOD mL 7
A TIVLAT 7 ﬁ
I
| |
Z-Z Tv1ad 7 ﬁ
I
| |
I
I
| |
s -~ |
NO (NMd) NO
W T~ 7 iU Y
n/N n/N 7 | 9AS 2AS IAS
o0 h |
n/N | W
- |
I

L@ | (7]
¢@*
=R
()

.06 03LV10H

m-m 1vLAd
YOSN3S SSINYVH SSINYVH SSINYYH
L1OVdAI 0L 3NI9N3 0L 3NIONI OL  3INIINJ 0L
SLO3INNOJ  SLJ3INNOO  SLI3INNOD  SLOIINNOD
SZNNOD ENNOD ZNNDJ INNO O

NMOQ NMOoa

JATIVA 33933N0S HSN4g
378VYN3 3ais NIV
LAS vAS EAS

T20 Gas/LPG 331471 (4-1
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 79 - Electrical Wire Harness Group, Main

d¥ TIv.L3da NY TIVL3a

WY TIVL3Ad v TIvLdaa

SSINHVH
371ZZON
AVHdS
ZINNOD

av Ivedd

TIONILNOD
AV TIVLId

M

QA NNILNOD
LY TIvLAa
dY NV STIvLIa ay Tmvida
| QANNILNOD
i Qv TIvLAd
T AN 1 T Fw
QA NNILNOD
av 1Iviaa
uy 1Ivlaa I

/’ vy TIvLad

SY

'

a4

SV -SV MIIA
445 JONINDIS DNIAYOT JHIM
H0d4 ASSV TINVd AVTIH/3SNd

NOILdO
9NILHII
Sv103dS

/.DqugomH d33% 'ANY9 NYOH : 310N

0 Gas/LPG 331471 (4-11)
Home §| Find... § Go To.. n n

2-178



STANDARD PARTS

Fig. 79 - Electrical Wire Harness Group, Main

aN3LX3

M 1IvL3d

HOL1J3INNOD
SSIANYYH
LH9[ 0V 3H
62ZNNOD

A TIVLAA

1o}
3
M A STIVLAA
HY TIvl3d
aNNo ¥ annodo
Avliaia Av.ileia

HOLYNY3IL TV
1HOTT
147

A3INNLLNOOD
ny TvLad

I1'40 6 133HS NO
AV-AV M3ITA 335

11 40 6 133HS NO
2 rv-rv m31A 33s
I-d QHvog

E,

HJOL1IMS
AR DY -DY MAIA

(NWNT0Q
ONTH33LS|
> o HILIMS
NHOH
8INNOD
Dy =
HOLIMS
c IHoI T
¥S
107 IV e

TvLad

AdNNILNOD
AV TIvLId

2-179

T20 Gas/LPG 331471 (4-1
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 79 - Electrical Wire Harness Group, Main

s3
BRAKE
SWITCH
!@!
—
4‘1 N .%4
=)
. l
[]
HORN

o

=
. 29
-0
219
<U>n°
ﬁnh.’Iv
=H5
EaZe
I’-l-l[_.Fm
a
2z=
8w
L
3 )
o219 =
=37
oFa
T

&
a
J52
22 55 @ re==)

22 &g £ ] v
Bo R T \ E sa
B no - = ® mIE
228, & v S
<E= e 1 ™
Egsc S
[ <t >4
abEER s

23z

o
w
(&)

2-180 0 Gas/LPG 331471 (4-11)




STANDARD PARTS

"ONINOILISO0d 9NIN3I3HIS
ATIS SAVTI3H 8404 LNOY4
JHL NOH4 d3IMIIA SV
ANV AV13d/3sN4d

Qty.
1
2-181

/N X 8z /N X 2z ¥1 3504

VN X 9z N X e €l 3503

Lz O vz 9% 0 €z 21 3sn4

8zl O 2z HI O 2 Il 3503

s O 02 o1 O 6l ol 35n3

8920 % ¥3z O 8l %0 % v& O LI 6 35N

o/1 0 el ve O sl 8 35n3
47vH dOL 9NIOVOT NOTLISOd|  49wH wolio8 9NIavoT NOILISOd
IVYNIWH3IL EINNOD EINNDD TYNIWH3L EINNOD EINND D

391 0 bl S0 v 50 €l Z 3503

VSl O 21 vsO M 5 35n3

WO P 3 0 ol v90 ® 90 6 S 35n3

VN X 8 N X L ¥ 35N4

vse O ] oo 5 € 3503

N X v N X £ Zz 3503

480 2 V$0 % v 0 , | 3503
47VH dOL 9NIQYOoT NOLLISOS)  SqvH woLlL08 9NIOYO NOLLISO0d
WNIWSIL IINNGD nee TYNIWNE3L 1INNDD INND 2

ONIYIM ATBW3SSY 13Nvd 3504

| SY-SY MdIA
T
n/N—7 —
E%‘rﬁ /N \
-

Harness, Main [T20]

Fig. 79 - Electrical Wire Harness Group, Main

c
VN N o 39VHO1S m O.
T 3snd p
FHEEE o 5 o
B 5
EEEE ol = : o
L m E Ge— N "LidT FHL WOHA ] @)
5 emvos—= 5 B B B B B E HOVOUddY ATANSSY 1INV a
E N E < . ° u AL _OLNI SNIQYOT SLIAONID
: A e s
LNNOD @E _“mmﬁw_w_ﬁw‘fm N *HLON - m
%ﬂ-ﬂ m IINNQD ——= - e
. 0 12 g =
m —~—— LINNOD m F
XINO FONTHIJTY
| 3y
e =
1 =S )
i EEE £/S £
B[] oS
e Eﬁﬁ n = T
o H:in
B, odl5h . i
NOo SNNOD 3NNOD &N O~ I
SNOIL1d0 ~—
&N 2 w0 <
£ 2 3
™ ™~
[V 2Ne)) [+
o™ ©
(O]
w 5
x 2
(0]
o
&
T




STANDARD PARTS

Fig. 80 - Electrical Wire Harness Group, Headlight

[WIRE D[ COLOR [PIN]
[ 24FA [YELLOW[ 1 |

[coMP IDJCONN D] TCO #
[ tp3 [ P2 [1010328|

LP3
RIGHT
HEADL IGHT

Eﬂ

WIRE 1D| COLOR |PIN
13FB | BLACK | B
24FB |YELLOW| A

[coMP 1DJCONN 1D[TCO #|

- | CONN30 [78950]

CONN30
HEADL [GHTS
HARNESS

WIRE [D| COLOR

PIN

24FA |YELLOW| |

24FB |YELLOW| 1

[coMP 1D[CONN D] TCO #

[ tP4 [ P2

1010329

LP4
LEFT
HEADL [ GHT

i

COMP_[D[CONN 1D] TCO #

LP4 [ P1  |1010329]|

4] ] 1 WIRE ID|COLOR[PIN
T I3FA_|BLACK| |
I3FB_|BLACK| I
LP3
RIGHT
HEADL [ GHT
B : : =T
LP4
[coMP 1D]CONN ID] TCO # | HEAgfﬂsHT
[ tp3 [ P1  [1010329]
[WIRE ID]COLOR][PIN]
[_13FA [BLACK] I |
Ref. Part No. Serial Number Description Qty.
1 1024141 (000000- ) Harness, Headlight [M20 And T20] 1
2-182 0 Gas/LPG 331471 (4-11)




STANDARD PARTS

Jez ENGINE ECU

TACH

£60 1

TPS 2

TS 1

RS2323 RX
RSZ3Z TX

SV REF
ANALOG  GROUND
AUX IN PUZ
AUX IN PD2]

NO CONNECTION

CAN -
CAN +

KNOCK -

KNOCK  +

FUEL SELECT
1VS, IDLE SENSE
fOOT PEDAL POSITON
OIL PRESSURE
AUX ANA PUL
AUX ANA PDL
GOV SELECT
MAP

IAT, INTAKE AIR SENSOR
ECT,ENG. COOL TEMP.
AUX OUT 2

AUX OUT 1

E - CONTROLS FUEL SYSTEM CONTROLLER

CAM -

CAM +

CRANK -

CRANK +

RELAY POWER
STARTER LOCK OQUT
FUEL LOCK OFF
FUEL PUMP (GAS)
NOT USED

NOT USED

NOT USED

NOT USED

INJ 7

NOT USED

Fig. 81 - Electrical Wire Harness Group, Gasoline/LPG Engine

> YEL/LT.GRN

< DK.GRN/ORA

< LT.BLU/DK.BLU

< PUR/LT.BLU

< ORA

> DK.GRN

SI2RB|EEB

> LT.GRN/RED

49

< BLK/LT.GRN

< YEL/DK.BLU

47

< BLK/WHT

|46

NO CONNECT ION 43

<> BLU/WHT

<> BLU/PNK

< TAN/BRN

< PUR/YEL

< DK.BLU

< LT.GRN/BLK

< DK.BLU/YEL

< TAN/DK.GRN

< GRY/DK.BLU

< LT.GRN

< TAN

< YEL/GRY

> LT.BLU/WHT

Rkl RBREER

> PUR/DK.BLU

> YEL/BLK

> YEL

B

> LT.BLU/BLK

<> TAN/ORA

<> PNK/WHT

< RED/TAN

< RED/TAN

< PNK/TAN

24
23
22
21
20

< BLK (GROUND)

< BLK (GROUND)

18

> ORA/BLU

17

< BRN/GRN

116

< BRN/BLU

15

> WHT/RED

14

]

12

<> WHT/PUR

1

> PUR/WHT

10

> WHT/LT.BLU

> GRY/ORA

> WHT/BLK

> TAN/BLK

> RED/WHT

FRFFFFRER

T20 Gas/LPG 331471 (4-1

ENGINE COMPONENTS
J2L COOLANT TEMP. SENDER
31 YEL/GRY ENG. COOLANT TEMP
: ANALOG GROUND

J20 CRANK POSITION SENSOR

BLK (GROUND) M

A
T2 WHT/PUR E CRGROLNANKD-
0 LAl O | CRANK +
J19 THROTTLE
25 TAN/ORA N
mae BRESEE
7 +5V REF.
g: IfTN':iLﬁHETK BLU DRIVE BY WIRE +
— 53 PO T THROTTLE POS. SENSE 2
PUR/LT.BLU TILE POS. :

JI5 MAP SENSGR
49 BLK/LT.GRN —
ANALOG GROUND
f 32 o IAT, AIR INTAKE SENSOR
o +5V REF.

L | MAP SENSE OUTPUT

JI6 RS232
52 ORA —
RSZ32 RX
S DK.GRN RS232 TX
S0 T T-CRV/RED +5V ReF.
9 BR7LT.GRY ANALOG GROUND

J17 02/EGO SENSOR

49 BLK/LT.GRN A
29 DRL.OGRN/URA

ANALOG GROUND
G0

E
o =37
SWITCHED B+
BLK™ TGROUNDT BROUND
JIB [GNITION COIL PACK
28 YEL/BLK ol 1
27 VEC 8 |colL 2
BLRTGROUNDT _ BROUND
: SWITCHED B+
Rl OIL PRESSURE SENDER
37 _LT.GRN/BLK £® OIL PRESS. SHITCH, N.C. (OPEN = RUN)
NTRSHD-8  Jo J14
GAS INJECTOR AUX. HARNESS: E-CONT.
18 ORA/BLU —

T6 BRN/BLU
7 BRN/GRN cl
B WHT7BLK )

el

JIS FUEL INJECTORS (41

|

L.P. DUAL SOL. AUX. HARNESS: E-CONT.

J14 NTRSHD-8
RED/WHT
B ] _UF!JVL'I‘BI:EIﬁI Nt + J16  IMP_FTV: FUEL TRIM VALVE
lc RED CONNECTOR, VALVE NEAR VAPORIZER.
o WHT/BLK
PRRZTAN | | oo o our J17 FUEL LOCK OFF VALVE
1 1T : BLK CONNECTOR, VALVE NEAR FUEL LINE.
3 WHT/RED
i MT&CT . JIB IMP_PTV: FUEL PRESS, VALVE
M BLK CONNECTOR, VALVE NEAR THROTTLE BODY.




STANDARD PARTS

Fig. 81 - Electrical Wire Harness Group, Gasoline/LPG Engine

CONNECTIONS TO MACHINE
J10 MTRTWR-6

47  BLK/WHT

A
76— VEL/OK-BLU B | Aok IN B2
36 DK.BLU/YEL Cl | AUX IN PUL
EE& Y%HUIBHSIJE-‘” Dl | FUEL PUMP (GAS ONLY)
El GROUND
PNK/DK.BGRN_TFUSE-3, AUX. SWITCHED BFJ FI_ AUX POWER RELAY (ENGINE RUNNING)
F-1 -
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK (SWITCHED B+ IN) AJ—“VAV';'TR;';"]'TE?_‘ED B+ IN
gg E;'TJ.F?LEEL Bl |FPP1: FOOT PEDAL POSITION IN
EERAC . Cl | 1vS: IDLE SENSE IN
KIS, DI [ ANALOG GROUND
ST ELORNBLR El |0IL PRESS. N.C., (GND = ENG OFF)
25 LT.BLU7BLR I |MIL: MALFUNCTION IND. LAMP
. 6l |+5vV REF
STARTER RELAY ORA/YEL H | CHARGE VOLTS
WHT IS cavay 87a thBIBllJ_KPNK J| | START B+ IN (INTERUPT TYPE]
Kl | START B+ IN (AUTO CRANKING)
WHT 30 ap 87 | ||
WHT  (B+ WHILE CRANKIBEE(D RZ2 STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) 86 @ a5
9 GRY/ORA |
JI12  MTRTRW-8
30 LT.BLU/WHT AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN)
35 TAN/CT.GRN Bl | AUX IN PDI
56 YEC/LCT.GRN Cl TACH OUT
40 TAN/BRN D | FUEL SELECT: +12VDC = L.P.
34 CGRY/DK.BLU GOV SELECT
73 BLU/PNK £ ] can +
44 BLU/WHT 6 |caN -
29 _PNK/DK.BLU AUX OUT 1 (OIL PRESS. N.C., GND = ENG OFF)
(AUX OUT 1 NOT USED ON 1.6L)
50A FUSE
RED (® BATTERY B+) N RED c@R3 B+ (0 ALTERNATOR)
RED (® ALTERNATOR) A
PNK/DK.GRN TFUSE-3, AUX. SWITCHED B+] Bl ALT. [NOT USED)
F2 AUX_POWER RELAY
P2-23 RED/TAN (FUSE-2, B+) 20A FUSE RED RED 5@ R4 B+ (8 STARTER)
F-3
PNK/DK.GRN (FUSE-3) 15A FUSE PNK/DK.GRN 87, 30 RED
(AUX. SWITCHED B+] é' H
22 RED/TAN ( B+) 86 85

10 WHT/LT.BLU

FUEL PUMP RELAY

PNK/YEL (FUSE-4) ISA FUSE_ PNK/YEL g7 0 RED
(FUEL PUMF B+] é' H

21 PNK/TAN (FUSE-1, SWITCHED B+) 86 85

7 TAN/BLK

BLK  (GROUND) 0) RS GROUND

NOTES:

1) VENDOR: E-CONTROLS #E1331100A

2) ALL WIRE TO BE: SAE J1128 TXL

3) 1.6L GAS ENGINES INC. AUX. INJECTOR HARNESS:

4) 1.6L L.P. ENGINES INC. AUX. INJECTOR HARNESS:

T~

1 — 1

2-184 0 Gas/LPG 331471 (4-11)

Home § Find...




STANDARD PARTS

Fig. 81 - Electrical Wire Harness Group, Gasoline/LPG Engine
AUX. POWER FUEL PUMP

RELAY RELAY  STARTER RELAY
ég AI/ 3
A
2/"' > — 87A|:| 87|:|
\\\ 5
\m 86
—3 —3 —
-5
/ 4
| OPEN | |FUSE 2 |Fuse 1|--'/
| OPEN | |FUSE 4| |FUSE #
\
| ‘ 50A | |OPEN \EfPEN
/ \
7 6
GAS INJECTOR AUX. HARNESS
TO THE (4) FUEL INJECTORS
14 smutes ol | J15 FUEL INJECTOR 1

A ORALT.BLU
B BRNATBLU
BRNIGRN

ORALT.BLU

= 2| | J15 FUEL INJECTOR 2

| SRR 4[] J15 FUEL INJECTOR 3

/‘ SRWTEE 4[] J15 FUEL INJECTOR 4

TO ENGINE HARNESS:

L.P. DUAL SOL. AUX. HAENESS

9
14 —omaiteic 4| | J16 IMP_PTV: FUEL TRIM VALUE
RED CONNECTOR, VALVE NEAR VAPORIZER
A ORALT.BLU
TO ENGINE HARNESS: ; PRRITAN. 4[] 417 FUEL LOCK OFF VAVLE
£_FUKEaN . BLK CONNECTOR, VALVE NEAR FUEL LINE
omaitelu | J18 IMP_FTV: FUEL PRESSURE VALVE

BLK CONNECTOR, VALVE NEAR THROTTLE BODY

T20 Gas/LPG 331471 (4-1 2-185

Home § Find...




STANDARD PARTS
Fig. 81 - Electrical Wire Harness Group, Gasoline/LPG Engine

7 e

/
-

7
T, STARTER s
=9 s RELAY "
ouw DO
Qo oo
13,20 12,19
EMPTY VSW ECM
3 20
EMPTY FUEL PUMP IGNITION
15 15 \
EPR STARTER \:§
—TT=14,21
10 15
\
\
15, 22

2-186 0 Gas/LPG 331471 (4-11)
Home § Find...



STANDARD PARTS

Fig. 81 - Electrical Wire Harness Group, Gasoline/LPG Engine

354405 - 354389

Ref. Part No. Serial Number Description Qty.

v 1 1011018 (000000-001499 ) Harness, Eng [1.6l, Gm, E-cntrl] 1
A 2 394916 (000000-001499 ) Relay, 12vdc, 20a, Spdt 2
A 3 57804 (000000-001499 ) Relay, 12vdc, 40a, Spdt 1
A 4 372235 (000000-001499 ) Fuse, 5 Amp, [Min-5] 1
A 5 372237 (000000-001499 ) Fuse, 20 Amp, [Min-20] 1
A 6 372236 (000000-001499 ) Fuse, 15 Amp, [Min-15] 2
A 7 394921 (000000-001499 ) Fuse, 50amp 1

8 1011019 (000000-001499 ) Harness, Injector, Gas [1.61,Gm,E-cntrl] 1

9 1011020 (000000-001499 ) Harness, Injector, Lpg [1.6l,Gm,E-cntrl] 1
v 384997 (001500-002140 ) Harness, Wire, Eng, Gas [Gm 1.6L] 1
A 10 394916 (001500-002140 ) Relay, 12vdc, 20a, Spdt 2
A 11 57804 (001500-002140 ) Relay, 12vdc, 40a, Spdt 1
A 12 372237 (001500-002140 ) Fuse, 20 Amp, [Min-20] 1
A 13 372235 (001500-002140 ) Fuse, 5 Amp, [Min-5] 1
A 14 372236 (001500-002140 ) Fuse, 15 Amp, [Min-15] 2
A 15 384999 (001500-002140 ) Fuse, 10 Amp 1
A 16 384998 (001500-002140 ) Fuse, 60 Amp 1
v 1063457 (002141- ) Harness, Wire, Eng, Gas [GM 1.6L 10] 1
A 10 394916 (002141- ) Relay, 12vdc, 20a, Spdt 2
A 11 57804 (002141- ) Relay, 12vdc, 40a, Spdt 1
A 12 372237 (002141- ) Fuse, 20 Amp, [Min-20] 1
A 13 372235 (002141- ) Fuse, 5 Amp, [Min-5] 1
A 14 372236 (002141- ) Fuse, 15 Amp, [Min-15] 2
A 15 384999 (002141- ) Fuse, 10 Amp 1
A 16 384998 (002141- ) Fuse, 60 Amp 1
v 384990 (001500-002140 ) Harness, Wire, Eng, Lpg [Gm 1.6]] 1
A 17 394916 (001500-002140 ) Relay, 12vdc, 20a, Spdt 2
A 18 57804 (001500-002140 ) Relay, 12vdc, 40a, Spdt 1
A 19 372237 (001500-002140 ) Fuse, 20 Amp, [Min-20] 1
A 20 372235 (001500-002140 ) Fuse, 5 Amp, [Min-5] 1
A 21 372236 (001500-002140 ) Fuse, 15 Amp, [Min-15] 2
A 22 384999 (001500-002140 ) Fuse, 10 Amp 1
A 23 384998 (001500-002140 ) Fuse, 60 Amp 1
v 1063456 (002141- ) Harness, Wire, Eng, Lpg [Gm 1.61 10] 1
A 17 394916 (002141- ) Relay, 12vdc, 20a, Spdt 2
A 18 57804 (002141- ) Relay, 12vdc, 40a, Spdt 1
A 19 372237 (002141- ) Fuse, 20 Amp, [Min-20] 1
A 20 372235 (002141- ) Fuse, 5 Amp, [Min-5] 1
A 21 372236 (002141- ) Fuse, 15 Amp, [Min-15] 2
A 22 384999 (002141- ) Fuse, 10 Amp 1
A 23 384998 (002141- ) Fuse, 60 Amp 1

24 1032216 (001500- ) Harness, Adapter 1
T20 Gas/LPG 331471 (4-1 2-187




STANDARD PARTS

Fig. 82 - Label Group

4 AWARNING A AVERTISSEMENT 4 ADVERTENCIA
p—— Raised En position La caja colectora 7 \
AWARNING hopper may | relevée, le baca | elevado puede N\
fall déchats peut ca AWARNING A AVERTISSEMENT A ADVERTENCIA
" Engage retomber. Cologue el
L\ B -l Maching omits [ Lo maching produt | Ls maguina oo
4 baca déchets. colectora. lc gases. | des gaz toxiques. | gases toxicos.
=] Serious injury | Ces gaz peuvent | Pueden provocar
ordeathcan | provoquer des lesiones graves
Flammable \_ -/ result. blessures ou la o fatales.

? s Provide m Asegurese de
materials can =~ adequate Veillez a ce que que existe
g?lflisr: 7 ventilation. | Pendroit soit bien | suficiente

T AWARNING aéré. ventilacion. )
Do not use 7 )
flam |
mate tank, 4 AWARNING N\

— —t L.\ 7 A\
AA EMENT
— N . Strong vacuum,
Les| 3 — Keep away rom fan _
infla s Flammable materials inlet when fan is running,
peuy ser or reactive metalls i PR
une >nou gﬁr;_rcause explosion N— 1
2 ire.
ﬂrélr és de Do not pick up. 4 N\ -m le
U

math & dans A AVERTISSEMENT ;

; p &= Potente aspiracion.
le(s) iir(s). Les 4 Manténgaspe alejado de la
— — inflammables ou les Moving belt and fan, entrada del ventilador cuando

N NCIA métaux réactifs peuvent| Keans - Sote fundionando.
Loy | causer une explosion ep away. \ ) . - )
Los | les ou un incendie. o
infla Ne les ramassez pas. A AVERTISSEMENT
pueferi!o;:‘r:svgcar A ADVERTENCIA La courroie et le ventilateur
1! sonten 7
chn g:- !_z:; malerbilaeh ctole Ne vous approchez pas. RTORSARETY
inflammables o metales ;
materiales reactivos pueden
irifbamables en ;acu:"el;ig:phsinns ° A ADVERTENCIA ‘Adertian s poin ¢ ariculation
el depdsito(s). . G u bras d'eleévation.
L oepostol. ) (fokereon.  J) - |[coreay ventladoren e o st
\ e as Wit
T e o [ T -—1
( AWARNING A\ AVERTISSEMENT _A ADVERTENCIA ) R T SO

Machine can [ Lamachine peut | La maquina puede doutibser b machine,

= e Ea A PARA SEGURIDAD

g;:mt U] Se. d gt

We: auditiva,

s i

Lieve
|oreilles. |para Ios oidos..

[

/

-—3

R
@)

4 AWARNING \

Burn hazard. Hot surface.
Do NOT touch.

A AVERTISSEMENT

Risque de bralures.

.‘:* * i k™ '8 @ '. Surface chaude.

Foam 'Scfubbfng Te&hnalaaf v

A ADVERTENCIA
Peligro de quemaduras.
Superficie caliente.

\_ e | NO tocar. /)

( AER )

i RBOBETLHY,
o REANSMBBSTVET,
| EOORVTREE,

QC‘H2O <70°F/21°C

\

n ORBIO" Technology

2-188 0 Gas/LPG 331471 (4-11)




STANDARD PARTS

Fig. 82 - Label Group

—_—
F4—ELERE
CIESEL FUEL
\———

(O ————
| HyyWEE
GASOLNE FLUEL

ACAUTION A ATTENTION AATENCIOINN

LPG engine |Le moteur a El motor LPG
will run for a |GPL tourne seguira
few seconds |encore funienande
after key is quelques algunos segundos
turned off. secondes une |después de
Apply parking |fois le contact |retirar la llave de
brake before |coupé. contacto.
leaving Engagez le Aplique el freno de
machine. frein de estacionamiento
stationnement |antes de
avant de quitter |abandonar
la machine. la méaquina. / 102510%

-— b

T20 - G/LP
Ref. Part No. Serial Number Description Qty.
1 77221 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (000000- ) Label Set, Hi Temp 1
3 1065343 (000000- ) Label, Logo, 05.75L 2Color [ES] 3
4 1065342 (000000- ) Label, Logo, 07.95L 2Color [FaST] 3
5 1050003 (000000- ) Label [User, Attention, ec-H20] 2
6 1031017 (000000- ) Label Set, Brush Indicator & Removal 1
7 1032450 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr, Tj (Japan Only) 1
8 1020434 (000000- ) Label, Caution [Apply Parking Brake] 1
9 1025101 (000000- ) Label, Caution [Apply Parking Brake] (Japan Only) 1
10 1064661 (000000- ) Label, Model, 2Color [T20] 2
11 1062813 (000000- ) Label, Logo, 12.3L 4Color [ec-H20] 1
12 1064440 (000000- ) Label, Logo, 16.9L 4Color [ec-H20] 1

T20 Gas/LPG 331471 (4-1 2-189
Home §| Find...



STANDARD PARTS

2-190 0 Gas/LPG 331471 (3-07)
Home §§ Find... § Go To.. n n



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1-ESPumpGroup .................... 3-2 Fig. 22 - ec-H20 Solution Pump Group ....... 3-44
Fig. 2-ESTanksGroup .................... 3-4 Fig. 23 - ec-H20 Solution Pump Supply Group . 3-46
Fig. 3 - Side Brush Motor Group Fig. 24 - ec-H20 Solution Supply Group,
(000000-002115) . ..o v e 3-6 Cylindrical ScrubHead ............. 3-48
Fig. 4 - Side Brush Motor Group Fig. 25 - ec-H20 Solution Supply Group,
(002116- ) 3-8 Cylindrical Scrub Head with
Fig. 5- Side Brush Lift Group ............... 3-10 SideBrush ....................... 3-50
Fig. 6 - Side Brush Solution Control Group ... 3-12 Fig. 26 - ec-H20 Solution Supply Group,
Fig. 7 - Side Brush Hydraulic Valve Group . ... 3-14 Disk ScrubHead .................. 3-52
Fig. 8 - Side Brush Hydraulic Hose Group .... 3-16 Fig. 27 - ec-H20 Solution Supply Group,
Fig. 9 - Fast Solution Pump Group Disk Scrub Head with Side Brush . ... 3-54
(000000-001742) ........c.ccovennn. 3-18 Fig. 28 - ec-H20 Wire Harnesses Group ...... 3-56
Fig. 10 - Fast Air Pump and Detergent Group Fig. 29 - Backup Alarm Kit .................. 3-59
(000000-001742) ........c.ccuvennn. 3-20 Fig. 30 - Light Kit, Flashing .................. 3-60
Fig. 11 - Fast Foam Filter Group, Cylindrical Fig. 31 - Light Kit, Revolving .. ............... 3-62
Scrub Head (000000-001742) ...... 3-22 Fig. 32 - Light Kit, Flashing Overhead Guard .. 3-64
Fig. 12 - Fast Foam Filter Group, Cylindrical Fig. 33 - Light Kit, Revolving Overhead Guard . 3-65
Scrub Head with Side Brush Fig. 34 - Overhead Guard Kit ................ 3-66
(000000-001742) ........cccuvennn. 3-24 Fig. 35 - VacuumWand Kit .................. 3-68
Fig. 13 - Fast Foam Filter Group, Disk Scrub Fig. 36 - Power Wand Hose Assembly ........ 3-70
Head (000000-001742) ............ 3-26 Fig. 37 - Power Wand Assembly ............. 3-72
Fig. 14 - Fast Foam Filter Group, Disk Scrub Fig. 38 - Power Wand Pump and Mount Group . 3-74
Head with Side Brush Fig. 39 - Power Wand Pump and Mount Group
(000000-001742) .........ccuvennn. 3-28 with Spray Nozzle ................. 3-76
Fig. 15 - Fast Wire Harness Group Fig. 40 - Spray Nozzle Kit ................... 3-78
(000000-001742) ............c.... 3-30 Fig. 41 - Spray Nozzle Kit with Power Wand ... 3-80
Fig. 16 - FaST Pumps and Detergent Group Fig. 42 - Transport Kit ...................... 3-82
(001743- ) 3-32 Fig. 43 - Squeegee Guard Kit ................ 3-84
Fig. 17 - FaST Solution Supply Group, Fig. 44 - Heavy Duty Bumper Kit ............. 3-86
Cylindrical Scrub Head Fig. 45 - Fire Extinguisher Kit ................ 3-87
(001743- ) 3-34 Fig. 46 - Documentation Group .............. 3-88

Fig. 18 - FaST Solution Supply Group with
Side Brush, Cylindrical Scrub Head

(001743- ) 3-36
Fig. 19 - FaST Solution Supply Group,
Disk Scrub Head (001743- ) ... 3-38

Fig. 20 - FaST Solution Supply Group with
Side Brush, Disk Scrub Head

(001743- ) 3-40
Fig. 21 - Fast Wire Harness Group
(001743- ) 3-42

T20 Gas/LPG 331471 (9-1 3-1




OPTIONS

Fig. 1 - ES Pump Group

Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n

3-2



OPTIONS

354524
Fig. 1 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 41295 (000000- ) Hose, Pvc, Clr, 0.38id 0.560d 48.00I 1
2 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
3 73260 (000000- ) Pump, Detgt, 14vdc, 150mI/Min 20psi (See Breakdowns) 1
4 24265 (000000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
5 01683 (000000- ) Washer, Flat, #10, Ss 2
6 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
7 1021325 (000000- ) Bracket, Mig, Valve 1
8 01685 (000000- ) Washer, Flat, 0.31, Ss 2
9 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

10 79497 (000000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
11 86508 (000000- ) Fitting, Plstc, Str, Pm08/Pm08 2
12 73433 (000000- ) Valve, Water, Solenoid, 12vdc 0.08pf 2
13 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
14 24544 (000000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 2
15 42133A (000000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 2
16 79484 (000000- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
17 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 3
18 63244-2 (000000- ) Fitting, Plstc, E90, Bm12/Pm08 2
19 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
20 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
21 24105 (000000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
22 33295 (000000- ) Fitting, Brs, Qdc, Pf08 [Parker Bh3f] 1
v 23 375322 (000000- ) Fitting Kit, Hose, Garden 1
A 24 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
25 1016837 (000000- ) Bracket, Mig, Valve 1
26 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
27 01684 (000000- ) Washer, Flat, 0.25, Ss 2
28 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
29 1015044 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 12ft 1

T20 Gas/LPG 331471 (11




OPTIONS

Fig. 2 - ES Tanks Group

b Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

34



OPTIONS

354462 - T20
Fig. 2 - ES Tanks Group

Ref. Part No. Serial Number Description Qty.
1 1021210 (000000- ) Pump Assy, Column, Es (See Breakdowns) 1
2 1028697 (000000- ) Sleeve, Rbr, 3.50b 3.58d 1.8l 1
3 1015033 (000000- ) Hose, Afmkt, Pvc, Brd 0.62id 01ft 1
4 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
5 386652 (000000- ) Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l 1
6 24543 (000000- ) Fitting, Plstc, E90, Bm12/Pf12 1
7 385685 (000000- ) Sensor, Level, Lig, 14vdc O1a .62-11 1
8 1019636 (000000- ) Bracket, Mtg, Strainer 1
9 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
10 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
11 1022229 (000000- ) Tank, Detgt, Trimmed 1
12 1025159 (000000- ) Bracket, Mtg, Detgt And Spray Wand 1
13 20952 (000000- ) Screen, Pump 1
14 1014974 (000000- ) Hose, Afmkt, Pvc, Brd 0.38id 02ft 1
15 20944 (000000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
16 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
17 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
18 41295 (000000- ) Hose, Pvc, Clr, 0.38id 0.560d 48.00I 1
19 1011885 (000000- ) Cap, Tank 1
20 1029497 (000000- ) Switch Assy, Press, 3.0, 19.51 Tube 1
21 32183 (000000- ) Fitting, Brs, E90, Pm02/Bm03 1
22 1031572 (000000- ) Hose, Afmkt, Vacuum, 0.16id 01ft 1
23 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
24 10150833 (000000- ) Hose, Afmkt, Pvc, Brd 0.621d, 01Ft, Cir 1
25 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
26 1039019 (000000- ) Filter, Soltn, 020mesh, Pm12 3.2d 08.0I 1
27 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 1

T20 Gas/LPG 331471 (4-




OPTIONS

Fig. 3 - Side Brush Motor Group (000000-002115)

g N Y %
3-6 Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 3 - Side Brush Motor Group (000000-002115)

354463

Ref. Part No. Serial Number Description Qty.
1 1021794 (000000-002115 ) Bracket WIdt, Mtg, Side Brush 1
2 1029379 (000000-002115 ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdowns) 1
3 56692 (000000-001037 ) Fitting, Hyd, Str, Jm08/Om10 2
4 01762 (000000-002115 ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (000000-002115 ) Washer, Flat, 0.38 Std 4
6 1042968 (000000-002115 ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (000000-002115 ) Spacer, Hub, Keyed 1
8 19191 (000000-002115 ) Spacer 1
9 25046 (000000-002115 ) Screw, Hex, .25-20 X 1.00, 5 1

10 1022135 (000000-002115 ) Bracket, Mtg, Sqge 1
11 09010 (000000-002115 ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (000000-002115 ) Washer, Flat, 0.31, Ss 8
13 08713 (000000-002115 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1022188 (000000-002115 ) Bar, Retainer 1
15 1022111 (000000-002115 ) Frame WiIdt, Sqge, Side Brush 1
16 1022302 (000000-002115 ) Nut, T, M8 X 1.25 X 14.50d X 9.5l 2
17 64425 (000000-002115 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 223470 (000000-002115 ) Screw, Btn, M8 X 1.25 X 25, Ss 2
19 1022260 (000000-002115 ) Bumper WIdt, Brush, Side 1
20 369359 (000000-002115 ) Pin, Hitch, .375d X 3.12l, PI 3
21 46800 (000000-002115 ) Pin, Clevis, 0.31d X 0.75I 1
22 08179 (000000-002115 ) Pin, Cotter, .094 X 1.00 1
23 86759 (000000-002115 ) Retainer, Sqge 1
24 1025005 (000000-002115 ) Squeegee Assy, Sha, Linatex 1
24 1027716 (000000-002115 ) Squeegee Assy, Sbha, Ure 1
25 56821 (001038-002115 ) Fitting, Hyd, E90, Jm08/Om10 1

T20 Gas/LPG 331471 (10




OPTIONS

3-8

Fig. 4 - Side Brush Motor Group (002116-

)

Gas/LPG 331471 (10-09)



OPTIONS

354463

Fig. 4 - Side Brush Motor Group (002116- )

Ref. Part No. Serial Number Description Qty.
1 1047002 (002116~ ) Bracket Widt, Mtg, Side Brush Fixed 1
2 1029379 (002116~ ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdowns) 1
3 56821 (002116- ) Fitting, Hyd, E90, Jm08/0Om10 2
4 01762 (002116~ ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (002116- ) Washer, Flat, 0.38 Std 4
6 1042968 (002116- ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (002116~ ) Spacer, Hub, Keyed 1
8 19191 (002116- ) Spacer 1
9 25046 (002116- ) Screw, Hex, .25-20 X 1.00, 5 1

10 21601 (002116~ ) Cam, Front 1
11 386298 (002116- ) Pin WIdt, Front 1
12 21603 (002116~ ) Pin, Grvd, 0.43d 01.8] [303ss] 1
13 24555 (002116- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 1
14 369359 (002116- ) Pin, Hitch, .375d X 3.12l, PI 2
15 1046995 (002116~ ) Spacer, Sqge, Side Brush, Rbr 1
16 1046980 (002116- ) Blade, Sqge, Side Brush, Linatex 1
16 1059091 (002116~ ) Blade, Sqge, Side Brush, Urethane 1
17 1047238 (002116- ) Blade, Sqge, Side Brush, Linatex 1
17 1059092 (002116~ ) Blade, Sqge, Side Brush, Urethane 1
18 1047060 (002116~ ) Plate WIdt, Retainer, Sqge 1
19 1046976 (002116- ) Bumper WIdt, Brush, Side 1

T20 Gas/LPG 331471 (10




OPTIONS

Fig. 5 - Side Brush Lift Group

!

S R

3-10 Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n




OPTIONS

354464
Fig. 5 - Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (000000- ) Pivot WIdt, Brush, Side 1
2 71868 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (000000- ) Channel Widt, Pivot 1
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (000000- ) Wasbher, Flat, Belleville, .31 5
6 1021617 (000000- ) Pin Widt 1
7 71869 (000000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (000000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (000000- ) Arm, Link 4

A 11 63233 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz 2
12 59633 (000000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (000000- ) Sleeve, P/M, 0.37b 0.50d 0.6l [430ss] 8
14 36845 (000000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (000000- ) Washer, Flat, 0.31, Ss 8
16 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (000000- ) Fitting, Hyd, E90, Jm04/Om04 3
20 77098 (000000- )  Fitting, Hyd, E90, Jm06/0Om04 1
21 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (000000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (000000- ) Adapter, Rod-End, Side Brush 1
24 71874 (000000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (000000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (000000- ) Washer, Flat, 0.50 Sae 1
29 48985 (000000- ) Nut, Hex, Jam, .50-20 1

T20 Gas/LPG 331471 (4-




OPTIONS

Fig. 6 - Side Brush Solution Control Group

3-12 Gas/LPG 331471 (10-09)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 6 - Side Brush Solution Control Group

354465

Ref. Part No. Serial Number Description Qty.
1 1040834 (000000-001602 ) Angle, Mtg, Valve 1
2 1022106 (000000- ) Valve Assy, Water, Solenoid, 12vdc 1
3 09738 (000000- ) Screw, Hex, M5 X 0.8 X 12, Ss 2
4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
5 17284 (000000-001602 ) Screw, Btn, M8 X 1.25 X 16, Ss 1
6 32491 (000000-001602 ) Washer, Flat, 0.31, Std 1
7 08713 (000000-001602 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 393255 (000000- ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
10 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
11 82839 (000000- ) Tread, Non-Skid, 02.2w 11.5I 1
12 1022318 (000000- ) Guard WIdt, Brush, Side 1
13 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
14 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
15 9006334 (000000-002102 ) Pin Kit, Wheel, Ci [M20/T20/M30] 1
16 1060130 (000000- ) Wheel, 06.0D 2.00W 1.19B, Gray Rbr 2
17 761490 (000000-002102 ) Pin, Cotter, Hair, Dbl 1
18 50178 (000000- ) Hose, Pvc, Clr, 0.50id 0.690d 26.00I 1
19 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
20 23146 (002103~ ) Pin, Roll, .187d X 1.62l, .187/.192 1
21 1053838 (002103- ) Pin, 30mmd X 215mmi 1
22 47719 (002103- ) Washer, Flat, 1.26b 1.88d .13, Stl 1
23 34411 (002103- ) Pin, Cotter, Hair, 1.00d .178 Wir 1

T20 Gas/LPG 331471 (9-

3-13




OPTIONS

Fig. 7 - Side Brush Hydraulic Valve Group

b Gas/LPG 331471 (5-09)
Home §| Find... § Go To.. n n

3-14



OPTIONS

354466
Fig. 7 - Side Brush Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.
1 1018938 (000000-001503 ) Valve, Cntrl, Hyd [M20 And T20] (See Breakdowns) 1
1 1037805 (001504- ) Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdowns) 1
2 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 2
3 55685 (000000- ) Fitting, Hyd, Str, Jm04/Om06 2
4 34359 (000000- ) Fitting, Hyd, E45, Jm04/0Om04 1
5 44868 (000000- ) Fitting, Hyd, E90, Jm08/OmO08 1
6 395973 (000000- ) Fitting, Hyd, Str, Om04/Qm04 1
7 1026119 (000000- ) Valve, Hyd, Check, Jm08/Om08 5000psi 1
8 55586 (000000-002049 ) Fitting, Hyd, Str, Jm04/Om04 1
9 39210 (000000-002049 ) Fitting, Hyd, E90, Jf04/Jm04 1

10 396476 (000000-002049 ) Fitting, Hyd, Str, Jf04/Qm04 1
11 44869 (000000- ) Fitting, Hyd, Str, Jm08/0Om08 1
12 42226 (000000- )  Fitting, Hyd, E45, Jm08/Om08 1
13 56820 (000000-001503 ) Fitting, Hyd, E90, Jm06/0Om06 1
14 1025405 (000000-001040 ) Tube, Hyd, 08 Jf08/Jf08 1
15 1045272 (000000- ) Bracket, Valve, Sba [M20 And T20] 1
16 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
17 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
19 32491 (000000- ) Wasbher, Flat, 0.31, Std 2
20 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
21 60090 (000000- ) Fitting, Hyd, Cap, Jf08 1
22 1037011 (001041- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0 1
23 56690 (001504~ ) Fitting, Hyd, Str, Jm06/0Om06 1
24 47504 (001504- )  Fitting, Hyd, E90, Jf06/Jm06 1
25 395974 (002050- ) Fitting, Hyd, E90, Om04/QmO04 1

T20 Gas/LPG 331471 (9- 3-15




OPTIONS

Fig. 8 - Side Brush Hydraulic Hose Group

3-16 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354525, T20
Fig. 8 - Side Brush Hydraulic Hose Group
Ref. Part No. Serial Number Description Qty.
1 361047 (000000- ) Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0 1
2 1023485 (000000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0 1
3 1025990 (000000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 39.0 1
4 1023486 (000000-001037 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0 2
5 1025991 (000000- ) Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0 1
6 1025992 (000000- ) Hose, Hyd, Tc04, JfO4str /Jf04str, 20.0 1
7 1025445 (000000- ) Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0 1
8 1028270 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 084.0 1
9 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 2
10 1036965 (001038- ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 034.0 2

T20 Gas/LPG 331471 (3-

3-17




OPTIONS

Fig. 9 - Fast Solution Pump Group (000000-001742)

3-18 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

Fig. 9 - Fast Solution Pump Group (000000-001742)

354468

Ref. Part No. Serial Number Description Qty.
1 1005552 (000000-001742 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 54333 (000000-001742 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
3 1011412 (000000-001742 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
4 64743 (000000-001742 ) Fitting, Plstc, Str, Bm08/Pm06 2
5 1005302 (000000-001742 ) Filter, In-Line, Pf06/Pf06, 80 Mesh 1
6 1006401 (000000-001742 ) Hose, Afmkt, Pvc, Brd 0.50id 03ft 1
7 1018499 (000000-001742 ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
8 1030878 (000000-001742 ) Pump, Soltn, Ele, 12vdc [W/O Chk Valve] 1
9 17185 (000000-001742 ) Screw, Pan, M5 X 0.8 X 40, Ss 4
10 01683 (000000-001742 ) Washer, Flat, #10, Ss 4
11 09739 (000000-001742 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 4
12 398468 (000000-001742 ) Fitting, Brs, Str, Pm04/Pm04 3
13 1010836 (000000-001742 ) Fitting, Brs, E90, Bm08/Pm04 1
14 398474 (000000-001742 ) Fitting, Brs, Tee, Pf04/Pf04/Pf04 2
15 150100 (000000-001742 ) Fitting, Brs, Str, Pf02/Pm04 1
16 1028582 (000000-001742 ) Switch, Press, 10psi, Spst 1
17 1010836 (000000-001742 ) Fitting, Brs, E90, Bm08/Pm04 2
v 1030864 (000000-001742 ) Fitting Assy, Orifice, 0.070b, Pf04/Pf04 1
A 18 1005506 (000000-001742 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 19 1005507 (000000-001742 ) Fitting, Plstc, Body, Spray, Pf04 1
A 20 1005508 (000000-001742 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 21 1018883 (000000-001742 ) Plate, Orifice, 0.070id 1
A 22 1006447 (000000-001742 ) Filter, Screen, 50 Mesh .59d .8l Ss 1
v 1030863 (000000-001742 ) Fitting Assy, Orifice, 0.093b, Pf04/Pf04 1
A 23 1005506 (000000-001742 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 24 1005507 (000000-001742 ) Fitting, Plstc, Body, Spray, Pf04 1
A 25 1005508 (000000-001742 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 26 1018884 (000000-001742 ) Plate, Orifice, 0.093id 1
A 27 1006447 (000000-001742 ) Filter, Screen, 50 Mesh .59d .8l Ss 1
28 762249 (000000-001742 ) Fitting, Brs, Str, Bm08/Pm04 1
29 1018098 (000000-001742 ) Valve, Water, 12vdc, 6.0mm, 04pf 2
30 1010836 (000000-001742 ) Fitting, Brs, E90, Bm08/Pm04 3
31 63245-1 (000000-001742 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
32 09200 (000000-001742 ) Screw, Pan, M5 X 0.8 X 12, Ss 5
33 07514 (000000-001742 ) Washer, Lock, Int, #10, Ss 4
34 1010684 (000000-001742 ) Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br 2
35 10632-19  (000000-001742 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Mail 1
36 1026074 (000000-001742 ) Plate, Hsng [Fast] 1
37 361339 (000000-001742 ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
38 32490 (000000-001742 ) Washer, Flat, 0.25 Std 4
39 49266 (000000-001742 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
40 763116 (000000-001742 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
41 763114 (000000-001742 ) Tie, Cable, 11.3l, 2.75d Max 1
42 14877 (000000-001742 ) Fitting, Plstc, E90, Bm12/Pm12 1
43 42133A (000000-001742 ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
44 24544 (000000-001742 ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
45 56186 (000000-001742 ) Relay, 12vdc, 40a, Spdt N/O 1
46 09739 (000000-001742 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1

T20 Gas/LPG 331471 (4-

3-19




OPTIONS

Fig. 10 - Fast Air Pump and Detergent Group (000000-001742)

‘.) 9

n nn Gas/LPG 331471 (4-08)

Home

3-20



OPTIONS

Fig. 10 - Fast Air Pump and Detergent Group (000000-001742)

354469

Ref. Part No. Serial Number Description Qty.
1 1018097 (000000-001742 ) Pump, Detgt, 12vdc 1
2 09206 (000000-001742 ) Screw, Hex, M4 X 0.7 X 12, 8.8 2
3 02850 (000000-001742 ) Nut, Hex, Lock, M4 X 0.7, NI 2
4 1014082 (000000-001742 ) Fitting, Brs, E90, Cf03/Pf02 2
5 150525 (000000-001742 ) Fitting, Brs, Str, Bm04/Pm02 2
6 11984 (000000-001742 ) Fitting, Pipe, E90, Pf02/Pm02 1
7 1014575 (000000-001742 ) Clamp, Hose, Plstc .351-.394 Id 8
8 1002898 (000000-001742 ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
9 1002899 (000000-001742 ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1

10 1005435 (000000-001742 ) Fitting, Plstc, Pipe, Cap, Pf04 1
11 1013902 (000000-001742 ) Valve, Check, 0002psi Bm04/Bm04 1
12 1018780 (000000-001742 ) Pump, Air, Ele, 12vdc 1
13 1005255 (000000-001742 ) Filter Assy, Air, Mold, Ure 1
14 53466 (000000-001742 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
15 76099 (000000-001742 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 1026067 (000000-001742 ) Bracket WIdt, Mtg [Fast] 1
17 09740 (000000-001742 ) Screw, Hex, M8 X 1.25 X 20, Ss 4
18 1017218 (000000-001742 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
19 1029118 (000000-001742 ) Bracket, Mig [Fast] 1
20 361339 (000000-001742 ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
21 32490 (000000-001742 ) Washer, Flat, 0.25 Std 2
22 1033297 (000000-001742 ) Cover WIdt [Fast] 1
23 1021878 (000000-001742 ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1
24 1006415 (000000-001742 ) Hose, Afmkt, Pvc, Clr 0.25id 03ft 1

T20 Gas/LPG 331471 (4-

3-21




OPTIONS

Fig. 11 - Fast Foam Filter Group, Cylindrical Scrub Head (000000-001742)

3-22 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354470
Fig. 11 - Fast Foam Filter Group, Cylindrical Scrub Head (000000-001742)

Ref. Part No. Serial Number Description Qty.
1 1005552 (000000-001742 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (000000-001742 ) Tube, Pvc, Clr, 4.0l [Shc80] 1
3 1002789 (000000-001742 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (000000-001742 ) Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (000000-001742 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 385644 (000000-001742 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
7 63810 (000000-001742 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
8 1011521 (000000-001742 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1

T20 Gas/LPG 331471 (4- 3-23




OPTIONS

Fig. 12 - Fast Foam Filter Group, Cylindrical Scrub Head with Side Brush (000000-001742)

3-24 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354471

Fig. 12 - Fast Foam Filter Group, Cylindrical Scrub Head with Side Brush (000000-001742)

Ref. Part No. Serial Number Description Qty.
1 79273-1 (000000-001742 ) Fitting, Plstc, Str, Bm08/Pm12 1
2 1005086 (000000-001742 ) Tube, Pvc, Clr, 4.0l [Shc80] 1
3 1002789 (000000-001742 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 1005552 (000000-001742 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
5 54333 (000000-001742 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
6 1010668 (000000-001742 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
7 1018333 (000000-001742 ) Fitting, Plstc, Rst, .500d /.13id 1
8 385644 (000000-001742 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
9 63810 (000000-001742 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2

10 1037825 (000000-001742 ) Valve, Solenoid, 12vdc, Water Flow 1
11 1030511 (000000-001742 ) Plate, Mtg, Valve 11
12 09200 (000000-001742 ) Screw, Pan, M5 X 0.8 X 12, Ss 2
13 01683 (000000-001742 ) Washer, Flat, #10, Ss 2
14 09739 (000000-001742 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
15 76099 (000000-001742 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 763116 (000000-001742 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
17 1011412 (000000-001742 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
18 1015067 (000000-001742 ) Hose, Afmkt, Pvc, Cir 0.50id 08ft 1

T20 Gas/LPG 331471 (4-

3-25




OPTIONS

Fig. 13 - Fast Foam Filter Group, Disk Scrub Head (000000-001742)

Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n

3-26



OPTIONS

354526
Fig. 13 - Fast Foam Filter Group, Disk Scrub Head (000000-001742)

Ref. Part No. Serial Number Description Qty.
1 1005552 (000000-001742 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (000000-001742 ) Tube, Pvc, Clr, 4.0l [Shc80] 1
3 1002789 (000000-001742 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (000000-001742 ) Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (000000-001742 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 1011521 (000000-001742 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1

T20 Gas/LPG 331471 (10 3-27




OPTIONS

Fig. 14 - Fast Foam Filter Group, Disk Scrub Head with Side Brush (000000-001742)

3-28 Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n



OPTIONS

354527
Fig. 14 - Fast Foam Filter Group, Disk Scrub Head with Side Brush (000000-001742)

14 1011412
15 1015067

000000-001742
000000-001742

Hose, Afmkt, Pvc, Brd 0.50id 08ft
Hose, Afmkt, Pvc, Clr 0.50id 08ft

Ref. Part No. Serial Number Description Qty.
1 79273-1 (000000-001742 ) Fitting, Plstc, Str, Bm08/Pm12 1
2 1005086 (000000-001742 ) Tube, Pvc, Clr, 4.0l [Shc80] 1
3 1002789 (000000-001742 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 1005552 (000000-001742 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
5 54333 (000000-001742 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
6 1010668 (000000-001742 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
7 63245-1 (000000-001742 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
8 1037825 (000000-001742 ) Valve, Solenoid, 12vdc, Water Flow 1
9 1030511 (000000-001742 ) Plate, Mtg, Valve 11

10 09200 (000000-001742 ) Screw, Pan, M5 X 0.8 X 12, Ss 2
11 01683 (000000-001742 ) Washer, Flat, #10, Ss 2
12 09739 (000000-001742 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
13 76099 (000000-001742 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
( ) 1
( ) 1

T20 Gas/LPG 331471 (4- 3-29




OPTIONS

Fig. 15 - Fast Wire Harness Group (000000-001742)

11INd410 oL

g a3ss

v 33,1

NId[dl 3dIMm

2 r3L1

2 H3LT

2 93L1

1 33L1 2 33SL
1 a3st [ J3SL
1 J3L1 ! a3ss
1 V3Ll I V3sL
NId[dI 34IM NId|dl 3dIM

[1-21s0]  oN

[T-ezs0] _¥N

[a1 NNOoO[al dwod|

(a1 _NNo2[al gnwod|

3352

93L1

N

—|<|dD

al 3dim

2dnnd

&

g V3rL

TdANd v H3L1

NId|al 3d1Mm

A3av
HOVLLY
HNd/J3L1
1IN2Y12 oL
w0ZH..
40t g | v3es
HOVLLY v | 93L1
Und/a3L1 NId|Ql 3dim
1INJY1D OL
JnNd
g | v3os IN3953130
v
NId
WNIVANL
3av
HOV LLY
HNd/Y3LT
1INJYID OL
RIE
8 | vIsL
NId[al 3dIm
- [
..... ]
SSIANYVH
NIVA OL
TNNOD
SSINMVH
NIVA OL
aNNOY9
STNNOD

1IN34d10 Ol

AVI3Y
1Sv4d
LW

V48| 9nd
OE | v3es
S8 | 03sL
98 | r3aLi
L8| V3IET
NIJ[AI 3dIMm

HOL IMS
3YNSS3dd

1MS

v3vL

v3E8

arl 3dim

‘_ =

b Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

3-30



OPTIONS

1019646-354472
Fig. 15- Fast Wire Harness Group (000000-001742)

Ref. Part No. Serial Number Description Qty.

1 1019646 (000000-001742 ) Harness [Fast, M20 And T20] 1

T20 Gas/LPG 331471 (4- 3-31




OPTIONS

Fig. 16 - FaST Pumps and Detergent Group (001743- )
14 15 4
15

9

36

3-32 Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n



OPTIONS

354789

Fig. 16 - FaST Pumps and Detergent Group (001743- )

Ref. Part No. Serial Number Description Qty.
1 1044342 (001743- ) Bracket Widt, Mtg [Fast Gen 2+] 1
2 09740 (001743- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
3 1017218 (001743- )  Washer, Flat, 0.32b 1.00d .12, Ss 2
4 56186 (001743- ) Relay, 12vdc, 040a, Spdt No 1
5 1036801 (001743- ) Pump, Soltn, 13.7vdc, 65psi [Fast li+] 1
6 1039357 (001743- ) Bracket, Retainer, Pump 1
7 15678 (001743- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 1015047 (001743- ) Hose, Afmkt, Pvc, Brd, 0.75id, 02ft, Cir 1
9 43844 (001743- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14

10 1018098 (001743- ) Valve, Water, Solenoid, 12vdc 6.0mm Pf04 1
11 09200 (001743- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
12 01683 (001743- ) Washer, Flat, 10, Ss 2
13 150540 (001743- ) Fitting, Plstc, Str, Bm06/Pm04 1
14 150709 (001743- ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
15 57248 (001743- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
16 1044343 (001743- ) Bracket, Mtg [Fast Gen 2+] 1
17 9004515 (001743- ) Fast Kit, Injector, Ci[M20/M30 FaST I1+] 2
18 1005435 (001743- ) Fitting, Plstc, Pipe, Cap, Pf04 1
19 1002898 (001743- ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
20 1002899 (001743- ) Fitting, Plstc, Str, Pm04, Cplg, Mal 2
21 150713 (001743- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
22 1014986 (001743- ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
23 1006416 (001743- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
24 54333 (001743- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
25 150538 (001743- ) Fitting, Plstc, Str, Bm06/Pm06 2
26 1005302 (001743- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
27 14877 (001743- ) Fitting, Plstc, E90, Bm12/Pm12 1
28 42133A (001743- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
29 24544 (001743- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
30 1005552 (001743- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
31 10632-19 (001743- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
32 1006400 (001743- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
33 1024237 (001743- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Cir 1
34 1014929 (001743- ) Hose, Afmkt, Pvc, Clr, 0.38id, 01ft 1
35 1010668 (001743- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
36 1021878 (001743- ) Fast 665 4 Ltr, Detergent 1
37 1035794 (001743- ) Valve, Check, 0005psi Bm06/Bm08 2
38 01684 (001743- ) Washer, Flat, 0.27B 0.69D .05, Ss 3
39 1049254 (001743- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
40 1049259 (001743- ) Fitting, NylY, Qdc, E90, Bm06/ Qm10 1

T20 Gas/LPG 331471 (10 3-33




OPTIONS

Fig. 17 - FaST Solution Supply Group, Cylindrical Scrub Head (001743- )

3-34 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354791

Fig. 17 - FaST Solution Supply Group, Cylindrical Scrub Head (001743- )
Ref. Part No. Serial Number Description Qty.
1 63810 (001743- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
2 1015045 (001743- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir 1
3 54333 (001743- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 1011412 (001743- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1
5 385644 (001743- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
T20 Gas/LPG 331471 (4- 3-35




OPTIONS

Fig. 18 - FaST Solution Supply Group with Side Brush, Cylindrical Scrub Head (001743- )

3-36 D Gas/LPG 331471 (5-09)
Home §§ Find... § Go To.. n n



OPTIONS

354792

Fig. 18 - FaST Solution Supply Group with Side Brush, Cylindrical Scrub Head (001743- )

Ref. Part No. Serial Number Description Qty.
1 1010668 (001743- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (001743- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (001743- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (001743- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (001743~ ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (001743- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
7 763116 (001743- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (001743- ) Hose, Heater, E9Q0, 0.62id, 24.0 4.0 1
9 1011412 (001743- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1
10 1030511 (001743~ ) Plate, Mtg, Valve 1
11 01683 (001743- ) Washer, Flat, 10, Ss 2
12 09739 (001743- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
13 76099 (001743- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1

T20 Gas/LPG 331471 (5- 3-37




OPTIONS

Fig. 19 - FaST Solution Supply Group, Disk Scrub Head (001743- )

3-38 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354790

Fig. 19 - FaST Solution Supply Group, Disk Scrub Head (001743- )

Ref. Part No. Serial Number Description Qty.
1 1011412 (001743- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
2 54333 (001743- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
3 1015045 (001743- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr 1
4 63810 (001743- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4

T20 Gas/LPG 331471 (4- 3-39




OPTIONS

Fig. 20 - FaST Solution Supply Group with Side Brush, Disk Scrub Head (001743- )

11
9
10 |
e il
ol

3-40

10

1

e =] =

D Gas/LPG 331471 (4-08)




OPTIONS

354793

Fig. 20 - FaST Solution Supply Group with Side Brush, Disk Scrub Head (001743- )

Ref. Part No. Serial Number Description Qty.
1 1010668 (001743- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63245-1 (001743- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 1037825 (001743- ) Valve, Solenoid, 12vdc, Water Flow 1
4 1030511 (001743- ) Plate, Mtg, Valve 11
5 09200 (001743- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 01683 (001743- ) Washer, Flat, 10, Ss 2
7 09739 (001743- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (001743- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1011412 (001743- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1

10 1015067 (001743- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
11 54333 (001743- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11

T20 Gas/LPG 331471 (4- 3-41




OPTIONS

Fig. 21 - Fast Wire Harness Group (001743- )

WIRE ID|PIN
[WiRe To[Pin] 1760 | A
ToEA | B
CONNI6
GROUND_TO
MAIN HARNESS

z|
~
N\

WIRE ID[P
L7EA
17EB
17EC
17ED
17EE

WIRE ID[PIN
17EA A
7SEA B8

PUMP2
OUTPUT

=

il
[CONN_[D
CS17-1

L/
L
N

ADD CAVITY PLU
DEUTSCH #11401

WIRE 1D|P1
17EC A
BBEA B
79EB C

3-42

D Gas/LPG 331471 (4-08)

Home § Find...




OPTIONS

354724
Fig. 21 - Fast Wire Harness Group (001743- )
Ref. Part No. Serial Number Description Qty.
1 1037809 (001743- ) Harness, Wire [Fast Gen 2] 1

T20 Gas/LPG 331471 (NI 3-43




OPTIONS

Fig. 22 - ec-H20 Solution Pump Group

D Gas/LPG 331471 (9-10)
Home §| Find... § Go To.. n n

3-44



OPTIONS

356033
Fig. 22 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1060624 (000000- ) Pump, Soltn, Ele, 13.7vdc,12/28psi 1
2 09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 4
3 19066 (000000- ) Washer, Flat, 10 8
4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1060273 (000000- ) Plate, Mtg, Pump 1
6 1059677 (000000- )  Strip, Rbr, 0.06 03.54w 03.5] [Neo/60] 1
7 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 6
8 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
9 9007882 (000000- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1

10 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
11 1060292 (000000- ) Plate Widt, Mtg 1
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
14 1060185 (000000- ) Cover Widt, Power Supply 1
15 01684 (000000-xxxxxx ) Washer, Flat, 0.27b 0.69d .05, Ss 4
16 07805 (000000-xx0xxx )  Screw, Hex, M6 X 1.00 X 35, Ss 4
17 1060291 (000000- ) Plate, Inspection 1
18 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1Ft 1
19 10632-4 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1
20 1060719 (000000- ) Cover, Trimmed 1
21 1058963 (000000- ) Converter, Ele, 12-36 Vdc 1
22 09206 (000000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
23 19065 (000000- ) Washer, Flat, 08 4
24 1052726 (000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
25 1053078 (000000- ) Circuitbreaker, 2.0a, Resetable 1
26 1046173 (000000- ) Boot, Circuitbreaker 1
27 1044393 (000000- )  Switch, Rocker, Spst, Mom 1
28 56186 (000000- ) Relay, 12vdc, 040a, Spdt No 2
29 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
30 01683 (000000- ) Washer, Flat, 10, Ss 2
31 1062804 (>O00KX - ) Bolt, Carriage, M06 X 1.00 X 40, 4.6 4
32 41359 (000K~ ) Nut, Hex, Std, M6 X 1.00, 8 4
33 32982 (>0000Kx- ) Washer, Lock, Int, 0.25 4
34 32483 (>O0XxXxXxX- ) Washer, Flat, 0.25, Sae 4
35 1029057 (000000- ) Clip, Grip, Finger, 0.88-1.25d 3
36 12323 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 3
37 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 3

T20 Gas/LPG 331471 (9- 3-45




OPTIONS

Fig. 23 - ec-H20 Solution Pump Supply Group

NS,

D Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

3-46



OPTIONS

356034
Fig. 23 - ec-H20 Solution Pump Supply Group

Ref. Part No. Serial Number Description Qty.
1 24544 (000000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
2 42133A (000000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
3 1005552 (000000- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
4 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
5 1011521 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, Clr 2
6 64778 (000000- ) Fitting, Plstc, E90, Bm08/Pm06 2
7 1005302 (000000- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
8 1011403 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr 3
9 1017415 (000000- ) Insert, Cplg, Qm, Bm08 1

10 1017413 (000000- ) Housing, Cplg, Qf / Pm08 1
11 63987-1 (000000- ) Fitting, Plstc, E90, Bm08/Bm08 1
12 1049254 (000000- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
13 1059372 (000000- ) Fitting, Plstc, Str, Pf06/Qm10, Pvc 1
14 1005219 (000000- ) Fitting, Plstc, Str, Pm04/Pm06, Nyl 1
15 1060596 (000000- ) Manifold, Water 1
16 24698 (000000- ) Fitting, Brs, Str, Pf02/Pm06 1
17 1017386 (000000- ) Valve, Vent, Air, Float Type 1
18 1058935 (000000- ) Switch, Press, 50 Psi, Pm02 1
19 1060693 (000000- ) Valve, Check, 0005psi Pm04/Bm06 1
20 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
21 1059391 (000000- ) Fitting, Plstc, E90, Bm05/Bm05, Nyl 1
22 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.31Id, 03Ft, CIr 2
23 1052017 (000000- ) Fitting, Plstc, Str, Bm05/Pm04 1
24 1043866 (000000- ) Fitting Assy, Qdc, Pf04 2
25 65581 (000000- ) Fitting, Plstc, E90, Bm08/Pm04 1
26 48790 (000000- ) Pouch 1
27 72968 (000000- ) Rivet, Plstc, .250d X 0.90 2
28 1017415  (000000- ) Insert, Cplg, Qm, Bm08 1
29 630164 (000000- ) Fitting, Plstc, Str, Bm04/Bm08 1
30 1006415 (000000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 2
31 50901 (000000- ) Fitting, Plstc, Str, Bm04/Pm04 1
32 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 1
33 130773 (000000- ) Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D 1
34 1062403 (000000- ) Fitting, Brs, Snubber, Pm02/Pf02 1

T20 Gas/LPG 331471 (9- 3-47




OPTIONS

Fig. 24 - ec-H20 Solution Supply Group, Cylindrical Scrub Head

D Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

3-48



OPTIONS

356037
Fig. 24 - ec-H20 Solution Supply Group, Cylindrical Scrub Head

Ref. Part No. Serial Number Description Qty.
1 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
2 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
3 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 385644 (000000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
5 1015045 (000000- ) Hose, Afmki, Pvc, Brd, 0.75id, 08ft, CIr 1
T20 Gas/LPG 331471 (4- 3-49




OPTIONS

Fig. 25 - ec-H20 Solution Supply Group, Cylindrical Scrub Head with Side Brush

15

3-50

h Gas/LPG 331471 (4-10)




OPTIONS

356038
Fig. 25 - ec-H20 Solution Supply Group, Cylindrical Scrub Head with Side Brush

Ref. Part No. Serial Number Description Qty.
1 1010668 (000000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
3 1037825 (000000- ) Valve Assy, Water, Solenoid, 12vdc 1
4 31543 (000000- ) Hose, Heater, E9Q, 0.62id, 24.0 4.0 1
5 01683 (000000- ) Washer, Flat, 10, Ss 2
6 09200 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
7 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1030511 (000000- ) Plate, Mtg, Valve 1

10 385644 (000000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
11 1010614 (000000- ) Valve, Check, 2gpm .5psi Bm08/Bm08 2
12 1061045 (000000- ) Plug, Restrictor 1
13 222375 (000000- ) Fitting, Plstc, Str, Bm06/Bm08 2
14 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 1
15 1011412 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
16 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 18

T20 Gas/LPG 331471 (4- 3-51




OPTIONS

Fig. 26 - ec-H20 Solution Supply Group, Disk Scrub Head

3-52 D Gas/LPG 331471 (4-10)
Home §§ Find... § Go To.. n n




OPTIONS

356039
Fig. 26 - ec-H20 Solution Supply Group, Disk Scrub Head

Ref. Part No. Serial Number Description Qty.
1 1011412 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50Id, 08Ft, Cir 1
2 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88D, .31W 2
3 1015045 (000000- ) Hose, Afmkt, Pvc, Brd, 0.751d, 08Ft, Clir 1
4 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06D, .56W 2
T20 Gas/LPG 331471 (4- 3-53




OPTIONS

Fig. 27 - ec-H20 Solution Supply Group, Disk Scrub Head with Side Brush

3-54 D Gas/LPG 331471 (4-10)

Home § Find...




OPTIONS

356040

Fig. 27 - ec-H20 Solution Supply Group, Disk Scrub Head with Side Brush

Ref. Part No. Serial Number Description Qty.
1 1010668 (000000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63245-1 (000000- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 1037825 (000000- ) Valve, Solenoid, 12vdc, Water Flow 1
4 1030511 (000000- ) Plate, Mtg, Valve 11
5 09200 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 01683 (000000- ) Washer, Flat, 10, Ss 2
7 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1011412 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1

10 1015067 (000000- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 20
12 1010614 (000000- ) Valve, Check, 2Gpm .5Psi Bm08/Bm08 2
13 1061045 (000000- ) Plug, Rsestrictor 1
14 222375 (000000- ) Fitting, Plstc, Str, BM06/BM08 2
15 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38Id, 02Ft, Clr 1
16 31543 (000000- ) Hose, Heater, EQQ, 0.621d, 24.0 4.0 1

T20 Gas/LPG 331471 (4- 3-55




OPTIONS

Fig. 28 - ec-H20 Wire Harnesses Group

“HLON3T_Q34103dS 3IHL LV

TIVL_3YIM wHa Y30T0H 3SN4 3INIT-NI 3HL OINO
ATILO3HIA O3LVNIAY3L 38 NVO ulu TIYNIAG3L -
SIIVL 3HIM wHa

Y30T0H 3SN4 3NIT-NI 3HL Ol BST 3YIM_LO3NNOD
OL Q3YIND3Y SI XMNIEHSLY3H HLIM 3017dS V -

*A008 Q300N H307I0H 3SNd 3INITI-NI
3HL_OL A3ON3Y3d434 3dV SNOISN3IWIQ _HLIONIT -
*3snN4 3TALS 0LV VOZ HLIM @3avo1 38 0L -
$1S310N
S[-3SN4 :(1)73av]
¥3070H 3snd OLVY 3NIT-NI

OE NId ‘A3¥ :(r)73av1 E
OE NId

[ 8] N=9/57]
| v] und/vaLl
[“Sod[ "ON 3uTM]

*NYVH Z2N39/1Sv4 t (1)738v1
SS3NEVH Z2N39/1Svd :0L

[q]

L1 71v130

138V ON
SS3NYVH OHO3 :0L

wLlu .:ﬁwn_//u./ \\m_um E
X2
{ ¥ (621
SL

SHOLIMS A3 301
& ] @
H @U (6b1 terol
s21
[o] =
g e @)
1
Mg tiMIa/El 3HIM H | — C
0S1

1 1E)T138v
[o] = ®

037 02H-J3 :0L1

-

@
(=]

“NYYH NIVAN 2 (1)713av
SS3NHVH NIVA 0L

SN g

138V ON
SS3NYVH 0ZH-03 :0L

] R =V4=E ]
[ €] ¥asvaer
[ 2lunds@acr

[ 1] Adosest
[ "SOd] "ON 3HIM]

D Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

3-56



OPTIONS

3-57

o1
LT
Si] v
! Si| v
€1
e ] B
1T %
ot
Z
\// 3]
[ SpreviET] s v
= 3
e ] ‘E-Est ‘z-€Sl ..,(._.wn_)N o €[ e
NVL/0S

Fig. 28 - ec-H20 Wire Harnesses Group

T20 Gas/LPG 331471 (4-
Home §| Find... § Go To.. n n




OPTIONS

356038
Fig. 28 - ec-H20 Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.
1 1060870 (000000- ) Harness, Wire, Interface [Ec-H20] 1
2 1060871 (000000- ) Harness, Wire [Ec-H20] 1
3 1060880 (000000- ) Resistor, Ele, Plug [430 , 2w] 1
4 1060881 (000000- ) Capacitor, Plug [4700uf, 25v] 1

3-58 D Gas/LPG 331471 (4-10)
Home § Find...



OPTIONS

Fig. 29 - Backup Alarm Kit

354473

Ref. Part No. Serial Number Description Qty.
v 9001321 (000000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 9007131 (000000- ) Alarm Assy, Backup, 12/48Vdc 1
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1

T20 Gas/LPG 331471 (4- 3-59
Home | Find...



OPTIONS

Fig. 30 - Light Kit, Flashing

Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n

3-60



OPTIONS

Fig. 30 - Light Kit, Flashing

354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (000000- ) Light Kit, FIsh, Ci [M20 And T20] 1
AV 1 1017248 (000000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (000000- ) Lamp, Bulb, Flsh 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Fish Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (000000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
T20 Gas/LPG 331471 (4- 3-61




OPTIONS

Fig. 31 - Light Kit, Revolving

Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n

3-62



OPTIONS

354475

Fig. 31 - Light Kit, Revolving
Ref. Part No. Serial Number Description Qty.
v 9001331 (000000- ) Light Kit, Revl, Ci [M20 And T20] 1
AV 1 1017250 (000000- ) Lamp Strobe, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000845 (000000- ) Lamp, Bulb, Strobe 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Fish Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / FIsh Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (000000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2

T20 Gas/LPG 331471 (4-

3-63




OPTIONS

Fig. 32 - Light Kit, Flashing Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001718 (000000- ) Light Kit, FIsh, W/Ohg, Ci[M20 And T20] 1
AV 1 1017248 (000000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (000000- ) Lamp, Bulb, Fish 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Flsh Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (000000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17 (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

3-64 D Gas/LPG 331471 (4-10)
Home § Find...



OPTIONS

Fig. 33 - Light Kit, Revolving Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001717 (000000- ) Light Kit, Revl, W/Ohg, Ci [M20 And T20] 1
AV 1 1017250 (000000- ) Lamp Strobe, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000845 (000000- ) Lamp, Bulb, Strobe 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Flsh Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (000000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17 (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

T20 Gas/LPG 331471 (4- 3-65




OPTIONS

Fig. 34 - Overhead Guard Kit

Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n

3-66



OPTIONS

354478
Fig. 34 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9001314 (000000- ) Ohg Kit, Ci [M20 And T20] 1
A 1 1022276 (000000- ) Guard Widt, Top, Ohg 1
A 2 1022265 (000000- ) Tube WIdt, Leg, Ohg, Lh, Pntd 1
A 3 1022266 (000000- ) Tube WIdt, Leg, Ohg, Rh, Pntd 1
A 4 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 12
A 5 32492 (000000- ) Washer, Flat, 0.38 Std 17
A 6 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 7 1023879 (000000- ) Bracket, Mtg, Mirror, Rearview 1
A 8 1050295 (000000- ) Mirror, Convex, 0.50D 1
A 9 32491 (000000- ) Washer, Flat, 0.31, Std 1
A 10 19313 (000000- ) Nut, Hex, Std, .31-18 1
A 11 10632-17  (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 2
A 12 1032830 (000000- ) Insulation 1
A 13 1032831 (000000- ) Insulation 2
A 14 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3

T20 Gas/LPG 331471 (10 3-67




OPTIONS

Fig. 35 - Vacuum Wand Kit

Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n

3-68



OPTIONS

Fig. 35 - Vacuum Wand Kit

354528

Ref. Part No. Serial Number Description Qty.
v 9003134 (000000- )  Wand Kit, Vac, Sqge, Ci [T20] 1
A 1 65580 (000000- ) Bag, Power 1
A 2 72968 (000000- ) Rivet, Plstc, .250 X 0.898 4
A 3 63448 (000000- ) Tube, Wand, Vacuum, Metal [1pick=1boX] 1
A 4 86767 (000000- ) Hose Assy, W/2cuff, 1.5d 90l 1.5/1.5 1
A 5 1029396 (000000- ) Fitting, Alm, Str, Bm24/Bm48 1
A 6 79381 (000000- ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 1
A 7 63430 (000000- ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (000000- ) Nozzle, Wand, Plstc, 14.0lg 1
A 9 67004 (000000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (000000- ) Washer, Flat, #06 6
A 11 55845 (000000- ) Screw, Hex, M5 X 0.8 X 16, Fmg 2

T20 Gas/LPG 331471 (4-

3-69




OPTIONS

Fig. 36 - Power Wand Hose Assembly

3-70 D Gas/LPG 331471 (5-09)
Home §§ Find... § Go To.. n n




OPTIONS

354529

Fig. 36 - Power Wand Hose Assembly
NOTE: Power Wand Kit, Tennant Part Number 9003138, includes; Fig. 36, Fig. 37, and Fig. 38.
NOTE: Power Wand Kit with spray nozzle, Tennant Part Number 9003137, includes; Fig. 36, Fig. 37, and Fig. 39.

Ref. Part No. Serial Number Description Qty.

v 65341 (000000- ) Hose Assy, Wand, Power 1
A 1 578318000 (000000- ) Fitting, Stl, Qdc, Bm04 1
A 2 578160000 (000000- ) Clamp, Hose, Ear, 11-13mm, Ss 2
A 3 578820000 (000000- ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr 1
A 4 578072000 (000000- )  Cuff, Swivel, 1.5 Blk 2
A 5 578276000 (000000- ) Hose, Vacuum, 1.50id X 10ft, Gray 1
A 6 578071000 (000000- ) Fitting, Brs, Qdc, Bm04/Pf04 1

7 1029396 (000000- ) Fitting, Alm, Str, Bm24/Bm48 1

T20 Gas/LPG 331471 (11 3-71




OPTIONS

Fig. 37 - Power Wand Assembly

3-72 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n




OPTIONS

NOTE: Power Wand Kit, Tennant Part Number 9003138, includes; Fig. 36, Fig. 37, and Fig. 38.

Fig. 37 - Power Wand Assembly

354530

NOTE: Power Wand Kit with spray nozzle, Tennant Part Number 9003137, includes; Fig. 36, Fig. 37, and Fig. 39.

Ref. Part No. Serial Number Description Qty.
v 65340 (000000- ) Wand Assy, Power 1
A 1 578077000 (000000- ) Bracket, Wand, Valve Mtg 1
A 2 578061000 (000000- ) Adapter, Head / Wand [17b/E] 2
A 3 578214000 (000000- ) Fitting, Plstc, E90, Bm04/Pm02 1
A 4 579112 (000000- ) Fitting Spray Nozzle Adapter 1
A 5 602036000 (000000- ) Rivet, Blind [S2500 Drvblock] 2
A 6 578066000 (000000- ) Fitting, Brs, Tip [75, .125k-Jet] 1
A 7 65610 (000000- ) Brush, Power Wand, W/ Fastener, Pyp 1
A 8 578063000 (000000- ) Head, Wand [17b/E] 1
A 9 578078000 (000000- ) Retainer, Sqge, Wand [17b/E] 2
A 10 578074000 (000000- ) Blade, Sqge, 300.8mml, Wand [17b/E, G] 2
A 11 578124000 (000000- ) Bracket, Axle, 1 Hole [17b/E] 1
A 12 578439 (000000- ) Nut, Thumb, M6 X 1.0, 30d 1
A 13 578228000 (000000- ) Spring, Cmpr, 0.400d .04wir 00.6l, Ss 1
A 14 578143000 (000000- ) Screw, Set, M6 X 1.00 X 40, Ss [Cuppt] 1
A 15 578126000 (000000- ) Axle, Wand [17b/E] 1
A 16 578125000 (000000- )  Wheel, 41.3d 19.1w, Rbr 2
A 17 578123000 (000000- ) Bracket, Axle, 3 Hole [17b/E] 1
A 18 578155000 (000000- ) Handle Widt, Wand 1
A 19 578154000 (000000- ) Bracket, Wand, Handle 1
A 20 578091000 (000000- ) Fitting, Brs, Qdc, PmO04, Plug 1
A 21 578164000 (000000- ) Grommet, 0.38id, F/0.6h, .06 Matl 1
A 22 578821000 (000000- ) Hose, Pyu, 0.25id 0.380d 1220mml, Blk 1
A 23 578161000 (000000- ) Clamp, Hose, Ear, 8-11mm, Ss 2
A 24 578094000 (000000- ) Fitting, Nyl, Str, Bm04/Pm04 1
A 25 578064000 (000000- ) Valve, Cntrl, Water 1
A 26 150208 (000000- )  Fitting, Brs, Str, Pm02, Plug [Skhd] 1
A 27 578060000 (000000- ) Wand, Dbl Bend, 38.1mmd 1

28 65582 (000000- ) Brush, Power Wand, W/ Fastener, Abr 1
T20 Gas/LPG 331471 (11 3-73




OPTIONS

Fig. 38 - Power Wand Pump and Mount Group

3

A
3-74 Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n




OPTIONS

354531

Fig. 38 - Power Wand Pump and Mount Group
NOTE: Power Wand Kit, Tennant Part Number 9003138, includes; Fig. 36, Fig. 37, and Fig. 38.

Ref. Part No. Serial Number Description Qty.
1 56186 (000000- ) Relay, 12vdc, 040a, Spdt No 1
2 398500 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
3 1021881 (000000- ) Harness, Spray, Nozzle 1
4 65580 (000000- ) Bag, Power 1
5 72968 (000000- ) Rivet, Plstc, .250d X 0.90 4
6 67004 (000000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 1
7 09228 (000000- ) Screw, Hex, M4 X 0.7 X 20, 8.8 1
8 19064 (000000- ) Washer, Flat, #06 2
9 65342 (000000- ) Fitting, Brs, Qdc, Pm04/Qf06 1

10 78122 (000000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
11 48610 (000000- ) Fitting, Plstc, Str, Bm08/Pm04 1
12 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
13 1023585 (000000- ) Bracket, Mtg, Pump 1
14 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
15 32491 (000000- ) Washer, Flat, 0.31, Std 2
16 385644 (000000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
17 1018499 (000000- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
18 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
19 1026743 (000000- ) Pump, Diaphragm 1
20 06939 (000000- ) Screw, Pan, M5 X 0.80 X 45, 4.8 4
21 19066 (000000- ) Washer, Flat, #10 4
22 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
23 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
24 1030407 (000000- ) Bracket, Mtg, Wand 1
25 61212 (000000- ) Tray 1
26 01684 (000000- ) Washer,Flat 0.25, Ss 2
27 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
28 21198 (000000- ) Screw, Hex, .38-16 X 1.25, G5 2
29 367770 (000000- ) Screw, Pan, M6 X 1.0 X 16, Ss 2
30 57769 (000000- ) Strap, Rbr, 13.21 [2/S Hooks] 1
31 32492 (000000- ) Washer, Flat, 0.38, Std 2
32 397648 (000000- ) Nut, Isolator, .38-16 Wall Th .015-.437 2

T20 Gas/LPG 331471 (11 3-75




OPTIONS

Fig. 39 - Power Wand Pump and Mount Group with Spray Nozzle

3-76 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354532

Fig. 39 - Power Wand Pump and Mount Group with Spray Nozzle
NOTE: Power Wand Kit with spray nozzle, Tennant Part Number 9003137, includes; Fig. 36, Fig. 37, and Fig. 39.

Ref. Part No. Serial Number Description Qty.
1 1010668 (000000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 32492 (000000- ) Washer, Flat, 0.38, Std 2
3 397648 (000000- ) Nut, Isolator, .38-16 Wall Th .015-.437 2
4 65580 (000000- ) Bag, Power 1
5 72968 (000000- ) Rivet, Plstc, .250d X 0.90 4
6 67004 (000000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 1
7 09228 (000000- ) Screw, Hex, M4 X 0.7 X 20, 8.8 1
8 19064 (000000- ) Washer, Flat, #06 2
9 65342 (000000- ) Fitting, Brs, Qdc, Pm04/Qf06 1

10 78122 (000000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
11 48610 (000000- ) Fitting, Plstc, Str, Bm08/Pm04 1
12 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
13 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
14 1030407 (000000- ) Bracket, Mtg, Wand 1
15 61212 (000000- ) Tray 1
16 01684 (000000- ) Washer,Flat 0.25, Ss 2
17 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
18 21198 (000000- ) Screw, Hex, .38-16 X 1.25, G5 2
19 367770 (000000- ) Screw, Pan, M6 X 1.0 X 16, Ss 2
20 57769 (000000- ) Strap, Rbr, 13.21 [2/S Hooks] 1

T20 Gas/LPG 331471 (3- 3-77




OPTIONS

Fig. 40 - Spray Nozzle Kit

3-78 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 40 - Spray Nozzle Kit

354533

Ref. Part No. Serial Number Description Qty.
v 9003139 (000000- ) Nozzle kit, Spray, Ci [T20] 1
A 1 1023585 (000000- ) Bracket, Mtg, Pump 1
A 2 32491 (000000- ) Washer, Flat, 0.31, Std 2
A 3 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 4 1026743 (000000- ) Pump, Diaphragm 1
A 5 06939 (000000- ) Screw, Pan, M5 X 0.80 X 45, 4.8 4
A 6 19066 (000000- ) Washer, Flat, #10 4
A 7 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
A 8 385644 (000000~ ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
A 9 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
A 10 1018499 (000000- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 1
A 11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 12 64778 (000000~ ) Fitting, Plstc, E90, Bm08/Pm06 1
A 13 56186 (000000- ) Relay, 12vdc, 040a, Spdt No 1
A 14 398500 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
A 15 1029790 (000000- ) Bracket, Mtg, Spray Wand [Fast, Conv] 1
A 16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 17 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
A 18 1019250 (000000- ) Hose, Water, Coil, 0.38id 0.560d 1
A 19 769785 (000000- ) Nozzle, Spray, Gun 1
A 20 1027976 (000000- ) Fitting, Brs, Str, Pf06/Pm12 1
A 21 1027237 (000000- ) Bracket, Mtg, Spray Handle 1
A 22 1027978 (000000~ ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
A 23 1021881 (000000- ) Harness, Spray, Nozzle 1
A 24 1029057 (000000- ) Clip, Grip, Finger, .875-1.25 2
A 25 20394 (000000- ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
A 26 01683 (000000- ) Washer, Flat, #10, Ss 6
A 27 375321 (000000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
A 28 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
A 29 1029153 (000000- ) Fitting, Brs, Spcl [Garden Hose] 1
A 30 1029155 (000000- ) Coupling, Nozzle, Spray 1
A 31 1029156 (000000- ) Nozzle 1
A 32 1029399 (000000- ) Valve, Shutoff 1
A 33 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1

T20 Gas/LPG 331471 (11

3-79




OPTIONS

Fig. 41 - Spray Nozzle Kit with Power Wand

3-80 Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 41 - Spray Nozzle Kit with Power Wand

354534

Ref. Part No. Serial Number Description Qty.
v 9003282 (000000- ) Nozzle Kit, Spray, W/Pwr Wand, Ci [T20] 1
A 1 64778 (000000- ) Fitting, Plstc, E90, Bm08/Pm06 1
A 2 1029790 (000000- ) Bracket, Mtg, Spray Wand [Fast, Conv] 1
A 3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
A 5 1010668 (000000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
A 6 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
A 7 1019250 (000000- ) Hose, Water, Coil, 0.38id 0.560d 1
A 8 769785 (000000- ) Nozzle, Spray, Gun 1
A 9 1027976 (000000- ) Fitting, Brs, Str, Pf06/Pm12 1
A 10 1027237 (000000- ) Bracket, Mtg, Spray Handle 1
A 11 1027978 (000000- ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
A 12 1029057 (000000- ) Clip, Grip, Finger, .875-1.25 2
A 13 20394 (000000- ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
A 14 01683 (000000- ) Washer, Flat, #10, Ss 6
A 15 375321 (000000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
A 16 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
A 17 1029153 (000000- ) Fitting, Brs, Spcl [Garden Hose] 1
A 18 1029155 (000000- ) Coupling, Nozzle, Spray 1
A 19 1029156 (000000- ) Nozzle 1
A 20 1029399 (000000- ) Valve, Shutoff 1
A 21 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1

T20 Gas/LPG 331471 (11

3-81




OPTIONS

Fig. 42 - Transport Kit

3-82 D Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n



OPTIONS

354535
Fig. 42 - Transport Kit

Ref. Part No. Serial Number Description Qty.

v 9003143 (000000- ) Transport Kit, Ci [T20] 1
A 1 1040800 (001717- ) Bracket, Latch, Cover 2
A 2 09744 (000000- ) Screw, Hex, M6 X 1.0 X 12, Ss 4
A 3 01684 (000000- ) Washer, Flat, 0.25, Ss 4
A 4 1040633 (001717~ ) Plate, Hook, Latch 2
A 5 1020526 (000000- ) Bracket, Retaining, Hose 2
A 6 360824 (000000- ) Latch 2
A 7 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 4
A 8 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
A 9 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 2
A 10 32491 (000000- ) Washer, Flat, 0.31, Std 2

11 1032869 (000000-001716 ) Bracket, Latch, Cover 2

12 1032884 (000000-001716 ) Plate, Hook, Latch 2

T20 Gas/LPG 331471 (10 3-83




OPTIONS

Fig. 43 - Squeegee Guard Kit

b Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

3-84



OPTIONS

354536

Fig. 43 - Squeegee Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9003135 (000000- ) Guard Kit, Sqge, Ci [T20] 1
A 1 1030557 (000000- ) Support WIidt, Sqge, Lh Rear 1
A 2 1030503 (000000- ) Support WIidt, Sqge, Rh Rear 1
A 3 1030522 (000000- ) Link, .25 1.4w 3.2| 2/.5h 4
A 4 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 14
A 5 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 12
A 6 1030515 (000000- ) Channel Widt, Guard, Sqge 1
A 7 1024977 (000000- ) Bumper, Ure, 1.50d 1.25I 2
A 8 21196 (000000- ) Screw, Hex, .38-16 X 0.88, G5 2
A 9 1056195 (000000- ) Guard WIdt, Pntd [M20/T20] 1
A 10 06965 (000000- ) Screw, Hex, M10 X 1.5 X 80, 8.8 2
A 11 32492 (000000- ) Washer, Flat, 0.38, Std 8
A 12 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 13 369359 (000000- ) Pin, Hitch, .375d X 3.12I, PI 1
A 14 57702 (000000- ) Cable, Glv .06d 012.0l .26eye /.26eye 1
A 15 223198 (000000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 1
A 16 1045444 ( XXXXXX = ) Guard WIdt, Sqge [M20/T20/M30] 2
A 17 06962 (000000- ) Screw, Hex, M10 X 1.5 X 45, 8.8 4
A 18 1025663 (000000-001689 ) Guard WIdt, Sqge Rep.BY1039069 2
A 19 1040863 (001690-xxxxxx ) Guard WIdt, Sqge [M20/T20 LH, M30 RH] 1
A 20 1040871 (001690-xx00xx )  Guard WIdt, Sqge [M20/T20 RH, M30 LH] 1

T20 Gas/LPG 331471 (10

3-85




OPTIONS

(2]

Fig. 44 - Heavy Duty Bumper Kit

354537

Ref. Part No. Serial Number Description Qty.
v 9003142 (000000- ) Bumper Kit, Hd, Ci [T20] 1
A 1 1027850 (000000- ) Plate, Bmpr, Lh 1
A 2 1027588 (000000- ) Plate, Bmpr, Rh 1
A 3 06962 (000000- ) Screw, Hex, M10 X 1.50 X 45, 8.8 4
A 4 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 4
A 4 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
A 4 32492 (000000- ) Washer, Flat, 0.38, Std 12
3-86 Gas/LPG 331471 (10-08)

Home § Find...




OPTIONS

Fig. 45 - Fire Extinguisher Kit

354484

Ref. Part No. Serial Number Description Qty.
9001316 (000000- ) Extinguisher Kit, Fire, Ci [M20 And T20] 1
1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
2 382320 (000000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2

T20 Gas/LPG 331471 (11 3-87




OPTIONS

Fig. 46 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331470 (000000- ) Manual, Oprir [T20 Gas/Lpg En] 1
331472 (000000- ) Manual, Oprir [T20 Gas/Lpg Es] 1
331473 (000000- ) Manual, Oprtr [T20 Gas/Lpg Fr] 1
331471 (000000- ) Manual, Parts [T20 Gas/Lpg En/Jp] 1
331475 (000000- ) Manual, Service [T20 En] 1
1035133 (000000- ) Video, Oprtr, Dvd [W/Checklist T20] 1
372863 (000000-001499 ) Manual, Service, Eng[Gm1.61 Em Cert] 1
371790 (000000-001499 ) Manual, Service, Eng [Gm1.6l] 1
1037749 (000000- ) Instr, Maint, Wall Chart [T20] 1
9003926 (001500- ) Manual, Eng, Cd-Rom [Tier II,GM1.6L] 1
9006257 (000000- ) Media, Cd-Rom, Training [ec-H20 Tennant] 1

3-88

h Gas/LPG 331471 (4-10)



BREAKDOWNS

SECTION 4

Contents Page
Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown, 379609 . .. 4-4
Fig. 3 - Hydraulic Pump Breakdown, 1024251 . 4-6
Fig. 4 - Hydraulic Motor Breakdown, 71729 .. .. 4-8
Fig. 5 - Hydraulic Motor Breakdown, 1029379 . 4-9
Fig. 6 - Hydraulic Motor Breakdown, 53485 ... 4-10
Fig. 7 - Hydraulic Motor Breakdown, 1024407 4-11
Fig. 8 - Hydraulic Valve Breakdown, 1018938 . 4-12
Fig. 9 - Hydraulic Valve Breakdown, 1020394 . 4-14
Fig. 10 - Hydraulic Valve Breakdown, 1037805 . 4-16
Fig. 11 - Hydraulic Steering Valve Breakdown,

1024260 ...... .ot 4-18
Fig. 12 - Metering Solution Pump

Breakdown, 73260 ................. 4-20
Fig. 13 - Water Pump Breakdown, 1026743 ... 4-21
Fig. 14 - ec-H20 Module Assembly

Breakdown, 9007882 .............. 4-22
Fig. 15 - FaST Injector Assembly

Breakdown, 9004515 .............. 4-24
T20 Gas/LPG 331471 (4-1 4-1




BREAKDOWNS

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

)/
"\
o=

/l

4-2 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05Id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/PmO08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, EQ0, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

T20 Gas/LPG 331471 (11-




BREAKDOWNS

Fig. 2 - Hydraulic Motor Breakdown, 379609

4-4 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n




BREAKDOWNS

350628-09670
Fig. 2 - Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- ) Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Kit, Seal, Motor, Hyd 1
A 25 33580 (000000- ) Kit, Seal, Motor, Hyd 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

T20 Gas/LPG 331471 (11-




BREAKDOWNS

Fig. 3 - Hydraulic Pump Breakdown, 1024251

4-6 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n




BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plt, Cam, Pump, Hyd 1
A 12 373391 (000000- )  Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, Om08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

T20 Gas/LPG 331471 (11-




BREAKDOWNS

Fig. 4 - Hydraulic Motor Breakdown, 71729

09606-09670 - ALL

Tennant Manufacturer

Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- )  Key-Wdruff 0.251.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16  Pld 1
A 16 61490 (000000- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

Gas/LPG 331471 (11-06)




BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1029379

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [C]] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw  ClI 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1

T20 Gas/LPG 331471 (1-




BREAKDOWNS

Fig. 6 - Hydraulic Motor Breakdown, 53485

~R.

07490 - 09670

Ref. Part No. Serial Number Description Qty.

v 53485 (000000- ) Motor, Hyd, Gear, Ext 0.19 Rh 3000 1
A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 50378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1

6 1B3614 (000000- ) Instr, Seal Kit, Motor 1

Gas/LPG 331471 (11-06)




BREAKDOWNS

Fig. 7 - Hydraulic Motor Breakdown, 1024407

)
10— jg

T

%‘j\n
\

12

9— | /
g
" ] N R
Py
14

Vs

[

/

N
I

27—z

My
M\ AR
5 ]
4\\~ lm N
—
144\(\\<\\ I&MI
R &
/ 1

14 j 2

Ref. Part No. Serial Number Description Qty.
v 1024407 (000000- ) Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 22609 (000000- ) Flange 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 22614 (000000- ) Shaft, Output, Motor, Hyd 1
A 6 373674 (000000- ) Housing, Motor, Hyd [En] 1
A 7 31376 (000000- ) Drive 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 38263 (000000- ) Gerotor, Motor, Hyd 1
A 10 74101 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21960 (000000- ) Screw, Cap, Motor, Hyd 5
A 12 74098 (000000- ) Fitting, Hyd, Plug, Om04 1
A 13 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 14 22615 (000000- ) Seal Kit, Motor [CI] 1
A 15 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1
T20 Gas/LPG 331471 (11- 4-11




BREAKDOWNS

Fig. 8 - Hydraulic Valve Breakdown, 1018938

4-12 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n




BREAKDOWNS

ALL
Fig. 8 - Hydralic Valve Breakdown, 1018938

Ref. Part No. Serial Number Description Qty.

v 1018938 Valve, Cntrl, Hyd [M20 And T20]

( ) 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373661 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373648 (000000- ) Nut, Coil, F/#8 1
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373657 (000000- ) Stem, Valve, Hyd, 4w2p 1
AA 12 373648 (000000- ) Nut, Coil, F/#8 1
AA 13 373647 (000000- ) Seal Kit, Cartridge 1
A 14 373640 (000000- ) Solenoid, #8, 12vdc 3
A 15 373658 (000000- ) Spool, Pilot, Hyd 1
A 16 373642 (000000- ) Solenoid, #10, 12vdc 1
AV 17 373663 (000000- ) Valve, Stem, No 1
AA 18 373670 (000000- ) Nut, Solenoid 1
AA 19 373646 (000000- ) Seal Kit, Cartridge 1
AV 20 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 21 373673 (000000- ) Nut, Solenoid 1
AA D22 373672 (000000- ) Seal Kit, Cartridge 1

T20 Gas/LPG 331471 (11- 4-13




BREAKDOWNS

Fig. 9 - Hydraulic Valve Breakdown, 1020394
<2

cvi1 g
ey,

4-14 Gas/LPG 331471 (11-06)
Home §| Find... § Go To.. n n



BREAKDOWNS

ALL
Fig. 9 - Hydraulic Valve Breakdown, 1020394

Ref. Part No. Serial Number Description Qty.

v 1020394 Valve, Cntrl, Hyd

( ) 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
AV 2 74098 (000000- ) Fitting, Hyd, Plug, Om04 4
AA 3 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 4 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 5 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 6 13907 (000000- ) Fitting, Hyd, Plug, Om08 2
AA 7 77006 (000000- ) Seal, Org, .087 X 00.64id #08 2
A 8 373658 (000000- ) Spool, Pilot, Hyd 2
AV 9 373631 (000000- ) Valve, Check 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373666 (000000- ) Valve, Relief 2
AA 12 373647 (000000- ) Seal Kit, Cartridge 1
AV 13 373657 (000000- ) Stem, Valve, Hyd, 4w2p 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
AV 16 373667 (000000- ) Stem, Valve, Hyd 1
AA 17 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
AV 19 373663 (000000- ) Valve, Stem, No 2
AA 20 373670 (000000- ) Nut, Solenoid 1
AA 21 373646 (000000- ) Seal Kit, Cartridge 1
AV 22 373668 (000000- ) Valve, Check 1
AA 23 373671 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 3
A 25 373640 (000000- ) Solenoid, #8, 12vdc 3
AV 26 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 27 373673 (000000- ) Nut, Solenoid 1
AA 28 373672 (000000- ) Seal Kit, Cartridge 1
A 29 373669 (000000- ) Plug, Orifice, Valve, Hyd, .063 1

T20 Gas/LPG 331471 (11- 4-15




BREAKDOWNS

Fig. 10 - Hydraulic Valve Breakdown, 1037805

4-16 b Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n




BREAKDOWNS

ALL
Fig. 10 - Hydralic Valve Breakdown, 1037805

Ref. Part No. Serial Number Description Qty.

v 1037805 Valve, Cntrl, Hyd, Solenoid, 03/16gpm

( ) 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373683 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373647 (000000- ) Seal Kit, Cartridge 1
AV 10 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 11 373647 (000000- ) Seal Kit, Cartridge 1
A 12 373640 (000000- ) Solenoid, #8, 12vdc 1
A 13 373658 (000000- ) Spool, Pilot, Hyd 1
A 14 373642 (000000- ) Solenoid, #10, 12vdc 3
AV 15 373663 (000000- ) Valve, Stem, No 1
AA 16 373646 (000000- ) Seal Kit, Cartridge 1
AV 17 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 18 373672 (000000- ) Seal Kit, Cartridge 1
A 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
A 20 373685 (000000- ) Nut, Coil, Nyl Patch 1
A 21 373686 (000000- ) Nut, Coil, Nyl Patch 1
AV 22 1047625 (000000- ) Valve, Relief 1
AA 23 373647 (000000- ) Seal Kit, Cartridge 1

T20 Gas/LPG 331471 (4- 4-17




BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 1024260

b Gas/LPG 331471 (9-99)
Home §| Find... § Go To.. n n




BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [Cl] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

T20 Gas/LPG 331471 (9-9 4-19




BREAKDOWNS

Fig. 12 - Metering Solution Pump Breakdown, 73260

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150m|/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Replmt 1

4-20

Gas/LPG 331471 (11-06)



BREAKDOWNS

Fig. 13 - Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2

T20 Gas/LPG 331471 (11- 4-21




BREAKDOWNS

Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882

D Gas/LPG 331471 (4-10)
Home §| Find... § Go To.. n n

4-22



BREAKDOWNS

356035
Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882

Ref. Part No. Serial Number Description Qty.
v 9007882 (000000- ) Module Kit, Replmt [Ec-H20] 1
A 1 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 2
A 2 607775 (000000- ) Clamp, Hose, Wir, .63 - .66, Blk 5
A 3 1060517 (000000- ) Fitting, Plstc, Tee, Bm06/Pm02/Bm06 1
A 4 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 1
A 5 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
A 6 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 1
A 7 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
A 8 1038159 (000000- ) Electrode, Cylindrical 1
A 9 44961 (000000- ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 1
A 10 1060695 (000000- ) Fitting, Plstc, Str, Pm02/Bm05 1
A 11 1053464 (000000- ) Clamp, Hose, Wir, .52 - .56, Yel 3
A 12 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr 1
A 13 1057637 (000000- ) Electrode, 5 Plate, High Flow 1
A 14 9007883 (000000- ) Controller Kit, Replmt [Ec-H20] 1
A 15 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
A 16 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 17 41579 (000000- ) Washer, Flat, 08, Ss 4
A 18 02938 (000000- ) Washer, Lock, Int, 08, Ss 4
A 19 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 20 1037032 (000000- ) Housing, Bottom 1
A 21 1054776 (000000- ) Grommet, Blind 1

T20 Gas/LPG 331471 (4-1 4-23




BREAKDOWNS

Fig. 15 - FaST Injector Assembly Breakdown, 9004515

354649

Ref. Part No. Serial Number Description Qty.
v 9004515 (000000- ) FaST Kit, Injector, CI[M20/M30 FaST II+] 1
AV 1 9004514 (000000- ) FaST Kit, Ci, Injector Rebuild[FaST I1+] 1
AA 2 9003008 (000000- ) Fast Kit, Ci, Injector Seals [Fast li+] 1
AA 3 9003009 (000000- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
AA 4 1042711 (000000- ) Plate Assy, Orifice, 0.0105id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [Fast li+] 1
AA 6 1030444 (000000- ) Valve, Check, 0002psi [Fast li+] 1
AA 7 1030441 (000000- ) Valve, Check, 0005psi [Fast li+] 1
4-24 ) Gas/LPG 331471 (4-08)




GM 1.6L ENGINE BREAKDOWN

SECTION D

Contents Page

Fig. 1 - Cylinder Head and Valves Group ... 5-2

Fig. 2 - Crankshaft and Pistion Group . ...... 5-4
Fig. 3 - Oil and Water Pump Group ........ 5-6
Fig. 4 - Oil Pan and Filter Group .......... 5-8
Fig. 5 - Manifold Group .................. 5-9
Fig. 6 - Camshaft Group ................ 5-10
Fig. 7 - Ignition Group .................. 5-12

T20 Gas/LPG 331471 (3-0 5-1




GM 1.6L ENGINE BREAKDOWN

Fig. 1 - Cylinder Head and Valves Group

5 )
LAY
o
0..

5-2
I e S

) Gas/LPG 331471 (5-09)



GM 1.6L ENGINE BREAKDOWN

G, LP
Fig. 1 - Cylinder Head and Valves Group
Ref. Part No. Description Qty.
1 372574 Cap, Filler, Oil, W/ Org 1
2 372573 Seal, Org, Cap 1
3 372007 Cover, Hsng, Camshaft 1
4 371990 Bolt, Camshaft Cover 8
5 372008 Gasket, Cover, Hsng, Camshaft 1
6 9003345 Seal, Seat, Valve 8
7 372018 Housing, Camshaft 1
8 372019 Tube [Pcv] 1
9 372030 Arm, Rocker, Valve 8
10 372031 Seat, Spring, Valve, 0.333 8
11 372033 Key, Valve Stem 16
12 372034 Cap, Spring, Valve 4
13 372035 Screw, Adj, Valve, Hyd 8
14 372036 Spring, Valve 8
15 372037 Seat, Rotator, Valve 4
16 372032 Seat, Spring, Valve 8
17 372038 Valve, Exhaust 4
18 372039 Valve, Intake 1
19 372022 Gasket, Head, Cyl 1
20 372023 Head, Cyl 1
21 372024 Seat, Valve, Exhaust, [+0.2mm] 4
21 372025 Seat, Valve, Exhaust, Std 4
21 372026 Seat, Valve, Exhaust, [+0.4mm] 4
21 372027 Seat, Valve, Intake, Std 4
21 372028 Seat, Valve, Intake, [+0.2mm] 4
21 372029 Seat, Valve, Intake, [+0.4mm] 4
22 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
23 372048 Bolt, Hsng, Thermostat 2
24 372047 Thermostat, W/ Hsng And Seal 1
25 371957 Bolt, Tube [Pvc], M6 X 1 X 15 2
26 371958 Gasket, Tube [Pcv] 1
27 371954 Clamp, Hose, 1.75 [Pcv] 2
28 371955 Hose [Pcv] 1
29 371956 Tube [Pcv] 1
30 372882 Bolt, Head. Cyl 10

T20 Gas/LPG 331471 (4-1




GM 1.6L ENGINE BREAKDOWN

Fig. 2 - Crankshaft and Pistion Group

/3

Seperately

5-4 b Gas/LPG 331471 (5-09)
Home §| Find... § Go To.. n n




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 2 - Crankshaft and Piston Group

Ref. Part No. Description Qty.
v 1 371932 Piston, W/ Pin, Std 1
A 2 371931 Ring Kit, Piston, Std 78.95-79.02mm 4
3 371934 Rod, Connecting, M08 X 45 4
4 371935 Bolt, Connecting Rod 8
5 371933 Bearing Kit, Rod, Connecting, Std 1
6 371966 Bearing Kit, Cshft, 1.995-2.001mm (Brown Blue) 4
6 371967 Bearing Kit, Cshft, 2.120-2.126mm 4
6 371968 Bearing Kit, Cshft, 2.114-2.120mm 4
6 371969 Bearing Kit, Cshft, 1.989-1.995mm (Brown) 4
6 371970 Bearing Kit, Cshft, 1.989-1.995mm (Green Blue) 4
6 371971 Bearing Kit, Cshft, 1.995-2.001mm (Green) 4
7 371965 Crankshaft 1
8 371946 Bolt, M10 X 1.50 X 75mm 10
9 371938 Bolt, M12 X 1.75 X 62mm 1
9 384961 Bolt, Pulley, Cshft 1
10 371937 Washer, Sheave, Cshft 1
11 371936 Sheave, Cshft 1
12 371945 Seal, Oil, Cshft 1
13 371979 Flywheel 1
14 371976 Bolt, Flywheel 6
15 371978 Pin, Lock, Transmission 2
16 371942 Plug, Hole, Coolant, Eng Block 6
17 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
18 371962 Starter, 12vdc [Gm] (Before Mar. 2006) 1
18 384963 Starter, 12vdc [Delco] (Mar. 2006 and Newer) 1
19 371963 Bolt, M08 X 1.25 X 25mm 1
19 384964 Bolt, M08 X 1.25 X 25mm 1
20 371964 Stud, Starter, M08 X 1.25 1
21 371944 Block, Short, Eng, W/ Piston & Ring 1

Serial Number (000000-XXXXXX)

(
Serial Number (xxxxxx- )
Serial Number (000000000-1PGL13150)
Serial Number (1PGL13151- )

T20 Gas/LPG 331471 (5-




GM 1.6L ENGINE BREAKDOWN

Fig. 3 - Oil and Water Pump Group

5-6 Gas/LPG 331471 (10-08)
Home §| Find... § Go To.. n n




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 3 - Oil and Water Pump Group

Ref. Part No. Description Qty.
v 1 372572 Pump, Oil 1
A 2 371947 Bolt, Cover, Oil Pump, M6 X 14 5
A 3 371948 Cover, Pump, Oil 1
A 4 371949 Gear, Ring, Drive, Oil Pump 1
A 5 371950 Gear, Drive, Oil Pump 1
A 6 371998 Gasket, Plug, Relief Valve,Oil Press 1
A 7 371994 Plug, Bore, Valve, Relief, Oil Press 1
A 8 371993 Spring, Valve, Relief, Oil Press 1
9 371997 Valve, Relief, Oil Press 1
10 372005 Seal, Org, Oil Pump 1
11 371951 Seal, Org, Hsng, Oil Pump 1
12 371952 Plug, Hsng, Oil Pump 1
13 371984 Gasket, Pump, Oil 1
14 371987 Seal, Org, Press Switch / Drain Plug 1
15 371996 Switch, Indicator, Qil Press 1
15 9008197 Switch, Indicator, Oil Press [2010] 1
16 371983 Pin, Ring, Lock, Hsng, Water Pump 2
17 371986 Bolt, Pump, Oil 6
18 372567 Seal, Org, Water Pump 1
19 371981 Pump, Water [Gm] 1
20 371980 Bolt, Cover, Water Pump 3
21 372001 Screen, Oil Pump, W/ Suc Pipe 1
22 371991 Bolt, Bracket,Screen,Qil Pump,M6x1x1 1
23 372000 Bracket, Screen, Oil Pump 1
23 384966 Bracket, Screen, Oil Pump 1
24 371990 Bolt, Oil Pump Screen/Camshaft Cover 2
25 371988 Seal, Ring, Pipe, Suc, Oil Pump 1
26 372002 Sensor, Position, Cshft 1
27 384968 Bolt, Bracket, Sensor,Cshft Position 1
28 372003 Bracket, Sensor, Position, Cshft 1
29 372004 Bolt, Sensor, Position, Cshft 3

Serial Number (000000-XXXXXX)

Serial Number (XxXxxxx- )

Tennant Serial number (000000-002140)
Tennant Serial number (002141- )

T20 Gas/LPG 331471 (9-1




GM 1.6L ENGINE BREAKDOWN

Fig. 4 - Oil Pan and Filter Group

G,LP

Ref. Part No. Description Qty.
v 1 371960 Pan, Oil, W/ Baffle / Plug / Seal 1
A 2 371987 Seal, Org, Press Switch / Drain Plug 1
A 3 371992 Plug, Drain, Qil Pan, M14 X 1.5 X 12 1
4 371961 Bolt, M06 X 1.00 X 13mm 15

4 384962 Bolt, Pan, Qil 15
5 371959 Gasket, Pan, Oil 1
6 371972 Element, Flir, Oil, Eng, Spin-On 4
7 371973 Fitting, Fltr, Oil 1
v 8 372560 Dipstick, Qil 1
A 9 371995 Seal, Org, Cap, Fltr, Oil 1
10 371940 Tube, Ds 1
11 371941 Sealant, Tube, Ds 1
12 371975 Valve, By-Pass, QOil Flir 1
13 371943 Plug, Hole, Core, Eng Block 1

Serial Number (000000-XXXXXX)
Serial Number (Xxxxxx- )

h Gas/LPG 331471 (3-07)




GM 1.6L ENGINE BREAKDOWN

Fig. 5 - Manifold Group

Ref. Part No. Description Qty.
1 372021 Stud, Manifold, M8 X 96 4
2 372049 Nut, Manifold, Exhaust, M8 X 1.25 8
3 372050 Manifold, Exhaust 1
4 372051 Gasket, Manifold, Exhaust 1
5 372052 Shield, Manifold, Exhaust 1
6 372053 Gasket, Manifold, Intake 1
7 372066 Bolt, Shield, Manifold, Exhaust 5
8 372020 Stud, Manifold, M8 X 28 13

T20 Gas/LPG 331471 (3-




GM 1.6L ENGINE BREAKDOWN

Fig. 6 - Camshaft Group

b Gas/LPG 331471 (4-08)
Home §| Find... § Go To.. n n

5-10



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 6 - Cam Shaft Group
Ref. Part No. Description Qty.
1 372009 Ball, Camshaft 1
2 372010 Retainer, Camshaft 1
3 372011 Bolt, Retainer, Camshaft, M6 X 1 X 16 2
4 372012 Camshaft 1
5 372013 Seal, Org, Bolt, Cover, Camshaft Hsng 1
6 372014 Cover, Hsng, Camshaft 1
7 372015 Bolt, Cover, Camshaft, M6 X 1 X 22 3
8 372016 Seal, Org, Bolt, Cover, Camshaft Hsng 1
9 9004674 Pulley, Tension, Belt, Timing 1
10 372040 Sprocket, Camshaft 1
11 372017 Washer, Sprkt, Camshaft 1
12 372041 Bolt, Sprocket, Camshaft, M10x1.25x60 1
13 1057029 Belt, Timing [Gm1.6L] 1
14 372043 Cover, Belt, Timing, Front 1
15 371961 Bolt, Eng Cover, M6 X 1 X 13 6
16 372046 Bolt, Tensioner, Timing Belt,M8x1.25x48 1
17 372044 Cover, Belt, Timing, Upper Front 1
18 372616 Housing, Camshaft 1
19 388552 Sprocket, Crankshaft 1
20 9004675 Bolt, Tensioner [GM] 1

T20 Gas/LPG 331471 (10




GM 1.6L ENGINE BREAKDOWN

Fig. 7 - Ignition Group

G,LP
Ref. Part No. Description Qty.
1 372054 Retainer, Sparkplug, 1 Way 1
2 372055 Retainer, Sparkplug, 2 Way 1
3 372056 Retainer, Sparkplug, 3 Way 1
4 372057 Bracket, Retaining, Wire, Sparkplug 1
5 372058 Bracket, Retaining, Wire, Sparkplug 1
6 372059 Bracket, Retaining, Wire, Sparkplug 1
7 372060 Caoil, Ignition 1
8 372575 Sparkplug 4
9 372603 Wire Set, Sparkplug [1.6]] 1

h Gas/LPG 331471 (3-07)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 6-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 6-14

T20 Gas/LPG 331471 (4-1




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
IB3614 ........ 4-10 06960 ........ 2-19 08875 ........ 2-111, 2-112
00500-15 .. .... 4-8, 4-9, 4-11 06961 ........ 2-57, 2-61 09005 ........ 2-81, 2-83
00927 ........ 2-81, 2-83 06962 ........ 2-67, 3-85, 3-86 09007 ........ 2-95, 2-105, 2-109,
00954 ........ 2-125 06965 ........ 3-85 2-121
00960 ........ 2-57 06969 ........ 2-75, 2-85, 2-91 09010 ........ 2-69, 2-79, 2-91, 2-95,
00966 ........ 4-10 06971 ........ 29 2-97, 2-111, 2-115,
01316 ........ 3-3, 3-79, 3-81 06972 ........ 2-25, 2-91 2-119, 2-123, 3-7, 3-11,
01493 ........ 2-11 06988 ........ 2-21 3-15
01681 ........ 2-19 07255 ........ 2-27, 2-29, 2-31 09011 ......... 2-93, 2-95
01683 ........ 2-27, 2-33, 2-79, 3-3, 07259 ........ 2-85, 2-89, 2-91, 09028 ........ 2-85, 2-105, 2-109,
3-19, 3-25, 3-29, 3-33, 2-101 3-86
3-37, 3-41, 3-45, 3-51, 07449 ........ 2-101 09029 ........ 2-95
3-55, 3-79, 3-81 07514 ........ 3-19 09037 ........ 2-37
01684 ........ 2-5, 2-7, 2-87, 2-89, 07782 ........ 2-21 09081 ........ 2-103, 2-107
291, 295,297,2-112, 07786 ........ 2-79, 2-91, 2-105, 09145 ........ 2-57
2-117, 2-119, 2-121, 2-109 09198 ........ 2-5,2-79
3-3, 3-33, 3-45, 3-75, 07788 ........ 2-105, 2-109 09200 ........ 2-17, 2-23, 2-47,
3-77, 3-83 07790 ........ 2-67 2-117, 3-19, 3-25, 3-29,
01685 ........ 2-59, 2-61,2-63,2-69, 07791 ........ 2-39, 2-41, 2-145 3-33, 3-37, 3-41, 3-51,
2-87, 2-89, 2-93, 2-95, 07805 ........ 3-45 3-55, 3-83
2-99, 2-101, 2-105, 08085 ........ 2-17 09206 ........ 3-21, 3-45
2-109, 3-3, 3-7, 3-11 08165 ........ 2-67 09228 ........ 3-75, 3-77
01686 ........ 2-9, 2-95, 2-97, 3-13, 08166 ........ 2-59, 2-61 09252 ........ 2-17, 2-79, 3-45
3-85 08170 ........ 2-77 09738 ........ 3-13, 3-45
01714 ........ 2-77,2-79 08171 ........ 2-75 09739 ........ 2-81, 2-83, 2-117,
01760 ........ 2-17 08175 ........ 2-81, 2-83, 2-91 3-13, 3-19, 3-25, 3-29,
01762 ........ 2-81, 2-83, 3-7, 39 08178 ........ 293 3-37, 3-41, 3-51, 3-55,
02430 ........ 4-20 08179 ........ 2-77,2-91, 2-93, 3-7, 3-59, 3-61, 3-63, 3-64,
02706 ........ 4-7 3-11 3-65, 3-83
02850 ........ 2-17, 2-23, 2-64, 3-21 08180 ........ 2-73 09740 ........ 2-9, 2-11, 2-17, 2-23,
02931 ........ 2-101 08182 ........ 2-79, 2-105, 2-109 2-63, 2-69, 2-85, 2-87,
02938 ........ 4-23 08236 ........ 2-85 2-91, 2-95, 2-105,
03192 ........ 3-67, 3-86 08708 ........ 2-11, 2-17, 2-19, 2-21, 2-109, 2-111, 2-115,
03495 ........ 2-99 2-27, 2-33, 2-49, 2-51, 2-121, 2-123, 2-125,
04403 ........ 2-5 2-53, 2-55, 2-63, 2-67, 2-149, 3-3, 3-5, 3-21,
04414 ........ 2-11, 2-25, 2-99 2-71, 2-77 3-33, 3-45, 3-59, 3-61,
04706 ........ 2-19 08709 ........ 2-9, 2-11, 2-23, 2-43, 3-63, 3-75, 3-79, 3-81
04733-10 ...... 293 2-45, 2-47, 2-49, 2-51, 09741 ........ 2-85, 2-91, 2-93, 2-95
04733-12 ...... 2-85, 2-91 2-53, 2-55, 2-57, 2-63, 09744 ........ 2-112, 3-45, 3-83
06279 ........ 293 2-69, 2-71, 2-77, 2-79, 09767 ........ 293
06532 ........ 2-27, 2-29, 2-31, 2-37 2-105, 2-109, 3-15 09832 ........ 2-63, 2-67
06548 ........ 2-77 08711 ......... 2-25, 2-75 1002789 ....... 3-23, 3-25, 3-27, 3-29
06549 ........ 2-17,2-27,2-33,2-71, 08712 ........ 2-15,2-59,2-87,2-89, 1002898 . ...... 3-21, 3-33
3-45, 3-75, 3-79 291, 2-93, 2-95, 2-97, 1002899 ....... 3-21, 3-33
06927 ........ 2-23, 2-63 2-117, 2-119, 2-121, 1005086 . ...... 3-23, 3-25, 3-27, 3-29
06928 ........ 29 3-3, 3-75, 3-77 1005219 ....... 3-47
06929 ........ 2-17 08713 ........ 2-59, 2-61,2-63,2-69, 1005255 ....... 3-21
06938 ........ 2-27,2-33 2-79, 2-81, 2-83, 2-89, 1005302 ....... 3-19, 3-33, 3-47
06939 ........ 3-75, 3-79 2-93, 2-95, 2-97, 2-99, 1005435 ....... 3-21, 3-33, 4-23
06942 ........ 2-11, 2-21, 2-27, 2-29, 2-101, 2-103, 2-105, 1005506 . ...... 3-19
2-31, 2-33, 2-37, 2-39, 2-107, 2-109, 2-111, 1005507 ....... 3-19
2-63, 2-71, 2-77 2-115, 2-123, 3-7,3-13, 1005508 ....... 3-19
06943 ........ 2-17, 2-25, 2-49, 2-53, 3-15 1005552 ....... 3-19, 3-23, 3-25, 3-27,
2-63 08714 ........ 2-9, 2-101 3-29, 3-33, 3-47
06946 ........ 2-29, 2-31, 2-37 08716 ........ 2-59, 2-61,2-87,2-91, 1006400 . ...... 3-33
06949 ........ 2-45 2-95, 2-105, 2-109, 1006401 ....... 3-19
06955 ........ 2-77, 2-115, 2-123 2-117, 2-119, 2-121, 1006410 ....... 2-119
06956 ........ 2-43, 2-45 33 1006415 ....... 3-21, 3-47
6-2 PO Gas/LPG 331471 (4-11)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1006416 ....... 3-33 1016837 ....... 33 1020163 ....... 2-87
1006447 ....... 3-19 1017101 ....... 2-112 1020166 .. ..... 1-1, 2-87
1007482 ....... 2-63, 2-69 1017112 ....... 2-5 1020168 ....... 2-11, 3-45
1008640 ....... 2-57 1017141 .. .. ... 2-189 1020186 ....... 2-23
1008916 ....... 2-21 1017218 ....... 2-11, 2-17, 2-23, 2-95, 1020207 .. ..... 2-87
1010614 ....... 3-51, 3-55 2-97, 2-111, 2-115, 1020208 . ...... 2-87
1010668 . ...... 3-25, 3-29, 3-33, 3-37, 2-121, 2-123, 2-125, 1020263 .. ..... 2-121
3-41, 3-51, 3-55, 3-77, 2-149, 3-5, 3-21, 3-33, 1020320 ....... 2-125
3-81 3-45, 3-59, 3-61, 3-63, 1020394 ....... 2-149, 4-15
1010684 ....... 3-19 3-79, 3-81 1020428 . ...... 2-112
1010836 ....... 3-19 1017248 .. .. ... 3-61, 3-64 1020434 ....... 2-189
1011018 ....... 2-187 1017250 ....... 3-63, 3-65 1020487 ....... 2-17
1011019 ....... 2-187 1017368 ....... 2-5,2-7 1020526 . ...... 3-83
1011020 ....... 2-187 1017386 ....... 3-47 1020540 ....... 2-11
1011107 ....... 2-43, 2-45 1017413 ....... 3-47 1020548 .. ..... 2-105
1011216 ....... 2-59, 2-61 1017415 ....... 3-47 1020602 . ...... 2-59
1011353 ....... 2-25 1017868 ....... 1-1,2-99 1020744 ....... 2-115, 2-123
1011403 ....... 3-47 1017903 ....... 2-73 1020904 ....... 2-11
1011412 ....... 3-19, 3-25, 3-29, 3-35, 1017947 ....... 2-47 1020949 ....... 2-49, 2-51, 2-53, 2-55
3-37, 3-39, 3-41, 3-51, 1017969 ....... 2-59 1021019 ....... 2-81, 2-83
3-53, 3-55 1017978 ....... 2-49 1021210 ....... 3-5, 4-3
1011521 ....... 3-23, 3-27, 3-47 1017987 ....... 2-53 1021290 ....... 2-71
1011780 ....... 2-49, 2-51, 2-53, 2-55 1018059 ....... 2-64 1021325 ....... 33
1011799 ....... 2-63 1018097 ....... 3-21 1021404 .. ..... 2-101
1011837 ....... 3-49, 3-75,3-77,3-79, 1018098 ....... 3-19, 3-33 1021439 ....... 3-11
3-81 1018142 ....... 2-59, 2-61 1021473 ....... 3-11
1011885 ....... 35 1018155 ....... 4-23 1021497 ....... 2-101
1011895 ....... 2-43, 2-45 1018208 ....... 29 1021514 ....... 2-49, 2-53
1011899 ....... 2-49, 2-51, 2-53, 2-55 1018333 ....... 3-25 1021546 . ...... 2-101
1012160 ....... 2-43 1018463 ....... 2-63 1021564 ....... 3-11
1012248 ....... 2-45 1018499 ....... 3-19, 3-75, 3-79 1021579 ....... 1-1, 2-147
1013031 ....... 2-59, 2-61 1018776 ....... 2-17 1021617 ....... 3-11
1013086 ....... 2-43, 2-45 1018780 ....... 3-21 1021789 ....... 2-59
1013117 ....... 2-61 1018883 ....... 3-19 1021794 ....... 37
10137 ........ 1-1, 2-71 1018884 ....... 3-19 1021834 ....... 2-11
1013902 ....... 3-21 1018938 ....... 3-15, 4-13 1021878 ....... 3-21, 3-33
1014082 ....... 3-21 1018939 ....... 2-27,2-33 1021881 ....... 3-75, 3-79
1014563 ....... 2-57, 2-63, 2-67, 1019031 ....... 2-105 1021920 ....... 2-121
2-125, 3-67 1019146 ....... 2-85 1021991 ....... 2-149
1014575 ....... 3-21 1019225 ....... 29 1022003 ....... 2-87
1014705 ....... 2-85 1019228 ....... 2-17 1022004 .. ..... 2-23
1014747 ....... 2-69 1019250 ....... 3-79, 3-81 1022031 ....... 2-77
1014929 ....... 3-33 1019265 ....... 2-63, 2-69 1022069 . ...... 2-21
1014971 ....... 4-23 1019273 ....... 2-63 1022088 . ...... 2-117, 2-119
1014974 ....... 3-5, 3-51, 3-55, 4-23 1019295 ....... 11 1022105 ....... 2-17
1014986 ....... 3-33 1019394 ....... 2-43 1022106 ....... 3-13
1015033 ....... 35 1019416 ....... 2-43 1022111 ....... 3-7
1015041 ....... 2-63, 2-69 1019424 . ... ... 2-115, 2-123 1022113 ....... 2-59
1015044 . ... ... 33 1019445 . ... ... 3-59, 3-61, 3-63 1022135 ....... 37
1015045 ....... 2-117, 2-119, 3-13, 1019526 .. ..... 2-97 1022137 ....... 2-115, 2-123
3-35, 3-39, 3-49, 3-53 1019636 ....... 35 1022140 ....... 2-79
1015047 ....... 3-33 1019646 ....... 3-31 1022176 ....... 2-111
1015067 ....... 3-25,3-29, 3-37,3-41, 1019647 ....... 3-64, 3-65 1022182 ....... 2-112
3-55 1019939 ....... 2-43 1022188 ....... 3-7
1015547 ....... 2-27, 2-29, 2-31, 2-41 1019940 ....... 2-43 1022229 . ...... 35
1015897 ....... 2-31 1019968 ....... 2-63, 2-67 1022243 .. .. ... 2-77
1015930 ....... 2-27, 2-29, 2-34, 2-39 1019971 ....... 3-59, 3-61, 3-63 1022260 . ...... 3-7
1016354 ....... 4-23 1020002 . ...... 2-85 1022265 . ...... 3-67
1016560 ....... 2-31, 2-41 1020003 ....... 2-85 1022266 . . ..... 3-67
1016624 ....... 2-59 1020065 . ...... 2-121 1022276 .. ..... 3-67

T20 Gas/LPG 331471 (4-1




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1022302 ....... 37 1024131 ....... 2-111 1025619 ....... 2-121
1022318 ....... 3-13 1024138 ....... 2-17 1025620 ....... 2-121
1022345 ....... 2-79 1024141 ....... 2-182 1025663 . ...... 3-85
1022359 ....... 2-87 1024175 ....... 2-111 1025736 ....... 2-17
1022363 ....... 2-87 1024177 ....... 2-23 1025806 . ...... 2-23
1022364 .. ..... 2-27, 2-29 1024217 ....... 2-111 1025826 ....... 2-87
1022370 .. ..... 2-121 1024237 ....... 3-33 1025872 ....... 2-125
1022377 ....... 2-125 1024249 .. ..... 2-73 1025887 ....... 2-125
1022545 ....... 2-101 1024251 ....... 2-143, 4-7 1025888 . . ..... 2-125
1022668 . ...... 2-95 1024260 . ...... 2-19, 4-19 1025916 ....... 2-17
1022683 . ...... 2-95 1024274 . ... ... 2-71 1025968 .. ..... 2-89
1022699 .. ..... 2-11 1024309 ....... 2-97 1025990 ....... 3-17
1022736 ....... 2-77 1024407 ....... 2-89, 4-11 1025991 ....... 3-17
1022779 ....... 2-79 1024425 .. ..... 2-17 1025992 ....... 3-17
1022787 ....... 2-79 1024450 ....... 2-97 1026003 ....... 2-63
1022794 ....... 2-59 1024464 . ... ... 2-17 1026007 ....... 293
1022798 .. ..... 2-79 1024478 .. ..... 2-19 1026014 ....... 2-121
1022825 ... .... 2-105, 2-109 1024500 ....... 2-23 1026025 . ...... 2-77
1022831 ....... 2-99 1024535 ....... 2-115, 2-123 1026051 ....... 2-115, 2-123
1022846 .. ..... 2-103, 2-107 1024570 ....... 2-87 1026067 ....... 3-21
1022903 ....... 293 1024576 .. ..... 2-105, 2-109 1026074 ....... 3-19
1022978 .. ..... 2-109 1024586 .. ..... 11 1026080 . ...... 2-81, 2-83
1023063 . ...... 2-97 1024599 ....... 2-115, 2-123 1026101 ....... 2-89
1023081 ....... 2-145 1024648 .. ..... 293 1026119 ....... 3-15
1023239 ....... 2-99 1024658 .. ..... 2-95 1026130 ....... 2-91
1023288 ....... 2-25 1024695 .. ..... 2-19 1026142 ....... 2-123
1023306 . ...... 2-105 1024764 . ... ... 2-137 1026150 ....... 29
1023307 ....... 2-109 1024853 ....... 2-125 1026195 ....... 297
1023314 ....... 2-109 1024891 ....... 2-125 1026222 .. ..... 2-5
1023334 ....... 2-95 1024934 ....... 2-47 1026223 .. ..... 2-5
1023464 ....... 2-13 1024977 ....... 3-85 1026316 ....... 2-121
1023476 ....... 2-101 1025005 ....... 1-2, 3-7 1026319 ....... 2-145
1023482 ....... 2-43, 2-45 1025041 ....... 2-91 1026352 ....... 2-81, 2-83
1023485 ....... 3-17 1025092 ....... 2-115 1026417 ....... 2-97
1023486 ....... 3-17 1025100 ....... 2-85, 2-91 1026550 . ...... 2-43, 2-45
1023487 ....... 2-135 1025101 ....... 2-189 1026576 ....... 2-71
1023488 ....... 2-133 1025132 ....... 2-147 1026628 . ...... 2-23
1023489 ....... 2-133 1025140 ....... 2-78 1026645 ....... 2-135
1023491 ....... 2-119 1025151 ....... 2-103, 2-107 1026664 . . ..... 2-43
1023493 ....... 2-111 1025159 ....... 35 1026665 . ...... 2-23
1023497 ....... 2-111 1025178 ....... 2-101 1026726 . ...... 2-23
1023499 ....... 2-17 1025196 ....... 2-23 1026743 ....... 3-75, 3-79, 4-21
1023502 ....... 2-115, 2-123 1025198 ....... 291 1026759 ....... 2-43, 2-45
1023508 . ...... 2-111 1025229 ....... 2-43, 2-45 1026804 . ...... 293
1023510 ....... 2-111 1025254 .. ..... 29 1026806 . ...... 293
1023545 ....... 2-147 1025320 ....... 2-91 1026825 . ...... 2-17
1023569 ....... 2-13 1025405 ....... 3-15 1026831 ....... 2-97
1023585 ....... 3-75, 3-79 1025435 ....... 2-11 1026900 . ...... 297
1023606 . ...... 2-135 1025445 .. ... .. 3-17 1027099 ....... 2-63
1023607 ....... 2-135 1025449 . ...... 2-115, 2-123 1027103 ....... 2-63
1023608 . ...... 2-133 1025452 ....... 2-115, 2-123 1027108 ....... 2-95
1023609 ....... 2-133 1025460 .. ..... 2-101 1027143 ... ... 2-95
1023617 ....... 2-81 1025480 ....... 2-115, 2-123 1027147 .. .. ... 2-95
1023685 ....... 2-95 1025487 ....... 2-77 1027218 ....... 2-11
1023754 ....... 2-125 1025495 ....... 2-77 1027228 .. ..... 2-71
1023769 ....... 2-137, 2-139 1025544 . ... ... 2-137 1027233 ....... 2-79
1023853 ....... 2-63, 2-69 1025547 ....... 2-135 1027237 ....... 3-79, 3-81
1023879 ....... 3-67 1025548 ....... 2-137, 2-139 1027267 ....... 2-11
1023917 ....... 2-95 1025562 . . ..... 2-121 1027269 . ...... 29
1023926 . ...... 2-19 1025601 ....... 2-101 1027284 ....... 2-15

6-4




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1027290 .. ..... 1-1,2-112 1028994 ....... 2-61 1031553 ....... 2-55
1027313 ....... 2-79 1029057 ....... 3-45, 3-79, 3-81 1031557 ....... 2-21
1027347 ....... 29 1029082 ....... 2-29, 2-31, 2-37 1031572 ....... 35
1027426 . ... ... 2-111 1029118 ....... 3-21 1031609 ....... 2-51
1027588 .. ..... 3-86 1029128 ....... 2-103 1031610 ....... 2-121
1027688 .. ..... 2-7 1029132 ....... 2-103 1031614 ....... 2-51, 2-55
1027697 ....... 2-5 1029153 ....... 3-79, 3-81 1031665 ....... 2-11, 2-15, 2-19
1027716 ....... 1-2, 3-7 1029155 ....... 3-79, 3-81 1031699 ....... 2-121, 4-3
1027719 ....... 1-1,2-99 1029156 .. ..... 3-79, 3-81 1031796 ....... 4-21
1027798 ....... 3-61, 3-63, 3-64, 3-65 1029185 ....... 2-117 1031797 ....... 4-21
1027800 ....... 3-61, 3-63, 3-64, 3-65 1029293 ....... 2-45 1031798 ....... 4-21
1027810 ....... 2-85 1029295 ....... 2-45 1031799 ....... 4-21
1027850 ....... 3-86 1029362 ....... 2-15 1031800 ....... 4-21
1027856 .. ..... 2-49, 2-51, 2-53, 2-55 1029379 ....... 3-7,39,49 1031801 ....... 4-21
1027916 ....... 29 102939 . ...... 3-69, 3-71 1031802 ....... 4-21
1027926 .. ..... 3-11 1029399 ....... 3-79, 3-81 1031803 ....... 4-21
1027976 ....... 3-79, 3-81 1029497 ....... 35 1031823 ....... 1-1, 2-103, 2-107
1027978 ....... 3-79, 3-81 1029545 ....... 2-21 1031826 ....... 29
1028049 ....... 293 1029652 .. ..... 2-21 1031827 ....... 29
1028074 ....... 2-117 1029748 ....... 2-112 1031945 ....... 1-1,2-99
1028136 ....... 2-61 1029790 ....... 3-79, 3-81 1032216 ....... 2-187
1028173 ....... 2-121 1029964 .. ..... 2-81, 2-83 1032242 .. ..... 2-57
1028205 . ...... 2-119 1030017 ....... 2-11 1032323 ....... 2-51, 2-55
1028211 ....... 2-121 1030073 ....... 2-25 1032399 ....... 2-79
1028236 . ...... 2-99 1030280 . ...... 2-121 1032450 ....... 2-189
1028249 ....... 2-95 1030404 ....... 2-133 1032546 ....... 2-95
1028253 ....... 29 1030407 ....... 3-75, 3-77 1032701 ....... 2-119
1028270 ....... 3-17 1030441 ....... 4-24 1032743 ....... 2-81, 2-83
1028328 ....... 2-121 1030444 . ...... 4-24 1032812 ....... 2-45
1028334 ....... 2-95 1030503 ....... 3-85 1032830 ....... 3-67
1028343 ....... 2-39 1030511 ....... 3-25, 3-29, 3-37,3-41, 1032831 ....... 3-67
1028374 ....... 2-99 3-51, 3-55 1032869 . ...... 3-83
1028412 ....... 2-23 1030515 ....... 3-85 1032884 ....... 3-83
1028433 ....... 1-1, 2-91 1030522 ....... 3-85 1033156 ....... 2-23
1028440 ....... 2-91 1030557 ....... 3-85 1033297 ....... 3-21
1028446 .. ..... 2-91 1030558 .. ..... 2-91 1033428 ....... 2-57
1028495 ....... 2-89 1030588 . ...... 2-17,2-23 1033644 ....... 1-1, 2-57
1028516 ....... 2-23 1030593 ....... 2-11 1033746 ....... 2-45
1028522 ....... 2-121 1030617 ....... 2-112 1033897 ....... 2-45
1028558 .. ..... 2-61 1030709 ....... 2-141 1033901 ....... 2-45
1028559 ....... 2-61 1030863 . ...... 3-19 1033975 ....... 2-11
1028570 ....... 2-121 1030864 . ...... 3-19 1034147 ....... 2-101
1028582 ....... 3-19 1030878 ....... 3-19 1034282 ....... 2-101
1028635 ....... 2-105, 2-109 1030910 ....... 2-85 1034655 ....... 2-45
1028690 . ...... 2-115, 2-123 1030911 ....... 2-85 1034676 ....... 2-45
1028691 ....... 2-115, 2-123 1030969 . ...... 2-5 1034764 ....... 2-13
1028697 ....... 35 1031011 ....... 1-1, 2-103, 2-107 1034765 ....... 2-13
1028701 ....... 2-115, 2-123 1031017 ....... 2-189 1034766 .. ..... 2-13
1028711 ....... 2-29 1031152 ....... 2-95 1034767 ....... 2-17
1028722 ....... 2-37 1031206 ....... 2-17 1034768 ....... 2-13
1028753 ....... 2-61 1031217 ....... 2-89 1034769 ....... 2-13
1028769 ....... 2-15 1031233 ....... 2-111 1034770 ....... 2-13
1028772 ....... 2-15 1031235 ....... 2-112 1034878 ....... 2-147
1028821 ....... 2-145 1031286 ....... 2-89 1035031 ....... 2-57
1028822 ....... 2-145 1031305 ....... 2-95 1035044 ....... 2-121
1028905 ....... 2-5 1031312........ 2-29, 2-31, 2-37 1035068 . ...... 2-21
1028924 ....... 2-45 1031331 ....... 1-1,2-99 1035133 ....... 3-88
1028929 ....... 2-61 1031351 ....... 2-95 1035214 ....... 2-69
1028972 ....... 2-107 1031413 ....... 2-85 1035222 ....... 2-63
1028979 ....... 2-107 1031439 ....... 2-25 1035530 ....... 2-57

T20 Gas/LPG 331471 (4-1




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1035727 ....... 2-101 1040841 ....... 2-13 1050295 ....... 3-67
1035771 ....... 2-57 1040863 . ...... 3-85 1050436 ....... 2-135
1035794 ....... 3-33 1040871 ....... 3-85 1050437 ....... 2-135
1035832 ....... 2-11 1041151 ....... 2-39, 2-41 1051026 ....... 2-5
1035976 ....... 2-64 1041152 ....... 2-39, 2-41 1052017 ....... 3-47
1035997 ....... 2-11 1041291 ....... 2-64 1052170 ....... 2-67
1036240 ....... 29 1041815 ....... 2-125 1052336 ....... 3-47,4-23
1036710 ....... 2-135 1041822 ....... 2-15 1052726 .. ..... 3-45
1036801 ....... 3-33 1042003 ....... 2-115 1053078 ....... 3-45
1036892 ....... 2-15, 2-51, 2-55, 2-67 1042010 ....... 2-123 1053464 ....... 4-23
1036899 ....... 2-141 1042028 . ...... 2-25 1053838 ....... 29, 3-13
1036939 ....... 2-137 1042046 .. ..... 2-119 1054382 ....... 2-69
1036965 .. ..... 3-17 1042499 ....... 2-7 1054558 . ...... 2-55
1036997 ....... 2-117 1042500 ....... 2-7 1054776 ....... 4-23
1037011 ....... 3-15 1042504 .. ..... 2-7 1055106 ....... 2-25
1037032 ....... 4-23 1042710 ....... 4-24 1055139 ....... 2-83
1037042 .. ..... 2-141 1042711 ....... 4-24 1055170 ....... 2-37
1037346 ....... 2-67, 2-71 1042772 .. .. ... 2-31, 2-41 1055377 ....... 2-57
1037355 ....... 2-67 1042963 .. ..... 2-89 1055381 ....... 2-57
1037749 ....... 3-88 1042968 . . ..... 37,39 1055425 ....... 2-57
1037805 ....... 3-15, 4-17 1043322 ....... 2-69 1055588 .. ..... 2-141
1037809 ....... 3-43 1043481 ....... 2-29, 2-39 1055590 ....... 2-141
1037825 ....... 3-25, 3-29, 3-37,3-41, 1043866 . ...... 3-47 1056195 ....... 3-85
3-51, 3-55 1043897 ....... 2-67 1056232 ....... 2-31
1037940 ....... 2-73 1044342 ....... 3-33 1056233 ....... 2-37
1037970 ....... 2-21 1044343 ....... 3-33 1056241 ....... 2-61
1037971 ....... 2-21 1044393 ....... 3-45 1056300 ....... 2-41
1038074 ....... 2-117 1045272 ....... 3-15 1056355 ....... 2-51, 2-55
1038115 ....... 3-11 1045415 ....... 2-67 1056566 . . .. ... 2-25
1038137 ....... 2-85, 2-105, 2-109, 1045419 ....... 2-67 1057029 ....... 5-11
3-11 1045433 ....... 2-67 1057637 ....... 4-23
1038159 ....... 4-23 1045444 . ... ... 3-85 1058935 ....... 3-47
1038258 . ...... 2-81, 2-83 1045447 ....... 2-67 1058963 ....... 3-45
1038498 ....... 29 1045530 ....... 2-67 105899 . ...... 2-19
1038499 ....... 2-63 1045759 ....... 2-141 1059091 ....... 1-2,3-9
1038569 . ...... 2-133 1045764 . ... ... 2-63, 2-67 1059092 ....... 1-2,3-9
1038805 ....... 2-111, 2-112 1045940 ....... 2-67 1059343 ....... 2-73
1039019 ....... 35 1045964 .. ..... 2-111, 2-112 1059372 ....... 3-47
1039049 ....... 2-121 1046022 ....... 2-25 1059391 ....... 3-47
1039064 . ...... 2-117 1046039 ....... 2-67 1059640 ....... 2-5
1039072 ....... 2-121 1046090 ....... 2-21 1059671 ....... 2-75
1039091 ....... 29 1046173 ....... 3-45 1059677 ....... 3-45
1039348 ....... 2-95, 2-105, 2-109 1046798 ....... 2-121 1060130 ....... 29, 3-13
1039357 ....... 3-33 1046962 .. ..... 2-67 1060185 ....... 3-45
103939 . ...... 2-87 1046976 .. ..... 39 1060273 ....... 3-45
1039468 .. ..... 2-91 1046980 ....... 1-2,3-9 1060291 ....... 3-45
1039469 ....... 291 1046995 ....... 39 1060292 ....... 3-45
1039521 ....... 2-43 1047002 ....... 39 1060517 ....... 4-23
1039652 ....... 2-121 1047060 ....... 39 1060596 . . ..... 3-47
1039697 ....... 2-121 1047098 ....... 2-111, 2-112 1060624 . . ..... 3-45
1039757 ....... 2-111, 2-112 1047169 ....... 2-11 1060693 ....... 3-47
1040018 ....... 2-87 1047238 ....... 1-2,3-9 1060695 . ...... 4-23
1040098 ....... 2-97 1047295 ....... 2-11 1060719 ....... 3-45
1040318 ....... 2-145, 2-147 1047625 ....... 4-17 1060791 ....... 2-19
1040467 .. ..... 2-19, 2-21,2-64,2-67, 1048474 ....... 2-111, 2-112 1060870 ....... 3-58
3-45 1048512 ....... 2-111, 2-112 1060871 ....... 3-58
1040524 .. ..... 2-5 1049254 . ...... 3-33, 3-47 1060880 . ...... 3-58
1040633 ....... 3-83 1049259 ....... 3-33 1060881 ....... 3-58
1040800 ....... 3-83 1049919 ....... 2-21 1060942 ....... 29
1040834 ....... 3-13 1050003 ....... 2-189 1061045 ....... 3-51, 3-55

6-6




CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

1061973 ....... 2-73 16931 ........ 2-11,2-17,2-21,2-23, 222322........ 2-5

1061974 ....... 2-75 2-43, 2-45, 2-47, 2-49, 222324 . ....... 2-5

1062116 ....... 2-31, 2-41 2-53, 2-57, 2-67, 2-69, 222325 ........ 2-5

1062403 ....... 3-47 2-73, 2-77, 2-125 222326 . ....... 2-5

1062566 . . .. ... 29 16968 ........ 2-15 222327 . ....... 2-5

1062804 . ...... 3-45 17185 ........ 2-81, 2-83, 3-19 222375 ........ 3-51, 3-55

1062813 ....... 2-189 17284 ........ 3-13 222496 ........ 2-59, 2-61, 2-81, 2-83,

10632-17 ... ... 3-64, 3-65, 3-67 17414 . ....... 2-47 2-89

10632-19 ...... 3-19, 3-33 17461 ........ 2-85, 2-91, 2-105, 222505 ........ 2-59, 2-61, 2-95,

10632-2 ....... 35 2-109, 3-11 2-101

10632-4 ....... 3-45 17521 ........ 2-117 222516 ........ 2-115, 2-123

1063456 . ...... 2-187 17980 ........ 2-19 22290 ........ 2-19

1063457 ....... 2-187 19064 ........ 2-63, 3-69, 3-75, 3-77 22297 ........ 2-63, 2-69

1064440 ....... 2-189 19065 ........ 2-17, 3-45 223054 ........ 293

1064661 ....... 2-189 19066 ........ 2-17,2-23,2-57,2-71, 22308-6....... 2-47

1065342 ....... 2-189 3-45, 3-59, 3-61, 3-63, 223080 ........ 2-17

1065343 ....... 2-189 3-64, 3-65, 3-75, 3-79 223198 ........ 2-85, 3-85

10832 ........ 2-25 19191 ........ 2-89, 3-7, 39 223470 ........ 37

10908 ........ 2-5 19312 ........ 2-29, 2-31, 2-37 223599 ........ 2-15

10917 ........ 4-21 19313 ........ 2-57, 3-67 22609 ........ 4-11

1399 ......... 29, 2-97 19315 ........ 2-25, 2-29, 2-31, 2-37 22614 ........ 4-11

11442-1 ....... 2-39, 2-41 19317 ........ 2-29, 2-31, 2-37 22615 ........ 4-11

1842 ......... 2-79 19583 ........ 2-73 22790 ........ 4-3

11984 ......... 3-21 19760 ........ 2-47 23146 ........ 29, 3-13

12295 ........ 2-81, 2-83 20170 ........ 2-77 23156 ........ 2-47

12309 ........ 2-9, 2-95 20394 ........ 2-21, 3-79, 3-81 23285 ........ 4-3

12317 ........ 29, 2-111, 3-13, 3-85 20778 ........ 2-71 23498 ........ 2-115, 2-123, 2-125

12323 ........ 3-45 20807 ........ 2-119 23788 ........ 2-77

13048 ........ 2-41 20833 ........ 1-1, 2-101 24012 ........ 2-59, 2-61

130773 ........ 3-47 20944 ........ 35 24047 ........ 2-47

13534 ........ 2-81, 2-83 20951 ........ 3-5,4-23 24105 ........ 33

13698 ........ 2-145 20952 ........ 35 24196 ........ 3-59, 3-61, 3-63, 3-64,

13904 ........ 4-13, 4-15, 4-17 21168 ......... 2-23, 2-87, 2-95, 3-65

13907 ........ 4-7,4-15 2-103, 2-107 24265 ........ 2-23, 3-3

14432 ........ 2-49, 2-51, 2-53, 2-55 21195 . ........ 2-57 24299 ........ 2-5,2-7

14595-1 ....... 2-77 21196 . ........ 3-85 24339 ........ 2-73

14605 ........ 2-77 2197 ......... 2-43, 2-79, 2-89 24358 ........ 2-121, 4-3

14838 ........ 2-5, 2-7 21198 . ........ 2-143, 3-75, 3-77 24543 .. ...... 35

14877 ........ 3-3, 3-5, 3-19, 3-33, 21601 ........ 299, 3-9 24544 .. ... ... 3-3, 3-19, 3-33, 3-47
3-47 21602 ........ 2-99 24555 ........ 2-99, 2-101, 39

150100 ........ 3-19 21603 ........ 299, 3-9 24698 ........ 3-47

150208 ........ 3-73 21606 ........ 2-99 24928-1 . ... ... 2-47

150516 ........ 2-29, 2-39 21623 ........ 2-95 24976 ........ 2-25

150525 ........ 3-21 21657 ........ 4-20 25014 ........ 2-61

150538 ........ 3-33 21659 ........ 4-20 25046 ........ 2-89, 3-7, 39

150540 ........ 3-33, 4-23 21851 ........ 2-17 25122 ........ 1-1, 2-147

150709 ........ 3-33 21852 ........ 2-5 25312 ........ 3-87

150713 ........ 3-33 21933 ........ 4-19 25611 ......... 2-89, 3-7, 39

15331 ........ 2-21 21934 ........ 4-19 25686 ........ 2-81, 2-83

15539 ........ 2-5,2-7 21935 ........ 4-19 25735 ........ 2-101, 2-103, 2-107

15543-2 ....... 2-49, 2-53 21955 ........ 4-9 26496 ........ 2-47

15648 ........ 2-115, 2-123 21956 ........ 4-9 27048 ........ 2-39, 2-43, 2-47

15675 ........ 2-81, 2-83 21958 ........ 4-9 27767 ........ 2-31, 2-41

15678 ........ 3-33 21960 ........ 4-11 28854 ........ 4-9

16213 ........ 2-79 222027 ........ 2-91 29557 ........ 3-11

16411 ......... 1-2 222210 ........ 2-91 29558 ........ 3-11

16412 ........ 1-2 222268 . ....... 2-97 29584 ........ 293

16462 ........ 2-139 222290 ........ 2-71 30407 ........ 2-63, 2-67

16695 ........ 4-8, 4-9, 4-11 222320 ........ 2-5 31354 ........ 4-8,4-9

16735 ........ 2-57,2-121, 3-11 - 31375 ........ 4-8




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
31376 ........ 4-11 35493 ........ 4-10 371868 ........ 2-25
31379 ........ 4-8 35707 ........ 2-47 371869 ........ 2-25
31383 ........ 4-8 35710 ........ 2-47 371870 ........ 2-25
31543 ........ 3-37, 3-51, 3-55 360023 ........ 2-75 371871 ........ 2-57
31613 ........ 1-1, 2-147 360074 ........ 2-75 371872 ........ 2-57
32126 ........ 2-73 360270 ........ 2-75 371876 ........ 2-25
32183 ........ 35 360271 ........ 2-75 371877 ........ 2-25, 2-39, 2-41
32483 ........ 2-17,2-19,2-27,2-29, 360272 ........ 2-75 371890 ........ 2-25
2-31, 2-33, 2-37, 2-43, 360273 ........ 2-75 371931 ........ 55
2-45, 2-49, 2-53, 2-59, 360274 ........ 2-75 371932 ........ 55
2-61, 2-63, 2-67, 3-45 360275........ 2-75 371933 ........ 55
32485 ........ 2-25,2-57,2-61,2-79, 360276 ........ 2-75 371934 ........ 55
2-85, 2-101, 2-143 360801 ........ 2-105, 2-109, 2-121 371935........ 55
32486 ........ 2-19, 2-25, 2-63,2-75, 360802........ 2-75 371936 ........ 55
3-11 360824 ........ 3-83 371937 ........ 55
32490 ........ 2-11,2-25,2-29,2-31, 360973 ........ 2-112 371938 ........ 55
2-37, 2-39, 2-63, 2-67, 361047 ........ 3-17 371940 ........ 58
2-71, 2-77, 2-79, 3-19, 361071 ........ 2-15 371941 ........ 58
3-21 361073 ........ 2-15 371942 ........ 55
32491 ........ 2-9, 2-11, 2-17, 2-19, 361075........ 2-15 371943 ........ 58
2-21, 2-23, 2-43, 2-45, 361339........ 2-67,2-77,2-79,2-87, 371944 ........ 55
2-47, 2-49, 2-51, 2-53, 291, 3-19, 3-21 371945 ........ 55
2-55, 2-57, 2-61, 2-63, 363162 ........ 2-99 371946 ........ 55
2-67, 2-69, 2-73, 2-77, 36328 ........ 2-95, 2-105, 2-109 371947 ........ 57
2-79, 2-81, 2-83, 2-85, 363301 ........ 2-99 371948 ........ 5-7
291, 2-93, 2-111, 363458 ........ 29 371949 ........ 5-7
2-115, 2-119, 2-121, 363976 ........ 2-11, 2-57 371950 ........ 5-7
2-123, 2-145, 2-147, 364347 ........ 2-77 371951 ........ 5-7
3-11, 3-13, 3-15, 3-67, 364441 ........ 2-99, 3-15 371952 ........ 5-7
3-75, 3-79, 3-83 364749 ........ 2-17 371954 .. ...... 5-3
32492 ........ 2-9, 2-17, 2-43, 2-47, 364864 ........ 2-77 371955 ........ 53
2-61, 2-67, 2-79, 2-89, 364948 ........ 2-77 371956 ........ 53
2-101, 2-111, 3-7, 3-9, 365009 ........ 2-139 371957 ........ 53
3-67, 3-75, 3-77, 3-85, 365164 ........ 2-49, 2-53 371958 ........ 53
3-86 36643 ........ 2-47, 2-79, 2-125 371959 ........ 58
32493 ........ 2-9, 2-25, 2-95 36644 ........ 2-85 371960 ........ 5-8
32509 ........ 4-23 367770 ........ 2-93, 3-75, 3-77 371961 ........ 5-8, 5-11
32716 ........ 2-47, 2-57 367771 ........ 2-95 371962 ........ 55
32746 ........ 2-5,2-7 367949 ........ 2-111, 2-112 371963 ........ 55
32747 ........ 2-5 368391 ........ 2-17 371964 ........ 55
32981 ........ 2-43, 2-45, 2-125 36845 ........ 3-11 371965........ 55
32982 ........ 3-45 369359 ........ 3-7,39, 3-85 371966 ........ 55
32983 ........ 2-17, 2-57 369704 ........ 2-71 371967 ........ 55
32987 ........ 2-73 369745........ 2-49, 2-51, 2-53, 2-55 371968 ........ 55
32988 ........ 2-57 369746 ........ 1-1, 2-49, 2-51, 2-53, 371969 ........ 55
331470 ........ 3-88 2-55 371970 ........ 55
331471 ........ 3-88 369747 ........ 2-49, 2-51, 2-53, 2-55 3711971 ........ 55
331472 ........ 3-88 370091 ........ 2-5 371972 ........ 1-1, 2-25, 5-8
331473 ........ 3-88 370095 ........ 2-5 371973 ........ 58
331475 ........ 3-88 370100 ........ 2-99 371975........ 5-8
33295 ........ 33 371527 ........ 2-57 371976 ........ 55
33373 ........ 2-101 371770 ........ 2-39, 2-41 371978 ........ 55
33580 ........ 4-5 3711790 ........ 3-88 371979 ........ 55
33671 ........ 2-71 371854 ........ 2-51, 2-55 371980 ........ 57
33932 ........ 2-23, 2-79, 2-103, 371855 ........ 2-25 371981 ........ 5-7
2-107, 3-3, 3-45 371860 ........ 2-25, 2-59, 2-61 371983 ........ 5-7
34178 ........ 4-5 371861 ........ 2-59, 2-61 371984 ........ 57
34359 ........ 3-15 371863 ........ 2-57 371986 ........ 5-7
34390 ........ 2-89 371865........ 2-57 371987 ........ 5-7,5-8
34411 ......... 29, 3-13 371866 ........ 2-25 371988 ........ 57

PO Gas/LPG 331471 (4-11)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
371990 ........ 5-3, 5-7 372053 ........ 59 372567 ........ 5-7
371991 ........ 5-7 372054 ........ 5-12 372569 ........ 2-33
371992 ........ 5-8 372055 ........ 5-12 372572 . ....... 5-7
371993 ........ 57 372056 ........ 5-12 372573 ........ 53
371994 ........ 5-7 372057 ........ 5-12 372574 ........ 53
371995 ........ 5-8 372058 ........ 5-12 372575 .. ...... 1-1, 5-12
371996 ........ 2-25, 5-7 372059 ........ 5-12 372576 ........ 2-33
371997 ........ 5-7 372060 ........ 5-12 372577 ........ 2-33
371998 ........ 57 372066 ........ 59 372579 ........ 2-33, 2-37
371999 ........ 53,55 372235........ 2-187 372580 ........ 2-33
372000 ........ 57 372236 ........ 2-187 372582 ........ 2-33
372001 ........ 5-7 372237 ........ 2-187 372603 ........ 5-12
372002 ........ 2-25, 5-7 372440 ........ 1-1, 2-43, 2-45 372605 ........ 2-33
372003 ........ 57 372470 ........ 2-29, 2-31, 2-37 372606 ........ 2-33
372004 ........ 57 372482 ........ 2-33 372607 ........ 2-33
372005 ........ 5-7 372484 .. ...... 2-33 372608 ........ 2-33
372007 ........ 53 372486 ........ 2-27 372609 ........ 2-33
372008 ........ 53 372489 ........ 2-27 372610 ........ 2-33
372009 ........ 5-11 372491 ........ 2-59 372611 ........ 2-33
372010 ........ 5-11 372493 ........ 2-27,2-33 372612 ........ 2-33
372011 ........ 5-11 372497 ........ 2-34 372613 ........ 2-33
372012 ........ 5-11 372498 ........ 2-33 372615........ 1-1, 2-33, 2-39
372013 ........ 5-11 372500 ........ 2-33 372616 ........ 5-11
372014 ........ 5-11 372501 ........ 2-34 372857 ........ 2-33
372015........ 5-11 372503 ........ 2-33 372858 ........ 2-27
372016 ........ 5-11 372506 ........ 2-33 372862 ........ 2-25
372017 ........ 5-11 372507 ........ 2-33 372863 ........ 3-88
372018 ........ 53 372510 ........ 2-33 372882 ........ 53
372019 ........ 53 372511 ........ 2-33 372898 ........ 2-33
372020 ........ 59 372512 ........ 2-33 372953 ........ 2-25
372021 ........ 59 372514 .. ...... 2-33 373217 ........ 4-5
372022 ........ 53 372515........ 2-33 373226 ........ 4-5
372023 ........ 53 372517 ........ 2-33 373236........ 4-5
372024 ........ 53 372518 ........ 2-33 373260 ........ 4-5
372025 ........ 53 372523 ........ 2-33 373291 ........ 4-5
372026 ........ 53 372528 ........ 2-33, 2-39 373297 ........ 4-5
372027 ........ 53 372529 ........ 2-39, 2-41 373298 ........ 4-5
372028 ........ 53 372534 ........ 2-27, 2-29, 2-37 373299 ........ 4-5
372029 ........ 53 372537 ........ 2-27,2-33 373317 ........ 4-7
372030 ........ 53 372539 ........ 2-39, 2-41 373327 ........ 4-7
372031 ........ 53 372541 ........ 2-25 373346 ........ 4-7
372032 ........ 53 372542 .. ... ... 2-27 373347 ........ 4-7
372033 ........ 53 372543 ........ 2-27, 2-29, 2-31, 2-37 373348 ........ 4-7
372034 ........ 53 372544 .. .. .... 2-27, 2-29, 2-31, 2-33 373389 ........ 4-7
372035........ 53 372545 ........ 2-27, 2-29, 2-31 373391 ........ 4-7
372036 ........ 53 372546 ........ 2-27 373393 ........ 4-7
372037 ........ 53 372547 .. ...... 2-27,2-29,2-31,2-33, 373394 ........ 4-7
372038 ........ 53 2-37 373395........ 4-7
372039 ........ 53 372548 ........ 2-29, 2-31, 2-33, 2-37 373398 ........ 4-7
372040 ........ 5-11 372549 ........ 2-27,2-29,2-31,2-33, 373402........ 4-7
372041 ........ 5-11 2-37 373413 ........ 4-7
372043 ........ 5-11 372550 ........ 2-27,2-29,2-31,2-33, 373427 ........ 4-7
372044 .. ...... 5-11 2-37 373429 ........ 4-7
372046 ........ 5-11 372554 ........ 2-25 373434 ........ 4-7
372047 ........ 53 372556 ........ 2-25 373493 ........ 4-7
372048 ........ 53 372557 ........ 2-57 373494 . ....... 4-7
372049 ........ 59 372558 ........ 2-33 373631 ........ 4-15
372050 ........ 59 372560 ........ 5-8 373633 ........ 4-13, 4-17
372051 ........ 59 372563 ........ 2-27 373640 ........ 4-13, 4-15, 4-17
372052 ........ 59 372566 ........ 2-27 373642 ........ 4-13, 4-15, 4-17

6-9




CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

373646 ........ 4-13, 4-15, 4-17 384964 ........ 55 39308 ........ 2-105, 2-109

373647 ........ 4-13, 4-15, 4-17 384966 ........ 5-7 39311 ......... 2-11, 2-57

373648 ........ 4-13, 4-15 384968 ........ 5-7 393129 ........ 2-97

373656 ........ 4-13, 4-17 384970 ........ 2-39, 2-41 393135........ 2-103, 2-107, 2-115,

373657 ........ 4-13, 4-15, 4-17 384971 ........ 2-39, 2-41 2-123, 3-83

373658 ........ 4-13, 4-15, 4-17 384972 ........ 2-29, 2-31, 2-37 393209 ........ 2-57

373661 ........ 4-13 384973 ........ 2-39, 2-41 393215........ 2-73

373662 ........ 4-13, 4-17 384974 .. ...... 2-29, 2-31, 2-37 393255........ 3-13

373663 ........ 4-13, 4-15, 4-17 384975 ........ 2-39 39349 ........ 2-11, 2-57, 2-73, 2-79,

373664 ........ 4-13, 4-15, 4-17 384976 ........ 2-37 2-97, 2-105, 2-109,

373665........ 4-15 384977 ........ 2-39, 2-41 2-115, 2-123

373666 ........ 4-15 384978 ........ 2-39, 2-41 39350 ........ 2-73

373667 ........ 4-15 384979 ........ 2-39, 2-41 394916 ........ 2-187

373668 ........ 4-15 384980 ........ 2-37 394921 ........ 2-187

373669 ........ 4-15 384983 ........ 2-39 39527 ........ 4-8

373670 ........ 4-13, 4-15 384984 ........ 2-39, 2-41 39534 ........ 2-125

373671 ........ 4-15 384985........ 2-29, 2-31, 2-37 395973 ........ 2-149, 3-15

373672 ........ 4-13, 4-15, 4-17 384986 ........ 2-39, 2-41 395974 ........ 2-149, 3-15

373673 ........ 4-13, 4-15 384990 ........ 2-187 396221 ........ 2-133

373674 ........ 4-11 384991 ........ 2-37 396255 ........ 2-135

373678 ........ 4-7 384992 ........ 2-29, 2-31 396273 ........ 2-135

373679 ........ 4-7 384995........ 2-29, 2-31, 2-37 396278 ........ 2-139

373680 ........ 4-7 384996 ........ 2-37 396438 ........ 2-135

373681 ........ 4-7 384997 ........ 2-187 396476 ........ 2-149, 3-15

373683 ........ 4-17 384998 ........ 2-187 397648 ........ 3-75, 3-77

373684 ........ 4-17 384999 ........ 2-187 397826 ........ 2-97

373685........ 4-17 385009 ........ 2-45 39785 ........ 2-57

373686 ........ 4-17 385029 ........ 2-25 397914 ........ 2-5

374560 ........ 2-73 385644 ........ 3-23,3-25,3-35,3-49, 397974 ........ 2-5

374563 ........ 2-73 3-51, 3-75, 3-79 39810 ........ 2-25

375321 ........ 3-79, 3-81 385685 ........ 2-112, 2-121, 3-5 39811 ......... 2-85

375322 ........ 33 386088 ........ 2-79, 2-105, 2-109 398279 ........ 2-49, 2-51, 2-53, 2-55

37555 ........ 4-8, 4-9, 4-11 386264 ........ 2-99 398468 ........ 2-43, 3-19

37616 ........ 4-5 386298 ........ 2-99, 3-9 398474 .. ...... 3-19

377349 ........ 2-111, 3-3 386652 ........ 35 398500 ........ 3-75, 3-79

377537 ........ 1-2 387237 ........ 2-99 398501 ........ 2-15

377538 ........ 1-2 387281 ........ 2-137 399249 ........ 2-5

377540 ........ 1-2 387433 ........ 2-99 40362 ........ 2-147

37756 ........ 4-5 387500 ........ 2-99 40625 ........ 2-145

379030 ........ 291, 2-93 388552 ........ 5-11 40678 ........ 2-145

379609 ........ 2-73,4-5 38968 ........ 4-5 41130 ......... 2-125

379870 ........ 2-95, 2-105, 2-109 39005 ........ 293 41139 ......... 2-23

381502 ........ 2-77,2-93 390994 ........ 2-111 anat......... 2-9, 2-95

381854 ........ 2-139 391368 ........ 2-21 4142 . ........ 2-57

381866 ........ 2-139 391804 ........ 2-95 41169 ......... 2-79

382099 ........ 2-85 391957 ........ 2-181 4178 ......... 2-17, 2-23, 2-64, 2-67

382224 ........ 2-77,2-93 39210 ........ 2-83, 2-149, 3-15 41185......... 2-95, 2-105, 2-109

382320 ........ 2-111, 2-112, 2-121, 392171 ........ 2-15 41186 ......... 2-57, 2-79, 2-115,
3-87 392609 ........ 2-125 2-123, 2-125, 3-11

382516........ 2-15 392629 ........ 2-43 41187 ......... 2-61, 2-79, 2-105,

38255 ........ 4-5 392645........ 2-47 2-109

38263 ........ 4-11 39277 ........ 2-9, 2-11, 2-43, 2-45, 41295 ........ 33,35

383165........ 2-15 2-47, 2-49, 2-51, 2-53, 41315 ........ 2-117

383912........ 2-43 2-55,2-63,2-67,2-115, 41346 ........ 3-11

384418 ........ 2-23, 2-103, 2-107 2-123, 2-145, 2-147 41359 ........ 3-45

384419........ 2-23 2-79 41361 ........ 2-25

384442 .. ...... 2-57, 2-59, 2-61 2-77 41399 ........ 2-79

384961 ........ 55 2-101 41430 ........ 2-47, 2-63, 2-67,

384962 ........ 58 2-11, 2-25, 2-67 2-145, 3-67, 3-85

384963 ........ 55 2-59, 2-61 41445 .. ...... 2-105, 2-109

6-10 PO Gas/LPG 331471 (4-11)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
41579 ........ 2-5,4-23 5176......... 2-25 57223 ........ 2-141
41619 ........ 2-85, 2-91, 2-93, 51305 ........ 2-27,2-29,2-34,2-39, 57248 ........ 3-33
2-105, 2-109 2-63, 2-69 57297 ........ 2-47
42011 ......... 2-57 51338 ........ 2-73 57315 ........ 2-73
42120 ........ 2-85, 2-91 51339 ........ 2-73 57702 ........ 3-85
42133A ....... 3-3, 3-19, 3-33, 3-47 51754 ........ 2-137 57769 ........ 3-75, 3-77
42180 ........ 2-79 51787 ........ 2-145 57804 ........ 2-71, 2-187
42223 ........ 2-73 51824 ........ 2-85 578060000 . .... 3-73
42226 ........ 2-125, 2-149, 3-15 51839 ........ 2-27,2-29,2-31,2-34, 578061000 .. ... 3-73
42467 ........ 2-79 2-39, 2-41 578063000 . .... 3-73
43555 ........ 2-115, 2-123 52405 ........ 4-5 578064000 . .... 3-73
43844 ........ 2-27,2-29,2-34,2-39, 53076 ........ 2-143 578066000 . .... 3-73
2-63, 2-64, 2-69, 2-119, 53400-1 ....... 2-47 578071000 . .... 3-71
3-3, 3-5, 3-33, 3-47 53466 ........ 2-9, 2-11, 2-63, 2-71, 578072000 . .... 3-71
44868 ........ 2-81, 2-83, 2-89, 2-145, 3-21 578074000 . .... 3-73
2-143, 2-149, 3-15 53485 ........ 4-10 578077000 . .... 3-73
44869 ........ 2-89, 2-143, 2-147, 53782 ........ 2-95 578078000 . .... 3-73
3-15 53947 ........ 2-79 578091000 . .... 3-73
44961 ........ 4-23 53953 ........ 2-79 578094000 . .... 3-73
45261 ........ 2-95 54017 ........ 2-133 578123000 . .... 3-73
45622 ........ 4-5 54051 ........ 2-73 578124000 . .... 3-73
45623 ........ 4-5 54052 ........ 2-73 578125000 ... .. 3-73
45628 ........ 4-8, 4-9, 4-11 54087 ........ 2-73 578126000 . .... 3-73
46236 ........ 3-61, 3-63 54095 ........ 4-10 578143000 . .... 3-73
46314 ........ 2-27,2-33 54205 ........ 2-79 578154000 . .... 3-73
46480 ........ 2-149 54274 .. ...... 2-63, 2-67, 2-125 578155000 . .... 3-73
46481 ........ 2-145 B54275A ....... 2-125 578160000 . .... 3-71
46482 ........ 2-147, 2-149 54333 ........ 2-29, 2-39, 2-43, 2-45, 578161000 .. ... 3-73
46559 ........ 2-79 2-71, 2-119, 3-13, 3-19, 578164000 .. ... 3-73
46563 ........ 2-77 3-23, 3-25, 3-27, 3-29, 578214000 . .... 3-73
46800 ........ 37 3-33, 3-35, 3-37, 3-39, 578228000 . .... 3-73
47504 ........ 3-15 3-41, 3-47, 3-49, 3-51, 578276000 . .. .. 3-71
47512 ........ 2-143 3-53, 3-55, 3-75, 3-77, 578318000 . .... 3-71
47513 ........ 2-143 3-79 578439 ........ 3-73
47522 ........ 2-73 54390 ........ 2-75 578820000 . .... 3-71
47585 ........ 2-19 54607 ........ 2-77 578821000 . .... 3-73
47719 ........ 3-13 54615 ........ 2-121 579112 ........ 3-73
47801 ........ 2-73 54620 ........ 2-89 57946 ........ 2-137
48079 ........ 2-79 54655 ........ 2-79 58311 ......... 2-77
48126 ........ 2-45 54861 ........ 2-125 58366 ........ 2-69
48267 ........ 2-43 55272 ........ 3-61, 3-63, 3-64, 3-65 58494 ........ 2-17
48610 ........ 3-75, 3-77 55455 ........ 2-147 58589 ........ 2-47
48790 ........ 3-47 55586 ........ 2-81, 2-83, 2-149, 58590 ........ 2-47
48813 ........ 4-10 3-15 58592 ........ 2-147
48985 ........ 2-85, 3-11 55685 ........ 2-147, 3-15 58819 ........ 29, 2-11, 2-78
48996 ........ 2-57 55845 ........ 3-69 58842 ........ 2-73
48998 ........ 2-57 55926 ........ 4-7 58979 ........ 2-89, 2-121
49145 ........ 2-75 56078 ........ 2-81, 2-83 59009 ........ 2-77
49266 ........ 2-15,2-27,2-29,2-67, 56185 ........ 2-19 59156 ........ 2-47, 3-11
2-73, 2-83, 2-141, 56186 ........ 3-19, 3-33, 3-45,3-75, 59194 ........ 2-105
3-19, 3-64, 3-65 3-79 59195 ........ 2-109
49694 ........ 2-89 56690 ........ 2-19, 2-147, 3-15, 59378 ........ 4-10
49697 ........ 2-103, 2-107 3-17 59577 ........ 2-19
49800 ........ 2-17, 2-63 37 59633 ........ 3-11
49933 ........ 2-125, 2-149 2-19, 2-149, 3-15 59668 ........ 2-78
50178 ........ 3-13 37,39 60090 ........ 3-15
50335 ........ 2-25, 2-79 2-19 602036000 . .... 3-73
50544 ........ 47 60295 ........ 2-71

50901 ........ - - 607775 ........ 4-23
51109 ......... - 125 61212 ... 3-75, 3-77




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
61490 ........ 4-8,4-9 70717 ........ 2-19 74250 ........ 4-8, 4-9, 4-11
61869 ........ 2-31 71100 ......... 2-93 74440 ........ 2-79
62471 ........ 2-145 71101 ......... 2-93 74455 .. ...... 2-63, 2-145
62595-15 ...... 2-45 71340 ........ 2-73 75456-3 ....... 2-125
630164 ........ 3-47 71341 ..., 2-73 75456-4 . ... ... 2-125
63175-1....... 3-11 71367 ........ 2-77 75968 ........ 2-19
63233 ........ 3-11 71369 ........ 2-85 760740 ........ 2-95
63234 ........ 2-79 71579 ........ 2-9, 2-95 76099 ........ 2-87, 3-21, 3-25, 3-29,
63244-2 . ... ... 33 71607 ........ 2-105, 2-109 3-37, 3-41, 3-51, 3-55
63245-1....... 3-19, 3-29, 3-41, 3-55 71726 ........ 2-147 761490 ........ 29, 3-13
63378 ........ 2-47 M7 ........ 2-149 762249 .. ...... 3-19
63430 ........ 3-69 7729 ........ 2-81, 2-83, 4-8 762282 .. ...... 2-31, 2-41
63448 ........ 3-69 7735 ........ 2-135 762514 .. ... ... 2-71
63451 ........ 3-69 P4V R 2-135 763090 ........ 2-85
63468 ........ 2-101 71868 ........ 3-11 763114 ........ 3-19
63810 ........ 2-27,2-29,2-31,2-34, 71869 ........ 3-11 763115 ........ 3-64, 3-65
2-39, 2-41, 2-117, 71874 ........ 3-11 763116 ........ 3-19, 3-25, 3-37
2-119, 3-3, 3-5, 3-13, 71941 ........ 2-21 76426 ........ 2-121
3-23, 3-25, 3-35, 3-37, 72926 ........ 2-73 76570 ........ 2-115, 2-123
3-39, 3-49, 3-51, 3-53, 72968 ........ 3-47, 3-69, 3-75, 3-77 76888 ........ 2-17
3-75, 3-79, 3-81 72970 ........ 2-19 76958 ........ 2-57
63923 ........ 4-20 73027 ........ 2-19 769785........ 3-79, 3-81
63987-1....... 2-119, 3-47 73260 ........ 3-3,4-20 77003 ........ 4-15
64425 ........ 2-101, 2-103, 2-105, 73281 ........ 2-73 77005 ........ 4-13, 4-15, 4-17
2-107, 2-109, 3-7 73342 ........ 4-3 77006 ........ 4-15
64743 ........ 3-19 73411 ......... 2-79 77097 ........ 2-89, 2-93, 2-105,
64778 ........ 3-47, 3-79, 3-81 73433 ........ 33 2-109, 2-149, 3-11
65145-1 . ... ... 2-143 73471 ..., 2-27,2-29,2-34,2-39, 77098 ........ 2-85, 2-91, 3-11
65180 ........ 2-101 2-63, 2-69 77221 ..., 2-189
65197 ........ 2-135 73736 ........ 2-15 77347 ........ 29
65215 ........ 2-147 74027 ........ 2-97 77488 ........ 293
65230 ........ 4-9 74077 ........ 2-23 78122 ........ 2-47, 3-75, 3-77
65241 ........ 4-8 74090 ........ 2-115, 2-123 78398 ........ 3-3,4-3
65340 ........ 3-73 74094 ........ 4-8, 4-9, 4-11 78829 ........ 4-3
65341 ........ 3-71 74095 ........ 4-8 78830 ........ 4-3
65342 ........ 3-75, 3-77 74098 ........ 4-8, 4-11, 4-15 78833 ........ 4-3
65441 ........ 2-79 74099 ........ 4-8 78836 ........ 4-3
65580 ........ 3-69, 3-75, 3-77 74100 ........ 4-8,4-9 78838 ........ 4-3
65581 ........ 3-47 74101 ........ 4-11 78839 ........ 4-3
65582 ........ 3-73 4122 ... .. 4-5 78840 ........ 4-3
65610 ........ 3-73 4123 ........ 4-5 78841 ........ 4-3
65695 ........ 2-81, 2-83 74125 ........ 4-5 78842 ........ 4-3
67004 ........ 3-69, 3-75, 3-77 74165 ........ 4-5 78843 ........ 4-3
67555 ........ 2-85 74166 ........ 4-5 78875 ........ 4-20
67767 ........ 2-39, 2-63, 2-79, 74167 ........ 4-5 78950 ........ 4-21
2-121 74168 ........ 4-5 78951 ........ 4-21
67811 ......... 2-143 74180 ........ 4-7 78952 ........ 4-21
68866 ........ 2-79 74183 ........ 4-19 79273-1....... 3-23, 3-25, 3-27, 3-29
68869 ........ 2-71 74185 ........ 4-19 79273-2 . ... ... 2-117, 2-119
69173 ........ 2-89, 2-149 74193 ........ 4-19 79380 ........ 2-125
69582 ........ 2-77 74196 ........ 4-19 79381 ........ 2-59, 2-61, 2-63, 2-69,
69785 ........ 2-111 74222 ........ 4-19 3-69
70096 ........ 4-7 74225 . ....... 4-7 79484 ........ 3-3
70100 ........ 4-7 74226 ........ 4-7 79497 ........ 3-3
70157 ........ 2-11 74232 ........ 4-19 79506 ........ 2-115, 2-123
70563 ........ 281,283 74233 ........ 2-125,410 79729 ........ 4-5
70622 ........ 219 74237 ........ 47 79828 ........ 4-5
70623 ........ 219 74243 ........ 419 80288 ........ 2-11

70624 ........ 2-89 19 803% ........ 2-99, 2-115, 2-123
70709 ........ 2-19 19 80409 ........ 2-101

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
80950 ........ 2-101 9003058 ....... 2-95 9007088 . ...... 2-57
81582 ........ 2-97 9003059 ....... 2-95 9007131 ....... 3-59
81784 ........ 2-105, 2-109 9003060 . ...... 293 9007142 . ...... 2-143
81952 ........ 2-101 9003061 ....... 2-89 9007380 ....... 1-1, 2-41
82727 ........ 2-11 9003068 . ...... 2-112 9007381 ....... 11
82839 ........ 3-13 9003069 . ...... 2-111 9007382 ....... 11
83578 ........ 2-27, 2-29, 2-34, 2-39 9003070 ....... 2-112 9007423 ....... 2-37
83874 ........ 1-1,2-99 9003071 ....... 2-111 9007424 . ...... 2-37
83879 ........ 2-79 9003072 ....... 2-121 9007513 ....... 29
84170 ........ 2-79 9003134 ....... 3-69 9007552 ....... 2-41
84597 ........ 1-2 9003135....... 3-85 9007553 ....... 2-41
86508 ........ 33 9003139 ....... 3-79 9007882 ....... 3-45, 4-23
86636 ........ 2-121 9003142 ....... 3-86 9007883 ....... 4-23
86659 ........ 2-75 9003143 ....... 3-83 9007914 ....... 2-15
86751 ........ 2-77 9003247 ....... 2-89 9008197 ....... 2-25, 5-7
86759 ........ 3-7 9003249 ....... 2-89

86767 ........ 3-69 9003282 ....... 3-81

86866 ........ 2-85, 2-91, 2-93 9003313 ....... 2-121

87536 ........ 2-15 9003345 ....... 53

87631 ........ 2-81, 2-83 9003390 ....... 2-29, 2-31

87730 ........ 2-43 9003391 ....... 2-37

87738 ........ 2-69 9003422 . ...... 2-11

87816 ........ 2-105, 2-109 9003423 ....... 2-11

87866 ........ 1-1,2-15 9003425 ....... 2-11

9000355 ....... 2-43, 2-45 9003426 . ...... 2-11

9000845 . ...... 3-63, 3-65 9003428 ....... 2-11

9000846 . ...... 3-61, 3-64 9003429 ....... 2-11

9000879 ....... 3-61, 3-63, 3-64, 3-65 9003431 ....... 2-11

9001314 ....... 3-67 9003432 ....... 2-11

9001316 ....... 3-87 9003433 ....... 2-11

9001321 ....... 3-59 9003455 ....... 2-125

9001327 ....... 3-61 9003461 ....... 2-125

9001331 ....... 3-63 9003610 ....... 2-45

9001717 . ...... 3-65 9003793 ....... 2-115

9001718 ....... 3-64 9003794 ....... 2-123

9001915 ....... 2-15 9003797 ....... 2-121

9002380 ....... 2-11 9003832 ....... 2-61

9002381 ....... 2-11 9003926 ....... 3-88

9002391 ....... 2-15 9004118 ....... 2-111

9002392 ....... 2-15 9004493 ....... 2-99

9002393 ....... 2-63 9004514 . ...... 4-24

90023%4 . ...... 2-59, 2-61 9004515 ....... 3-33,4-24

9002395 ....... 2-43 9004674 . ...... 5-11

9002398 . ...... 2-147 9004675 ....... 5-11

9002401 ....... 29 9004880 ....... 2-15

9002409 . ...... 2-11 9004983 ....... 2-61

9002436 . ...... 2-15 9006257 ....... 3-88

9002437 ....... 2-15 9006334 ....... 29, 3-13

9002553 ....... 11 9006386 . ...... 2-83

9002554 . ...... 11 9006398 ....... 2-81, 2-83

9002555 ....... 11 9006562 . ...... 2-141

9002613 ....... 11 9006618 ....... 2-37

9002670 . ...... 2-111 9006619 ....... 2-31, 2-37

9002684 . ...... 2-125 9006620 . ...... 2-41

9002708 . ...... 4-3 9006634 . ...... 2-25

9002709 . ...... 4-3 9006635 . ...... 2-25

9003008 . ...... 4-24 9006811 ....... 2-67

9003009 ....... 4-24 9006813 ....... 2-67

9003055 ....... 2-97 9006895 ....... 2-25

9003057 ....... 2-103, 2-107 9006917 ....... 2-57

6-13




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9, 4-11

Actuator, Valve, By-Pass [En], 4-7

Adapter [1.6], 2-33

Adapter [E100 Mixer Gm 1.61 2010], 2-31,
2-37

Adapter, Head / Wand [17b/E], 3-73

Adapter, Intake, Throttle Body, 2-27, 2-29,
2-37

Adapter, Plate, 2-33

Adapter, Rod-End, Side Brush, 3-11

Adapter, Throttle Body, 2-33

Adapter, Valve, 400mm [Bosch], 2-37

Adapter, Valve, Fuel Trim, 2-33

Alarm Assy, Backup, 12/48Vdc, 3-59

Alarm Kit, Backup, Ci [M20 And T20], 3-59

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 3-45

Alarm, Warning [Sonalert, St628], 2-71

Alternator, 12vdc 075a [Multi Grv], 2-57

Angle, Brace, Shrd, 2-23

Angle, Deflector, 2-87

Angle, Mtg, Stl, .12 3.7 3.4 09.11, 2-115,
2-123

Angle, Mtg, Stl, .12 4.2 2.0 01.4l, 2-111

Angle, Mtg, Stl, .18 2.2 1.9 03.01, 2-111

Angle, Mtg, Stl, .19 3.1 1.8 01.4l, 2-111

Angle, Mtg, Valve, 2-115, 2-123, 3-13

Angle, Protector, Lh, 2-93

Angle, Protector, Rh, 2-93

Angle, Sppt, Fan, 2-125

Arm [Positioning], 2-79

Arm WIdt, Lift, Sqge, Lh, 2-109

Arm WIdt, Safety, Sppt, Seat, .38d 06.5d,
2-17

Arm WIidt, Safety, Sppt, Seat, .38d 10.1l,
2-121

Arm WIidt, Sqge, Lift, Rh, 2-105

Arm, Cntrl, Pintle, Centering, 2-79

Arm, Lever, Brake, 4.1 [Knott], 2-75

Arm, Lift, Head [5700], 2-91

Arm, Link, 3-11

Arm, Pinch, 2-115, 2-123

Arm, Pintle, 2-79

Arm, Rocker, Valve, 5-3

Arm, Sqge, Side, Lh, 2-109

Arm, Sqge, Side, Rh, 2-105

Axle, Wand [17b/E], 3-73

Bag, Power, 3-69, 3-75, 3-77

Ball, Camshaft, 5-11

Bar WIdt, Retainer, Sqge, Rear, 2-99

Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl,
2-15

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-73

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.51, 2-111, 2-112

Base Assy, Fan, W/O Pulley, 2-57

6-14

Battery, 12vdc, 0475cca, Ah, Wet, 2-71

Battery, Wet, 12vdc 0475cca, 1-1

Bearing Kit [CI], 4-19

Bearing Kit, Cshft, 1.989-1.995mm
(Brown), 5-5

Bearing Kit, Cshft, 1.989-1.995mm (Green
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm (Brown
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm
(Green), 5-5

Bearing Kit, Cshtt, 2.114-2.120mm, 5-5

Bearing Kit, Cshft, 2.120-2.126mm, 5-5

Bearing Kit, Rod, Connecting, Std, 5-5

Bearing, Ball, 0.98b 2.05d 0.59w, 2-81,
2-83

Bearing, Ball, 1.18b 2.44d 0.63w, 2-75

Bearing, Ball, 20mm B 42mm D 12mm W,
2-57

Bearing, Cone, 1.38b 0.71w, 2-73

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cup, 2.56d 0.55w, 2-73

Bearing, Cup, 4-7

Bearing, Fing, 2-Hole, 0.50b, 2-19

Bearing, FIng, 2hole, 0.50b [Nyl], 2-19

Bearing, Pillowblock, 1.02b [Solid Pye],
2-77

Bearing, RIr, Cam 52 X 14 X 20, 2-95

Bearing, Self Align, 0.75b 1.25d, 2-85,
2-91

Bearing, Split, 1.00b, 2-77, 2-93

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-11

Bearing, Thrust, 0.75b 1.25d 0.06w, 2-95

Bearing, Thrust, Pump, Hyd, 4-7

Bearing, Thrust, 4-9, 4-11

Belt, Ribbed, 38.51, 1-1, 2-57

Belt, Timing [Gm1.6L], 5-11

Blade, Sqge, .38 3.55w 038.3I, Linatex,
2-103

Blade, Sqge, .38 3.55w 038.3I, Ure
(Option), 2-103, 2-107

Blade, Sqge, .38 3.55w 038.3, Ure, 1-1

Blade, Sqge, 300.8mml, Wand [17b/E, G],
3-73

Blade, Sqge, 37.08I Linatex, 1-1, 2-107

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58I Linatex, 2-99

Blade, Sqge, Front, 49.58! Ure (Option),
2-99

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78l Ure (Option),
2-99

Blade, Sqge, Rear, Linatex, 1-1, 2-99

Blade, Sqge, Side Brush, Linatex, 1-2, 3-9

Blade, Sqge, Side Brush, Urethane, 1-2,
39

Block, Centering, 2-93

Block, Short, Eng, W/ Piston & Ring, 5-5
Bolt, Bracket, Sensor,Cshft Position, 5-7
Bolt, Bracket,Screen,Qil Pump,M6x1x1,

57

Bolt, Camshaft Cover, 5-3

Bolt, Carriage, M06 X 1.00 X 40, 4.6, 3-45

Bolt, Carriage, M10 X 1.5 X 70, 2-101

Bolt, Connecting Rod, 5-5

Bolt, Cover, Camshaft, M6 X 1 X 22, 5-11

Bolt, Cover, Oil Pump, M6 X 14, 5-7

Bolt, Cover, Water Pump, 5-7

Bolt, Eng Cover, M6 X 1 X 13, 5-11

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-79

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-105, 2-109

Bolt, Eye, M8X1.25, 2.75L, 2-79

Bolt, Flywheel, 5-5

Bolt, Head. Cyl, 5-3

Bolt, Hsng, Thermostat, 5-3

Bolt, M06 X 1.00 X 13mm, 5-8

Bolt, M08 X 1.25 X 25mm, 5-5

Bolt, M10 X 1.50 X 75mm, 5-5

Bolt, M12 X 1.75 X 62mm, 5-5

Bolt, Motor, Hyd, 4-5

Bolt, Oil Pump Screen/Camshaft Cover,
57

Bolt, Pan, Qil, 5-8

Bolt, Pulley, Cshft, 5-5

Bolt, Pump, Oil, 5-7

Bolt, Retainer, Camshaft, M6 X 1 X 16,
5-11

Bolt, Sensor, Position, Cshtft, 5-7

Bolt, Shield, Manifold, Exhaust, 5-9

Bolt, Shid, .31d X 1.00, .25-20, 2-79

Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled,
2-73

Bolt, Soc Head, M5 X 80 X 35, 2-37

Bolt, Sprocket, Camshaft, M10x1.25x60,
5-11

Bolt, Tensioner [GM], 5-11

Bolt, Tensioner, Timing Belt,M8x1.25x48,
5-11

Bolt, Tube [Pvc], M6 X 1 X 15, 5-3

Boot, .63id .291 .90w, 2-15

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-19

Boot, Circuitbreaker, 3-45

Boot, Switch, Ignition, 2-15

Bracket Kit, Alternator, Repair, 2-57

Bracket Widt, Alternator, Lower [Gm1.6l],
2-57

Bracket Widt, Arm, Lower Cntrl, 2-91

Bracket WIdt, Cooler, Hyd Fluid, 2-145

Bracket WIdt, Head, Lower, Lh, 2-91

Bracket WIdt, Head, Lower, Rh, 2-91

Bracket WIdt, Latch, 2-21

Bracket Widt, Mtg [Fast Gen 2+], 3-33

Bracket Widt, Mtg [Fast], 3-21

Bracket Widt, Mtg, Caster, 2-101

Bracket Widt, Mtg, Eng, Back, Gas/Lpg,
2-25

Bracket Wldt, Mtg, Eng, 2-25

Bracket Widt, Mtg, Fan, Upper, 2-67

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Bracket Widt, Mtg, Reg, Lpg[Gm 2010],
2-41

Bracket Wldt, Mtg, Regulator, Lpg, 2-39

Bracket Widt, Mtg, Side Brush Fixed, 3-9

Bracket Wldt, Mtg, Side Brush, 3-7

Bracket Widt, Mtg, Sqge, 2-101

Bracket Widt, Mtg, Tank, 2-11

Bracket WIdt, Pivot, 2-95

Bracket Widt, Propel, Pintle, 2-79

Bracket Wldt, Steering, Tilt, 2-19

Bracket Widt, Tilt, Rh, 2-19

Bracket, Anchor, Strap, Alternator, 2-57

Bracket, Angle, Sppt, Shield, 2-91

Bracket, Angle, Stop, 2-95

Bracket, Axle, 1 Hole [17b/E], 3-73

Bracket, Axle, 3 Hole [17b/E], 3-73

Bracket, Cover, 2-67

Bracket, Fan, Lh, 2-67

Bracket, Fan, Rh, 2-67

Bracket, Fan, Upper, Lh, 2-67

Bracket, Ftg, Bh, 2-63

Bracket, Guide, Shrd, 2-23

Bracket, Keeper, Latch, 2-112

Bracket, Latch, Cover, 2-23, 2-112, 3-83

Bracket, Latch, Keeper [Southco], 2-23

Bracket, Latch, Shrd, Seat, 2-17

Bracket, Lift, Sqge, 2-101

Bracket, Mtg [Ecu], 2-27, 2-33

Bracket, Mtg [Fast Gen 2+], 3-33

Bracket, Mtg [Fast], 3-21

Bracket, Mtg, Cable, 2-77

Bracket, Mtg, Cover (Replaced by
9003893), 2-121

Bracket, Mtg, Cover, Recvy Tank, 2-121

Bracket, Mtg, Cyl, 2-79, 2-105, 2-109

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Ecu [M20/T20 2007], 2-29,
2-31

Bracket, Mtg, Ecu, 2-37

Bracket, Mtg, Fan, 2-125

Bracket, Mtg, Fltr, Air, 2-49, 2-51, 2-53,
2-55

Bracket, Mtg, Fuel, 2-43

Bracket, Mtg, Insulation, 2-11

Bracket, Mtg, Latch, Tank Cover, 2-111,
2-112

Bracket, Mtg, Latch, 2-63

Bracket, Mtg, Lift, Scb Head, 2-85

Bracket, Mtg, Mirror, Rearview, 3-67

Bracket, Mtg, Motor, 2-125

Bracket, Mtg, Muffler [M20/T20 2007], 2-61

Bracket, Mtg, Prop Rod, 2-121

Bracket, Mtg, Pump, 3-75, 3-79

Bracket, Mtg, Radiator, 2-63, 2-67

Bracket, Mtg, Scb Head, Lh, 2-85

Bracket, Mtg, Scb Head, Rh, 2-85

Bracket, Mtg, Skirt, Door, Brush, 2-103,
2-107

Bracket, Mtg, Skirt, 2-87

Bracket, Mtg, Spray Handle, 3-79, 3-81

Bracket, Mtg, Spray Wand [Fast, Conv],
3-79, 3-81

Bracket, Mtg, Spring, 2-85

T20 Gas/LPG 331471 (4-1

Bracket, Mtg, Sqge, Disk Head (Disk Scrub
Head), 2-9

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Static Strap, 2-95

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Tank, 2-111

Bracket, Mtg, Torque Tube, 2-91

Bracket, Mtg, Valve, Hyd, Scb, 2-149

Bracket, Mtg, Valve, 2-117, 3-3

Bracket, Mtg, Wand, 3-75, 3-77

Bracket, Mtg, 2-11

Bracket, Muffler, Hanger, Front, 2-59

Bracket, Propel, Gas/Lpg, 2-79

Bracket, Reg [1.61], 2-33

Bracket, Retainer, Pump, 3-33

Bracket, Retainer, Safety, 2-79

Bracket, Retainer, Shield, Heat, 2-59

Bracket, Retainer, Spring, 2-5, 2-7

Bracket, Retaining, Cover (Replaced by
9003893), 2-121

Bracket, Retaining, Hose, 2-115, 2-123,
3-83

Bracket, Retaining, Wire, Sparkplug, 5-12

Bracket, Screen, Qil Pump, 5-7

Bracket, Seat, Adj, 2-17

Bracket, Sensor, Position, Cshft, 5-7

Bracket, Shield, Heat, 2-23

Bracket, Skirt, Rbr, 2-67

Bracket, Sppt, Cover, Tank, Recvy, 2-121

Bracket, Sppt, Radiator, Upper, 2-64

Bracket, Sppt, Revl Light, 3-59, 3-61, 3-63

Bracket, Sppt, Shield, 2-95

Bracket, Spring, 2-95

Bracket, Tube, Coolant, 2-69

Bracket, Valve, Sha [M20 And T20], 3-15

Bracket, Valve, Water, 2-119

Bracket, Wand, Handle, 3-73

Bracket, Wand, Valve Mtg, 3-73

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-75

Brkt, Ftg, 2-89

Brush Assy, Disk, Scb, 14.0 D,
Polypropylene, 2-5

Brush Assy, Disk, Scb, 14.0 D, Soft Nylon,
25

Brush Assy, Disk, Scb, 14.0d, Super
Abrasive, 2-5

Brush Assy, Disk, Scb, 16.0D, Nylon, 2-7

Brush Assy, Disk, Scg, 16.0 D, Heavy Duty
Polypropylene, 2-7

Brush Assy, Disk, Scg, 16.0 D, Super
Abrasive, 2-7

Brush Assy, Disk, Swp, 24.0D,
Polypropylene, 2-7

Brush, Power Wand, W/ Fastener, Abr,
3-73

Brush, Power Wand, W/ Fastener, Pyp,
3-73

Brush, Swp / Scb, 401, Heavy Duty
Polypropylene, 2-5

Brush, Swp / Scb, 401, Polyester, 2-5

Brush, Swp / Scb, 401, Polypropylene, 2-5

Brush, Swp / Scb, 40I, Super Abrasive, 2-5

Brush, Swp / Scb, 40L, Wndw, Super
Abrasive, 2-5

Bumper Kit, Hd, Ci [T20], 3-86

Bumper WIdt, Brush, Side, 3-7, 3-9

Bumper WIdt, Rear (Replaced by
9003679), 2-9

Bumper WIdt, Rear, 2-9

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-79

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-145

Bumper, Rbr, 1.00d 0.38th M8x1.25, 2-91

Bumper, Sqge, 2-99

Bumper, Ure, 1.50d 1.25l, 3-85

Bushing, Eccentric, Adj, 2-115, 2-123

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz,
2-101

Bushing, Fing, 0.50b 0.59d 0.38l, 2-115,
2-123

Bushing, Fing, 0.63b 0.75d 0.38I, 2-101,
2-103, 2-107

Bushing, Fing, 1.50b 1.65d 1.00I, 2-89

Bushing, M06-1.50 X .25-27npt, 2-27,
2-33

Bushing, Sleeve, 0.37b 0.50d 0.501, Oib,
2-77

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
3-11

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
2-101

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-105,
2-109

Bushing, Sleeve, 0.75b 0.88d 0.25l, 2-115,
2-123

Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz,
2-75

Bushing, Sleeve, 1.00b 1.13d 1.501, Fgl,
3-11

Button, Cntrl, Horn, 2-19

Bypass Valve Kit, Pump, Repair,, 4-21

Cc

Cable, Battery, 02ga 48.01 Red .41ring,
2-71

Cable, Battery, 02ga 60.01 Blk .41ring, 2-71

Cable, Glv .06d 012.01 .26eye /.26eye,
3-85

Cable, Glv.09d 016.51 .38eye /.38eye,
2-21

Cable, Glv.13d 015.81 .50eye /.50eye,
2-105, 2-109

Cable, Push / Pull, 063.01 4.0, .31-24,
2-77

Cable, Push / Pull, 098.0 .25-28/.25-28,
2-79

Cable, Ss .12d 013.31 .2clevis /.2clevis,
2-93

Cam, Centering, Pintle, 2-79

Cam, Front, 3-9

Cam, Plt, Brake [Nickel], 2-75

Cam, Rear, 2-99

Cam, 2-99

Camshaft, 5-11

Cap Assy, Tank, Drain, 2-121, 4-3

6-15




CROSS REFERENCE

Cap Screw

Cap Screw, 4-8

Cap, Breather, Hyd, 2.4 Ds, 1-1, 2-147

Cap, End, Valve, Steering, 4-19

Cap, Filler, Qil, W/ Org, 5-3

Cap, Fuel, Tank, 2-45

Cap, Hub, Dust 2.57d 0.771, 2-75

Cap, Radiator, 14psi [Stant Ao-2516], 2-63

Cap, Radiator, 14Psi [Stant], 2-67

Cap, Rbr, 0.50id 1.18I Blk, 2-119

Cap, Spring, Valve, 5-3

Cap, Tank, Fuel, 2.3neck 2.6d, 2-43

Cap, Tank, 3-5

Capacitor, Plug [4700uf, 25v], 3-58

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 417

Caster, Pivot, 2-101

Catch, Latch, Tank Cover, 2-111, 2-112

Channel Widt, Guard, Sqge, 3-85

Channel Widt, Pivot, 3-11

Channel, Shield, Muffler [M20/T20 2007],
2-61

Channel, Shield, Muffler, 2-59

Channel, Sppt, Tank, 2-111

Chech Valve Kit, Pump, Repair,, 4-21

Circuitbreaker, 2.0a, Resetable, 3-45

Clamp WiIdt, Front, 2-99

Clamp WIdt, Rear, 2-99

Clamp, Cable, Ss, 0.50d X 0.50w [Insul],
4-23

Clamp, Cable, Ss, 1.12d X 0.38w, 1h,
2-117

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-11

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-61, 3-63

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-145

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-63, 2-79, 2-121

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-39

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-69

Clamp, Cable, Stl, 1.50d X 1.00w, 1h,
2-11, 2-63, 2-71, 2-145, 3-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-9

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole,
2-43

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
2-45

Clamp, Hose, 1.0, 2-39, 2-41

Clamp, Hose, 1.75 [Pcv], 5-3

Clamp, Hose, Ear, 11-13mm, Ss, 3-71

Clamp, Hose, Ear, 8-11mm, Ss, 3-73

Clamp, Hose, Plstc .351-.394 Id, 3-21

Clamp, Hose, Spring Stl, 0.86d X 0.38w,
2-49, 2-51, 2-53, 2-55

Clamp, Hose, Spring, 0.62d, 2-39, 2-41

Clamp, Hose, Spring, 0.75d, 2-39, 2-41

Clamp, Hose, Wir, .52 - .56, Yel, 4-23

Clamp, Hose, Wir, .63 - .66, Blk, 4-23

Cl, 49

6-16

Clamp, Hose, Wormdrive, 0.25-0.62d,
3w, 2-27, 2-29, 2-34, 2-39, 2-63,
2-64, 2-69, 2-119, 3-3, 3-5, 3-33, 3-47

Clamp, Hose, Wormdrive, 0.31-0.88D,
31W, 3-53

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-29, 2-39, 2-43, 2-45, 2-71,
2-119, 3-13, 3-19, 3-23, 3-25, 3-27,
3-29, 3-33, 3-35, 3-37, 3-39, 3-41,
3-47, 3-49, 3-51, 3-55, 3-75, 3-77,
3-79

Clamp, Hose, Wormdrive, 0.56-1.06D,
.56W, 3-53

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-27, 2-29, 2-31, 2-34, 2-39,
2-41, 2-117, 2-119, 3-3, 3-5, 3-13,
3-23, 3-25, 3-35, 3-37, 3-39, 3-49,
3-51, 3-75, 3-79, 3-81

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w (Disk Scrub Head), 2-9

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-97

Clamp, Hose, Wormdrive, 1.25-2.00D,
50W, 2-59, 2-61, 2-63, 3-69

Clamp, Hose, Wormdrive, 1.25-2.00d,
50w, 2-69

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-63, 2-69

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-49, 2-51, 2-53, 2-55

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 2-115, 2-123

Clamp, Hose, Wormdrive, 3.56-4.50D,
50W, 2-125

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-115, 2-123

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-125

Clamp, Hyd, 0.50d, 2-81, 2-83

Clamp, Mtg, Fltr, Air, 2-49, 2-51, 2-53, 2-55

Clamp, Muffler, 1.62d, 2-59, 2-61

Clamp, Spring, 1.50, 2-51, 2-55

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-77

Clevis, Adj, 0.25pin, 0.25-28left PI, 2-77

Clevis, Adj, 0.31pin, 0.31-24, 2-77

Clip, .250h, Plstc [Pine-Tree], 2-23, 2-95,
2-103, 2-107

Clip, .250h, Plstc [Pine-tree], 2-87

Clip, Grip, Finger, .875-1.25, 3-79, 3-81

Clip, Grip, Finger, 0.88-1.25d, 3-45

Clip, Grip, Finger, 1.00-1.88d White,Vyl,
3-69, 3-75, 3-77

Clip, Keeper, Open, 2-63, 2-67

Clip, Retainer, .25d, 2-95

Clip, Wiper, 2-95

Coil, Ignition, 5-12

Collar, Split, 1.50b .50w 2/Bolt, 2-89

Column, Pump, Water, 4-3

Column, Steering, 09.9L 0.86D 36Tooth,
2-19

Complete Pump Kit, Pump, Repair,, 4-21

Connector, Fem, 02cav, Mp280 Sealed,
4-21

Connector, Fuel, E90, Qf, 2-43

Connector, Fuel, Qf, 2-43, 2-45

Controller Kit, Replmt [Ec-H20], 4-23

Converter, Ele, 12-36 Vdc, 3-45

Converter, Lpg, 2-33

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-145

Coupler, Pump, 4-7

Coupling, Drive, 13t, 2-25

Coupling, Hose, 2-9

Coupling, Nozzle, Spray, 3-79, 3-81

Coupling, Tube, Vacuum, 2-97

Cover Kit, Soltn Tank, Rh [M20 & T20],
2-111

Cover Kit, Tank, Recvy, Repimt [T20],
2-121

Cover Kit, Tank, Soltn, Lh, Replmt, Ce
(Japan and CE Only), 2-112

Cover Kit, Tank, Soltn, Lh, Replmt, 2-112

Cover Kit, Tank, Soltn, Rh, Replmt, Ce
(Japan and CE Only), 2-111

Cover Widt [Fast], 3-21

Cover Widt, Power Supply, 3-45

Cover, Belt, Timing, Front, 5-11

Cover, Belt, Timing, Upper Front, 5-11

Cover, End, 4-7

Cover, Fuse, Block, 2-71

Cover, Hose, 2-39, 2-41

Cover, Hsng, Camshaft, 5-3, 5-11

Cover, Hsng, Flywheel (Replaced By
9006895), 2-25

Cover, Pump, Oil, 5-7

Cover, Tank, Soltn, Lh, Trimmed, Ce
(Japan and CE Only), 2-112

Cover, Tank, Soltn, Lh, Trimmed, 2-112

Cover, Tank, Soltn, Rh, Trimmed, Ce
(Japan and CE Only), 2-111

Cover, Tank, Soltn, Rh, Trimmed, 2-111

Cover, Tank, 2-121

Cover, Trimmed, 3-45

Crank Kit, Pump, F/79323, Repimt, 4-20

Crankshaft, 5-5

Crossmember Widt, Lift, 2-101

Crossmember WIdt, Sqge (Disk Scrub
Head), 2-9

Cuff, Swivel, 1.5 Bk, 3-71

Cup Holder, Rwk, 2-15

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
3-11

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-85, 2-105, 2-109, 3-11

Cylinder, Hyd, 1.5b,07.81,02.80strk,2500,
291,293

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-73

D

Detergent Pkg, 4 Liter, Sgl [Tco 665], 3-21
Device, Centering, Clip On, Tl [Gf Pp], 2-5
Diaphragm Kit, Pump, Repair,, 4-21
Diode, Ele, Plug, 2-71

Dipstick, Oil, 5-8

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Disk, Driver, Pad, W/ Face, 14.0d, 2-5
Door Widt, Brush, Idler, 2-81, 2-83
Door Widt, Brush, Lh, 2-109

Door WIdt, Brush, Rh, 2-105

Door Widt, Brush, 2-81, 2-83
Drive [CI], 49

Drive, Motor, Hyd, 4-5

Drive, 4-8, 4-11

Driver Assy, Pad, 14 D, Brush, 2-5
Driver Assy, Pad, 14.0d, 2-5
Drum, Cable, Lift, 2-93

E

Electrode, 5 Plate, High Flow, 4-23

Electrode, Cylindrical, 4-23

Element, Fltr, Air [Dn], 1-1, 2-49, 2-51,
2-53, 2-55

Element, Fltr, Air, Safety (Option), 2-49,
2-51, 2-53, 2-55

Element, Fltr, Qil, Eng, Spin-On, 1-1, 2-25,
5-8

End Cap, Motor, Hyd [En], 4-9, 4-11

End Cap, 4-8

Engine [Long Block Gm 1.6l] (See Engine
Breakdown), 2-25

Extinguisher Kit, Fire, Ci [M20 And T20],
3-87

Extinguisher, Fire, 2.5 Lb Dry, 3-87

F

Fan Kit, Scrub, Repimt [M20/T20], 2-125

Fan, Cooling, 15.5d, 6 Blade, .5b Taper,
2-57

Fan, Cooling, Pusher, 15.5D [2007], 2-57

Fast 665 4 Ltr, Detergent, 3-33

Fast Kit, Ci, Injector Filters[Fast li+], 4-24

FaST Kit, Ci, Injector Rebuild[FaST II+],
4-24

Fast Kit, Ci, Injector Seals [Fast li+], 4-24

FaST Kit, Injector, CI[M20/M30 FaST Il+],
4-24

Fast Kit, Injector, Ci[M20/M30 FaST Il+],
3-33

Filter Assy [Pt4 936498], 1-1, 2-147

Filter Assy, Air, Mold, Ure, 3-21

Filter Assy, Air, 2-49, 2-51, 2-53, 2-55

Filter Assy, Hyd, 10mic, 1-1

Filter Kit, Fuelock, Lpg, 1-1, 2-33, 2-39

Filter, Foam, Rbr, 1.20d, 1.0l, 3-23, 3-25,
3-27, 3-29

Filter, Fuel [Gm 1.61/3.01], 1-1, 2-43, 2-45

Filter, Fuellock, Lpg [Gm1.6L 2010], 2-41

Filter, Fuelock,Lpg[Gm1.61 2010], 1-1

Filter, In-Line, Pf06/Pf06 080mesh 02.6l,
3-33, 3-47

Filter, In-Line, Pf06/Pf06, 80 Mesh, 3-19

Filter, Screen, 50 Mesh .59d .81 Ss, 3-19

Filter, Soltn, 020mesh, Pm12 3.2d 08.0I,
35

T20 Gas/LPG 331471 (4-1

Filter, Soltn, 20mesh, Pm12 3.1d 02.6I,
1-1,2-112

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
319

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
319

Fitting Assy, Qdc, Pf04, 3-47

Fitting Kit [Epr], 2-39, 2-41

Fitting Kit, Hose, Garden, 3-3

Fitting Spray Nozzle Adapter, 3-73

Fitting, Adapter, Orifice, Pf06/Pm06, 2-27,
2-29, 2-31, 2-41

Fitting, Alm, Str, Bm24/Bm48, 3-69, 3-71

Fitting, Brs, E45, Pf02/Pm02, 2-25

Fitting, Brs, E90, Bm08/Pm04, 3-19

Fitting, Brs, E90, Cf03/Pf02, 3-21

Fitting, Brs, E90, Em05/Pm04, 2-43, 2-45

Fitting, Brs, E90, Em10/Pm06, 2-27, 2-29,
2-31, 2-34, 2-39, 2-41

Fitting, Brs, E90, Pf04/Pm04, 2-39, 2-43,
2-47

Fitting, Brs, E90, Pm02/Bm03, 3-5

Fitting, Brs, Qdc, Bm04/Pf04, 3-71

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf04, Lpg Fem, 2-47

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Qdc, Pm04, Plug, 3-73

Fitting, Brs, Qdc, Pm04/Qf06, 3-75, 3-77

Fitting, Brs, Snubber, Pm02/Pf02, 3-47

Fitting, Brs, Spcl [Garden Hose], 3-79,
3-81

Fitting, Brs, Str, Bm04/Pm02, 3-21

Fitting, Brs, Str, Bm05/Pm04, 2-43

Fitting, Brs, Str, Bm06/Pm05, 2-29, 2-39

Fitting, Brs, Str, Bm08/Pm04, 3-19

Fitting, Brs, Str, Em10/PmO06, 2-31, 2-41

Fitting, Brs, Str, Pf02/Pm04, 3-19

Fitting, Brs, Str, Pf02/Pm06, 3-47

Fitting, Brs, Str, Pf04/Pf04, Bh, 2-47, 3-75,
3-77

Fitting, Brs, Str, Pf04/Pm02, 2-27, 2-29,
2-34,2-39

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-79, 3-81

Fitting, Brs, Str, Pf06/Pm04, 2-31, 2-41

Fitting, Brs, Str, Pf06/Pm12, 3-79, 3-81

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-73

Fitting, Brs, Str, Pm04/Pm04, 2-43, 3-19

Fitting, Brs, Str, Pm08/Garden Hose, 3-79,
3-81

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-19

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-33

Fitting, Brs, Tip [75, .125k-Jet], 3-73

Fitting, Cap, 2-33

Fitting, Draincock, E90, .25npt, 2-27, 2-29,
2-34, 2-39, 2-63, 2-69

Fitting, E, Gr, 4-3

Fitting, E70, 2-33

Fitting, E90, M14 X .56, 2-25

Fitting, E90, 2-33, 2-37

Fitting, End, Hose, 2-25

Fitting, Fitr, Qil, 5-8

Fitting, Fuel [Mixer E100Lp 2010], 2-37

Fitting, Fuel, Str, 0.38-24 [07 Eng], 2-45

Fitting, Fuel, Str, 0.56-18 [07 Eng], 2-45

Fitting, Grease. Str Pm04 .47L, 2-89

Fitting, Grease, Str Pm04 .47l, 2-85, 2-91,
2-101

Fitting, Grease, Str Pm04 .63I, 2-73

Fitting, Hose, Vacuum, .25, 2-33

Fitting, Hyd, Cap, Jf06, 2-145

Fitting, Hyd, Cap, Jf08, 3-15

Fitting, Hyd, E45, Jf10/Jm10, 2-133

Fitting, Hyd, E45, Jm04/0Om04, 3-15

Fitting, Hyd, E45, Jm04/0Om06, 2-73

Fitting, Hyd, E45, Jm06/0m04, 2-125

Fitting, Hyd, E45, Jm06/0m06, 2-73

Fitting, Hyd, E45, Jm08/0Om08, 2-125,
2-149, 3-15

Fitting, Hyd, E45, Jm08/0Om10, 2-143

Fitting, Hyd, E45, Jm10/0Om12, 2-73

Fitting, Hyd, E45, Jm12/0m16, 2-147

Fitting, Hyd, E45, Jm20/0m20, 2-147

Fitting, Hyd, E90, Jf04/Jm04, 2-83, 2-149,
3-15

Fitting, Hyd, E90, Jf06/Jm06, 3-15

Fitting, Hyd, E90, Jf08/Jm08, 2-19

Fitting, Hyd, E90, Jm04/0Om04, 2-89, 2-93,
2-105, 2-109, 2-149, 3-11

Fitting, Hyd, E90, Jm04/Pm02, 2-147

Fitting, Hyd, E90, Jm06/0m04, 2-85, 2-91,
3-11

Fitting, Hyd, E90, Jm06/0m06, L, 2-149

Fitting, Hyd, E90, Jm06/0m06, 2-19,
2-149, 3-15

Fitting, Hyd, E90, Jm06/0m08, 2-143

Fitting, Hyd, E90, Jm08/0Om08, L, 2-89,
2-149

Fitting, Hyd, E90, Jm08/0Om08, 2-81, 2-83,
2-89, 2-143, 2-149, 3-15

Fitting, Hyd, E90, Jm08/0Om10, 3-7, 3-9

Fitting, Hyd, E90, Jm10/0Om12, 2-143

Fitting, Hyd, E90, JIm12/0m12, L, 2-145

Fitting, Hyd, E90, JIm12/0m12, 2-145

Fitting, Hyd, E90, Om04/Qm04, 2-149,
3-15

Fitting, Hyd, E90, Spcl, 2-39, 2-41

Fitting, Hyd, Plug, Om04, 4-11, 4-15

Fitting, Hyd, Plug, Om06 (Cylindrical Scrub
Head), 2-147

Fitting, Hyd, Plug, Om06, 2-147, 2-149

Fitting, Hyd, Plug, Om08, 4-7, 4-15

Fitting, Hyd, Plug, Om10, 2-147

Fitting, Hyd, Plug, Pm06, 2-31, 2-41

Fitting, Hyd, Rst, Spcl, 2-105, 2-109

Fitting, Hyd, Str, Jf04/Qm04, 2-149, 3-15

Fitting, Hyd, Str, Jm04/Om04, 2-81, 2-83,
2-149, 3-15

Fitting, Hyd, Str, Jm04/Om06 (Disk Scrub
Head), 2-147

Fitting, Hyd, Str, Jm04/Om06, 3-15

Fitting, Hyd, Str, Jm06/OmO06, L, 2-19

Fitting, Hyd, Str, Jm06/OmO06, 2-19, 2-147,
3-15, 3-17

Fitting, Hyd, Str, Jm08/0Om06, 2-19

6-17




CROSS REFERENCE

Fitting, Hyd, Str, Jm08/0Om08, 2-89, 2-143,
2-147,3-15

Fitting, Hyd, Str, Jm08/0Om10, 3-7

Fitting, Hyd, Str, Jm10/Om10, 2-149

Fitting, Hyd, Str, Jm10/0m12, 2-73

Fitting, Hyd, Str, Jm20/Om16, 2-143

Fitting, Hyd, Str, Om04/Qm04, 2-149, 3-15

Fitting, Hyd, Str, Pf02/Pm04, 2-47

Fitting, Hyd, Tee, Jm04/Jm04/Om04, Run,
2-89

Fitting, Hyd, Tee, Jm08/Jm08/0Om08, Br,
2-125, 2-149

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run,
2-47

Fitting, Nipple, .25mal, 2-39, 2-41

Fitting, Nipple, .25npt, Brs, 2-33

Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-33,
3-47

Fitting, Nyl, Str, Bm04/Pm04, 3-73

Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-33

Fitting, Pipe, Bshg, M18 X 1.5, 2-25

Fitting, Pipe, E45, Spcl, 2-47

Fitting, Pipe, E90, Pf02/Pm02, 3-21

Fitting, Pipe, Plug, Metric, M18,Soc, 2-25,
2-59, 2-61

Fitting, Pipe, Plug, Pm02, Sq Head, 2-45

Fitting, Pipe, Plug, Pm08, Sq Head, 2-117

Fitting, Pipe, Plug, 2-25

Fitting, Plstc, Body, Spray, Pf04, 3-19

Fitting, Plstc, Cap, Pf12 Hex, 2-117

Fitting, Plstc, Cap, Spray, Pf04, 3-19

Fitting, Plstc, E90, Bm04/Pm02, 3-73

Fitting, Plstc, E90, Bm05/Bm05, Nyl, 3-47

Fitting, Plstc, E90, Bm06/Bm06, 3-5, 4-23

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-33

Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3

Fitting, Plstc, E90, Bm08/Bm08, 2-119,
3-47

Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-19, 3-75, 3-79

Fitting, Plstc, E90, Bm08/Pm04, 3-47

Fitting, Plstc, E90, Bm08/Pm06, 3-47,
3-79, 3-81

Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-19,
3-283, 3-25, 3-27, 3-29, 3-33, 3-47

Fitting, Plstc, E90, Bm12/Pf12, 3-5

Fitting, Plstc, E90, Bm12/Pm08, 3-3

Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
3-19, 3-33, 3-47

Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3

Fitting, Plstc, E90, Pf12/Pm12, 2-111

Fitting, Plstc, Pf12/Pf12, Bh, 2-111, 3-3

Fitting, Plstc, Pipe, Cap, Pf04, 3-21, 3-33,
4-23

Fitting, Plstc, Rst, .500d /.13id, 3-25

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21,
3-33

Fitting, Plstc, Str, Bm04/Bm08, 3-47

Fitting, Plstc, Str, Bm04/Pm04, 3-47

Fitting, Plstc, Str, Bm05/Pm04, 3-47

Fitting, Plstc, Str, BM06/BMO08, 3-55

Fitting, Plstc, Str, Bm06/Bm08, 3-51

Fitting, Plstc, Str, Bm06/Pm04, 3-33, 4-23

6-18

Fitting, Plstc, Str, Bm06/Pm06, 3-33

Fitting, Plstc, Str, Bm08/Pm04, 3-75, 3-77

Fitting, Plstc, Str, Bm08/Pm06, 3-19

Fitting, Plstc, Str, Bm08/Pm12, 3-23, 3-25,
3-27, 3-29

Fitting, Plstc, Str, Bm10/Bm10, 2-49, 2-53

Fitting, Plstc, Str, Bm12/Bm12, 2-117

Fitting, Plstc, Str, Bm12/Pm08, Nyl, 3-3,
4-3

Fitting, Plstc, Str, Bm12/Pm12, 2-117,
2-119

Fitting, Plstc, Str, Pf06/Qm10, Pvc, 3-47

Fitting, Plstc, Str, Pm02/Bm05, 4-23

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21,
3-33

Fitting, Plstc, Str, Pm04/Pm06, Nyl, 3-47

Fitting, Plstc, Str, Pm08/Pm08, 3-3

Fitting, Plstc, Str, Pm12/Pm12 1.60l, 3-3,
3-19, 3-33, 3-47

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-33

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
3-19

Fitting, Plstc, Tee, Bm06/Pm02/Bm06,
4-23

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-19, 3-29, 3-41, 3-55

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-23, 3-25, 3-35, 3-49, 3-51, 3-75,
3-79

Fitting, Plstc, Tee, Bm10/Bm10/Bm10,
2-31, 2-41

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-117, 3-13

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-19, 3-33, 3-47

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-25, 3-29, 3-33, 3-37, 3-41, 3-51,
3-55, 3-77, 3-81

Fitting, Plug, M16, Intake Manifold, 2-29,
2-31, 2-37

Fitting, Plug, Org, #6, Valve [Cec], 4-13,
4-15, 4-17

Fitting, Plug, 2-25

Fitting, Stl, Qdc, Bm04, 3-71

Fitting, Str, .19brb X .12mpt, 2-27

Fitting, Str, E90, .25npt, 2-33

Fitting, Str, 2-33

Fitting, Vacuum [M16-15-6h], 2-27, 2-29,
2-31, 2-37

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flange, 4-11

Flap, Battery, 2-15

Flapper, Valve, Pump, Water, 4-3

Flywheel, 5-5

Frame WIidt, Hppr, 2-95

Frame WIdt, Main, Replmt [M20 & T20],
29

Frame WIdt, Sqge, Lh, 2-107

Frame Widt, Sqge, Rh, 2-103

Frame WIdt, Sqge, Side Brush, 3-7

Fuelline, .31d Str/Str, Plstc, 2-43, 2-45

Fuelline, .31d Str/Str,Plstc[M20/T20 07],
2-45

Fuse, 015a, 2-71

Fuse, 10 Amp, 2-187

Fuse, 15 Amp, [Min-15], 2-187

Fuse, 20 Amp, [Min-20], 2-187

Fuse, 5 Amp, [Min-5], 2-187

Fuse, 50amp, 2-187

Fuse, 60 Amp, 2-187

G

Gasket Kit, Repair, Gas [Gm1.61 2007],
2-29, 2-31

Gasket Kit, Repair, Lpg [Gm1.61 2007],
2-37

Gasket, .25 1.88d 1.0id [Poron], 4-3

Gasket, 3.231d 3.630d .16Th, Ure, 2-121

Gasket, 4.051d 5.290d .19 [Buna], 4-3

Gasket, Body, Throttle [1.61], 2-29, 2-31

Gasket, Cover, Fuse Block, 2-71

Gasket, Cover, Hsng, Camshaft, 5-3

Gasket, Exhaust, 2hole, 3.4bc, 2-59, 2-61

Gasket, Fing, Pipe, Exhaust, 2-59, 2-61

Gasket, Head, Cyl, 5-3

Gasket, Lid, 2-121

Gasket, Manifold, Exhaust, 5-9

Gasket, Manifold, Intake, 2-27, 2-29, 2-31,
2-33, 59

Gasket, Pan, Oil, 5-8

Gasket, Plt, Hose, Vacuum, 2-125

Gasket, Plug, Relief Valve,Qil Press, 2-25,
5-7

Gasket, Pump, Oil, 5-7

Gasket, Sender, Fuel, 2-45

Gasket, Sqge, 1-1, 2-99

Gasket, Tank, Recvy, 2-121

Gasket, Tube [Pcv], 5-3

Gasket, 2-33

Gasspring, 180Ib, 03.0strk, 2-17

Gauge, Sensing, Level, 2-147

Gear, Drive, Oil Pump, 5-7

Gear, Ring, Drive, Oil Pump, 5-7

Geroler, Motor, Hyd, 4-5

Gerotor Set [Cl], 4-9

Gerotor Set, 4-8

Gerotor, Motor, Hyd, 4-11

Grill Widt, Front, 2-21

Grill, Eng, 2-23

Grill, Side, 2-17

Grip, Handle, .50d 4.0l Yel, 2-95

Grip, Handle, 1.0d 1.5l Blk (Disk Scrub
Head), 2-9

Grip, Handle, 1.25D 1.50L Blk, 2-9

Grip, Handle, 2-115, 2-123

Grommet, 0.38id, F/0.6h, .06 Matl, 3-73

Grommet, Blind, 4-23

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
35

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-27,2-33

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Grommet, Rbr, 0.50id, F/0.8h, .12 Matl,
3-64, 3-65, 3-67

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
3-45

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
35

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
3-19, 3-33

Guard Kit, Sqge, Ci [T20], 3-85

Guard Kit, Switch, Float, Replmt [T20],
2-121

Guard Widt, Brush, Side, 3-13

Guard WIdt, Pntd [M20/T20], 3-85

Guard Widt, Sqge Rep.BY1039069,
3-85

Guard Widt, Sqge [M20/T20 LH, M30 RH],
3-85

Guard Widt, Sqge [M20/T20 RH, M30 LH],
3-85

Guard Widt, Sqge [M20/T20/M30], 3-85

Guard Widt, Switch, Float, 2-121

Guard Widt, Top, Ohg, 3-67

Guide, RIr, 2-95

H

Handle WIdt, Drain, 2-121

Handle Widt, T, Hppr, 2-97

Handle Widt, Wand, 3-73

Handle, Valve, Pinch, Lh, 2-123

Handle, Valve, Pinch, Rh, 2-115

Harness [Fast, M20 And T20], 3-31

Harness, Adapter, 2-187

Harness, Eng [1.6l, Gm, E-cntrl], 2-187

Harness, Headlight [M20 And T20], 2-182

Harness, Injector, Gas [1.61,Gm,E-cntrl],
2-187

Harness, Injector, Lpg [1.61,Gm,E-cntrl],
2-187

Harness, Main [T20], 2-181

Harness, Manifold, Gas, 2-45

Harness, Spray, Nozzle, 3-75, 3-79

Harness, Warning / Backup [M20 & T20],
3-59, 3-61, 3-63

Harness, Warning / Ohg [M20], 3-64, 3-65

Harness, Wire [Ec-H20], 3-58

Harness, Wire [Fast Gen 2], 3-43

Harness, Wire, Eng, Gas [GM 1.6L 10],
2-187

Harness, Wire, Eng, Gas [Gm 1.6L], 2-187

Harness, Wire, Eng, Lpg [Gm 1.61 10],
2-187

Harness, Wire, Eng, Lpg [Gm 1.61], 2-187

Harness, Wire, Interface [Ec-H20], 3-58

Head Widt, Disk, Replmt, Jp (Japn Only),
2-89

Head WIidt, Disk, Std, Replmt, 2-89

Head Widt, Swing, Lower, 14.0, 2-89

Head, Cyl, 5-3

Head, Wand [17b/E], 3-73

Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl
by 1060942), 2-9

Headlight, 12Vdc, Oval, Halogen, 2-9

T20 Gas/LPG 331471 (4-1

Hinge WIdt, Door, 2-17, 2-23

Hinge Widt, Shrd, Lh, 2-23

Hinge WIdt, Shrd, Rh, 2-17

Hinge, .38pin .11 3.5w 06.01 6/0.38sl, 2-21

Hinge, .50pin .19 4.0w 06.01 3/0.44s,
2-105, 2-109

Horn, 12vdc, Dba [Wolo], 2-71

Hose [Epr To Manifold], 2-39, 2-41

Hose [Mixer To Epr], 2-39

Hose [Pcv], 5-3

Hose Assy, Sqg, 2-121

Hose Assy, W/1cuff, 1.0d, 030 1.25/, 2-97

Hose Assy, W/2cuff, 1.5d 90l 1.5/1.5, 3-69

Hose Assy, W/2cuff, 3.0d 141 3.0/3.0, 2-99

Hose Assy, Wand, Power, 3-71

Hose Kit, Hyd, Sqge Lift [T20], 2-141

Hose, 170mm [Ftv-Ptv], 2-33

Hose, 355mm [FI-Vrp], 2-33

Hose, 9.5mm X 290mm [Pcv], 2-33

Hose, 9.5mm X 450mm [Pcv], 2-27

Hose, Afmkt, Coolant Recvy, 05ft, 2-63,
2-69

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02ft, 3-23,
3-27

Hose, Afmkt, Pvc, Brd 0.50id 03ft, 3-19

Hose, Afmkt, Pvc, Brd 0.50id 08ft, 3-19,
3-25, 3-29

Hose, Afmkt, Pvc, Brd 0.62id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.62ld, 01Ft, Clr,
3-5

Hose, Afmkt, Pvc, Brd 0.75id 03ft, 2-119

Hose, Afmkt, Pvc, Brd 0.75id 08ft, 2-117,
2-119, 3-13

Hose, Afmkt, Pvc, Brd 0.75id 12ft, 3-3

Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr,
3-47,4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr,
4-23

Hose, Afmkt, Pvc, Brd, 0.381d, 02Ft, Clr,
3-55

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr,
3-51,4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr,
3-47

Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, Clr,
3-47

Hose, Afmkt, Pvc, Brd, 0.501d, 08Ft, Clr,
3-53

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr,
3-35, 3-37, 3-39, 3-41, 3-51, 3-55

Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr,
3-49, 3-75, 3-77, 3-79, 3-81

Hose, Afmkt, Pvc, Brd, 0.75id, 02ft, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.751d, 08Ft, Clr,
3-53

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr,
3-35, 3-39, 3-49

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-21

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-25,
3-29

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-33

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft, 3-47

Hose, Afmkt, Pvc, Clr, 0.38id, 01ft, 3-33

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-33

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-37,
3-41, 3-55

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-33

Hose, Afmkt, Rbr, Heater, 0.62id, 02ft,
2-31, 2-41

Hose, Afmkt, Vacuum, 0.16id 01it, 3-5

Hose, Air-Intk, Flex 4.00id 18.0l, 2-125

Hose, Balancing, Press, 045mm, 2-33

Hose, Balancing, Press, 680mm, 2-33

Hose, Coolant, Mold, 1.25id To 1.62id,
2-69

Hose, Drain, 3.00id X 48.0l, 2-115, 2-123

Hose, Drain, Eng Oil, 2-25

Hose, Fuel [Mixer To Epr, 22.57L], 2-41

Hose, Fuel, 0.31id [Evap Emission 07],
2-45

Hose, Fuel, .19, 2-27

Hose, Fuel, 0.18id, 29.0l, 2-69

Hose, Fuel, 0.31id 12.01, 2-43

Hose, Fuel, 0.31id 24.0l, 2-43

Hose, Fuel, 0.50id 21.0l, 2-43

Hose, Fuel, 0.50id, 21.0l, 2-45

Hose, Heater, 0.38ID, 2-29

Hose, Heater, 0.38id, 2-39

Hose, Heater, 0.62id, 024.01, 2-31

Hose, Heater, 0.62id, 038.0l, 2-41

Hose, Heater, E90, 0.62id 07.0 2.0, 2-49,
2-53

Hose, Heater, E90, 0.621d, 24.0 4.0, 3-55

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-37,
3-51

Hose, Heater, 2-27, 2-29

Hose, Hyd, 26.0l, 2-25

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-137

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-135

Hose, Hyd, Med06, Jf06e90I/Jf065str,038.0,
3-17

Hose, Hyd, Med06, Jf06str/Jf06str, 033.0,
2-135

Hose, Hyd, Med08, Jf08e45/Jf08str, 046.0,
2-139

Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0,
2-135

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-135

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-137

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-135

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-135

Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0,
2-135

6-19




CROSS REFERENCE

Hose, Hyd, Med12, Jf12str/Jf12str, 052.0,
2-135

Hose, Hyd, Spcl, Jf10e45/Jf10str,
58.0 (Replaced by 1039148), 2-133

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-133

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-133

Hose, Hyd, Suc20, Jf20Str/Jf20E90, 030.0,
2-135

Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0,
2-137, 2-139

Hose, Hyd, Tc04, Jf04e45/Jf04str, 044.0,
2-141

Hose, Hyd, Tc04, Jf04e45/Jf04str, 048.0,
2-141

Hose, Hyd, Tc04, Jf04E45/Qm06, 024.0,
2-141

Hose, Hyd, Tc04, Jf04E45/Qm06, 028.0,
2-141

Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0,
2-137

Hose, Hyd, Tc04, Jf04str /Jf04str, 20.0,
3-17

Hose, Hyd, Tc04, Jf04str /Jf04str, 39.0,
3-17

Hose, Hyd, Tc04, Jf04str/Jf04str, 036.0,
2-139

Hose, Hyd, Tc04, Jf04Str/QmO06, 028.0,
2-141

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-133

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-133

Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0,
2-137, 2-139

Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0,
3-17

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0,
3-17

Hose, Hyd, Tc06, Jf06Str/Jf06Str, 054.0,
2-137

Hose, Hyd, Tc08, JfO8E45/Jf08Str, 026.0,
2-135

Hose, Hyd, Tc08, Jf08e45/Jf08str, 052.0,
2-139

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-135

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-133

Hose, Hyd, Tc08, Jf08e90/Jf08str, 020.0,
2-139

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-135

Hose, Hyd, Tc08, Jf08e90/Jf08str, 084.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-137

6-20

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0,
2-135

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0,
2-135

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 040.0,
2-139

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-135

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-137

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-135

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2-133

Hose, Hyd, Tc 04, Jf04str /Jf04e45 , 35.0,
2141

Hose, Intake, Mold, 2.00id [Epdm], 2-49,
2-51, 2-53, 2-55

Hose, Intake, Mold, 2.00id, Gas [Epdm],
2-49

Hose, Intake, Mold, 2.00id, Lpg [Epdm],
2-53

Hose, Intake, Mold, 2.0id [Epdm M20/T20],
2-51, 2-55

Hose, Intake, Mold, 2.0id, Gas, 2-51

Hose, Intake, Mold, 2.0id, Lpg [Gm 2010],
2-55

Hose, Intake, Mold, 2.0id, Lpg, 2-55

Hose, Lpg, Med05, Pm04str/Sm04str,
14.01, 2-47

Hose, Lpg, Med05, PmO04str/Sm04str,
55.01, 2-47

Hose, Mold, .62 To .75 (Cut in 2), 2-39

Hose, Mold, .62 To .75, 2-33

Hose, Pvc, Brd, 0.25id 0.440d 157.21,ClIr,
3-71

Hose, Pvc, Clr, 0.38id 0.560d 22.00l,
2-27, 2-34, 2-63

Hose, Pvc, Clr, 0.38id 0.560d 48.00l, 3-3,
35

Hose, Pvc, Clr, 0.38id 0.560d 022.0l, 2-29,
2-39, 2-69

Hose, Pvc, Clr, 0.50id 0.690d 26.00l, 3-13

Hose, Pvc, Clr, 0.50id 0.690d 30.00I, 2-71

Hose, Pyu, 0.25id 0.380d 1220mml, Blk,
3-73

Hose, Radiator, Lower, Mold, 2-63, 2-69

Hose, Radiator, Mold, .75ld X .62Id (Cut in
two), 2-31

Hose, Radiator, Upper, Mold, 2-63

Hose, Rbr, 2.00id 2.500d 05.01, 2-49, 2-53

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-63

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1,
2-69

Hose, Supply, Gas, .25id, 2-39, 2-41

Hose, Vacuum, 0.22id X 03.0l, 2-29, 2-31,
2-37

Hose, Vacuum, 1.50id X 10ft, Gray, 3-71

Hose, Valve, Press Trim, 350mm, 2-33

Hose, Vent, E90, 0.62id[Gm1.61 2007],
2-51,2-55

Hose, Water, Coil, 0.38id 0.560d, 3-79,
3-81

Housing Assy, Vacfan, Scrbr, 2-125

Housing Kit, Pump, Water, 4-3

Housing Wldt, Brush, Drive, 2-81, 2-83

Housing WIdt, Swp, Scb, 2-85

Housing WIdt, Vacfan, Front [528], 2-125

Housing, Bottom, 4-23

Housing, Brg, Motor, Hyd, 4-5

Housing, Camshaft, 5-3, 5-11

Housing, Cplg, Qf / Pm08, 3-47

Housing, Motor, Hyd [En], 4-9, 4-11

Housing, Pump, 2-25

Housing, Sppt, Rear Wheel, 2-73

Housing, Throttle, 40mm [Bosch], 2-29,
2-31, 2-33, 2-37

Housing, Valve, 4-5

Housing, 4-7

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-21

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-73

Hub, Drive, Brush, Disk, 1.00B [6T], 2-89

Hub, Drive, Brush, Disk, 1.00b [6t], 3-7,
39

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-5, 2-7

Hub, Drive, Brush, Disk, 3Hole 5.8Bc, 2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-5,
27

Idler Assy, Brush, Replmt [M20/T20, M30],
2-81,2-83

Impeller, 9.5” Dia, 18 Blade (Machined),
2-125

Indicator, Press, 60psi, 2-147

Injector Kit, Fuel, Gas, 2-27

Insert, Cap, Mount, Es Pump, 4-3

Insert, Cplg, Qm, Bm08, 3-47

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr. Repair Info, Motor, 4-8

Instr, Maint, Wall Chart [T20], 3-88

Instr, Motor, Hyd, Repair [En], 4-9, 4-11

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Valve, Steering, Repair, 4-19

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-19

Insulation, Flame-Retardant, 0.5, 2-23,
2-43, 2-45

Insulation, Flame-Retardant, 0.50, 2-125

Insulation, Flame-Retardant, 0.75-0.88,
2-13,2-125

Insulation, Flame-retardant, 0.75-0.88,
2-13, 2-17

Insulation, Flame-Retardant, 1.0, 2-17

Insulation, Shrd, Eng, Gusset, 2-23

PO Gas/LPG 331471 (4-11)




CROSS REFERENCE

Insulation, Thermal, Hydraulic Blanket,
2-147

Insulation, 3-67

Isolator [Epr], 2-39, 2-41

Isolator, Box, Relay, 2-29, 2-31, 2-37

Isolator, Mtg, Vaporizer, Rbr, 2-33

Isolator, Rbr, 2-59, 2-61

Isolator, Vib, .50d, 2-25

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-63, 2-67,2-125

K

Key, Ignition [Set Of 2], 1-1, 2-15

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-57

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-125

Key, Sq, 0.25 X 0.25, 1.25I, 2-81, 2-83

Key, Valve Stem, 5-3

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9,
4-11

Key-Wdruff 0.25 1.00, 4-8

Kit, Bellows, Pump, Detgt, 4-20

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, Gear[Barns], 2-125,
4-10

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-101

Knob, Rnd, 1.04d 1.181 .25-20 Yel Plstc,
295

Knob, Star, 2.80d 4ear 1.11.31-18 Pyp,
299

Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc,
2-19

L

Label [User, Attention, ec-H20], 2-189

Label Kit, Panel, Repimt [T20 ec-H20
only], 2-15

Label Kit, Panel, Replmt [T20], 2-15

Label Set, Brush Indicator & Removal,
2-189

Label Set, Hi Temp, 2-189

Label Set, Info/Hzrd, Swpr / Scrbr, Tj
(Japan Only), 2-189

Label Set, Info/Hzrd, Swpr / Scrbr, 2-189

Label, Caution [Apply Parking Brake]
(Japan Only), 2-189

Label, Caution [Apply Parking Brake],
2-189

Label, Logo, 05.75L 2Color [ES], 2-189

Label, Logo, 07.95L 2Color [FaST], 2-189

Label, Logo, 12.3L 4Color [ec-H20], 2-189

Label, Logo, 16.9L 4Color [ec-H20], 2-189

Label, Model, 2Color [T20], 2-189

Label, Switch, Rocker [T20], 2-15

T20 Gas/LPG 331471 (4-1

Lamp Strobe, Amb [12-48 Vdc], 3-63, 3-65

Lamp, 12vdc [Speaker], 2-9

Lamp, Bulb, Fish, 3-61, 3-64

Lamp, Bulb, Strobe, 3-63, 3-65

Lamp, Flasher, Amb [12-48 Vdc], 3-61,
3-64

Lamp, Halogen [Speaker], 2-9

Latch Assy, Mtg, Tank, Lpg, W/Nut, 2-47

Latch Kit, Disk, Replmt [T20], 2-89

Latch Widt, Head, Disk, 2-89

Latch, Cover, 2-112

Latch, Door [Southco 91-562-07], 2-23,
2-103, 2-107

Latch, Hook, 2-105, 2-109

Latch, 2-17, 2-63, 2-81, 2-83, 2-95, 2-111,
2-112, 3-83

Lens, Blue, Option, F/ Revl / Fish Light,
3-61, 3-63, 3-64, 3-65

Lens, Lamp, Amb, Strobe/Flasher, 3-61,
3-63, 3-64, 3-65

Lens, Red, Option, F/ Revl / Fish Light,
3-61, 3-63, 3-64, 3-65

Light Kit, Fish, Ci [M20 And T20], 3-61

Light Kit, Fish, W/Ohg, Ci[M20 And T20],
3-64

Light Kit, Revl, Ci [M20 And T20], 3-63

Light Kit, Revl, W/Ohg, Ci [M20 And T20],
3-65

Light, Led, .312D, 2 Volt [Tri-Color]
(ec-H20 only), 2-15

Light, Panl, 14vdc, ,1.1X1.0, 2-15

Light, Tail, 12vdc, 2-9

Link Assy, Rod-End, M12, 2-93

Link, .25 1.4w 3.21 2/.5h, 3-85

Lip Kit, Debris, RepImt [T20], 2-95

Lock, Secondary, 2cav, Mp280 Sealed,
4-21

Magnet, Drive Brush, 2-47

Maint Kit, 400hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, 800hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, Gas, 400hr[M20/T20], 1-1

Maint Kit, Gas, 800hr[M20/T20], 1-1

Maint Kit, Lpg, 400hr[M20/T20], 1-1

Maint Kit, Lpg, 800hr[M20/T20], 1-1

Manifold Assy, Cntrl, Soltn, 2-119

Manifold WIdt, Cntrl, Soltn, 2-119

Manifold, Bar, Spray, 37.5inch, 2-117

Manifold, Exhaust, 5-9

Manifold, Gas, Relief, Valve, 2-45

Manifold, Intake [1.6l], 2-27, 2-29, 2-31,
2-33, 2-37

Manifold, Water, 3-47

Manual, Eng, Cd-Rom [Tier II,GM1.6L],
3-88

Manual, Oprtr [T20 Gas/Lpg En], 3-88

Manual, Oprtr [T20 Gas/Lpg Es], 3-88

Manual, Oprtr [T20 Gas/Lpg Fr], 3-88

Manual, Parts [T20 Gas/Lpg En/Jp], 3-88

Manual, Service [T20 En], 3-88

Manual, Service, Eng [Gm1.6l], 3-88

Manual, Service, Eng[Gm1.6l Em Cer],
3-88

Mat, Floor, 2-11

Media, Cd-Rom, Training [ec-H20
Tennant], 3-88

Mirror, Convex, 0.50D, 3-67

Mixer [E100lp Gm1.61 2010], 2-37

Mixer, Lpg [Gm 1.61], 2-33

Mixer, W/70deg Ftg, 2-37

Module Kit, Replmt [Ec-H20] (See
Breakdowns), 3-45

Module Kit, Replmt [Ec-H20], 4-23

Module, Ecu, Gas [Gm 1.6l], 2-27

Module, Ecu, Gas [Gm1.61 2010], 2-31

Module, Ecu, Gas [Gm1.61 2700], 2-29

Module, Ecu, Lpg [Gm 1.61], 2-33

Module, Ecu, Lpg [Gm1.61 2007], 2-37

Module, Ecu, Lpg [Gm1.61 2010], 2-37

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft,
3-45

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft,
2-11

Molding, Trim, Pvc, .08-.11 13.21, 2-45

Motor Kit, Pump, Repair,, 4-21

Motor Kit, Repimt [M20&T20], 2-125

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-20

Motor, Hyd Gear In 4.5 B 1500, 4-8

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
(See Breakdowns), 2-81, 2-83

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
(See Breakdowns), 3-7, 3-9

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500, 4-9

Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500
(See Breakdowns), 2-89

Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500,
4-11

Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000
(See Breakdowns), 2-73

Mount Widt, Eng, Gas/Lpg, 2-25

Mount Widt, Valve, Pinch, Lh, 2-123

Mount WiIdt, Valve, Pinch, Rh, 2-115

Muffler, Catalytic [Gm 1.6], 2-59

Muffler, Catalytic [Gm 1.61 2007], 2-61

Muffler, Catalytic [Gm 1.61 2010], 2-61

Muffler, Short [Non-Catalytic Gm1.6/3.0],
2-59

N

Nozzle kit, Spray, Ci [T20], 3-79

Nozzle Kit, Spray, W/Pwr Wand, Ci [T20],
3-81

Nozzle, Spray, Gun, 3-79, 3-81

Nozzle, Wand, Plstc, 14.0lg, 3-69

Nozzle, 3-79, 3-81

Nut, Coil, F/#8, 4-13, 4-15

Nut, Coil, Nyl Patch, 4-17

6-21




CROSS REFERENCE

Nut, Fing, M05-0.8 [Gm1.6L Lp 2010],
2-37

Nut, Hex, Fing, M6 X 1.00, 2-67

Nut, Hex, Fing, M8 X 1.25, 2-39, 2-41,
2-145

Nut, Hex, Jam, .31-24, 2-77

Nut, Hex, Jam, .50-20, Lh, 2-85

Nut, Hex, Jam, .50-20, 2-85, 3-11

Nut, Hex, Jam, M10 X 1.5, Ss, 2-47, 2-57

Nut, Hex, Jam, M20 X 1.5, 2-19

Nut, Hex, Lock, .25-20, NI, Ss, 2-79

Nut, Hex, Lock, .25-20, NI, 2-43, 2-45,
2-125

Nut, Hex, Lock, .31-18, NI, Thin, 2-17

Nut, Hex, Lock, .31-18, NI, 2-17, 2-57

Nut, Hex, Lock, .38-16, NI, Ss, 2-47, 3-11

Nut, Hex, Lock, .38-16, NI, Thin, 2-47,
2-79, 2-125

Nut, Hex, Lock, .50-13, NI, Ss, 2-101

Nut, Hex, Lock, .50-13, NI, Thin, 2-85

Nut, Hex, Lock, .50-20, NI, Thin, 2-85

Nut, Hex, Lock, .75-10, NI, 2-73

Nut, Hex, Lock, #08-32, NI, 2-15

Nut, Hex, Lock, M10 X 1.5, NI, Ss (Disk
Scrub Head), 2-9

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-101

Nut, Hex, Lock, M10 X 1.5, NI, 2-47, 2-63,
2-67, 2-145, 3-67, 3-85

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-85,
291, 2-93, 2-95

Nut, Hex, Lock, M12 X 1.75,NI, 2-25, 2-75

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-23,
2-79, 2-103, 2-107, 3-3

Nut, Hex, Lock, M4 X 0.7, NI, 2-17, 2-23,
2-64, 3-21

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-45

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-81,
2-83, 2-117, 3-13, 3-19, 3-25, 3-29

Nut, Hex, Lock, M5 X 0.8, NI, 2-17, 2-27,
2-33, 2-71

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 3-37,
3-41, 3-51, 3-55, 3-59, 3-61, 3-63,
3-64, 3-65, 3-83

Nut, Hex, Lock, M5 X 0.80, NI, 3-45, 3-75,
3-79

Nut, Hex, Lock, M6 X 1.0, NI, 2-17, 2-19,
2-21, 2-27, 2-33, 2-49, 2-53, 2-63,
2-71, 2-77

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-15,
2-59, 2-117

Nut, Hex, Lock, M6 X 1.00, NI, 2-11, 2-51,
2-55, 2-67

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-87,
2-89, 2-91, 2-93, 2-95, 2-97, 2-119,
2-121, 3-3, 3-75, 3-77

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-59,
2-61, 2-63, 2-69, 2-79, 2-81, 2-83,
2-89, 2-93, 2-95, 2-97, 2-99, 2-101,
2-103, 2-105, 2-107, 2-109, 2-111,
2-115, 2-123, 3-7, 3-13, 3-15

6-22

Nut, Hex, Lock, M8 X 1.25, NI, 2-9, 2-11,
2-23, 2-43, 2-45, 2-47, 2-49, 2-51,
2-53, 2-55, 2-57, 2-63, 2-69, 2-71,
2-77, 2-79, 2-105, 2-109, 3-15

Nut, Hex, M10 X 1.5 [Stover], 2-59

Nut, Hex, M10 X 1.50 [Stover], 2-59, 2-61

Nut, Hex, Sltd, .75-16, 2-75

Nut, Hex, Sltd, 1.12-18, 2-73

Nut, Hex, Sltd, M20 X 2.5, 8, 2-81, 2-83

Nut, Hex, Std, .25-20, 2-29, 2-31, 2-37

Nut, Hex, Std, .25-28, Lh, 2-77

Nut, Hex, Std, .25-28, 2-77, 2-79

Nut, Hex, Std, .31-18, 2-57, 3-67

Nut, Hex, Std, .38-16, 2-61

Nut, Hex, Std, M12 X 1.75, Ss, 2-105,
2-109

Nut, Hex, Std, M16 X 2.0, 2-21

Nut, Hex, Std, M5 X 0.8, 8, 2-25, 2-79

Nut, Hex, Std, M6 X 1.00, 8, 3-45

Nut, Hex, Std, M8 X 1.25, Brs, 2-25

Nut, Hex, Std, M8 X 1.25, Ss, 2-79, 2-91,
2-105, 2-109

Nut, Hex, Std, M8 X 1.25, 2-11, 2-57

Nut, Hex, Stover, M8 X 1.25, 2-67

Nut, Isolator, .38-16 Wall Th .015-.437,
3-75, 3-77

Nut, Low Crown, .50-20, 2-125

Nut, Manifold, Exhaust, M8 X 1.25, 5-9

Nut, Motor, Hyd, 4-5

Nut, Solenoid, 4-13, 4-15

Nut, T, M10 X 1.50 X 15.80d X 13.0I,
2-103, 2-107

Nut, T, M4 X 0.70, 2-5

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Thumb, M6 X 1.0, 30d, 3-73

Nut, Wheel, .50-20 X 60 Angle, 2-73

Nut-Hxslot .75-16  Plid, 4-8

(o)
Ohg Kit, Ci [M20 And T20], 3-67

P

Pad, Buff, 14.0d, Red, 2-5

Pad, High Productivity Stripping, 14.0d,
Blk, 2-5

Pad, Pedal, Brake, 3.96 2.36w 0.75, 2-77

Pad, Polish, 14.0d, White [1pad=1pc], 2-5

Pad, Scb, 14.0d, Blu [1pad=1pc], 2-5

Pad, Stripping, 14.0d, Brown [1pad=1pc],
2-5

Pad, Surf Prep, 14.0D Maroon,
[1PICK=1PAD], 2-5

Pad, Tank, Hyd [W/Psa], 2-145, 2-147

Paint, Airdry, Blk, 120z, 1-2

Paint, Airdry, Gray, 120z [Enamel], 1-2

Paint, Airdry, Iron Gray,120z[Pwdr Coat],
1-2

Paint, Airdry, Off-White, 120z, 1-2

Paint, Airdry, Teal, 120z, Solid, 1-2

Pan, Qil, W/ Baffle / Plug / Seal, 5-8

Panel Kit, Instmt, Replmt [T20 ec-H20
only], 2-15

Panel Kit, Instmt, Replmt [T20], 2-15

Panel Widt, Adj [2007], 2-11

Panel Widt, Adj, 2-11

Panel Widt, Filler, 2-9

Panel Widt, Gas, Repimt [W/Fast], 2-11

Panel Widt, Gas, Replmt, TJ (Japan only),
2-11

Panel Widt, Gas, Replmt, TJ [W/Fast]
(Japan only), 2-11

Panel Widt, Gas, Repimt, TJ, W/Es (Japan
only), 2-11

Panel Widt, Gas, Repimt, 2-11

Panel Widt, Gas, W/ Es, Replmt, 2-11

Panel Widt, LPG, Replmt [W/Fast], 2-11

Panel Widt, LPG, Replmt, TJ (Japan only),
2-11

Panel Widt, LPG, Replmt, TJ [W/Fas]
(Japan only), 2-11

Panel Widt, LPG, Replmt, TJ, W/Es
(Japan only), 2-11

Panel Widt, LPG, Replmt, W/Es, 2-11

Panel Widt, LPG, Replmt, 2-11

Panel WIdt, Shrd, Fan, 2-63

Panel, Access, Debris Tray, 2-97

Panel, Access, Door, 2-11

Panel, Access, Floor, 2-11

Panel, Instmt, Rh, Gas, Replmt, 2-15

Panel, Instmt, Rh, Lpg, Replmt, CE/TJ
(Japan only), 2-15

Panel, Instmt, Rh, Lpg, Replmt, 2-15

Pawl, Str, 2-81, 2-83

Pedal, Brake, Lock, 2-77

Pedal, Propel, 2-78

Pin Kit, Wheel, Ci [M20/T20/M30], 2-9,
3-13

Pin Widt, Front, 2-99, 3-9

Pin WIidt, Lift (Replaced By 9003478),
2-101

Pin Widt, 3-11

Pin, 0.63d 01.8I, 1/M10h, 2cham, 2-101

Pin, 30mmd X 215mml, 2-9, 3-13

Pin, Clevis, 0.19d X 0.63I, 2-93

Pin, Clevis, 0.25d X 0.75l, 2-77

Pin, Clevis, 0.25d X 2.44l, 2-93

Pin, Clevis, 0.31d X 0.75l, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-77

Pin, Clevis, 0.37d X 1.31l, 3-11

Pin, Clevis, 0.37d X 1.50l, 3-11

Pin, Clevis, 0.37D X 1.75L, 2-105, 2-109

Pin, Clevis, 0.37d X 1.75l, 2-85, 2-91, 3-11

Pin, Clevis, 0.37d X 2.00l, 2-93

Pin, Clevis, 0.50 D X 4.50l, 2-78

Pin, Clevis, 0.50d X 2.50l, 2-93

Pin, Clevis, 0.62d X 2.12l, 2-91

Pin, Clevis, 0.75d X 2.00l, 2-85, 2-91

Pin, Cotter, .062 X 0.50, 2-77

Pin, Cotter, .062 X 0.75, 2-93

Pin, Cotter, .094 X 1.00, 2-77, 2-91, 2-93,
3-7,3-1

Pin, Cotter, .094X0.75, 2-93

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Pin, Cotter, .125 X 1.00, 2-79, 2-105,
2-109

Pin, Cotter, .125 X 1.25, 2-81, 2-83, 2-91

Pin, Cotter, .125 X 2.00, 2-73

Pin, Cotter, .156 X 1.25, 2-85

Pin, Cotter, .156 X 2.00, 2-75

Pin, Cotter, Hair, 0.31d .058 Wir, 2-17

Pin, Cotter, Hair, 0.38d .072 Wir, 2-85,
291,293

Pin, Cotter, Hair, 1.00d .178 Wir, 2-9, 3-13

Pin, Cotter, Hair, Dbl, 2-9, 3-13

Pin, Dowel, Pump, Hyd, 4-7

Pin, Grvd, 0.43d 01.8I [303ss], 2-99, 3-9

Pin, Hitch, .375d X 3.12l, PI, 3-7, 3-9, 3-85

Pin, Lift, Drain, 2-121

Pin, Locating, Lpg, 2-47

Pin, Lock, Cyl Head, 14mm X 17mm, 5-3,
55

Pin, Lock, Transmission, 5-5

Pin, Locking, Steering, Tilt, 2-19

Pin, Retainer, 2-33

Pin, Ring, Lock, Hsng, Water Pump, 5-7

Pin, Roll, .187d X 1.62I, .187/.192, 2-9,
3-13

Pin, Valve, Steering, 4-19

Piston, Pump, Hyd, Gear, 4-5

Piston, W/ Pin, Std, 5-5

Pivot WIdt, Brush, Side, 3-11

Plate Assy, Orifice, 0.0105id, Green, 4-24

Plate Kit, Repair, 2-25

Plate Widt, Fan, Hub [Gm 1.6l], 2-57

Plate WIdt, Hose, Vacuum, 2-125

Plate Widt, Mtg, 3-45

Plate WIdt, Retainer, Sqge, 3-9

Plate Widt, Seat, 2-17

Plate, Backing, Brake, 2-75

Plate, Bmpr, Lh, 3-86

Plate, Bmpr, Rh, 3-86

Plate, Cam, 4-7

Plate, Cover, 4-7

Plate, Guard, Belt [Gm 1.6l], 2-25

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt,
2-63

Plate, Handle, 2-81, 2-83

Plate, Hook, Latch, 3-83

Plate, Hsng [Fast], 3-19

Plate, Inspection, 3-45

Plate, Label, Soltn Tank (ec-H20 only),
2-112

Plate, Mtg, Latch, 2-111, 2-112

Plate, Mtg, Light, 2-15

Plate, Mtg, Prop Rod, 2-121

Plate, Mtg, Pump, 3-45

Plate, Mtg, Relay, 2-29, 2-31, 2-37

Plate, Mtg, Seal, 2-21, 2-63

Plate, Mtg, Skirt, Scb Head, 2-87

Plate, Mtg, Valve, 3-25, 3-29, 3-37, 3-41,
3-51, 3-55

Plate, Orifice, 0.070id, 3-19

Plate, Orifice, 0.093id, 3-19

Plate, Seal, Sound, 2-23

Plate, Shield, Heat, Gas/Lpg, Replmt,
2-59, 2-61

T20 Gas/LPG 331471 (4-1

Plate, Skirt, Front, 2-87

Plate, Spacer, Motor, Hyd [En], 4-9, 4-11

Plate, Sppt, 2-77, 2-93

Plate, Stop, Brake, 2-77

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Wear, Steering Valve, 4-19

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-19

Plug Kit, Drain, Recvy, Ci [M20 & T20],
2-121

Plug Widt, Drive, Brush, Sweep, 2-81, 2-83

Plug Widt, Drive, Brush, 2-81, 2-83

Plug, .12npt, Ss, 2-29, 2-31, 2-33, 2-37

Plug, Bore, Valve, Relief, Qil Press, 5-7

Plug, Drain, Expandable, 4.75-6.00, 2-121

Plug, Drain, Oil Pan, M14 X 1.5 X 12, 5-8

Plug, Hole, Coolant, Eng Block, 5-5

Plug, Hole, Core, Eng Block, 5-8

Plug, Hole, Injector, 2-33, 2-37

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-15

Plug, Hole, Rnd, 0.81h, Blk, 2-11

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
2-11

Plug, Hole, Rnd, 1.00h .03-.12, Blk Ny,
2-11

Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl,
2-17

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
2-11

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-15

Plug, Hole, Soltn Tank, Blk Pyu, 2-111

Plug, Hose, Pyu, 2-115, 2-123

Plug, Hsng, Oil Pump, 5-7

Plug, Manifold, Intake, 2-27, 2-29, 2-31,
2-33, 2-37

Plug, Orifice, 0.060, Ss [Fast li+], 4-24

Plug, Orifice, Valve, Hyd, .040, 4-13, 4-17

Plug, Orifice, Valve, Hyd, .046, 4-15

Plug, Orifice, Valve, Hyd, .063, 4-15

Plug, Port, Sensor [Map], 2-27, 2-29, 2-31,
2-33, 2-37

Plug, Pump, Hyd, Gear, 4-5

Plug, Restrictor, 3-51

Plug, Rsestrictor, 3-55

Plug, 4-5

Poppet, Pump, Hyd, Gear, 4-5

Pouch, 3-47

Pulley, Tension, Belt, Timing, 5-11

Pump Assy, Column, Es (See
Breakdowns), 3-5

Pump Assy, Column, Es, 4-3

Pump Kit, Hyd, Rotating [Cessna], 4-7

Pump Kit, Mtg, Aux, Ci [M20 & T20], 2-143

Pump, Diaphragm, 4-21

Pump, Air, Ele, 12vdc, 3-21

Pump, Detgt, 12vdc, 3-21

Pump, Detgt, 14vdc, 150ml/Min 20psi (See
Breakdowns), 3-3

Pump, Detgt, 14vdc, 150mi/Min 20psi,
4-20

Pump, Diaphragm, 3-75, 3-79

Pump, Fuel, Hi Press [Gm 1.61/3.01], 2-43,
2-45

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdowns), 2-143

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Oil, 5-7

Pump, Soltn, 13.7vdc, 65psi [Fast li+],
3-33

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-19

Pump, Soltn, Ele, 13.7vdc,12/28psi, 3-45

Pump, Water [Gm], 5-7

Q
Qd36Gasket, Body, Throttle [1.61], 2-27

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Radiator (Replaced by 1045316), 2-64

Radiator, W/ Hyd Cooler [Side X Side],
2-67

Radiator, 2-64

Rail, Injector, Fuel, Plstc, 2-29, 2-31

Rail, Injector, Gas, W/ Press Reg, 2-27

Receptacle, Lamp [Speaker], 2-9

Regulator [Ep], 2-39, 2-41

Relay, 12vdc, 20a, Spdt, 2-187

Relay, 12vdc, 40a, Spdt N/O, 2-71, 3-19

Relay, 12vdc, 40a, Spdt, 2-187

Relay, 12vdc, 040a, Spdt No, 3-33, 3-45,
3-75, 3-79

Reservoir, Hyd, 10.0Gal, Replmt, 2-147

Resistor, Ele, Plug [430 , 2w], 3-58

Restrictor, Jet, Coolant, 2-33

Retainer, Boot, Steering Column, 2-19

Retainer, Camshaft, 5-11

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-75

Retainer, Skirt, Disk Head, 2-91

Retainer, Skirt, Front, 2-87

Retainer, Skirt, 2-87

Retainer, Sparkplug, 1 Way, 5-12

Retainer, Sparkplug, 2 Way, 5-12

Retainer, Sparkplug, 3 Way, 5-12

Retainer, Sqge, Side, Lh, 2-107

Retainer, Sqge, Side, Rh, 2-103

Retainer, Sqge, Wand [17b/E], 3-73

Retainer, Sqge, 3-7

Ring Kit, Piston, Std 78.95-79.02mm, 5-5

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .501, 2-99

Ring, Retainer, Steering Valve, 4-19

Ring, Retaining, Ext, 0.38d, [E-Ring],
2-99, 2-101, 3-9

6-23




CROSS REFERENCE

Ring, Retaining, Ext, 0.50d, Hd, 2-19

Ring, Retaining, Ext, 0.62d, Hd, 2-101

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-77

Ring, Retaining, Ext, 1.00d, Basic, 2-81,
2-83

Ring, Retaining, Pump, Hyd, 4-7

Ring, Retaining, 4-7

Rivet, Blind [S2500 Drvblock], 3-73

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-111, 2-112

Rivet, Plstc, .250 X 0.898, 3-69

Rivet, Plstc, .250d X 0.898, 2-19

Rivet, Plstc, .250d X 0.90, 3-47, 3-75, 3-77

Rod, Connecting, M08 X 45, 5-5

Rod, Hanger, Isolator, 2-61

Rod, Latch, 2-95

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-85

Rod-End, .25-28rh Fem 0.25b [Teflon],
2-79

Rod-End, .50-20lh Fem 0.50-20stud,
2-85

Rod-End, .50-20rh Fem 0.50b, 2-85

Rod-End, .50-20rh Mal 0.50b, 3-11

Rod, 2-77

Roller, Brg, 2-115, 2-123

S

Screen, Qil Pump, W/ Suc Pipe, 5-7

Screen, Pump, 3-5

Screen, Vacuum, 2-121

Screw, Adj, Valve, Hyd, 5-3

Screw, Btn, M8 X 1.25 X 16, Ss, 3-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-103,
2-107, 2-115, 2-123, 3-83

Screw, Btn, M8 X 1.25 X 25, Ss, 3-7

Screw, Btn, M8 X 1.25 X 40, Ss, 2-97

Screw, Cap, Motor, Hyd, 4-5, 4-11

Screw, Cap, 4-7

Screw, Flt, .25-20 X 1.00, Al, 2-125

Screw, Flt, .38-16 X 0.75, Al, 2-57

Screw, Flt, .38-16 X 1.00, Al, 2-57

Screw, Flt, .38-16 X 1.50, Al, 2-125

Screw, FIt, M10 X 1.5 X 25, 10.9, 2-103,
2-107

Screw, Flt, M8 X 1.25 X 25, 2-23

Screw, Flt, M8 X 1.25 X 30, Ss, 2-115,
2-123

Screw, Hex, .25-10 X 0.75, Fmg/a, Ss,
2-121

Screw, Hex, .25-20 X 0.50, 5, 2-25

Screw, Hex, .25-20 X 0.50, G5, 2-29,
2-31, 2-37

Screw, Hex, .25-20 X 0.75, G5, 2-29,
2-31, 2-37

Screw, Hex, .25-20 X 1.00, 5, 3-7, 3-9

Screw, Hex, .25-20 X 1.00, G5, 2-89

Screw, Hex, .25-20 X 1.75, Ss, 2-79

Screw, Hex, .25-20 X 2.25, Ss, 2-79

Screw, Hex, .31-18 X 1.75, 5, 2-57

Screw, Hex, .31-18 X 4.50, 5, 2-57

Screw, Hex, .31-24 X 0.75, NI, 2-79

6-24

Screw, Hex, .38-16 X 0.75, G5, 2-57

Screw, Hex, .38-16 X 0.75, NI, 2-81, 2-83,
37,39

Screw, Hex, .38-16 X 0.88, G5, 3-85

Screw, Hex, .38-16 X 1.00, 5, 2-43, 2-79

Screw, Hex, .38-16 X 1.00, G5, 2-89

Screw, Hex, .38-16 X 1.25, 5, 2-143

Screw, Hex, .38-16 X 1.25, G5, 3-75, 3-77

Screw, Hex, .38-16 X 1.25, NI, 2-79

Screw, Hex, .38-16 X 1.50, Ss, 3-11

Screw, Hex, .38-16 X 2.00, Ss, 2-79

Screw, Hex, .38-16 X 3.00, 5, 2-47

Screw, Hex, .38-16 X 3.75, 5, 2-47

Screw, Hex, .50-13 X 1.25, 5, 2-25

Screw, Hex, .50-13 X 1.50, 5, 2-85

Screw, Hex, .50-13 X 3.00, Ss18-8, 2-101

Screw, Hex, .75-10 X 4.00, 5, 2-73

Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-79, 3-81

Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-21

Screw, Hex, #10-24 X 0.50, Ss, 2-57

Screw, Hex, M07-1.00 X 23.0, 8.8, 2-25

Screw, Hex, M10 X 1.5 X 16, 8.8, 2-19

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-57

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-11,
2-25

Screw, Hex, M10 X 1.5 X 25, Ss, 2-85,
2-105, 2-109

Screw, Hex, M10 X 1.5 X 30, 8.8, 3-67

Screw, Hex, M10 X 1.5 X 30, Ss, 2-9,
2-111, 3-13, 3-85

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-59,
2-61

Screw, Hex, M10 X 1.5 X 35, Ss (Disk
Scrub Head), 2-9

Screw, Hex, M10 X 1.5 X 45, 8.8, 3-85

Screw, Hex, M10 X 1.5 X 80, 8.8, 3-85

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-61

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-67

Screw, Hex, M10 X 1.50 X 25, Ss, 3-86

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-86

Screw, Hex, M10 X 1.50 X 45, 8.8, 2-67,
3-86

Screw, Hex, M12 X 1.75 X 30, 8.8, 3-11

Screw, Hex, M12 X 1.75 X 30, Ss, 2-9,
2-95

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-75,
2-85, 2-91

Screw, Hex, M12 X 1.75 X 40, Ss, 2-95

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-9

Screw, Hex, M12 X 1.75 X 55, Ss, 2-95,
2-105, 2-109

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-25,
291

Screw, Hex, M16 X 2.0 X 90, 8.8, 2-21

Screw, Hex, M4 X 0.7 X 12, 8.8, 3-21

Screw, Hex, M4 X 0.7 X 20, 8.8, 3-75, 3-77

Screw, Hex, M4 X 0.70 X 10, Fmg, BIk,
2-111, 2-112

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-45

Screw, Hex, M4 X 0.70 X 50, Ss, 4-23

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-85,
3-85

Screw, Hex, M5 X 0.8 X 12, Ss, 3-13

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-69

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-17, 2-79

Screw, Hex, M5 X 0.80 X 12, Ss, 3-45

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-45

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-63,
2-145

Screw, Hex, M6 X 1.0 X 12, Ss, 3-83

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-21,
2-27, 2-33, 2-63, 2-71, 2-77

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-77,
2-79, 2-87, 2-91, 3-19, 3-21

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-17,
2-49, 2-53, 2-63

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-64

Screw, Hex, M6 X 1.0 X 20, Ss, 2-59, 2-61,
2-87, 2-91, 2-95, 2-117, 2-119, 2-121,
33

Screw, Hex, M6 X 1.0 X 25, Ss, 2-95,
2-105, 2-109

Screw, Hex, M6 X 1.0 X 50, 8.8, 2-45

Screw, Hex, M6 X 1.0 X 55, Ss, 2-89,
2-121

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-77

Screw, Hex, M6 X 1.00 X 12, Ss, 2-112,
3-45

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-11,
2-29, 2-31, 2-37, 2-39

Screw, Hex, M6 X 1.00 X 16, Fmg, 2-67

Screw, Hex, M6 X 1.00 X 16, Ss, 3-33

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-25

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-19, 2-21, 2-67, 3-45

Screw, Hex, M6 X 1.00 X 20, Ss, 2-105,
2-109

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-15, 2-51, 2-55, 2-67

Screw, Hex, M6 X 1.00 X 25, Ss, 2-121

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-29,
2-31, 2-37

Screw, Hex, M6 X 1.00 X 35, Ss, 3-45

Screw, Hex, M8 X 1.25 X 110, Ss, 2-99,
3-15

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-81,
2-83

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-57,
2-121, 3-11

Screw, Hex, M8 X 1.25 X 16, Ss, 2-81,
2-83

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-11,
2-17, 2-21, 2-23, 2-43, 2-45, 2-47,
2-49, 2-53, 2-57, 2-67, 2-69, 2-73,
2-77,2-125

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-11,
2-17, 2-23, 2-63, 2-69, 2-85, 2-87,
2-91, 2-95, 2-105, 2-109, 2-111, 2-115,
2-121, 2-123, 2-125, 2-149, 3-3, 3-5,
3-21, 3-33, 3-45, 3-59, 3-61, 3-63,
3-75, 3-79, 3-81

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-9,
2-11, 2-43, 2-45, 2-47, 2-49, 2-51,
2-53, 2-55, 2-63, 2-67, 2-115, 2-123,
2-145, 2-147

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-67, 2-71

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-87,
3-21, 3-25, 3-29, 3-37, 3-41, 3-51,
3-55

Screw, Hex, M8 X 1.25 X 25, Ss, 2-69,
2-79, 2-91, 2-95, 2-97, 2-111, 2-115,
2-119, 2-123, 3-7, 3-11, 3-15

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-115,
2-123

Screw, Hex, M8 X 1.25 X 30, Ss, 2-93,
2-95

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-77,
2-115, 2-123

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-67

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-79

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-43,
2-45

Screw, Hex, M8 X 1.25 X 45, Ss, 2-59,
2-61, 2-95, 2-101

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-79

Screw, Hex, M8 X 1.25 X 50, Ss, 2-89

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-11,
2-57

Screw, Hex, M8 X 1.25 X 60, Fl, 2-85

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-77

Screw, Hex, M8 X 1.25 X 70, Ss, 2-93

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-101

Screw, Motor, Hyd [En], 4-9, 4-11

Screw, Pan, #12-16 X 0.50, F/ Plstc,
2-121, 3-87

Screw, Pan, 12-16 X 0.50, F/ Plstc
(ec-H20 only), 2-112

Screw, Pan, M4 X 0.7 X 10, Ss, 2-103,
2-107

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-23

Screw, Pan, M4 X 0.7 X 16, Ss, 2-23, 3-3

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-17

Screw, Pan, M4 X 0.7 X 25, Ss, NI, 2-5

Screw, Pan, M4 X 0.7 X 35, Ss, 2-5, 2-79

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-63

Screw, Pan, M4 X 0.70 X 20, 4.8, 2-9

Screw, Pan, M5 X 0.8 X 12, Ss, 2-17, 2-23,
2-47, 2-117, 3-19, 3-25, 3-29, 3-83

Screw, Pan, M5 X 0.8 X 40, 4.8, 2-27, 2-33

Screw, Pan, M5 X 0.8 X 40, Ss, 2-81, 2-83,
3-19

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-75,
3-79

Screw, Pan, M6 X 1.0 X 12, Ss, NI, 2-97

Screw, Pan, M6 X 1.0 X 16, Ss, 2-93, 3-75,
3-77

Screw, Pan, M6 X 1.0 X 25, Ss, 2-97

Screw, Pan, M6 X 1.0 X 35, Ss, 2-5, 2-7

Screw, Pan, M6 X 1.0 X 40, Ss, 2-5

Screw, Pan, M6 X 1.00 X 16, 4.8, 2-57

Screw, Pan, M8 X 1.25 X 25, Blk, 2-11,
2-15,2-19

T20 Gas/LPG 331471 (4-1

Screw, Pan, M8 X 1.25 X 25, Ss, 2-95

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-111, 2-112

Screw, Pan, Phl, M4 X 0.70 X 20, Ss, 3-45

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-33, 3-37, 3-41, 3-51, 3-55

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-23

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-59, 3-61, 3-63, 3-64, 3-65

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-7

Screw, Set, M6 X 1.00 X 40, Ss [Cuppt],
3-73

Screw, Soc, .25-20 X 0.75, Al, 2-19

Screw, Soc, .38-16 X 1.50, Al, 2-25

Screw, Soc, .50-13 X 1.50, Al, 2-73

Screw, Soc, M12 X 1.75 X 55, 10.9, 2-25

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-73

Screw, Soc, M6 X 1.0 X 25, 12.9, 2-27

Screw, Soc, M6 X 1.0 X 45, 12.9, 2-27

Screw, Soc, M6 X 1.00 X 25, 12.9, 2-29,
2-31, 2-37

Screw, Soc, M6 X 1.00 X 45, 12.9, 2-29,
2-31

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-105,
2-109

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-105,
2-109

Screw, Soc, M8 X 1.25 X 70, 12.9, 2-37

Screw, Valve, Steering, 4-19

Screw, 2-39, 2-41, 4-8

Seal Kit, Cartridge, 4-13, 4-15, 4-17

Seal Kit, Motor [CI], 4-9, 4-11

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-19

Seal Replmt Kit, 4-8

Seal, Sponge, 0.88 1.00W 43.0L, 2-21

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-17

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-17, 2-23

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08it,
2-11

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-21

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-111, 2-112

Seal, Drive, Rear, Grease Cav, 2-73

Seal, Foam, 0.50, 2-11

Seal, Oil, Cshtft, 5-5

Seal, Org, .069 X 3.06id, 2-143

Seal, Org, .072 X 00.35id #04, 4-15

Seal, Org, .078 X 00.47id #06, 4-13, 4-15

Seal, Org, .078 X 00.47id 06, 4-17

Seal, Org, .087 X 00.64id #08, 4-15

Seal, Org, Bolt, Cover, Camshaft Hsng,
5-11

Seal, Org, Cap, Fltr, Oil, 5-8

Seal, Org, Cap, 5-3

Seal, Org, Hsng, Oil Pump, 5-7

Seal, Org, Oil Pump, 5-7

Seal, Org, Press Switch / Drain Plug, 5-7,
5-8

Seal, Org, Sensor, Temp [Epr], 2-39, 2-41

Seal, Org, Throttle Body, 2-33

Seal, Org, Water Pump, 5-7

Seal, Org, 2-33

Seal, Panl, Instmt, 2-11

Seal, Plug, Drain [Nitrile], 2-121

Seal, Radiator, Upper, 2-71

Seal, Radiator, 2-63

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-15

Seal, Ring, Pipe, Suc, Oil Pump, 5-7

Seal, Seat, Valve, 5-3

Seal, Shaft, Drain Plug, 2-121

Seal, Wiper, 2-95

Seal, Wire, 14/16ga [Wp / Mp280 Sealed)],
4-21

Sealant, Tube, Ds, 5-8

Seat, Rotator, Valve, 5-3

Seat, Spring, Valve, 0.333, 5-3

Seat, Spring, Valve, 5-3

Seat, Suspension, W/1 Arm And Belt, 2-17

Seat, Valve, Exhaust, [+0.2mm], 5-3

Seat, Valve, Exhaust, [+0.4mm], 5-3

Seat, Valve, Exhaust, Std, 5-3

Seat, Valve, Intake, [+0.2mm], 5-3

Seat, Valve, Intake, [+0.4mm], 5-3

Seat, Valve, Intake, Std, 5-3

Send-Unit, Fuel [2007], 2-45

Send-Unit, Fuel, 2-43

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-147

Sensor [T Map], 2-29, 2-31, 2-37

Sensor [Tmap], 2-27, 2-33

Sensor, Exhaust, Tailpipe, 2-61

Sensor, Level, Lig, 14vdc 01a .62-11,
2-112, 2-121, 3-5

Sensor, Oxygen [Gm 1.6L/3.0L 2007], 2-61

Sensor, Oxygen, 2-59

Sensor, Position, Cshit, 2-25, 5-7

Sensor, Spd / Dir, 6-30vdc, 2-79

Sensor, Temp [Epr], 2-39, 2-41

Sensor, Temp, Coolant, 2-25

Sensor, Temp, Water [Rework For 1.6GM],
2-25

Shaft Widt, Arm, Lift, 2-93

Shaft Widt, Brake, 2-77

Shaft Widt, Pedal, Brake, 2-77

Shaft, Brush, Idler, 2-81, 2-83

Shaft, Motor, Hyd, 4-5

Shaft, Output, Motor, Hyd [En], 4-9

Shaft, Output, Motor, Hyd, 4-11

Shaft, Output, 4-8

Shaft, Pump, Water, 4-3

Shaft, Pump, 4-7

Sheave Assy Kit, Repair, 2-57

Sheave, 5.00dia [Gm1.61 2007], 2-57

Sheave, Cshft, 5-5

Sheave, Mach [Gm1.6l], 2-57

Shield Kit, Debris, Repimt [T20], 2-95

Shield Kit, Side, Replmt [T20], 2-103,
2-107

Shield WIdt, Switch, Float, 2-121

Shield, Heat, Gas/Lpg, Repimt (Japan
Only), 2-61

Shield, Heat, Gas/Lpg, Repimt, 2-61

6-25




CROSS REFERENCE

Shield, Manifold, Exhaust, 5-9

Shield, Starter [1.6l], 2-25

Shield, Tray, Debris [Trimmed], 2-95

Shim Kit, 4-7

Shim, Washer, 0.88d 0.51b .020, 2-125

Shim, Washer, 0.88d 0.51b .060, 2-125

Shock Absorber, 2.3 Strk, 2-79

Shoe, Brake, 180 X 30mm, 2-75

Shoe, Plstc, Sqge, 14.0, 3-69

Shrd Widt,Fan,G/Lp, Repimt
[M20/M30/T20], 2-67

Shrd WIdt,Fan,G/Lp, Repimt [TJ] (Japan
Only), 2-67

Shroud Assy, Eng, 2-23

Shroud WIidt, Fan, 16.25d [Side X Side],
2-67

Shroud, Front, Trimmed, 2-21

Shroud, Seat, 2-17

Skirt, Debris, Eng Radiator, 2-63

Skirt, Eng Fan, Gas / Lp, 2-67

Skirt, Front, Disk Head, 1-1, 2-91

Skirt, Neo, .06, 06.85w 27.95I, 08 Hole,
1-1

Skirt, Neo, .06, 07.63w 51.521, 11 Hole,
2-87

Skirt, Neo, .06, 12.00w 45.88I, 07 Hole,
1-1, 2-87

Skirt, Neo, .18, 10.37w 27.95I, 12 H&S,
1-1

Sleeve, 0.31b 0.50d 0.3, Ss, 2-105, 2-109,
2-121

Sleeve, 0.49b 0.68d 1.21 [304ss], 2-95,
2-105, 2-109

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Fing, 0.48b 1.25/0.88d 0.6l, Stl,
2-95

Sleeve, Nyl, #37 05.01, 2-73

Sleeve, Nyl, 1.22id 14.01, 2-141

Sleeve, P/M, 0.31B 0.44D 1.2L [430Ss],
2-97

Sleeve, P/M, 0.31b 0.50d 0.3 [430ss],
2-115, 2-123

Sleeve, P/M, 0.31b 0.50d 0.7 [430ss],
2-99, 2-115, 2-123

Sleeve, P/M, 0.31b 0.50d 0.91 [430ss],
2-59, 2-61, 2-81, 2-83, 2-89

Sleeve, P/M, 0.34b 0.63d 0.61, Bnz, 2-101

Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz, 2-99

Sleeve, P/M, 0.37b 0.50d 0.6l [430ss],
3-11

Sleeve, P/M, 0.43b 1.00d 1.0, Stl, 2-43

Sleeve, P/M, 0.47b 0.75d 0.5l [430ss],
2-85, 2-91

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8, 3-5

Sleeve, Throttle, Plstc [Bosch], 2-33

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17

Solenoid, #8, 12vdc, 4-13, 4-15, 4-17

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Spacer Plate, 4-8

Spacer, Fan, Taper [2007], 2-57

Spacer, Fan, 2-57

Spacer, Hub, Keyed, 2-89, 3-7, 3-9

6-26

Spacer, Plstc, Ny, 2-17

Spacer, Rlr, 2-95

Spacer, Sppt, Fltr Lock Off, 2-33

Spacer, Sqge, Side Brush, Rbr, 3-9

Spacer, Strap, Adj, Alternator, 2-57

Spacer, Valve, Steering, 4-19

Spacer, 2-89, 3-7, 3-9

Sparkplug [Gm ], 1-1

Sparkplug [Gm, 1pick=1plug], 1-1

Sparkplug, 5-12

Spool, Pilot, Hyd, 4-13, 4-15, 4-17

Spring Kit, Flat, Replmt [T20], 2-93

Spring Kit, Scu [CI], 4-19

Spring, 3/4 X 16 [Gm1.6L 2010 Lpg], 2-41

Spring, Cmpr, 0.970d .11wir 2.5, 2-95

Spring, Cmpr, 0.400d .04wir 00.61, Ss,
3-73

Spring, Cmpr, 0.420d .06wir 1.501, 2-89

Spring, Cmpr, 0.90d .042wir 02.01, 2-99

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-19

Spring, Dsl, 1.000d 0.50id 1.7, 2-101

Spring, Extn, 0.750d X 0.09wir, 2.5I,
2-105, 2-109

Spring, Extn, 0.750d X 0.12wir, 4.31, 2-79

Spring, Extn, 1.690d X 0.20wir, 9.5, 2-93

Spring, Extn, 1.680d X .203wir, 7.5l, 2-85

Spring, Flat, .06 X 4.13 X 6.51 4 Hole, 2-93

Spring, Flat, Retainer, Screen, 2-97

Spring, Keeper, 2-101

Spring, Motor, Hyd, 4-5

Spring, Tors, 0.75id .06wir 02.8coil, 2-77

Spring, Tors, 1.13id .12wir 02.3coil Rh,
2-77

Spring, Valve, Relief, Oil Press, 5-7

Spring, Valve, 5-3

Spring, Wir, 0.08d, Brake, Parking, 2-77

Spring, Wir, 0.16d, Brush Retaining [T5],
2-5

Spring, Wir, 0.16d, Brush Retaining, 2-5,
2-7

Spring, Wir, 0.25d, Return, Brake, 2-75

Spring, 4-5

Sprocket, Camshaft, 5-11

Sprocket, Crankshaft, 5-11

Squeegee Assy, Sba, Linatex, 1-2, 3-7

Squeegee Assy, Sba, Ure, 1-2, 3-7

Squeegee Kit, Rear, Replmt [M20/T20],
2-99

Squeegee WIdt, Rear, 2-99

Starter, 12vdc [Delco] (Mar. 2006 and
Newer), 5-5

Starter, 12vdc [Gm] (Before Mar. 2006),
5-5

Steer-Control, Hyd#05, 06.1 2030 (See
Breakdowns), 2-19

Steer-Control, Hyd05, 06.1 2030, 4-19

Stem, Valve, Hyd [4w2p], 4-17

Stem, Valve, Hyd, 4w2p, 4-13, 4-15

Stem, Valve, Hyd, 4-13, 4-15, 4-17

Stop, Rotation, 2-101

Strainer WIdt, Trough, Debris 4.3w 15.L,
2-97

Strainer, Hyd, 25gpm 100mesh Psi,
2-147

Strainer, Hyd, 025gpm 100mesh 03psi, 1-1

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5I,
35

Strap, Adj, Alternator, 2-57

Strap, Mtg, Tank, Lpg, Hinge, 2-47

Strap, Mtg, Tank, Lpg, 2-47

Strap, Rbr, 13.2I [2/S Hooks], 3-75, 3-77

Strap, Rbr, Tie-Down, 2/Hooks 19.01, 2-71

Strap, Sppt, 2-79

Strap, Static, .19 1.1w 25.01 W/ Grommet,
295

Strap, Static, W/Grommet, .19 1.1w 25.01
(Disk Scrub Head), 2-9

Strap, Tank, Gas, 2-43, 2-45

Strip Mtg, Seal, 2-21

Strip, Non-Slip, 0.50w 06.01, 2-99

Strip, Rbr, 0.06 03.54w 03.5] [Neo/60],
3-45

Stud, .31-18 2.75 M8 X 1.25, Ss, 2-99

Stud, Ball, .39d .31-16, Gasspring, 2-17

Stud, M05-0.8 [Gm1.6L Lp 2010], 2-37

Stud, M10 X 1.50 [35], 2-57, 2-59, 2-61

Stud, Manifold, M8 X 28, 5-9

Stud, Manifold, M8 X 96, 5-9

Stud, Starter, M08 X 1.25, 5-5

Stud, Wheel, .50-20 X 1.501, 0.370th, 2-73

Support Widt, Sqge, Lh Rear, 3-85

Support Widt, Sqge, Rh Rear, 3-85

Switch Assy, Press, 3.0, 19.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-21

Switch, Ignition [Ku], 2-15

Switch, Indicator, Qil Press [2010], 2-25,
57

Switch, Indicator, Oil Press, 2-25, 5-7

Switch, Press, 0006psi Dpdt, 2-25

Switch, Press, 10psi, Spst, 3-19

Switch, Press, 12vdc 08a Spst Nc 0070psi,
2-47

Switch, Press, 50 Psi, Pm02, 3-47

Switch, Rocker, Dpdt On/Off/On, 2-15

Switch, Rocker, Dpdt, On / None / On,
3-75, 3-719

Switch, Rocker, Spst, Mom, 3-45

T

Tank Kit, Soltn, W/ Bracket, Replmt, 2-111

Tank, Coolant, 03.30w 4.7hi 04.71,1liter,
2-69

Tank, Coolant, 03.6w 04.1hi 05.5l,1liter,
2-69

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-63

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.26Gal, gas, Replmt, 2-43

Tank, Fuel, 11.2gal, Gas, Repimt [2007],
2-45

Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq],
2-47

Tank, Recvy, Trimmed, 2-121

b0 Gas/LPG 331471 (4-11)




CROSS REFERENCE

Tank, Soltn, W/ Es [T20], 2-111

Tank, Soltn, W/ Label, 2-111

Terminal, Bullet, Mal, .157d, 12ga, 3-61,
3-63, 3-64, 3-65

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-21

Thermostat, W/ Hsng And Seal, 5-3

Thrust Bearing, 4-8

Tie, Cable, 6.0l, 1.25d Max, 3-64, 3-65

Tie, Cable, 11.3I, 2.75d Max, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-15, 2-27, 2-29, 2-67, 2-73, 2-83,
2-141, 3-19, 3-64, 3-65

Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D,
3-47

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
4-23

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
3-19, 3-25, 3-37

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-2

Tire, Drive, Scrbr, Non-Skid, 18.0X6.0,
2-73

Tire, Drive, Scrbr, Pu, Grey,
18.0X6.0 (Optional Polyurethane),
2-73

Tire, Idler, Scrbr, Blk, 16.0X3.5, 2-75

Tire, Idler, Scrbr, Pu, Grey,
16.0X3.5 (Optional Polyurethane),
2-75

Transport Kit, Ci [T20], 3-83

Tray Kit, Debris, Repimt [T20], 2-97

Tray Widt, Fuel, 2-43, 2-45

Tray Widt, Lpg, 2-47

Tray, Debris, Trimmed, 2-97

Tray, 3-75, 3-77

Tread, Non-Skid, 01.9w 08.0l, 2-9

Tread, Non-Skid, 02.2w 11.5l, 3-13

Tread, Non-Skid, 03.0w 11.6l, 2-9, 2-11,
2-78

Tube [Pcv], 5-3

Tube Assy, Plug, Drain, 2-121

Tube Kit, Hyd, Case Drain [M20/T20], 2-83

Tube Kit, Tank, Recvy, Repimt, 2-123

Tube Kit, Tank, Soltn, Replmt, 2-115

Tube WIdt, Exhaust, 1.6d, 2 Fing, 2-61

Tube WIdt, Exhaust, Gas/Lpg, 2-59

Tube Widt, Leg, Ohg, Lh, Pntd, 3-67

Tube Widt, Leg, Ohg, Rh, Pntd, 3-67

Tube WIdt, Plug, Drain, 2-121

Tube WIdt, Tee, 2-49, 2-51, 2-53, 2-55

Tube Widt, Torque, 2-85, 2-91

Tube WIdt, Vacuum, 2-97

Tube, 0.50d 0.32b 00.4l, Ss, 2-115, 2-123

Tube, 00.38d 00.26b 00.3I St Plt,
2-79

Tube, 00.50d 00.38b 00.61 Stl, 2-79

Tube, Air Bleed, .62d 2.21 .12npt Alm,
2-27,2-34

Tube, Bleed, Air, .620d 2.21 .12npt, Alm,
2-29, 2-39

Tube, Coolant, 1.3d, Lower, 2-69

Tube, Coolant, Lower, 1.3d, 2-63

Tube, Distribution, Water, 2-117

T20 Gas/LPG 331471 (4-1

Tube, Ds, 5-8

Tube, Exhaust, 1.5d, 2-59

Tube, Exhaust, Fing, 1.5d [M20/T20 2007],
2-61

Tube, Hyd, 08 Jf08/Jf08, 3-15

Tube, Hyd, 08 Jf08/Jm08, 2-81

Tube, Hyd, Brush Return, W/ Cd
[M20/T20], 2-83

Tube, Hyd, Main Return [M20], 2-145

Tube, Hyd, Sqge, 2-145

Tube, Pvc, Clr, 4.0 [Shc80], 3-23, 3-25,
3-27, 3-29

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-73

Tube, Rnd, 3.00d 2.90b 02.01, Ss, 2-115,
2-123

Tube, Vacuum, 2-9

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal [1pick=1box],
3-69

Tubing Connctr.Kit, Gorman Pmp, 4-20

U
Upper Hsg Kit, Pump, Repair,, 4-21

\'/

Valve Assy, Relief [CI], 4-19

Valve Assy, Water, Solenoid , 12vdc,
2-117,2-119

Valve Assy, Water, Solenoid, 12vdc, 3-13,
3-51

Valve Kit, Poppet, Gorman Rupp, 4-20

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Ball, 04pf, Chm W/ Handle, 2-43

Valve, Body, Throttle, Lpg, 2-34

Valve, By-Pass, Oil Fltr, 5-8

Valve, Check, 0002psi [Fast li+], 4-24

Valve, Check, 0002psi Bm04/Bm04, 3-21

Valve, Check, 0005psi [Fast li+], 4-24

Valve, Check, 0005psi Bm06/Bm08, 3-33

Valve, Check, 0005psi Pm04/Bm06, 3-47

Valve, Check, 2Gpm .5Psi Bm08/Bm08,
3-55

Valve, Check, 2gpm .5psi Bm08/Bm08,
3-51

Valve, Check, Pump, Water, 4-3

Valve, Check, 2-33, 4-13, 4-15, 4-17

Valve, Cntrl, Hyd (See Breakdowns), 2-149

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdowns), 3-15

Valve, Cntrl, Hyd [M20 And T20], 4-13

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
4-17

Valve, Cntrl, Hyd, 4-15

Valve, Cntrl, Water, 3-73

Valve, Exhaust, 5-3

Valve, Fuelock, Lpg, Wire Connector, 2-33

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/0Om08 5000psi,
3-15

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdowns), 3-15

Valve, Intake, 5-3

Valve, Lock Off [Gm 1.6L 2010], 2-41

Valve, Lock Off, 2-39

Valve, Lpg, Press Relief [Rego], 2-47

Valve, Motor, Hyd, 4-5

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Relief, Oil Press, 5-7

Valve, Relief, 4-13, 4-15, 4-17

Valve, Shutoff, 3-79, 3-81

Valve, Solenoid, 12vdc, Water Flow, 3-25,
3-29, 3-37, 3-41, 3-55

Valve, Stem, No, 4-13, 4-15, 4-17

Valve, Trim, Fuel, Normal Flow, 2-34

Valve, Vent, Air, Float Type, 3-47

Valve, Water, 12vdc, 6.0mm, 04pf, 3-19

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-33

Vaporizer [Mixer E100lp Gm1.61 2010],
2-37

Video, Oprtr, Dvd [W/Checklist T20], 3-88

w

Wand Assy, Power, 3-73

Wand Kit, Vac, Sqge, Ci [T20], 3-69

Wand, Dbl Bend, 38.1mmd, 3-73

Washer, Belleville, .31, 2-79

Washer, Flat, .78b 1.75d .18, Ss, 2-121

Washer, Flat, #06, 2-63, 3-69, 3-75, 3-77

Washer, Flat, #08, Ss, 2-5

Washer, Flat, #08, 2-17

Washer, Flat, #10 Ss, 2-79

Washer, Flat, #10, Ss, 2-27, 2-33, 3-3,
3-19, 3-25, 3-29, 3-79, 3-81

Washer, Flat, #10, 2-17, 2-23, 2-57, 2-71,
3-75, 3-79

Washer, Flat, 0.25 Fendr, 2-17, 2-23

Washer, Flat, 0.25 Sae, 2-17, 2-19, 2-27,
2-33, 2-43, 2-49, 2-53, 2-59, 2-63

Washer, Flat, 0.25 Std, 2-25, 2-63, 2-71,
2-77, 2-79, 3-19, 3-21

Washer, Flat, 0.25, Fendr, 2-64, 2-67

Washer, Flat, 0.25, Sae, 2-29, 2-31, 2-37,
2-45, 2-61, 2-67, 3-45

Washer, Flat, 0.25, Ss, 2-7, 2-87, 2-89,
291, 2-95, 297, 2-117, 2-119, 2-121,
3-3, 3-83

Washer, Flat, 0.25, Std, 2-11, 2-25, 2-29,
2-31, 2-37, 2-39, 2-67

Washer, Flat, 0.27B 0.69D .05, Ss, 3-33

Washer, Flat, 0.27b 0.69d .05, Ss, 2-7,
2-112, 3-45

Washer, Flat, 0.31 Sae, 2-11, 2-57, 2-73,
2-79, 2-105, 2-109

Washer, Flat, 0.31 Std, 2-79, 2-147

Washer, Flat, 0.31, Hardened, 2-57

Washer, Flat, 0.31, Sae, 2-57, 2-97, 2-115,
2-123

6-27




CROSS REFERENCE

Washer, Flat, 0.31, Ss, 2-59, 2-63, 2-87,
2-89, 2-93, 2-95, 2-99, 2-101, 2-105,
2-109, 3-3, 3-7, 3-11

Washer, Flat, 0.31, Std, 2-9, 2-11, 2-17,
2-19, 2-21, 2-23, 2-43, 2-45, 2-47,
2-49, 2-51, 2-53, 2-55, 2-57, 2-61,
2-63, 2-67, 2-69, 2-73, 2-77, 2-81,
2-83, 2-85, 2-91, 2-93, 2-111, 2-115,
2-119, 2-121, 2-123, 2-145, 3-11,
3-13, 3-15, 3-67, 3-75, 3-79, 3-83

Washer, Flat, 0.32b 1.00d .12, Ss, 2-11,
2-17, 2-23, 2-95, 2-97, 2-111, 2-115,
2-121, 2-123, 2-125, 2-149, 3-5, 3-21,
3-33, 3-45, 3-59, 3-61, 3-63, 3-79,
3-81

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-19

Washer, Flat, 0.38 Sae, 2-25, 2-57, 2-79,
2-85, 2-101, 2-143

Washer, Flat, 0.38 Std, 2-17, 2-43, 2-47,
2-79, 2-101, 3-7, 3-9, 3-67

Washer, Flat, 0.38, Hardened, 2-25, 2-39,
2-41

Washer, Flat, 0.38, Sae, 2-57, 2-61

Washer, Flat, 0.38, Std (Disk Scrub Head),
29

Washer, Flat, 0.38, Std, 2-61, 2-67, 2-89,
2-111, 3-75, 3-77, 3-85, 3-86

Washer, Flat, 0.38b 0.88d .08, Ss, 2-61,
2-69, 2-101

Washer, Flat, 0.38b 1.25d .12, Neo, 2-97

Washer, Flat, 0.40b 1.12d .12, Ss, 2-57,
2-63, 2-67, 2-125, 3-67

Washer, Flat, 0.41b 1.25d .12, Pye, 2-17

Washer, Flat, 0.44b 1.00d .08, Ss, 2-9,
2-95, 2-97, 3-13, 3-85

Washer, Flat, 0.50 Sae, 2-19, 2-25, 2-63,
2-75, 3-11

Washer, Flat, 0.50 Std, 2-25

Washer, Flat, 0.50, Std (Disk Scrub Head),
29

Washer, Flat, 0.50, Std, 2-9, 2-25, 2-95

Washer, Flat, 0.53b 1.88d .12, Stl, PI, 2-11,
2-25, 2-99

Washer, Flat, 0.56b 1.38d .11, Ss, 2-85,
2-91, 2-93, 2-105, 2-109

Washer, Flat, 0.62 Sae, 2-21

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-79, 3-81

Washer, Flat, 0.69b 1.19d .06, Stl, P,
2-101

Washer, Flat, 0.75 Sae, 2-73

Washer, Flat, 0.76b 1.50d .06, Ss, 2-75

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-115,
2-123

Washer, Flat, 0.81b 1.06d .06, Stl, 2-63,
2-67

Washer, Flat, 08, Ss, 4-23

Washer, Flat, 08, 3-45

Washer, Flat, 1.15b 1.75d .08, Stl, 2-15

Washer, Flat, 1.26B 1.88D .13, Stl, PI, 2-9

Washer, Flat, 1.26b 1.88d .13, Stl, 3-13

Washer, Flat, 1.39b 2.12d .13, Stl, 2-73

6-28

Washer, Flat, 10, Ss, 3-33, 3-37, 3-41,
3-45, 3-51, 3-55

Washer, Flat, 10, 3-45, 3-59, 3-61, 3-63,
3-64, 3-65

Washer, Flat, 2.16b 3.50d .16, Felt, 2-73

Washer, Flat, Belleville, .25, 2-95, 2-105,
2-109

Washer, Flat, Belleville, .31, 2-57, 2-115,
2-123, 2-125, 3-11

Washer, Flat, Belleville, .38, 2-61, 2-79,
2-105, 2-109

Washer, Flat, Belleville, .50, 2-95, 2-105,
2-109

Washer, Flat, M21.0b X 37d X 3, 2-75

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, Int, #10, Ss, 3-19

Washer, Lock, Int, 0.25, 3-45

Washer, Lock, Int, 0.38, 2-57

Washer, Lock, Int, 08, Ss, 4-23

Washer, Lock, Int-Ext, 0.31 (Disk Scrub
Head), 2-9

Washer, Lock, Int-Ext, 0.31, 2-95

Washer, Lock, Int-Ext, 0.38, 2-57

Washer, Lock, Int-Ext, 10, 2-23

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-121

Washer, Sheave, Cshit, 5-5

Washer, Shid, Nyl [8-32], 2-15

Washer, Sprkt, Camshaft, 5-11

Washer, Thrust, 0.34b 1.50d .06, 2-115,
2-123

Washer, Thrust, 0.61b 1.25d .06, Fgl,
2-101, 2-103, 2-105, 2-107, 2-109, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
3-11

Washer,Flat 0.25, Ss, 2-5, 3-75, 3-77

Wheel, 06.0D 2.00W 1.19B, Gray Rbr, 2-9,
3-13

Wheel, 3.0d 0.87w 0.44b, Rbr, Pp Core,
297

Wheel, 3.0d 1.38w 0.50b, 1-1, 2-101

Wheel, 4.0d 0.89w 0.64b, 2-99

Wheel, 41.3d 19.1w, Rbr, 3-73

Wheel, Steering, 14.3d 0.81b 36tooth,
2-19

Wire Set, Sparkplug [1.61], 5-12

Wire, 16ga 09.61 Brown Mp280/ #10ring,
2-25

Wire, Ground, 2-57

b0 Gas/LPG 331471 (4-11)




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

I [ 8 5



L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

I [ 8 5



L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4




	T20 Gas/LPG NA Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 -- Brushes, Replacement, Scrub Head
	Fig. 2 -- Brushes, Replacement, Side Brush
	Fig. 3 -- Main Frame Group
	Fig. 4 -- Operator Station Group
	Fig. 5 -- Operator Station
	Fig. 6 -- Instrument Panel Group
	Fig. 7 -- Seat Group
	Fig. 8 -- Steering Group
	Fig. 9 -- Front Cover Group
	Fig. 10 -- Engine Cover Group
	Fig. 11 -- Engine and Mount Group
	Fig. 12 -- Engine EFI Group, Gasoline (000000-- 001499)
	Fig. 13 -- Engine EFI Group, Gasoline (001500-- 002140)
	Fig. 14 -- Engine EFI Group, Gasoline (002141-- )
	Fig. 15 -- Engine EFI Group, LPG (000000-- 001499)
	Fig. 16 -- Engine EFI Group, LPG (001500-- )
	Fig. 17 -- Engine Vaporizer Group, LPG (001500-- 002140)
	Fig. 18 -- Engine Vaporizer Group, LPG (002141-- )
	Fig. 19 -- Engine Fuel Tank Group, Gasoline (000000-- 001499)
	Fig. 20 -- Engine Fuel Tank Group, Gasoline (001500-- )
	Fig. 21 -- Engine Fuel Tank Group, LPG
	Fig. 22 -- Engine Air Cleaner Group, Gasoline (000000-- 001499)
	Fig. 23 -- Engine Air Cleaner Group, Gasoline (001500-- )
	Fig. 24 -- Engine Air Cleaner Group, LPG (000000-- 001499)
	Fig. 25 -- Engine Air Cleaner Group, LPG (001500-- )
	Fig. 26 -- Engine Alternator and Fan Group
	Fig. 27 -- Engine Muffler Group (000000-- 001499)
	Fig. 28 -- Engine Muffler Group (001500-- )
	Fig. 29 -- Engine Radiator Group (000000-- 002092)
	Fig. 30 -- Engine Radiator and Mount Group (002093-- )
	Fig. 31 -- Engine Radiator Hose Group (002093-- )
	Fig. 32 -- Battery and Electrical Group
	Fig. 33 -- Wheel Group, Front Drive
	Fig. 34 -- Wheel Group, Rear
	Fig. 35 -- Brake Pedal Linkage Group
	Fig. 36 -- Directional Pedal and Linkage Group
	Fig. 37 -- Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 38 -- Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 39 -- Cylindrical Scrub Brush Head Lift Group
	Fig. 40 -- Cylindrical Brush Head Skirt Group
	Fig. 41 -- Disk Scrub Head Drive Motor Group
	Fig. 42 -- Disk Scrub Head Lift Group
	Fig. 43 -- Rear Squeegee Lift Group
	Fig. 44 -- Cylindrical Scrub Head Debris Tray Mount Group
	Fig. 45 -- Cylindrical Scrub Head Debris Tray Group
	Fig. 46 -- Squeegee Group, Rear
	Fig. 47 -- Squeegee Linkage Group, Rear
	Fig. 48 -- Cylindrical Scrub Head Squeegee Group, Right Side
	Fig. 49 -- Squeegee Lift Group, Right Side
	Fig. 50 -- Cylindrical Scrub Head Squeegee Group, Left Side
	Fig. 51 -- Squeegee Lift Group, Left Side
	Fig. 52 -- Solution Tank Group
	Fig. 53 -- Solution Tank Drain Group
	Fig. 54 -- Solution Control Group, Cylindrical Scrub Head
	Fig. 55 -- Solution Control Group, Disk Scrub Head
	Fig. 56 -- Recovery Tank Group
	Fig. 57 -- Recovery Tank Drain Group
	Fig. 58 -- Vacuum Fan Group, Scrubbing
	Fig. 59 -- Hydraulic Schematic (000000-- 001503)
	Fig. 60 -- Hydraulic Schematic (001504-- 002282)
	Fig. 61 -- Hydraulic Schematic (002283-- )
	Fig. 62 -- Hydraulic Hose Group, Steering and Propel
	Fig. 63 -- Hydraulic Hose Group, Pump and Vacuum Fan
	Fig. 64 -- Hydraulic Hose Group, Cylindrical Brush
	Fig. 65 -- Hydraulic Hose Group, Disk Brush
	Fig. 66 -- Hydraulic Hose Group, Squeegee Lift
	Fig. 67 -- Hydraulic Pumps Group
	Fig. 68 -- Hydraulic Cooler and Tubes Group
	Fig. 69 -- Hydraulic Reservoir Group
	Fig. 70 -- Hydraulic Valves Group
	Fig. 71 -- Electrical Schematic (000000-- 001499)
	Fig. 72 -- Electrical Schematic (001500-- 001742)
	Fig. 73 -- Electrical Schematic (001743-- )
	Electrical Schematic (001743-- )
	Fig. 74 -- Electrical Schematic, Gasoline/LPG Engine Harness (000000-- 001499)
	Fig. 75 -- Electrical Schematic, Gas Engine Harness (001500-- 002140)
	Fig. 76 -- Electrical Schematic, Gas Engine Harness (002141-- )
	Fig. 78 -- Electrical Schematic, LPG Engine Harness (002141-- )
	Fig. 79 -- Electrical Wire Harness Group, Main
	Fig. 80 -- Electrical Wire Harness Group, Headlight
	Fig. 81 -- Electrical Wire Harness Group, Gasoline/LPG Engine
	Fig. 82 -- Label Group

	OPTIONS
	Fig. 1 -- ES Pump Group
	Fig. 2 -- ES Tanks Group
	Fig. 3 -- Side Brush Motor Group (000000-- 002115)
	Fig. 4 -- Side Brush Motor Group (002116-- )
	Fig. 5 -- Side Brush Lift Group
	Fig. 6 -- Side Brush Solution Control Group
	Fig. 7 -- Side Brush Hydraulic Valve Group
	Fig. 8 -- Side Brush Hydraulic Hose Group
	Fig. 9 -- Fast Solution Pump Group (000000-- 001742)
	Fig. 10 -- Fast Air Pump and Detergent Group (000000-- 001742)
	Fig. 11 -- Fast Foam Filter Group, Cylindrical Scrub Head (000000-- 001742)
	Fig. 12 -- Fast Foam Filter Group, Cylindrical Scrub Head with Side Brush (000000-- 001742)
	Fig. 13 -- Fast Foam Filter Group, Disk Scrub Head (000000-- 001742)
	Fig. 14 -- Fast Foam Filter Group, Disk Scrub Head with Side Brush (000000-- 001742)
	Fig. 15 -- Fast Wire Harness Group (000000-- 001742)
	Fig. 16 -- FaST Pumps and Detergent Group (001743-- )
	Fig. 17 -- FaST Solution Supply Group, Cylindrical Scrub Head (001743-- )
	Fig. 18 -- FaST Solution Supply Group with Side Brush, Cylindrical Scrub Head (001743-- )
	Fig. 19 -- FaST Solution Supply Group, Disk Scrub Head (001743-- )
	Fig. 20 -- FaST Solution Supply Group with Side Brush, Disk Scrub Head (001743-- )
	Fig. 21 -- Fast Wire Harness Group (001743-- )
	Fig. 22 -- ec--H20 Solution Pump Group
	Fig. 23 -- ec-- H20 Solution Pump Supply Group
	Fig. 24 -- ec-- H20 Solution Supply Group, Cylindrical Scrub Head
	Fig. 25 -- ec-- H20 Solution Supply Group, Cylindrical Scrub Head with Side Brush
	Fig. 26 -- ec-- H20 Solution Supply Group, Disk Scrub Head
	Fig. 27 -- ec-- H20 Solution Supply Group, Disk Scrub Head
	Fig. 28 -- ec-- H20 Wire Harnesses Group
	Fig. 29 -- Backup Alarm Kit
	Fig. 30 -- Light Kit, Flashing
	Fig. 31 -- Light Kit, Revolving
	Fig. 32 -- Light Kit, Flashing Overhead Guard
	Fig. 33 -- Light Kit, Revolving Overhead Guard
	Fig. 34 -- Overhead Guard Kit
	Fig. 35 -- Vacuum Wand Kit
	Fig. 36 -- Power Wand Hose Assembly
	Fig. 37 -- Power Wand Assembly
	Fig. 38 -- Power Wand Pump and Mount Group
	Fig. 39 -- Power Wand Pump and Mount Group with Spray Nozzle
	Fig. 40 -- Spray Nozzle Kit
	Fig. 41 -- Spray Nozzle Kit with Power Wand
	Fig. 42 -- Transport Kit
	Fig. 43 -- Squeegee Guard Kit
	Fig. 44 -- Heavy Duty Bumper Kit
	Fig. 45 -- Fire Extinguisher Kit
	Fig. 46 -- Documentation Group

	BREAKDOWNS
	Fig. 1 -- Extended Scrub Pump Breakdown, 1021210
	Fig. 2 -- Hydraulic Motor Breakdown, 379609
	Fig. 3 -- Hydraulic Pump Breakdown, 1024251
	Fig. 4 -- Hydraulic Motor Breakdown, 71729
	Fig. 5 -- Hydraulic Motor Breakdown, 1029379
	Fig. 6 -- Hydraulic Motor Breakdown, 53485
	Fig. 7 -- Hydraulic Motor Breakdown, 1024407
	Fig. 8 -- Hydraulic Valve Breakdown, 1018938
	Fig. 9 -- Hydraulic Valve Breakdown, 1020394
	Fig. 10 -- Hydraulic Valve Breakdown, 1037805
	Fig. 11 -- Hydraulic Steering Valve Breakdown, 1024260
	Fig. 12 -- Metering Solution Pump Breakdown, 73260
	Fig. 13 -- Water Pump Breakdown, 1026743
	Fig. 14 -- ec-- H20 Module Assembly Breakdown, 9007882
	Fig. 15 -- FaST Injector Assembly Breakdown, 9004515

	GM 1.6L ENGINE BREAKDOWN
	Fig. 1 -- Cylinder Head and Valves Group
	Fig. 2 -- Crankshaft and Pistion Group
	Fig. 3 -- Oil and Water Pump Group
	Fig. 4 -- Oil Pan and Filter Group
	Fig. 5 -- Manifold Group
	Fig. 6 -- Camshaft Group
	Fig. 7 -- Ignition Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


